HD-9

Crawler Tractor

PARTS CATALOG

\LV\\ /)
i

(=
J
l

l!l'
I
il

I

e e T g JAWS AN

FORM 70626016 ENGLISH
Reprint 12/89




Notice:

This machine has a Detroit Diesel engine.
MinnPar does not offer any of the engine parts.

Please consult a Detroit Diesel dealer



R Lo e G
cil . / T @
v

L KvoId Acdi

Tont e . . N

A oAmeeti T

DENTS -

[ L e

| ":Mos"f' ﬁt:cciden's, whether they occur in ‘industry, on the 'fo;r‘:m, ot

E home ot on the highwoy, ore coused by the foilure of some in_dj\;iduol

‘Lto follow simple ond fundomentol sofety rules or precoutions. For this
reason MOST ACCIDENTS CAN BE PREVENTED by recognizing the
teol couse ond doing something ocbout it before the occident occurs. -

Regordless of the care used in the design ond construction of ony -

‘type of equipment there ore mony conditions thot connot be completely
sofeguorded ogoinst without interfering with recsonable occessibility’
ond efficient operation.

§

‘A coreful operotor is the best insuronce ogoinst on occident.
The complete observance of one simple rule would prevent:
"mony thousand sericus injuries eoch yeor.

Thot rule is:

- ' " Never ottempt 1o cleon, oil or odjust o machine while it is in

motion.

NATIONAL SAFETY COUNCIL

WARNING

On mochines hoving hydroulicolly, mechonicolly, ond/or coble con-
trolled equipment (such os shovels, looders, dozers, scropers, etc.)
be certoin the equipment is lowered to the ground before servicing,
odjusting ond/or repoiring. |f it is necessary to hove the hydroulically,
.mechonicolly, ond/or coble controlled equipment portially or fully
roised to goin tccess to certoin items, be sure the equipment is suit-
obly supported by means other thon the hydroulic lift cylinders,-coble
ond/or mechonicol devices used for controlling the equipment.

Fiatallis.is notresponsible for.any liability arising from any damage resulting from

defects caused by, parts and/or.components not approved by Fiatallis for use in

maintaihmgAqnd/o«i;r;é.p_ai’ring,produvé\ts.manufactured or merchandized by Fiatallis.

‘m?’faﬂnyzcase‘, no warranty of any kind is made or shall be imposed with respect to

products.manufactured of merchandized by Fiatallis when f'ailures are casued by
the use of parts and/or cdmponents not approved by Fiatallis.




TRACTOR MODELS

Several distinct models of the HD9 tractor are available and this Repair Parts Catalog has
been prepared to show the parts for each. All parts listed herein, whichhave no specific usage

indicated, are applicable to allmodels. Those parts which are used onlyonspecific models are
so indicated.

The currently available models and their identifying symbols are indicated below. This symbol
is stamped in front of the tractor serial number on each model.

DESCRIPTION MODEL SYMBOL
Short Track (38 links) Oscillating Truck Frames, 74' tread*. .. ... ... HD9B
Long Track (41 links) Rigid Truck Frames, 74" tread* . ........... HD9F

Long Track (41 links) Rigid Truck Frames, 74' tread* equipped
with TRACTOMOTIVE Front Shovel**

*Measurement from center to center of tracks.

#**%QOrder all parts for TRACTOMOTIVE Shovel and its Hydraulic
System from Tractomotive Corporation, Deerfield, Illinois or
from nearest authorized Dealer.

SERIAL NUMBERS

The tractor serial number is-stamped on the rear face ofthe steering clutch housing at the
upper right hand corner, and on a small plate attached to the cowl, facing the operator.

The engine serial number is stamped onthe righthand side of the cylinder block near the top
front corner.




IMPORTANT

The extreme right hand column in the parts list entitled "KIT NO." indicates if an individual

part is also available as a part of a KIT or SET. All numbers shown in this column are listed . °

numerically in the back of this catalog with the quantity and description of the various parts that
make up the KIT or SET.

The terms "'right'" and "left' used throughout this catalog are determined by facing the direc-
tion of forward travel.

Attaching parts such as bolts, nuts, rivets, screws; washers, etc., are indented immediately
following the parts which they attach.

ALWAYS GIVE THE TRACTOR AND ENGINE SERIAL NUMBERS WHEN ORDERING PARTS.
To obtain parts promptly, give part name and part number.
Order parts from the dealer covering the local territory.

Repairs for standard fnotor accessories such as generators and starting motors should be
ordered from authorized Service Stations maintained by manufacturersof these units throughout
the country.

Always state post office address, town, ‘county and state where parts are to be shipped.
Also specify whether material is to be shipped by freight, express or parcel post.

Confirm all telephone or telegraph orders in writing.

No credit will be allowed on parts unless they are returned to the dealer from whom they were

purchased; from there thevwill be returned, at the customer's expense, to the factory for mspec—
tion.

Unless claims for shortages or errors are made immediately upon receiptof goods, they will
not be considered.

¥

When broken goods are received, a fulldescription of the damage should be made by the car-
rier agent on the freight bill. If this description is insisted upon, full damage can alwaysbe
collected from the transportation company.

No responsibility is assumed for delay or damage to merchandise while in transit. Our re-
sponsibility ceases upon delivery of shipment to the transportation company from whom a receipt
is received showing that shipmentwas in good condition whendelivered to them; therefore, - claims
(if any) should be filed with the transportation company and not with Allis-Chalmers

The right is reserved to change the construction or material of any parts where it seems

desirable to do so, withoutincurring the obligation of installing such changesontractors already de-
livered.



AVOID ACCIDENTS

MOST ACCIDENTS, WHETHER THEY OCCUR IN INDUSTRY, ON THE
FARM, AT HOME OR ON THE HIGHWAY, ARE CAUSED BY THE FAILURE
OF SOME INDIVIDUAL TO FOLLOW SIMPLE AND FUNDAMENTAL SAFETY
RULES OR PRECAUTIONS., FOR THIS REASON MOST ACCIDENTS CAN BE
PREVENTED BY RECOGNIZING THE REAL CAUSE AND DOING SOME-
THING ABOUT IT BEFORE THE ACCIDENT OCCURS.

REGARDLESS OF THE CARE USED IN THE DESIGN AND CONSTRUC-
TION OF ANY TYPE OF EQUIPMENT THERE ARE MANY CONDiTlONS THAT
CANNOT BE COMPLETELY SAFEGUARDED AGAINST WITHOUT INTERFER-
ING WITH REASONABLE ACCESSIBILITY AND EFFICIENT OPERATION.

A careful operator is the best insurance against
an accident. The complete observance of one
simple rule would prevent many thousand seri-
ous injuries each year. That rule is:

Never attempt o clean, oil or adjust a machine

while it is in motion.

NATIONAL SAFETY COUNCIL

WARNING

ON MACHINES HAVING HYDRAULICALLY, MECHANICALLY, AND/
OR CABLE CONTROLLED EQUIPMENT (SUCH AS SHOVELS,
LOADERS, DOZERS, SCRAPERS, etc.) BE CERTAIN THE EQUIP-
MENT IS LOWERED TO THE GROUND BEFORE SERVICING, AD-
JUSTING AND/OR REPAIRING. IF IT IS NECESSARY TO HAVE
THE HYDRAULICALLY, MECHANICALLY, AND/OR CABLE CON-
TROLLED EQUIPMENT PARTIALLY OR FULLY RAISED TO GAIN
ACCESS TO CERTAIN ITEMS, BE SURE THE EQUIPMENT IS
SUITABLY SUPPORTED BY MEANSOTHER THAN THE HYDRAULIC
LIFT CYLINDERS, CABLE, AND/OR MECHANICAL DEVICES USED
FOR CONTROLLING THE EQUIPMENT.




ALPHABETICAL INDEX

Air Cleaner .. ...........
Air Heater
Air Pre-Cleaner Extension , , |
Balance Shaft ., .. ..............
Batteries and Cables , ... ..
Battery Boxes ... ............

Bevel Gear and Shaft

Blower ., ....

D

16

. 161,163

PP

139,141
107
55

Blower Drive ... .............. e e 53
Bottom Guards ... .........0....0... . 195
Brakes e e .. . P §
Bumpers . .. e e e 121
Cab . ........ e e e e e ... 193
Camshaft , .. ... . . .. e e 16
Connecting Rod , ., .. ... .. e e e e 11

Cowl

Crankcase Guard

DI

Crankshaft and Flywheel
Cylinder Block
Cylinder Block Front Covers
Cylinder Head

e s e o s s & 4 s 4 a2 s 8 e e s s .

Cylinder Liner

D N Y

Drawbar ............
" Engine and Mounting
Engine Breathing Pipe

Engine Clutch and Housing

Engine Clutch Control . .. e
Engine Controls . ...... e e e
Engine Pre-Heater . ........... v
Engine Side Screens PN c e

Equalizing Spring .. ........
Fan

© o e 4 0 5 e s e e & e & s 4 e 5 2 e & 2 4 e s

Fan Belt Tightening Idler

Final Drive

Floor ......
Flywheel Housing . ... ..
Front Fenders .. .. ..
Fuel Filters ... .,...
Fuel Manifolds .. ...
Fuel Pump ....... ...
Fuel Tank and Lines .,.,.....
Fuel Tank and Seat Guard . ....
Gear Shift ...

L I R Y
e et e e
L I
L T

Generator ...

GOVEINOT + v ot v o o a et v 0o son s onoeses
Grille Screen ... ...
Heavy Radiator Guard .. .....
Hood . ... it ittt ittt i ie i cnas
Hood Side Plates ... ..
Hour Meter

Idler Gear . .. v vt i i i i vt i e v nnns
* Conversion Tables

® 6 6 s e s e s e s s u o w s e s e s s s

.

a e s e e 0

75

« o .

112 thru 116

143, 144
19

« o .

e eve.. 151
33,35,39,40

41
41

e

30,31, 32

.

.

...189
97,101
166,167
. 45
185
.. 191
149,181
... 187
... 184

LY

A 4

... 213

Injector . . . . i i i i i i e e e e e e
Injector Control. . ... .......
Instruments . ... ... i i i e e

Lights and Wiring . ..................

Main Bearings . .. .. 00 it e i e

Main Frame . . ... v vt i it v vt i v v oo
Muffler ...
NumericalIndex . ... .. ... ...,
Odometer . .. .. v v it it it i et e o
Oil Cooler .. . v v i i ittt it v ne e
Oil Filters ...
Oil Pan ...

Oil Pressure Regulator e e e e

e e

OQil PUMP « v v v v v v v e e v v 0 e s .
Painting and Marking . .. ..............

Piston ........
Power Pulley .......... T N
Power Take-Off ...... ..

Primer

4 s s s s s e 4 6 s s s e 5 s e o

Radiator.........

Radiator Curtain . ... i v it o e v o oo
Radiator Screens .. ........
Radiator Shell . .............
Rear Fenders . .. ....c.i0oouaoe
RearFloodTvight................

DRI

Rigid Beam ... ...00eetan.
Rocker Cover .. .....c0e0 4.
Seat

Service Kits .

e e e s e s
LI . T T T R S S PP S
...... R I R

e .

Special Attachments . .......

Starter ....

4 © © 0 6 o e 6 o s o c &t s e 9 0 0 s e o

Steering Clutch and Final Drive Housing .. ..
Steering Clutches . . . ¢ i oo v oot o v oo o v
Steering Clutch Control .......
Street Plate
Tail Light .. ... i iiin it

Throttle Control . ... .. ..t eeevnoo

e s o0 0o 8 v

D T T T N A NI ST S

.
Timing Gears . ... oo v vvaens
TOOlS ¢ v vt et vt e v et st s an s e
Track

Track Idler . .. ¢ eeveeeseese

L I T T I T I ST SR

e o e s o c o v n

Track Release

¢ ® s 8 s 4 5 8 a e s s s s s e s e s

« s 0

Track Supporting Roller ..........

Transmission

® 4 4 ¢ e o e 0 e et s 00 s e o0

Truck Frame

e 4 ¢ 0 s 4 s e s s 0 T e 20 s 0 s s e s

Truck Frame Guards ... ..
Truck Wheels

Universal Joint . ...

L I
L N T N P S

e ¢ ¢ s o s s e e e e e e e e o

Valve Mechanism . .. ..o . oo
Water Manifold

¢ s s s e s e s e

® o e e 6 & 4 e a s e e s a8 s 4 s e s e

Water PUump . v v v v o vt ov 00 u

Ly

..

146, 147

157
158
9
120
43
204
197
. 28

21,23,25

. 20

.27

153

o1

171

173,175

60

151

. 182
. 123
.12

. 137,139, 141

. 199

171 thru 198

. 165
. 105
. 109
111
177
. 183

. 65,67
16,17, 53

. 169
. 135
. 129
. 127
. 126

88 thru 95

. 125

125,198
131,133

. .86
..15
.. 74
.. 73




st EARLY  TYPE MOUNTING

ITEM NUMBER QTY.

(S0

© ~

10
11

12

13
14

PART

059266

079987

073884

069031
915369
918325
915367

043030
040011
904207

069483
035190
035892
911043
904208

013467
904209
911044

065341
043576
911043
904208

5166864

053323
904207

1

._.
NN N 00N o e e

O

NN = —

ENGINE AND MOUNTING i
DESCRIPTION KIT NUMBER

ENGINE ASSEMBLY (with 55mm Injectors)(Not used on Model HD9G
tractors after #2697)

ENGINE ASSEMBLY (with 70mm Injectors)(Used on Model HD9G
tractors #2698 and up)

NOTE: Each engine listed above includes blower, governor, fuel
fuel pump and water pump but does not include air cleaner,
fan, fuel filters, oil filter, generator, starting motor or
muffler.

BLOCK, spacing, drain tube clip

TUBE, air box drain
ELBOW, Sealastic, 90°, 3/8'" tube, 1/4"NPT male
NUT, Sealastic fitting, 3/8' tube
RING, Sealastic fitting, 3/8" tube (Includes FERRULE)

CLIP, air box drain tube
CAPSCREW, 7/16"NC x 1-1/2"
LOCKWASHER, 7/16"

BRACKET, engine supporting, rear
CAPSCREW, 1/2"NCx 1-1/2"
CAPSCREW, 1/2"NF x 2-1/2"
NUT, 1/2"NF
LOCKWASHER, 1/2"

CAPSCREW, front mounting (5/8"NF x 3')(Tractors #1518 and up)
LOCKWASHER, 5/8"
NUT, 5/8'"NF

NOTE: Items 10 thru 14 comprise the EARLY TYPE FRONT
MOUNTING as used on tractors prior to serial No. 1518.

SUPPORT ASSEMBLY, engine, front (Includes items 13 and 14)
CAPSCREW, 1/2"NF x 3-3/4" .
NUT, 1/2"NF
LOCKWASHER, 1/2"

RING, cushion (rubber)

CAP, front engine support (Not serviced. Order item 10)
CAPSCREW, 7/16"NC x 2-3/4"
LOCKWASHER, 7/16"






CYLINDER BLOCK

PART i
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
1 5193108 1 BLOCK ASSEMBLY, cylinder (Includes items 2 thru 14, and all
PLUGS indented below)(When required for engines prior to
#4A-19529 also order 1 GASKET SET 5193117 and 3 BOLTS
5183584)
910230 9 PLUG, pipe, slotted-hd., 1/8"NPT (13 used on engines prior
to #4A-19529)
911081 6 PLUG, pipe, slotted-hd., 1/4"NPT
904260 1 PLUG, pipe, ctsk-hd., 3/8"NPT
904223 4 PLUG, pipe, ctsk-hd., 1/2"NPT
904224 2 PLUG, pipe, ctsk-hd., 3/4"NPT
901666 6 PLUG, pipe, ctsk~hd., 1"NPT
2 5154082 1 PLUG, plain, cylinder block (1-1/4" diam., 1/4"NPT holé)
3 5154319 3 PLUG, plain, cylinder block (1/4'" diam., 5/16" long)
4 5150014 1 PLUG, cup, cylinder block (1-1/4" diam.)
5 5150130 2 PLUG, cup, cylinder block (5/16'" diam.)
6 5178998 4 . PLUG, cylinder block
7 5178997 4 GASKET, cylinder block plug.
8 5184484 4 INSERT, cylinder liner supporting (Started with engine #4A-19529)
9 5158674 5 CAP, main bearing
10 5152149 10 BOLT (5/8"NC x 4-3/4")
904209 10 LOCKWASHER, 5/8"
11 e 2 STUD, oil pump attaching (Not used on HD9. Remove and diécar’d)
| 10 STUD, cylinder head (See CYLINDER HEAD)
13 —eeee- 4 PIN, dowel (See FLYWHEEL HOUSING and CYLINDER BLOCK
FRONT COVERS)
14 ceeeea- 4 PIN, dowel, rear main bearing thrust washer (See CRANKSHAFT
AND FLYWHEEL)
15 5153117 4 COVER, handhole (1 less used on tractors equipped with Air Heat-
er System)
5153139 3 BOLT, front covers (3/8'"NC x 2-1/4")(1 more used on trac-
tors equipped with Heavy-Duty Oil Filter
16 065044 1 STUD, rear cover (3/8''NC x 3/8"NF x 3-7/8")(Also attaches
oil filter bracket. Not used with Heavy-Duty Filter)
911041 1 NUT, 3/8'"NF (rear cover stud)
911115 4 WASHER, plain, SAE std., 3/8"
17 040400 4 GASKET (COPPeT) . v v o v e e e e et e e e e e e e 058037
074689
18 5150020 4 GASKET, handhole cover . .. .. ... ... ... ... ... .uuue... 058037
074689
19 5150023 1 COVER, water hole
20 045312 2 CAPSCREW, 5/16"NC x 3/4"
904205 2 *LOCKWASHER, 5/16"
21 5150024 1 GASKET, water hole cover . . . . . . . .. .. ... uiiue.n. 058037
074689
22 5174694 1 DIPSTICK, oil level
23 5151893 1 TUBE ASSEMBLY, oil level dipstick (Includes NUT)
24 5151430 1 ADAPTER, oil level dipstick
25 041919 1 CLIP, oil level dipstick tube .
26 065917 1 CAPSCREW, 5/16"NF x 1/2"
904205 1 LOCKWASHER, 5/16"
27 - 4 LINER, cylinder (See PISTON AND CONNECTING ROD)






PART

ITEM NUMBER

1

" W

10

11

12

13
14

15

17

18

19
20
21

22

23

24

5182941
910230

5177528
5153782
5150454
023633

5153779
079667

5179631
5192880
5192884
5192888
5192892

5179630
5192879
5192883
5192887
5192891

5159353

5160542
040398
5173330
5150271
904206
5178989

5192776

5193413

5192496

5150174
5151420
5151392

069472
911201

053669

073468

QTY.

—_ w o~ —

(S BV LR C R C B S |

oo i n

IS

CRANKSHAFT AND FLYWHEEL
DESCRIPTION

CRANKSHAFT ASSEMBLY (Includes 3 PLUGS 910230 and item 2)
PLUG, pipe, slotted-hd., 1/8"NPT

PIN, dowel, flywheel to crankshaft
FLYWHEEL ASSEMBLY (Includes item 6)
BOLT (2-7/8" long)
WIRE, locking {1/16" x 12")

GEAR, flywheel ring

WICK ASSEMBLY, oiling,clutch shaft bearing

SHELL, main bearing, upper (standard size) . ... ...

SHELL, main bearing, upper (. 002' undersize)

SHELL, main bearing, upper (. 010" undersize). . . . . . .......
SHELL, main bearing, upper (. 020" undersize). . . .. ... ... ..
SHELL, main bearing, upper (.030" undersize). . . .. ........

SHELL, main bearing, lower (standard size) . . ..o

SHELL, main bearing, lower (.o02" undersize)

SHELL, main bearing, lower (. 010" undersize). . . ... .. ... ...
SHELL, main bearing, lower (. 020" undersize). . ... ... .....
SHELL, main bearing, lower (. 030' undersize). . . . . e e e e

WASHER, thrust, rear main bearing (Half only. Standard size). ...

WASHER, thrust, rear main bearing (Half only - . 005" oversize)

PIN, dowel, rear main bearing thrust washer (brass). . .. .. .. ..

GEAR, crankshaft (78 teeth
BOLT (3/8"NF x 1-3/16")
LOCKWASHER, 3/8"

SEAL, oil, rear (4-11/16" shaft diam. Original equipment)
SEAL, oil, rear (4-13/16" shaft diam. For use when crankshaft
is too worn to permit use of standard SEAL 5178989. Also

order SLEEVE 5192775 to make initial installation)

SLEEVE, crankshaft (Provides new seal surface for worn crank-
shafts. Requires use of SEAL 5192776)

SPACER, oil seal (Use as required behind SEAL 5178989 when
crankshaft has groove worn too deep to allow seal to function

in its normal position)

GEAR, oil pump driving (See OIL PUMP)
KEY, #9 woodruff, 3/16" x 3/4"

SLINGER, oil, front
SPACER, front oil seal
SEAL, oil, front

PULLEY, crankshaft
KEY, #E woodruff, 3/8'" x 1-1/4"

WASHER, pulley retaining .

CAPSCREW, crankshaft (1"NF x 2-1/2")

KIT NUMBER

052676

052677
052678
052679

052676

052677
052678
052679

052676, 77
052678,79

052676, 77
052678, 79



1

EARLY UNITS ONLY
\CD
/
i
L4

)

PISTON, CONNECTING ROD AND CYLINDER LINER

10




PISTON, CONNECTING ROD AND CYLINDER LINER

PART
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
1 5189054 4 PISTON ASSEMBLY (Includes items 2 and 3) .. ......... ... 5194496
2 memeee-- 8 BUSHING, piston (Not serviced separately)

5153592 8 RETAINER, piston pin (Standard)
Engines prior to #4A-44397

3 5192497 8 RETAINER, piston pin (.010" oversize)
5188405 8 RETAINER, piston pin (expansion drive-in type)(Effective with
engine #4A-44397)
4 5153562 8 RING, snap, piston pin retainer (Engines prior to #4A-44397)
5 5188406 4 PIN, piston . . v v vt v v vttt it et ettt e vt et e s e 5194496
6 5154332 4 ROD ASSEMBLY, connecting (Includes items 7 thrull)
7 5157274 8 BUSHING, connecting rod
8 5150140 4 NOZZLE, spray, connecting rod
9 5-154360 4 ORIFICE, connecting rod
10 5150094 8 BOLT, connecting rod
11 5150095 8 NUT
900801 8 PIN, cotter, 3/32" x 3/4"
[ 5179632 8 SHELL, connecting rod bearing (Standard size)
5192881 8 SHELL, connecting rod bearing (002" undersize)
12 4 5192885 8 SHELL, connecting rod bearing (. 010" undersize)
5192889 8 SHELL, connecting rod bearing (.020" undersize)
L 5192893 8 SHELL, connecting rod bearing (.030'" undersize)

13 5185325 16 RING, COmMPIession .. .. ot v v i i vt vt ottt inie oo ieie e 5193477

14 5179836 8 RING, oil control (3-piece type) . .. .. .. .. .o 5193477

15 5188868 4 LINER, cylinder . ... ... .. ..o e e e e e e 5194496
2190595 - SHIM, cylinder liner (. 0015'" thick. Use as req'd)

e 5192226 - SHIM, cylinder liner (. 003" thick. Use as req'd)

NOTE: In view of the removable-sleeve construction of these
engines, oversize pistons or rings are not supplied.
When appreciable wear occurs, new standard size
parts should be installed.

Oversize piston pins are not available. New standard
size pins and bushings should be installed when appreciable
wear occurs.

11



EARLY TYPE HEAD GASKETS

PART
ITEM NUMBER
1 5185343
904260
904224
» { 5151159
5183329
3 5150013
4 5172874

QTY.

1

CYLINDER HEAD AND ROCKER COVER
DESCRIPTION KIT NUMBER

HEAD ASSEMBLY, cylinder (Includes items 4 thru 12 and PLUGS
indented below){For use with 30° valves. When required for
engines prior to #4A-19529 also order 8 VALVE KITS 5193198)

PLUG, pipe, ctsk-hd., 3/8"'NPT

PLUG, pipe, ctsk-hd., 3/4"NPT

STUD (5/8'"NC x 5/8'"NF x 5-3/4")(Engines prior to ¥4A-19529)
STUD (5/8''NC x 5/8"'NF x 6-3/8")(Engines #4A-19529 and up)
NUT (5/8"NF)

NOZZLE, water, single jet

(Continued)




PART

ITEM NUMBER

5
6

10
11
12

13

14

15

16

18
19

20
21

22

23

24

25
26
27
28

29

5172875
5150041
5160037

5150268
905655
904204

5150269

5178406

5150328

5157194
900806

5150333
5157192

5150050
040011
904207

5150052

5150044

5192919

5183330
5183476
5183305
5186577

5186579

CYLINDER HEAD AND ROCKER COVER (Continued)

QTY. DESCRIPTION

6

4

oo W

NOZZLE, water, double jet
TUBE, injector hole
PACKING, injector hole tube
INSERT, exhaust valve (See VALVE MECHANISM)
GUIDE, exhaust valve (See VALVE MECHANISM)
STUD, injector clamp (See FUEL INJECTOR)
STUD, water manifold (See WATER MANIFOLD)
STUD, exhaust manifold (See MUFFLER)
COVER, cylinder head hole
CAPSCREW, 1/4"NC x 1/2"
LOCKWASHER, 1/4"

GASKET, hole cover

COVER, rocker

GASKET, rocker cover

BOLT, rocker cover retaining
PIN, cotter, 1/8" x 1"

WASHER, rocker cover retaining bolt
STUD, rocker cover retaining bolt

BRACKET, engine lifting, front
CAPSCREW, 7/16'"NC x 1-1/2"
LOCKWASHER, 7/16"

GASKET, engine lifting bracket

NOTE: Items 23 and 24 comprise the EARLY TYPE HEAD
GASKET ARRANGEMENT as used on engines prior
to serial No. 4A-19529.

GASKET, cylinder head

GASKET SET, oil, cylinder head (4 pieces)

NOTE: Items 25 thru 29 comprise the LATE TYPE HEAD
GASKET ARRANGEMENT as used on engines serial
No. 4A-19529 and up.

GASKET, cylinder (metal)

RING, cylinder head oil seal (rubber)

GASKET, water and oil holes (rubber)
RING, end water hole (rubber)

RING, water hole (rubber)

13

KIT NUMBER

058037, 39
074689
5193117

058037, 39
074689
5193117

058037, 39
074689
5193117

058037, 39

058037, 39

074689
5193117

074689
5193117

074689
5193117

074689
5193117

074689
5193117



VALVE MECHANISM

14

—EARLY TYPE—




PART

ITEM NUMBER

10

11.

12

14

15
16

17
18
19
20
21
22

23

24

25
26

5178540

5185326
5178590

5192717

5194829

51936.66

5150289
5150292
5150291
069171

5150304

5150305

5179954
5150310
5150318

5150319

5150322

5150324
5150325

5150299
5151601
5186858
5150302
5150303
5150300

5159837

5190348

5150298
034964
904204

QTY.

12
12
12

12

12

VALVE MECHANISM

DESCRIPTION KIT NUMBER

INSERT, exhaust valve (450 seat)(Used on engines prior to

#4A-19529)
INSERT, exhaust valve (30o seat)(Started with engine #4A-19529)
GUIDE, exhaust valve (Standard size)

GUIDE, exhaust valve (.016" oversize on. O.D. Use for replace-
ment of loose guides. Requires that cylinder head be reamed)

VALVE KIT, exhaust (One 45° VALVE and 2 LOCKS 069171)(Used

on engines prior to #4A-19529)

VALVE KIT, exhaust (One 30° VALVE and 2 LOCKS 069171)(Start-
ed with engine #4A-19529)

SPRING, exhaust valve
SEAT, valve spring
CAP, valve spring
LOCK, valve spring cap

ARM ASSEMBLY, valve rocker, left (Includes item l1. Clevis
parts are not serviced separately)

ARM ASSEMBLY, valve rocker, right (Includes item 11. Clevis
parts are not serviced separately)

ARM ASSEMBLY, injector rocker (Includes item 12)
BUSHING, valve rocker arm (large)
BUSHING, injector rocker arm (large)

BALL ASSEMBLY, injector rocker arm (1BALL, 1 SEAT)(Engines
prior to #4A-29209)

SHAFT, rocker

BRACKET, rocker shaft
BOLT (1/2"NC x 4-1/4", drilled for oil passage)

ROD., push

NUT, push rod locking (5/16'" NF)

SPRING, camshaft follower

SEAT, camshaft follower spring, upper
RETA:INER, camshaft follower spring upper seat
SEAT, camshaft follower spring, lower

FOLLOWER ASSEMBLY, camshaft (Includes ROLLER and PIN.
Also see item 24)

ROLLER KIT, camshaft follower (Each consists of 1 ROLLER and
1 PIN. Roller BUSHING is not serviced separately)

GUIDE, camshaft follower roller

CAPSCREW, 1/4"NC x 3/4"
LOCKWASHER, 1/4"

15



ITEM NUMBER QTY,.

1

2

10

11

12

14

15
16

PART

5179951
5176457
5193125
5184171

5150027
5183584

5150026
5158672

5176458

5158922
5192589
5192590

013058
904206

5158922
5192589
5192590

013058
904206

5158917

5111424

5192232
5153001
5153914

5150087
5177769

1

1

o~ O NN DN

NN N

CAMSHAFT AND BALANCE SHAFT

DESCRIPTION KIT NUMBER
CAMSHAFT
GEAR, camshaft (78 teeth)

BEARING SET, intermediate (Standard éize) Each consists of

BEARING SET, intermediate (. 010" undersize) [ tWO half-bearings

BOLT, locking, intermediate bearing (15/32" long){Used prior to
engine #4A-19529)

BOLT, locking, intermediate bearing (23/32" long)(Started with
engine #4A-19529)

RING, retaining, intermediate bearing
SHAFT, balance
GEAR, balance shaft (78 teeth)

NOTE: Each BEARING ASSEMBLY listed below includes bronze
bushings which are not serviced separately.

BEARING ASSEMBLY, rear end (standard size)
BEARING ASSEMBLY, rear end (. 010" undersize)
BEARING ASSEMBLY, rear end (.020' undersize)

CAPSCREW, 3/8"'NC x 1-1/4"
LOCKWASHER, 3/8"

BEARING ASSEMBLY, front end (standard size)
BEARING ASSEMBLY, front end (. 010" undersize)
BEARING ASSEMBLY, front end (. 020" undersize)

CAPSCREW, 3/8"NC x 1-1/4"
LOCKWASHER, 3/8"

WASHER, thrust (Standard size)(1-5/8"L D. Original equipment)

WASHER, thrust (Standard size){(1-11/16"1.D. Service replacement
for use with new thick-wall bushings in item 5 BEARINGS)

L 2
WASHER thrust (. 010" oversize)
WEIGHT, balance, front
KEY, woodruff

NUT (1-1/8'"NF)
LOCKWASHER, internal teeth, 1-1/8" (front nut only)

(Continued)
16



CAMSHAFT AND BALANCE SHAFT (Continued)

PART
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
17 5172734 2 RETAINER, rear nut
18 036034 8 CAPSCREW, 3/8"NF x 1"
904206 8 LOCKWASHER, 3/8"
19 5172346 2 WEIGHT, balance, rear
20 U-3188 4 CAPSCREW, 3/8'NF x 1-1/2"

[_I—|I|!IIlzllllsllll‘l;rlséllls]

TIMING IDLER GEAR

PART
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
1 5192569 1 GEAR ASSEMBLY (Consists of items 2 thru 9)
2 5176995 1 GEAR (68 teeth, left helix)
3 7450205 1 BEARING, roller
4 5176998 1 RETAINER, roller bearing
5 065917 6 CAPSCREW, 5/16"NF x 1/2"
6 5176999 3 LOCK, capscrew
7 5176996 1 HUB ASSEMBLY, idler gear (Includes dowel PIN)
AM-8801 1 CAPSCREW, 1/2"NC x 2"
5167714 1 WASHER, plain
------- 3 CAPSCREWS, attaching, flywheel housing M
9 N ~------ 3 WASHERS, plain See FLYWHEEL HOUSING

....... 1 WIRE, locking

17



FRONT COVERS AND TRUNNION

PART
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
1 5187201 1 COVER, balance weight
2 042265 2 CAPSCREW, 3/8"NF x 3-1/4"
3 041913 9 CAPSCREW, 3/8'"NF x 2-7/8"
4 041914 2 CAPSCREW, 3/8"NC x 1-7/8"
5 041915 1 CAPSCREW, 3/8"NC = 3-1/2"
6 082937 1 " CAPSCREW, 3/8'"NC x 4-1/2" (also attaches by-pass tube clip)
904206 15 LOCKWASHER, 3/8"
7 5150071 1 GASKET, balance weightcover ... .................0.... 058037
074689
8 5155815 2 COVER, hole (Used prior to engine #4A-34863 only)
9 5155831 4 STUD (5/16"NF x 5/16"NC x 1-3/16")
913636 4 NUT, 5/16"NF
904205 4 LOCKWASHER, 5/16"
10 5155816 2 GASKET, hole cover (Used prior to engine #4A-34863 only). . .. . .. 074689
11 5179614 1 COVER ASSEMBLY, crankshaft, froat (Includes OIL SEAL 5151392)
12 035712 4 CAPSCREW, 1/2"NC x 2-1/4" -
904208 4 LOCKWASHER, 1/2"
13 913014 3 CAPSCREW, 3/8'"NF x 1-1/8"
904206 3 LOCKWASHER, 3/8" .
14 5150181 1 GASKET, crankshaft frontcover . . .. ... . ¢« v enenne.. 058037
074689
15 5151576 2 PIN, dowel, crankshaft front cover
NOTE: Items 16 thru 19 comprise the LATE TYPE ENGINE MOUNT-
ING as used on tractors serial No. 1518 and up. See page 5
for EARLY TYPE MOUNTING.
16 5191477 1 SUPPORT ASSEMBLY, froat trunnion (Includes items 17 and 18)
O 1 CAP, front trunnion support (Not serviced. Order tiem 16)
18 047558 2 CAPSCREW, 7/16"NC x 2-1/4"
904207 2 LOCKWASHER, 7/16"
19 5166864 1 RING, cushion, front trunnion (rubber)
20 5152878 1 PLATE, end, cylinder block ¢
[ 035439 6 CAPSCREW, 3/8"NC x 1" (1 less used on tractors equipped
21 with ventilated generator
. 1 041915 1 CAPSCREW, 3/8"NC x 3-1/2" (Used only on tractors equipped
with ventilated generator
22 - 035220 2 CAPSCREW, 1/2"NC x 1-1/8"
904206 6 LOCKWASHER, 3/8"
904208 2 LOCKWASHER, 1/2"
23 5177798 1 GASKET, cylinder blockend plate . .. ... ................. 058037
074689

18



4 6 20 17 19

FLYWHEEL HOUSING

PART
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
1 5184547 1 HOUSING ASSEMBLY, flywheel (Includes PLUG 912726 and crank-
shaft SEAL 5178989)
912726 1 PLUG, pipe, 3/4"NPT
2 041917 6 CAPSCREW, 1/2"NC x 3-1/4"
3 035439 2 CAPSCREW, 3/8"NC x 1"
4 042265 3 CAPSCREW, 3/8"NF x 3-1/4"
5 041911 2 CAPSCREW, 3/8"NF x 3-1/2"
6 041959 3 CAPSCREW, 3/8"NF x 4-1/4"
7 5177709 6 CAPSCREW (drilled head, 3/8"NC x 1")
911115 6 WASHER, plain, SAE std., 3/8"
8 5159493 2 WIRE, locking (8" long) ,
904208 6 LOCKWASHER, l/2"
911041 2 NUT, hex, 3/8"NF
904206 10 LOCKWASHER, 3/8"
9 5151576 2 PIN, dowel
10 5150054 1 GASKET, flywheel housing. - « « « v v v o v v vt i i i et e e e e o 058037
074689
11 5192568 1 SPACER ASSEMBLY, housing to end plate (Includes dowel PIN,
3 CAPSCREWS 5177709, 3 WASHERS 911115 and 1 WIRE
5159493)
12 AM-8801 1 CAPSCREW, 1/2"NC x 2"
13 5167714 1 WASHER, plain .
14 5150060 1 PLATE, end, cylinder block
15 035439 6 CAPSCREW, 3/8"NC x 1"
904206 6 LOCKWASHER, 3/8"
16 5177798 1 GASKET, cylinder block end plate . . . ... ................. 058037
074689

(Continued)
19



FLYWHEEL HOUSING (Continued)

PART
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
17 5159469 2 COVER, flywheel housing
18 043886 2 CAPSCREW, 7/16"NC x 1"
904207 2 LOCKWASHER, 7/16"
19 035220 8 CAPSCREW, 1/2"NC x 1-1/8"
904208 8 LOCK WASHER, 1/2"
20 5150059 2 GASKET, COVET « « v v v e vt ettt e e e e e e e e e e i, 058037
074689
21 5154669 1 COVER, star
22 040426 4 CAPSCREW, 3/8"NF x 5"
23 035439 2 CAPSCREW, 3/8"NC x 1"
904206 6 LOCKWASHER, 3/8"
911041 4 NUT, 3/8"NF
24 5150057 1 GASKET, sStar COVEeT . . . . . . i i i i i et e e e e et e e e e e e e 058037
074689
3

PART

ITEM NUMBER

1

5167810
045295
904205

5150116
5153787
912726
045295
904205

5153788

QTY,

1
26
26

0 0O = =

OIL PAN
DESCRIPTION

PAN, oil
CAPSCREW, 5/16"NC x 1"
LOCKWASHER, 5/16"

GASKET, oilpan . .. .. .0t iinnnn..

COVER, handhole
PLUG, pipe, 3/4"NPT
CAPSCREW, 5/16"NC x 1
LOCKWASHER, 5/16"

GASKET, handhole cover

20

KIT NUMBER

Ce......,.. 058037

074689




TO BLOCK

17 e - \\a“é /

() 75k .‘
TO BLOCK S SR
\% ) S

OIL FILTER

USAGE: All tractors except those equipped with the special
HEAVY-DUTY OIL FILTER listed on pages 23 and 25.

PART v
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER

1 040290 1 FILTER ASSEMBLY, oil (Consists of items 3 thru 12)

2 036032 4 CAPSCREW, 3/8''NF x 3/4"
904206 4 LQCKWASHER, 3/8"

3 042426 1 SHELL ASSEMBLY (Includes pipe PLUG 901652)
901652 1 PLUG, pipe, /4"NPT

4 040805 2 BRACKET, clamping
903756 2 SCREW, machine, 1/4"NC x 2-1/2"
904204 2 LOCKWASHER, 1/4"
911024 2 NUT, 1/4"NC

5 079640 1 ELEMENT KIT (Includes items 6, 7 and 10)

L 2 WASHER, element retaining (Not serviced. Order item 5)

. 7 e 2 GASKET, retaining washer (Not serviced. Order item 5)-

8 040331 1 SPRING, element retaining

9 040328 1 COVER, filter shell

10 040327 1 GASKET, filter shell cover

11 040788 1 SCREW, cover retaining

12 040330 1 GASKET, cover retaining screw

13 079653 1 BRACKET, mounting

14 041250 2 CAPSCREW, 7/16"NC x 1-1/4" .
904207 2 LOCKWASHER, 7/16"

15 —ae--- 1 STUD, handhole cover (See CYLINDER BLOCK)
911041 1 NUT, 3/8"NF
904206 1 LOCKWASHER, 3/8"

(Continued)

21




22

™
- S - - iy

TO CYLINDER | ~p &P
BLOCK g

@
10 &YLINDER 8
g ~  BLOCK /\ A4
9

12

HEAVY DUTY OIL FILTER




QIL FILTER (Continued)

PART
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
16 069687 1 TUBE, oil inlet
918325 2 NUT, Sealastic, 3/8'" tube
915367 2 RING ASSEMBLY, Sealastic, 3/8" tube (w/ferrule)
915369 1 ELBOW, Sealastic, 90°, 3/8" tube, 1/4" NPT male
915368 1 CONNECTOR , Sealastic, 3/8" tube, 1/4"NPT male
17 078926 1 ELBOW, oil inlet tube (90°, 1/4"NPT, male and female)
18 069690 1 TUBE, oil outlet
918325 2 NUT, Sealastic, 3/8'" tube
915367 2 RING ASSEMBLY, Sealastic, 3/8" tube (w/ferrule)
915368 1 CONNECTOR, Sealastic, 3/8" tube, 1/4"NPT male
915369 1 ELBOW, Sealastic, 909, 3/8" tube, 1/4''NPT male
19 eeeee- 1 TRANSFER, instruction (See PAINTING AND MARKING)
HEAVY-DUTY OIL FILTER
USAGE: Special Equipment. Applicable to all Model HD9B tractors;
Model HD9F tractors prior to serial No. 3924; and Model
HD9G tractors prior to serial No. 5116. Mounts on side
of left Battery Box. Replaces standard oil filter.
061817 1 FILTER ASSEMBLY (Used prior to October 1954. Order FILTER
1 ASSEMBLY 082442)(See page 36 for service parts)
082442 1 FILTER ASSEMBLY (Effective October 1954)(See page 37 for service
parts) :
910167 8 CAPSCREW, 5/16"NF x 3/4"
904205 8 LOCKWASHER, 5/16"
913636 8 NUT, 5/16"NF
2 055245 2 ELBOW, filter tube (900, 3/8"NPT male and female)
904271 2 BUSHING, pipe reducing, 1/2"NPT to 3/8'NPT (Used with
FILTER ASSEMBLY 061817)
901500 2 NIPPLE, pipe, 1/2"NPT x 1-1/8" Used with FILTER
904227 2 COUPLING, pipe reducing, 1/2"NPT to 3/8"'NPT [ ASSEMBLY 082442
3 074327 2 PIPE, filter tube
905014 2 ELBOW, 90°, pipe reducing, 3/8'NPT to 1/4''NPT
4 036888 4 GROMMET, tube protecting (rubber)
074313 1 TUBE, oil supply, rear section
918325 2 NUT, Sealastic, 3/8" tube
915367 2 RING, Sealastic, 3/8" tube (Includes ferrule)
915368 1 CONNECTOR, Sealastic, 3/8'" tube, 1/4"NPT male
915386 1 UNION, Sealastic, 3/8'" tube :
6 074310 1 TUBE, oil supply, front section
918325 2 NUT, Sealastic, 3/8" tube
915367 2 RING, Sealastic, 3/8" tube (Includes ferrule)
915368 1 CONNECTOR, Sealastic, 3/8" tube, 1/4"NPT male
7 078926 1 ELBOW, oil supply tube (900, 1/4"NPT male and female)
074312 1 TUBE, oil return, rear section
918325 2 NUT, Sealastic, 3/8" tube
915367 2 RING, Sealastic, 3/8" tube (Includes ferrule)
915368 1 CONNECTOR, Sealastic, 3/8" tube, 1/4"NPT male
915386 1 UNION, Sealastic, 3/8" tube
9 074311 1 TUBE oil return., front section
918325 2 NUT, Sealastic, 3/8'" tube
915367 2 RING, Sealastic, 3/8" tube (Includes ferrule)
915369 1 ELBOW, Sealastic, 90°, 3/8" tube, 1/4'""NPT male
10 074324 1 BRACKET, clip attaching
11 055676 2 CLIP, tube supporting (closed type, for two 3/8" diam. tubes,
13/32" bolt hole) «
12 036032 1 CAPSCREW, 3/8"'NF x 3/4"
911115 1 WASHER, plain, SAE std., 3/8"
904206 1 LOCKWASHER, 3/8"
911041 1 NUT, 3/8'NF .
O 1 CLIP, tube supporting (See HEAVY-DUTY FUEL FILTER)
14 —-ceea- 2 TRANSFER, warning (See PAINTING AND MARKING)

23



ve

TO CYLINDER BLOCK

«
&—TO CYLINDER BLOCK

BATTERY BOX

HEAVY-DUTY OIL FILTER (HD9G)




HEAVY-DUTY OIL FILTER

USAGE: Special Equipment. Applicable to Model HD9G tractors effective
with serial No. 5116, Mounts on side of battery box. Replaces
standard oil filter. :

PART
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
1 082442 1 FILTER ASSEMBLY, lubricating oil (See page 37 for service parts)
910167 8 CAPSCREW, 5/16"NF x 3/4"
904205 16 LOCKWASHER, 5/16"
913636 8 NUT, 5/16"NF
2 055245 2 ELBOW, filter tube pipe (900, 3/8"NPT male and female)
904271 2 BUSHING, pipe reducing, 1/2"NPT to 3/8"NPT
3 083758 1 ANGLE, bracing, filter protecting bracket
4 070467 3 CAPSCREW, 1/2"NF x "
910244 6 WASHER, plain, SAE std., 1/2n
911043 3 NUT, 1/2"NF
5 036888 4 GROMMET, filter tube pipe (rubber)
6 083767 2 PIPE, filter tube
7 074312 1 TUBE, oil return, rear section
918325 2 NUT, Sealastic, 3/8" tube
915367 2 RING, Sealastic, 3/8" tube (Includes ferrule)
915368 1 CONNECTOR, Sealastic, 3/8'" tube, 1/4"NPT male
915386 1 UNION, Sealastic, 3/8" tube
905014 1 ELBOW, pipe reducing, 90°, 3/8'NPT to 1/4"NPT
8 074311 1 TUBE, oil return, front section
918325 2 NUT, Sealastic, 3/8" tube
915367 2 RING, Sealastic, 3/8" tube (Includes ferrule)
915369 1 ELBOW, Sealastic, 90°, 3/8" tube, 1/4"NPT male
9 074324 1 BRACKET, clip attaching
10 078926 1 ELBOW, oil supply tube (900, 1/4"NPT male and female)
11 074310 1 TUBE, oil supply, front section
918325 2 NUT, Sealastic, 3/8" tube
915367 2 RING, Sealastic, 3/8" tube (Includes ferrule)
915368 1 CONNECTOR, Sealastic, 3/8" tube, 1/4"NPT male
12 074313 1 TUBE, oil supply, rear section
918325 2 NUT, Sealastic, 3/8" tube
915367 2 RING, Sealastic, 3/8" tube (Includes ferrule)
915368 1 CONNECTOR, Sealastic, 3/8" tube, 1/4"NPT male
915386 1 UNION, Sealastic, 3/8'" tube
905014 1 ELBOW, pipe reducing, 90°, 3/8"NPT to 1/4"NPT
13 055676 2 CLIP, tube supporting (closed type, for two 3/8" diam. tubes,
13/32" bolt-hole) :
14 036032 1 CAPSCREW, 3/8"'NF x 3/4"
911115 1 WASHER. plain, SAE std., 3/8"
904206 1 LOCKWASHER, 3/8"
911041 1 NUT, 3/8'NF
15 057927 1 CAPSCREW, 5/16"NF x 3/4"
910335 1 WASHER, plain, SAE std., 5/16"
904205 1 LOCKWASHER, 5/16"
913636 1 NUT, 5/16"NF
16 083759 1 BRACKET, filter protecting, front
17 067480 3 CAPSCREW, 1/2"NF x 3/4"
910244 6 WASHER, plain, SAE std., 1/2"
911043 3 NUT, 1/2"NF
18 083760 1 BRACKET, filter protecting, rear ¢
19 067480 3 CAPSCREW, 1/2"NF x 3/4"
910244 6 WASHER, plain, SAE std., 1/2"
) 911043 3 NUT, l/2"NF
20 —ee-a- 2 TRANSFER (See PAINTING AND MARKING)

25



PR,

OIL PUMP

26



OIL PUMP

PART
ITEM NUMBER QTY. DESCRIPTION . KIT NUMBER
1 5175986 1 PUMP ASSEMBLY (Consists of items 16 thru 44)
2 036034 4 CAPSCREW, 3/8"NF x 1"
904206 4 LOCKWASHER, 3/8"
5176119 - SHIM, adjusting, driving gear mesh (. 005' thick. Use as req'd)
4 5156532 1 GEAR, pump driving (40 teeth. On crankshaft)
905123 1 KEY, #9 woodruff, 3/16" x 3/4"
5 5153627 1 GASKET, 0I1 inlet « ¢ « v v v v vt ittt et e e et et e e e e e e 058037
6 5166847 1  INLET, oil ' 074689
7 045295 2 CAPSCREW, 5/16"NC x 1"
904205 2 LOCKWASHER, 5/16"
8 5166935 1 BRACKET, oil inlet supporting
9 045312 1 CAPSCREW, 5/16"NC x 3/4"
904205 1 LOCKWASHER, 5/16"
10 036032 2 CAPSCREW, 3/8'NF x 3/4"
904206 2 LOCKWASHER, 3/8"
11 5153285 1 COVER, oil screen
12 5155605 2 CAPSCREW (drilled head, 5/16"NC x 11/16")
13 023633 1 WIRE, locking (1/16" x 12'")
14 5153286 1 SCREEN, oil
15 5153284 1 RETAINER, oil screen
16 5175680 v BODY ASSEMBLY (Includes items 17,18 and 30)
17 5176035 1 PIN, dowel
18 5153147 2 BUSHING, body
19 5169195 1 SUPPORT ASSEMBLY, driven gear (1 SUPPORT, 1 PIN)
20 065265 1 CAPSCREW, 3/8"NC x 7/8"
21 5156683 1 GEAR ASSEMBLY, intermediate (30 teeth. Includes item 22)
22 5156521 1 BUSHING, intermediate gear
23 5169197 1 WASHER, retaining, intermediate geac
24 5175944 1 WASHER, capscrew lockin
25 054130 1 CAPSCREW, 5/16'"NC x 7/8"
26 5156528 1 GEAR, driven (24 teeth)
27 5156955 1 COVER, body pad, front
28 045312 2 CAPSCREW, 5/16'"NC x 3/4"
904205 2 LOCKWASHER, 5/16"
29 5151370 1 GASKET, frontpad cover . . . . . . . .. . . i 058037
30 5153310 1 SHAFT, driven gear 074689
31 5153309 1 SHAFT, drive gear
905121 2 KEY, #5 woodruff, 1/8" x 5/8"
32 5166840 2 BUSHING, driven gear
33 5166649 1 GEAR ASSEMBLY, driven (Includes item 32)
34 5154252 1 COVER ASSEMBLY (Includes item 36)
35 037450 4 CAPSCREW, 5/16"NC x 1-1/4")
904205 4 LOCKWASHER, 5/16"
36 5153154 1 BUSHING, cover
37 5166650 1 GEAR, drive
38 5153313 1 GASKET, side pad cover
39 5153311 1 COVER, body pad, side
40 045312 2 CAPSCREW, 5/16'"NC x 3/4"
904205 2 LOCKWASHER, 5/16"
41 5152613 2 PLUG, pressure relief valve
42 040399 2 GASKET, pressure reliefvalve plug . . .. .. ... ..., . ........ 058037
43 5155765 1 SPRING, pressure relief valve . 074689
44 5153247 1 VALVE, pressure relief

27



18

S

2 22
OIL COOLER
* Engines prior to serial No.4A-23755.
** Engines serial No.4A-23755 and up.
QUANTITY ,
ITEM NUMBER * *% DESCRIPTION KIT NUMBER
5178244 1 - ADAPTER ASSEMBLY (Includes items 6 thru 9, and 1 PLUG 901652)
1 901652 1 - PLUG, pipe, 1/4"'NPT
5183212 1 ADAPTER ASSEMBLY (Includes items 6 thru 12)
2 044249 6 3 CAPSCREW, 3/8"NC x 1-1/8"
3 040382 - 3 CAPSCREW, 3/8"'NC x 1-3/8"
4 041914 1 1 CAPSCREW, 3/8"NC x 1-7/8"
5 5152148 1 1 WASHER, plain (copper)
904206 6 6 LOCKWASHER, 3/8"
.6 5177777 1 2 VALVE, pressure relief
7 5177778 1 2 SPRING, pressure relief valve
8 5177772 1 2 PLUG, pressure relief valve
9 5177773 1 .2 GASKET, pressurereliefvalve . .. ... ... ... ..... ........ 058037
074689
10 5177923 - 1 COVER, adapter
11 037450 - 2 CAPSCREW, 5/16"NC x 1-1/4"
904205 - 2 LOCKWASHER, 5/16"
12 5177924 - 1 GASKET, adapter cover
13 5150154 2 2 GASKET, adapter to cylinder block. . ... . ... ... ... .. ..... 058037
074689
14 5152904 1 1 GASKET, spacing, adapter to cylinder block- . .. .. ........... 058037
074689
15 8501329 1 1 CORE, oil cooling
16 5154215 1 1 GASKET, oil cooling element. .. ... ... ........ € © .. 058037
. 074689
17 5159452 1 1 HOUSING, oil cooling element
18 . 040378 6 6 CAPSCREW, 5/16"NC x 3-1/2"
19 037456 2 2 CAPSCREW, 5/16"NC x 1-1/4"
904205 8 8 LOCKWASHER, 5/16"

(Continued)

28



OIL COOLER (Continued)

QUANTITY :
ITEM NUMBER * %% DESCRIPTION KIT N}UMBER

20 5150155 1 1 GASKET, oil coolerhousing . ... .. ... .. ... 058037
074689

21 5150364 1 1 COVER, housing water cover

22 045312 2 2 CAPSCREW, 5/16"NC x 3/4"

904205 2 2 LOCKWASHER, 5/16"

23 5153902 1 1 GASKET, water hole cover . . . . . . . . . i i i i ittt i ittt n oo 058037

074689

OlL. PUMP

8
OIL PRESSURE REGULATOR
PART :
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
1 5159384 1 REGULATOR ASSEMBLY (Includes items 3 thrp 5)
2 045295 2 CAPSCREW, 5/16"NC x 1"
904205 2 LOCKWASHER, 5/16"
3 5156819 1 VALVE
4 5156815 1 SPRING
5 5156816 1 PLUG
hY N
6 5154199 1 GASKET, regulator to cylinder block ... .. e e e .. 058037
074689
7 5159388 1 PIPE, pump to regulator
8 051473 2 CAPSCREW, 5/16"NC x 1-3/4"
9 045312 2 CAPSCREW, 5/16"NC x 3/4"
904205 4 LOCKWASHER, 5/16"
10 5151370 1 GASKET, pipe to regulator . . ... ... .. ....... .. ........ 058037
: . 074689
11 5153313 1 GASKET, pipe t0 PUMD . . .« v v i vt e et 058037
074689

29



10 9 8 7 &6 4

ITEM NUMBER QTY.

1

N

o\ AW

12

13

14

15

PART

057490
035073
035067
064531
038234

081589

© 050594

050595
209359
U-1671
052360
036034
904206
050787
065612
065613

069577

1
6

4
2
6

FUEL TANK

DESCRIPTION
TANK, fuel :
CAPSCREW, 1/2"'NF x 1-3/4" (4 less on Models HD9F and
HD9G)
CAPSCREW, 1/2"NF x 2" (Models HD9F and HD9G only)
WASHER, plain (1/4" thick) 2 less on Models
NUT, high, 1/2"NF HD9F and HD9G
SHIM, tank mounting (Use as req'd)
PLUG, clean-out, tank drain elbow
GASKET, clean-out plug
STEM, drain cock
COCK ASSEMBLY, drain (Includes item 8)
ELBOW, tank drain
CAPSCREW, 3/8"NF x 1"
LOCKWASHER, 3/8"
GASKET, tank drain elbow
CAP, fuel tank .
GASKET, fuel tank cap
GAUGE, fuel level

NOTE: See PAINTING AND MARKING for identification transfers
which are applied to rear of fuel tank.

30

KIT NUMBER




)

L eary
EARLY DESIGN —

FIRST STAGE FUEL FILTER

ITEM NUMBER

1

PART

059784
061763
078524
073200

078530

083495,

915378
915380

915377
918564

064322
901723
901678
901489
082189
207091
036032

035167
911115

* Model HD9B
*% Model HD9F
**% Model HD9G
QUANTITY
% %% x%% DESCRIPTION

1 1 1 ADAPTER, fuel line (1/4'"NPT male, 3/8"NPT female)
1 1 - TUBE, fuel tank to filter (Tré.ctors prior to #1024)

1 1 - TUBE, fuel tank to filter (Tractors #1024 and up)

- - 1 TUBE, fuel tank to filter (Tractors prior to #987)

- - 1 TUBE, fuel tank to filter (Tractors #987 thru 5116)

- - 1 TUBE, fuel tank to filter (Tractors #5116 and up)

1 1 1 CONNECTOR, Sealastic, 1/2" tube, 3/8'NPT male (2
used prior to tractor #1024)

1 1 1 ELBOW, Sealastic, 900, 1/2" tube, 3/8"NPT male
(Used on tractors #1024 and up)

2 2 2 RING, Sealastic fitting, 1/2" tube (Includes ferrule)

2 2 2 NUT, Sealastic fitting, 1/2" tube

1 1 1 COCK, fuel shut-off (3/8"'NPT male and female.

item 4)

1 1 1 ELBOW, street, 90°,

1 1 1 ELBOW, pipe, 90°, 3/8'NPT

1 1 1 NIPPLE, pipe, 3/8"'NPT x 1"

FUEL SUPPLY LINE

EARLY UNITS —
( 7

3

KIT NUMBER

3/8"NPT (Used on early units only)

1 1 1 HANDLE, fuel shut-off cock

3 2 3 CLIP, tube supporting (closed type, 1/2" diam., 13/32" bolt-

hole)
1 11 CAPSCREW, 3/8'NF
2 1 2 CAPSCREW, 3/8'NF
3 2 3 WASHER plain, SAE

NOTE: Items 1l and 2 are not used on tractors equipped with

x 3/4"
x 7/8"
std., 3/8"

Heavy-Duty Fuel Filier.

31

Used on later units




[\cn\

ECOND TYPE FOR MODELS HD9F AND HD9G e |
’\ LI N

- )
e
FUEL TANK :

NEL MANIFOLD

FUEI. RETURN LINE

* Model HD9B
*% Model HD9F
*%% Model HDI9G
PART QUANTITY
ITEM NUMBER * *% k%% DESCRIPTION KIT NUMBER

1 040742 1 1 1 ELBOW, fuel manifold (restricted)

057818 1 1 1 TUBE, manifold to tank, front section (Not used on Model
HD9G tractors prior to #5116)

2 .
074844 - - 1 TUBE, manifold to tank, front section (Used prior to tractor
#5116 only)
915368 1 1. 1 CONNECTOR, Sealastic, 3/8" tube, 1/4"NPT male
915386 1 1 1 UNION, Sealastic, 3/8" tube
915367 2 2 2 RING, Sealastic, 3/8'" tube (Includes ferrule)
918325 2 2 2 NUT, Sealastic, 3/8" tube
061762 1 1 - TUBE, manifold to tank, rear section (Not used on Model
HDIF tractors #5558 and up)
3
074793 - - 1 TUBE, manifold to tank, rear section (Used prior to tractor
#5116)
915368 1 1 1 CONNECTOR, Sealastic, 3/8" tube, 1/4"NPT male
915367 2 2 2 RING, Sealastic, 3/8'" tube (Includes ferrule)
918325 2 2 2 NUT, Sealastic, 3/8" tube
4 081176 - 1 1 TUBE, manifold to tank, rear section (Effective with tractors
HD9F-5558 and HD9G-5116)
915369 - 1 1 ELBOW, Sealastic, 90°, 3/8'" tube, 1/4'"NPT male
915367 - 2 2 RING, Sealastic, 3/8'" tube (Includes ferrule)
918325 - 2 2 NUT, Sealastic, 3/8" tube
5 040796 6 2 2 CLIP, tube supporting (closed short type, 3/8" diam., 13/32"
bolt-hole)
6 036032 5 1 CAPSCREW, 3/8"NF x 3/4"
911115 4 1 WASHER, plain, SAE std., 3/8"
904206 1 - - LOCKWASHER, 3/8"
911041 1 - - NUT, 3/8'NF
7 041262 - 2 2 CLIP, tube supporting (closed long type, 3/8'" diam., 13/32"
bolt-hole)
8 036032 - 1 1 CAPSCREW, 3/8"'NF x 3/4" .
9 012992 - 1 1 CAPSCREW, 3/8'NF x 1-1/4"
911115 - 3 3 WASHER, plain, SAE std., 3/8"
‘904206 - 1 1 LOCKWASHER, 3/8"
911041 - 1 1 NUT, 3/8"NF

32



g \'ro
FUEL TANK

TO FUEL TANK —_ L

EARLY TYPE

HEAVY-DUTY FUEL FILTER

USAGE: Special Equipment, Applicable to Model HD9B tractors; also
Model HD9F tractors prior to serial No. 3924, and Model HD9G
tractors prior to serial No. 5116. Mounts on side of left Battery
Box. Replaces standard first stage fuel filter.

PART .
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
061814 1 FILTER ASSEMBLY, fuel (Used prior to October 1954. Order
FILTER ASSEMBLY 08244 1)(See page 36 for service parts)
1
082441 1 FILTER ASSEMBLY, fuel (Effective October 1954)(See page 37 for
service parts)
910167 8 CAPSCREW, 5/16"NF x 3/4"
904205 8 LOCKWASHER, 5/16"
913636 8 NUT, 5/16"NF
2 055245 2 ELBOW, filter tube (900, 3/8"NPT male and female)
904271 2 BUSHING, pipe reducing, 1/2"NPT to 3/8"NPT (Used with
: FILTER ASSEMBLY 061814)
. 901500 2 NIPPLE, pipe, 1/2"'NPT x 1-1/8" Used with FILTER
904227 2 COUPLING, pipe reducing, 1/2"NPT to 3/8'NPT [ASSEMBLY 082441
3 074327 2 PIPE, f{ilter tube

4 074309 1 TUBE, filter to fuel tank (Used on tractors prior to #2216)
918564 2 NUT, Sealastic, 1/2" tube
915377 2 RING ASSEMBLY, Sealastic, 1/2" tube (Includes ferrule)
915380 1 ELBOW, Sealastic, 900, 1/2" tube, 3/8"NPT male
915378 1 CONNECTOR, Sealastic, 1/2" tube, 3/8"NPT male
901678 1 ELBOW, pipe, 90°, 3/8"'NPT .

5 080520 1 TUBE, filter to tank (Tractors #2216 and up)
918564 2 NUT, Sealastic, 1/2'" tube
915377 2 RING ASSEMBLY, Sealastic, 1/2" tube (Includes ferrule)
915378 2 CONNECTOR, Sealastic, 1/2" tube, 3/8'NPT male
901678 1 ELBOW, pipe, 90°, 3/8"NPT

(Continued)

33



HEAVY-DUTY FUEL FILTER (Continued)

PART
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER

6 074325 1 TUBE, filter to pump, rear section
918564 1 NUT, Sealastic, 1/2" tube
915377 1 RING ASSEMBLY, Sealastic, 1/2" tube (Includes ferrule)
915378 1 CONNECTOR, Sealastic, 1/2" tube, 3/8"NPT male
901678 1 ELBOW, pipe, 90, 3/8"NPT

7 036888 4 GROMMET, tube protecting (rubber)

8 207091 2 CLIP, tube supporting (closed type, 1/2" diam., 13/32" bolt-hole)

9 037450 1 CAPSCREW, 5/16"NC x 1-1/4"
910335 2 WASHER, plain, SAE std., 5/16"
904205 1 LOCKWASHER, 5/16"
911025 1 NUT, 5/16"NC

10 055371 1 CLIP, tube supporting (closed type, for two 3/8" diam. lines and

one 1/2" diam. line, 13/32" bolt-hole)
11 weeeee 1 COCK, fuel shut-off (See FUEL SUPPLY LINE)
12 e 1 TUBE, filter to pump, front section (See FIRST STAGE FUEL
FILTER)
FUEL TANK BATTERY BOX 14
e T
1
FUEL PUMP
X @ ofF
’@..?‘\‘. o o
= ]Q\w 2

HEAVY-DUTY FUEL FILTER (HD9G)

34




ITEM NUMBER QTY.

1

10
11
12
13

14

PART

082441
910167
904205
913636

055245
904271

036888
083767

083852
918564
915377
915380
915378
901678
901765

064322
901489

082189

083853
918564
915377
915380
901678

057817
918564
915377
915379
915378

059784
048145
207091

035167
911115

Pt et et et [N DN o~

—

—

— e DN DN

—t N DN

NNV N

HEAVY-DUTY FUEL FILTER

USAGE: Special Equipment. Applicable to Model HD9G tractors
effective with serial No, 5116, Mounts on side of battery
box. Replaces standard first stage fuel filter.

DESCRIPTION

FILTER ASSEMBLY, fuel (See page 37 for service parts)
CAPSCREW, 5/16"NF x 3/4"
LOCKWASHER, 5/16"
NUT, 5/16"NF

ELBOW, filter tube pipe (90°, 3/8"NPT male and female)
BUSHING, pipe reducing, 1/2"NPT to 3/8"'NPT

GROMMET, filter tube pipe (rubber)

PIPE, filter tube

 TUBE, tank to filter

NUT, Sealastic, 1/2" tube

RING, Sealastic, 1/2'" tube (Includes ferrule)
ELBOW, Sealastic, 90°, 1/2'" tube, 3/8"NPT male
CONNECTOR, Sealastic, 1/2" tube, 3/8"'NPT male
ELBOW, pipe, 90°, 3/8'NPT

COUPLING, pipe, 3/8" NPT

COCK, fuel shut-off (3/8"'NPT male and female. Includes item 7)
NIPPLE, pipe, 3/8'NPT x 1"

HANDLE, fuel shut-off cock

TUBE, f{ilter to pump, rear section
NUT, Sealastic, 1/2'" tube
RING, Sealastic, 1/2" tube (Includes ferrule)
ELBOW, Sealastic, 90°, 1/2" tube, 3/8" NPT male
ELBOW, pipe, 90°, 3/8'NPT

TUBE, filter to pump, front section

NUT, Sealastic, 1/2'" tube B

RING, Sealastic, 1/2' tube (Includes ferrule)

UNION, Sealastic, 1/2'" tube :

CONNECTOR, Sealastic, 1/2" tube, 3/8"'NPT male
ADAPTER (1/4"NPT male, 3/8"NPT female)
CLIP, filter tube (closed type, 1/2" diam., 17/32" bolt-hole)
CLIP, tube supporting (closed type, 1/2" diam., 13/32" bolt-hole)

CAPSCREW, 3/8"NF x 7/8"

WASHER, plain, SAE std., 3/8"

BRACKET, protecting (See HEAVY-DUTY OIL FILTER)

35

KIT NUMBER



ITEM NUMBER

[\

[ =R = B o BN T o SRS B S V)

— s

12
13

14

15

16

PART

901652
045312
910335

063896
063892
063893
063897
091540
076668
063888

063899
903771
906652

082444
070590
063889
080758

063889
063890

063891

=
D

HEAVY-DUTY FILTER PARTS (First Type)

061814 FILTER ASSEMBLY, fuel (See page 33)
061817 FILTER ASSEMBLY, oil (See page 23)

DESCRIPTION KIT NUMBER

COVER, housing (Not serviced)
PLUG, pipe, 1/4"NPT
CAPSCREW, 5/16"NC x 3/4"
WASHER, plain, SAE std., 5/16"

GASKET, housing cover

TAKE-UP ASSEMBLY, element (Serviced only as a unit)
PLUG, orifice

PLATE, element centering

ELEMENT, filtering

TUBE ASSEMBLY, outlet (Includes NUT)

PLATE, reinforcing, housing bottom

HOUSING ASSEMBLY (Includes bolt RING)(Not serviced)

BAND, mounting bracket
- CAPSCREW, 5/16"NC x 7/8"
NUT, jam, 5/16"NC

BRACKET, mounting
CAPSCREW, 5/8"NF x 1-1/8" (drain plug)
BOLT, hollow

VALVE ASSEMBLY, outlet check (Includes 1 SPRING, 1 RING
and 1 CUP. Serviced only as a unit)

BOLT, hollow

VALVE ASSEMBLY, inlet check (Includes 1 SPRING, 1 RING and
1 CUP., Serviced only as a unit)

"OUANTITY
M o~
® ®
3 3
o o
1. 1
11

12 12
12 12
11
11
-1
1 1
1 1
11
1 1
1 1
2 2
4 4
4 4
2 2
11
1 -
-1
1 -
-1
3.3

GASKET

NOTE: Also see page 37 for second type Filter Parts.

36




ITEM NUMBER

17

18

19

20
21
22

PART

082505

082486
914173

082449
082492
082493
082489
082490
082487
082488
082491
091540
076668
082967
082444

082443
900576
911024

063891
063890

063889
080758

063889
070590
084897
084899

QUANTITY

|wmmNNHr—-v—‘r—-lr—-n—'HleHr—-r—'n—'r—[08244l

HEAVY-DUTY FILTER PARTS (Second Type)

082441 FILTER ASSEMBLY, fuel (See pages 33 and 35)
082442 FILTER ASSEMBLY, oil (See pages 23 and 25)

DESCRIPTION KIT NUMBER

COVER

RING ASSEMBLY, cover retaining (Includes CAPSCREW 914173)
CAPSCREW, 5/16"NF x 1-3/4"

GASKET, cover

HOLD-DOWN ASSEMBLY, filter element (Includes items 5 thru 9)
HOLD-DOWN ASSEMBLY, filter element (Includes items 5 thru 10)
WASHER, element hold-down

SPRING, element hold-down

SEAL, element hold-down

HANDLE, element hold-down

STUD, element hold-down (Not serviced separately)

PLUG, orifice, element hold-down

ELEMENT, f{iltering

TUBE ASSEMBLY, outlet {(Includes NUT)

SUPPORT, filter element

HOUSING (Not serviced separately)

BRACKET, mounting

BAND, mounting bracket
SCREW, machine, 1/4"NC x 3/4"
NUT, 1/4"NC :

GASKET

VALVE ASSEMBLY, inlet check (Includes 1 SPRING, 1 RING and
1 CUP. Serviced only as a unit)

BOLT, hollow

VALVE ASSEMBLY, outlet check (Includes 1| 8PRING, 1 RING and
1 CUP. Serviced only as a unit)

BOLT, hollow

CAPSCREW, 5/8''NF x 1-1/8'" (drain plug)
PLUG, venting

WASHER, venting plug

NOTE: Also see page 36 for First Type Filter Parts

37



8¢

FUEL PUMP

FILTER MOUNTING FOR HDSG

FIRST STAGE FUEL FILTER

| oPTiONAL ]
YARN TYPE




FIRST STAGE FUEL FILTER

PART
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
NOTE: Items 1 thru 13 are not used when Heavy Duty Filters are
installed.
1 064128 1 FILTER ASSEMBLY, fuel (Consists of items 3 thru 12)
2 045312 4 CAPSCREW, 5/16"NC x 3/4"
910335 4 WASHER, plain, SAE std., 5/16"
904205 4 LOCKWASHER, 5/16"
911025 4 NUT, 5/16"NC
3 062165 1 SHELL ASSEMBLY (Includes COCK 915433)
915433 1 COCK, drain, 1/4"NPT
4 062166 1 BRACKET, filter mounting
914826 1 CAPSCREW, fil-hd., 5/16"NC x 3"
904205 1 LOCKWASHER, 5/16"
911025 1 NUT, 5/16"NC
078230 1 ELEMENT KIT (Can type. Includes items 6, 7 and 10)(Original
equipment)
5
078231 1 ELEMENT KIT (Yarn type. Includes item 10)(Optional replacement)
6 R 2 -GASKET, filter element (Not serviced)
7 0 eeeee- 2 WASHER, filter element (Not serviced)
8 056594 1 SPRING, element
9 047029 1 COVER, fuel filter
10 040327 1 GASKET, cover
11 040788 1 SCREW, fuel filter cover
12 040330 1 GASKET, fuel filter cover screw
13 057816 1 TUBE, first stage filter to fuel pump, rear section (Replaced by
069937 TUBE and FITTINGS on tractors with Air Heater System)
918564 1 NUT, Sealastic, 1/2'" tube
915377 1 RING, Sealastic, l/Z" tube (Includes ferrule)
915380 1 ELBOW, Sealastic, 90°, 1/2" tube, 3/8"NPT male
14 = 059784 2 ADAPTER (1/4"NPT male, 3/8'NPT female)
15 057817 1 TUBE, first stage filter to fuel pump, front section
918564 3 NUT, Sealastic fitting, 1/2" tube
915377 3 RING, Sealastic, 1/2" tube (Includes ferrule)
915379 1 UNION, Sealastic, 1/2" tube
915378 1 CONNECTOR, Sealastic, 1/2' tube, 3/8"NPT male
16 041919 1 CLIP, filter tube (single, closed type, 1/2" diam., 11/32" bolt-hole)
17 048145 1 CLIP, filter tube (single, closed type, 1/2'" diam., 17/32" bolt-hole)
18  ---a-- 1 TRANSFER, instruction (See PAINTING AND MARKING)
19 -e-ae- 1 TUBE, fuel tank to filter (See FUEL TANK AND LINES)
20 083472 1 BRACKET, filter mounting (For Model HD9G only)
21 070469 2 CAPSCREW, 1/2"NFx 1-1/4"
904208 2 LOCKWASHER, 1/2"
911043 2 NUT, 1/2"NF

39



BENG

N

15 16

)

10
=
B— =
=

—
| ——
U
| g

e,

SECOND STAGE FUEL FILTER

PART
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER

1 065590 1 FILTER ASSEMBLY, fuel (Consists of items 3 thru 14)

2 035439 2 CAPSCREW, 3/8"NC x 1"
904206 2 LOCKWASHER, 3/8"

3 065586 1 HEAD, fuel filter
907859 1 PLUG, pipe, hex-socket-hd., 1/4"NPT

4 065578 1 NUT, shell retaining
915432 1 SCREW, machine, 1/4"NC x 5/16"

5 065577 1 GASKET, bleeding screw
065579 1 GASKET, shell retaining nut
065582 1 SHELL, filter
915433 1 COCK, drain, T-handle, 1/4'NPT

8 065583 1 ELEMENT KIT (Includes items 9 thru 11)

9 eeeee- 1 GASKET, element seating plate (Not serviced. Order item 8)

1 1 WASHER, seating plate gasket (Not serviced. Order item 8)

11 043130 1 GASKET, shell

12 065584 1 PLATE, element seating

13 065585 1 SPRING, element

14 067481 1 GUIDE, element centering

15 069694 1 TUBE, fuel pump to filter
918325 2 NUT, Sealastic fitting, 3/8'" tube
915367 2 RING ASSEMBLY, Sealastic fitting, 3/8" tube (w/FERRULE)
915369 1 ELBOW, Sealastic, male, 90°, 3/8' tube, 1/4"NPT
915368 1 CONNECTOR, Sealastic fitting, male, 3/8' tube, 1/4"NPT

16 069685 1 TUBE, filter to fuel manifold .
918325 2 NUT, Sealastic fitting, 3/8'" tube
915367 2 RING ASSEMBLY, Sealastic fitting, 3/8" tube (w/FERRULE)
915369 1 ELBOW, Sealastic, male, 90°, 3/8'" tube, 1/4"NPT
915368 1 CONNECTOR, Sealastic fitting, male, 3/8" tube, 1/4"NPT

17 042672 1 CLIP (closed type, for two 3/8'" diam. lines, 7/16'" bolt hole)

(Continued)

40



ITEM NUMBER QTY.
18

PART

SECOND STAGE FUEL FILTER (Continued)
DESCRIPTION : KIT NUMBER
MANIFOLD, fuel (See FUEL MANIFOLDS)
PUMP, fuel (See FUEL PUMP AND DRIVE)
TRANSFER, instruction (See PAINTING AND MARKING)

ITEM NUMBER QTY.
5150560

1

PART

901652

5150559
901652

1
1

1
1

FUEL MANIFOLDS

DESCRIPTION KIT NUMBER

MANIFOLD, fuel, upper
PLUG, pipe, 1/4"NPT

MANIFOLD, fuel, lower
PLUG, pipe, 1/4"NPT

CONNECTOR ASSEMBLY (See INJECTOR)

ITEM NUMBER QTY.

—

PART

5175667
5171159
4369766
5150199

5154401

FUEL PUMP AND DRIVE

DESCRIPTION - KIT NUMBER

PUMP ASSEMBLY, fuel (See page 42 for service parts)
BOLT ASSEMBLY (Includes copper WASHER)

o«

GASKET, pump to blower . . . .. ... .. ... .« ... ... 058037

074689
FORK, coupling

DISC, coupling

41



FUEL PUMP ASSEMBLY 5175667

PART

ITEM NUMBER

1

2

10
11
12
13

14

914590
5192813

2225347
5192505
5192504

5192506
5192786

5192508
2225351
5192509
2225353
2225354

2225355

QTY.

@ N -

NQOTE: See page 41 for listing of complete Pump Assbembly.
DESCRIPTION KIT NUMBER
STATOR (Not serviced. Order complete PUMP ASSEMBLY)
HOUSING (Not serviced. Order complete PUMP ASSEMBLY)
PLUG, expansion, 11/16" diam.
BOLT ASSEMBLY (Includes LOCKWASHER)
PIN, dowel, stator to housing (3/16" x 1)
SEAL, pump shaft
SHAFT, driving gear

GEAR, driving ’
PIN, shear (1/8" x 13/16'")

GEAR, driven

PLUNGER, pressure relief

SPRING, pressure relief plunger

PIN, guiding, pressure relief spring (5/32" x 1")
PLUG, pressure relief spring

GASKET, pressure relief spring plug

42



L—-—- Rain Shield ———

PART
ITEM NUMBER
1 083377
2 3222533
3 5188273
4 917253
5 5150195
6 053007
7 059400
8 041911
911041
911115

9 068623
10 077269
11 059400
12 052016
911115

911041

QTY.

B b [GRCRGE

N

MUFFLER

DESCRIPTION

MUFFLER, exhaust
STUD (7/16"NC x 7/16"NF x 2-3/8")
WASHER, plain
NUT (7/16''NF)

GASKET, exhaustmanifold .. ... ... ... .. ............

PIPE, exhaust
CLAMP, exhaust pipe

CAPSCREW, 3/8"NF x 3-1/2"

NUT, 3/8"NF

WASHER, plain, SAE std., 3/8"
NOTE: The following items are Special Equipment
RAINCAP, exhaust pipe hd
SHIELD, rain, exhaust pipe
CLAMP, exhaust pipe rain shield

CAPSCREW, 3/8'NF x 4"

WASHER, plain, SAE std., 3/8"
NUT, 3/8"NF

43

KIT NUMBER

... 058037,39

074689
5193117




37

ol

22—

35

|

s 3 8 & &

CYL. HEAD

GOVERNOR

44



PART

ITEM NUMBER

10

11
12
13

14

16

17

18
19
20
21

22

23
24
25

26

27

5174440
5171159
034964
904204

5150246

5150269

5151519
905657
904204
5183285

5174448

5154502
074697
040391
074698
5150884
5150897
5183268
5165221
5158904

910002
913299

904204
5150942

5150890

5163514
5154438
5154435
5159080

042990
913048
906957
910243

5154422
5150943

5150898
910267

043021
074699
5188611

5185605
913889

NN~ H

—

g et s e e s et b

—

GOVERNOR
DESCRIPTION

GOVERNOR ASSEMBLY (Consists of items 6 thru 58)
BOLT ASSEMBLY (Includes copper WASHER)
CAPSCREW, 1/4"NC x 3/4"

LOCKWASHER, 1/4"

GASKET, governor toblower . . . . ... ... ... ............

GASKET, governor to cylinder head . ... ... .. ... .........

LEVER, variable speed control
CAPSCREW, 1/4"NC x 1"
LOCKWASHER, 1/4"

HOUSING, weight

WEIGHT AND CARRIER ASSEMBLY (Includes SHAFT. Serviced
only as a unit)

RISER

BEARING, riser thrust

BEARING, ball, weight shaft (Used prior to engine #4A-17382)
BEARING, ball, weight shaft (Used on engines #4A-17382 and up)
SCREW, relaining, weight shaft bearing

LOCKWASHER, bearing retaining screw

CAP, weight housing

GASKET, weight housing cap . . . . . ... ... . .. ...

HOUSING ASSEMBLY, control shaft (Includes items 19 thru 30 and

PLUG indented below)
PLUG, expansion, 3/4'" diam.
CAPSCREW, 1/4"NC x 2-1/4" (Also attaches weight housing
cover)
LOCKWASHER, 1/4"

PIN, dowel, control housing to weight housing

GASKET, weight housing

COVER, weight housing

SHAFT ASSEMBLY, control (Consists of items 20 thru 25)
SHAFT, control

WASHER, control shaft

BEARING, ball, control shaft, upper
SCREW, machine, #10-24NC x 7/16"
LOCKWASHER, int-tooth, #10
WASHER, plain, SAE std., #10

LEVER, control shaft
PIN, control shaft lever

SCREW, adjusting (hex head, 1/4"NF x 5/8")
NUT, jam, 1/4"NF
BEARING, needle, control shaft, lower (1/2'*long)(Engines prior
to #4A-17382)

BEARING, needle, control shaft, lower (3/4" long)(Engines
#4A-17382 thru #4A-42248)
BUSHING, control shaft (Effective with engine #4A-42249)

FORK, control shaft
SETSCREW, socket head, cup point, 1/4"NF x 1/2"
(Continued)
45

KIT NUMBER

. 058037
074689

. 058037, 39
074689
5193117

. 058037

. 058037, 39
074689
5193117



PART

ITEM NUMBER

28
29
30
31
32
33

34

35

36

38
39
40

41

42

43
44
45

46

47

48

49

50

51

52

53

54

55

56

57

58

5150394
5150941
040403
5150942
048384
040401

5150889

5174412
901228
904204
5174425
5174429
043021
5176557
5153060
5151519
905657
904204

5171734

5152939
5152938
5152940
5152941
5152962
5153904
5172557
910002
911081
040378
904205

5152944

043021

5176629
915476

5173964
910173

5153007
5152932

5179613
911325

5177083

QTY.

[N

NN

—

GOVERNOR (Continued)
DESCRIPTION . KIT NUMBER
LEVER ASSEMBLY, differential (Includes PIN)
WASHER, retaining, differential lever
CLIP, retaining, differential lever
PIN, dowel, qontrol housing cover
SCREW, machine, 5/16"NF x 3/8"
GASKET, control housing screw (copper)
GASKET, control shaft housing cover ... .. .. ... .......... 058037, 39

074689
5193117

COVER ASSEMBLY, control housing (Includes items 38 and 39)
CAPSCREW, fil-hd., 1/4"NC x 3/4"
LOCKWASHER, 1/4"

SHAFT ASSEMBLY (Includes 1 LEVER and 2 PINS)

RING, shaft retaining

BEARING, needle, fuel shut-off lever shaft

SEAL, shut-off lever shaft

RETAINER, shut-off lever shaft

LEVER, shut-off
CAPSCREW, 1/4"NC x 1"

LOCKWASHER, 1/4v

STOP, variable speed spring retainer (Used only when necessary
to limit high speed)

GUIDE, variable speed spring plunger

PLUNGER, variable speed spring

SPRING, variable speed

RETAINER, variable speed spring

SHIM, variable speed spring (. 010" thick. Use as req'd)
SHIM, variable speed spring (. 078" thick, Use as req'd)

HOUSING, variable speed spring
PLUG, expansion, 3/4'" diam.
PLUG, pipe, slotted head, 1/4"NPT
CAPSCREW, 5/16"NC x 3-1/2"
LOCKWASHER, 5/16"

GASKET, variable speed spring housing . . .. .. ... . ......... 058037
074689
BEARING, needle, variable speed spring housing

LEVER, variable speed spring
SETSCREW, socket head, dog-pt., 5/16"NF x 1/4"

SHAFT, variable speed lever
KEY, #2 woodruff, 3/32" x 1/2"

PACKING, variable speed lever shaft «
WASHER, variable speed lever shaft packing
BOLT, idling speed adjustment (1/4"NC x 1-1/4")

NUT, jam, 1/4"NC

SCREW ASSEMBLY, buffer (Consists of 1 SCREW, 1 SPRING and
1 NUT. Serviced only as a unit)

STOP, variable speed spring retainer (Not used on A-C Tractors.
Remove and discard)

46



ENGINE BREATHING PIPE
- PART
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
1 5154104 1 PIPE, breathing
901217 2 SCREW, machine, fil-hd., #10NC x
2 5/8"
904203 2 LOCKWASHER, #10
3 5150900 1 GASKET, breathing pipe . - . . ... ...... 058037, 39
074689
, 5193117
4 040404 1 CLIP, breathing pipe (single, closed
type, 5/8" diam., 11/32" bolt hole)
5 910335 1 WASHER, plain, SAE std., 5/16"
6 aeee-- 1 CAPSCREW (See OIL COOLER) -

0

)d

ey
" =

INJECTOR CONTROL

PART
ITEM NUMBER QTY., DESCRIPTION KIT NUMBER
1 5161677 2 BRACKET ASSEMBLY, control tube (Includes plain BEARING.
Serviced only as a unit)
2 047478 4 CAPSCREW, 1/4"NC x 5/8"
904204 4 LOCKWASHER, 1/4"
. 3 5190543 1 TUBE ASSEMBLY, control (Includes item 4)
4 5150263 1 LEVER, control
910274 1 PIN, groove, 1/8" x 3/4"
5 5150260 6 LEVER ASSEMBLY, control (Includes item 6)
6 5153618 12 CAPSCREW, fil-hd., 1/4"NF x 3/4"
7 5150994 1 SPRING, control tube ’
8 5150990 1 LINK, governor to injector control lever
9 5150265 1 PIN, control link
900970 1 PIN, cotter, 1/16" x 1/2" *
10 5150941 1 WASHER, control link retaining
11 040403 1 CLIP, control link retaining

47



ITEM

FUEL INJECTOR

* Models HD9B and HD9F
*% Model HD9G

PART QUANTITY

NUMBER

[ 5228100

5228300

5227935

5228305

5150251
911041

5150249
5150250
5151121

5188227
078737

5150568

5193171

2
s

4

©

Lo

e

4

w S ok

o 0o

DESCRIPTION

INJECTOR ASSEMBLY (55 mm. Tandem-valve type. See page 49
for service parts){Used on engines prior to #4A-45201. Not
used on Model HD9G tractors after serial No. 2697. Order
INJECTOR ASSEMBLY 5228300)

INJECTOR ASSEMBLY (55 mm. High-valve type. See page 51
for service parts)(Effective with engine #4A-45201)

INJECTOR ASSEMBLY (70 mm. Low-valve type. See page 50
for service parts)(Effective with tractor #2698 but later discon-
tinued on engines #4A-38800 thru #4A-39137 and on engines
#4A-40230 and up. Order INJECTOR ASSEMBLY 5228305)
INJECTOR ASSEMBLY (70 mm. High-valve type. See page 51 for
service parts)(Used on engines #4A-38800 thru #4A-39137 and
on engines #4A-40230 and up)

STUD, injector clamp (3/8'"NC x 3/8"'NF x 2-1/2")
NUT, 3/8"'NF

CLAMP, injector
WASHER, injector clamp stud
PIPE ASSEMBLY, fuel (Includes NUTS)

CONNECTOR ASSEMBLY, fuel pipe {Includes nylon insert)
NUT, elastic stop, 7/16"NF (Engines prior to #4A-44355)

WASHER, fuel pipe connector (Used on engines prior to #4A-33163)

CONTAINER (For shipping and storing injector)

48

KIT NUMBER




22 21 20 19 18 17 1615

INJECTOR ASSEMBLY 5228100 (Tandem-valve)

USAGE: See page 48 for listing of complete Injector Assembly.

ITEM Ngﬁdfgglf{ QTY. DESCRIPTION KIT NUMBER

1 5228104 1 FOLLOWER, plunger

2 5228292 1 SPRING, follower

3 5228126 1 PLUNGER ASSEMBLY (Each consists of 1| PLUNGER, 1 BUSHING

. and 1 PIN. Serviced only as a unit)

4 5226717 1 PIN, follower stop

5 5226400 1 GEAR, plunger

6 5226567 1 RETAINER, plunger gear

A 1 VALVE ASSEMBLY, upper (Order 1 TIP KIT 5228301, ! VALVE

5226411 and 1 CAGE 5228294)

8 5227210 2 SPRING, valve

9 5227318 2 STOP, valve

10 ---e--- 1 VALVE ASSEMBLY, lower (Order 1 TIP KIT 5228301, 1 VALVE

5226411 and 1 CAGE 5228294)

11 5227321 1 TIP, spray

12 5228109 1 DEFLECTOR, fuel spill

13 5226564 1 RING, nut sealing. . . . . . v v v v v i it ittt e e e e 5193221
14 5228102 1 NUT, retaining

15 5226719 1 RACK, control

16 5228124 1 TAG, identification (TV55, orange)

17 5227931 1 BODY ASSEMBLY (Includes 1 PIN, Serviced only as a unit)

18 5228013 2 ELEMENT, fuel filtering . . .. .. .. ... ... v 5193221
19 5226415 2 SPRING, retaining, fuel filtering element
20 5226186 2 GASKET, fuel filtering element cap . ....... e 5193221

_21 5226413 2 CAP, fuel filtering element

22 5226414 2 CAP, shipping (Remove when installing injector) .............. 5193221

NOTE: Quantities indicated are for one (1) Injector Assembly only.

49



C::OCE:ECB

\ /

3/ K, \

25 24 23 22 21 20

&OO@

— C=o (D

5

PART

ITEM NUMBER

1

0o N o0 W

10
11

12
13
14
15
16
17
18

19
20
21
22
23
24
25

5226394

5226397
5228292
5226717
5226400
5226567
5226570
5228319

5226411
5227323

5227210
5227318
5227317
5226565
5226564
5226563
5227931

5226719
5227932
5228013
5226415
5226186
5226413
5226414

INJECTOR ASSEMBLY 5227935 (Low-valve)

USAGE: See page 48 for listing of complete Injector Assembly.

QTY. DESCRIPTION KIT NUMBER

T T

b o e e R

N N NN e

FOLLOWER, plunger

PLUNGER ASSEMBLY (1 PLUNGER and 1| BUSHING 1-15/16" long.
Original equipment)(Order PLUNGER ASSEMBLY 5228304 and
SPACER 5228319)

PLUNGER ASSEMBLY (1 PLUNGER and 1 BUSHING 1-11/16" long.
Used for service replacement only, Also see item 9)

GUIDE, plunger follower (Order FOLLOWER 5228104)
PIN, plunger follower guide

SPRING, plunger follower

PIN, plunger stop

GEAR, plunger

RETAINER, plunger gear

SPACER, check valve (1/4" high. Original equipment)

SPACER, check valve (3/8" high, Used as service replacement
only. See item 2)

VALVE, check
VALVE ASSEMBLY, fuel spray tip (1 VALVE and 1 SEAT. Serv-

icedonlyasawunit) .. ........... e e e e e e e e e e 5227325
SPRING, spraytipvalve . . ... ... .. i .. 5227325
STOP, spraytipvalve . . .. .. i it it it ettt v ot i cnoe i o 5227325
TIP, fuel spray . . . . . . @i it i i it it i o e e e e 5227325
DEFLECTOR, fuel spill
RING, nut sealing I T et e e e e e e e et e e e e e e 5193221
NUT

BODY ASSEMBLY (Consists of 1 BODY and 1 PIN, Serviced only
as a unit)

RACK, control
TAG, identification (70 mim., black)

ELEMENT, fuelfiltering . ... ... ... ... 0oy 5193221
SPRING, retaining, fuel filtering element

GASKET, fuel filteringelementcap ... .... .. ... ... ..., 5193221
CAP, fuel filtering element o

CAP, shipping (Remove when installing INJECTOR). . . .. ... ... .. 5193221

NOTE: Quantities indicated are for one (1) Injector Assembly only.

50



14 13121 10 9 8 7

o

INJECTOR PARTS (High-valve type)

* INJECTOR ASSEMBLY 5228300 (See page 48)
** INJECTOR ASSEMBLY 5228305 (See page 48)
PART QUANTITY

ITEM NUMBER * %% DESCRIPTION KIT NUMBER
5228104 1 1 FOLLOWER, plunger
2 5228292 1 1 SPRING, follower .
5228126 1 - PLUNGER ASSEMBLY (Consists of 1 PLUNGER 55 mm., 1 BUSH-
3 ING 55 mm. and 1 PIN. Serviced only as a unit)
5228304 - 1 PLUNGER ASSEMBLY (Consists of 1 PLUNGER 70 mm., 1 BUSH-

ING 70 mm. and 1 PIN, Serviced only as a unit)

4 5227931 1 1 BODY ASSEMBLY (Includes 1 PIN. ‘Serviced only as a unit)
5 5226717 1 1 PIN, follower stop '
6 5228102 1 1 NUT, retaining
7 5226564 1 1 RING, nut sealing . .. .. .. i i it ittt vt ittt ot e e e aee e e 5193221
8 5228109 1 1 DEFLECTOR, fuel spill
9 { 5228296 1 = TIP, SPTAY .« e vttt e e 5228301
5228293 - 1 TIP, SPray v v v v v i vt bt et o et e et et et it e e e e e e 5228312
10 5226411 1 1 VALVE, check ’
11 5228294 1 1 CAGE, valve
12 5227318 1 I STOP, valve . . v v i it et it ittt e e e ot e e o ot o e e 5228301
5228312
13 5227210 1 1 SPRING, valve . .. .. i it it ittt it it et ae o ae e s s oo eons 5228301
5228312
14 5228316 1 1 VALVE ASSEMBLY (1 VALVE and 1 SEAT. Serviced only as a unit). . 5228301
15 5226567 1 1 RETAINER, plunger gear Peze3te
16 5226400 1 1 GEAR, plunger
17 5226719 1 1 RACK, control
8 { 5228297 1 - TAG, identification (HV55)
5228299 - 1 TAG, identification (HV70)
19 5228013 2 2 ELEMENT, fuel filtering . . ... ... .. ... it uuenennns 5193221
20 5226415 2 2 SPRING, retaining, fuel filtering element
21 5226186 2 2 GASKET, fuel filtering elementcap ... .....c .0 .o... e 5193221
22 5226413 2 2 CAP, fuel filtering element .
23 5226414 2 2 CAP, shipping (Remove when installing injector) . ... ... .. ...... 5193221

NOTE: Quantities indicated are for one (1) Injector Assembly only,

51




BLOWER DRIVE




ITEM NUMBER QTY.

1

10

11

12

13
14
15
16
17
18
19

20
21

22

23
24

25

26

21
28

{

—— —A

{

PART

5154639
5167727

5172868
5171159

5150246
5172865
5173695
5172871
910230

5153347
904206

5150286
5150279

5158901
912738

5152804
5150281
5173320
5150345
5150347
5150346
5150348
5150349
5150350
904205

5174631
913190

5150147
1543853
1543857
5150433

913039
913040

1

NI s

—

BLOWER DRIVE
DESCRIPTION
SHAFT
RING, snap, drive shaft

COVER, drive shaft
BOLT ASSEMBLY (Includes copper WASHER)

GASKET, drive shaft cover . . ... ... ... ...

SEAL, drive shaftcover . . ... ... .. ... ... o
CLAMP, cover seal
SUPPORT ASSEMBLY (Bushing is not serviced separately)
PLUG, pipe, slotted head, 1/8'NPT
CAPSCREW, hex-hd., 3/8"NF x 13/16"
LOCKWASHER, 3/8"
GASKET, support
HUB, gear

WASHER, thrust
BALL, steel, 7/32" diam.

NUT, gear hub locking
LOCKWASHER, gear hub nut
GEAR (40 teeth)
SUPPORT, coupling
SPRING, coupling
SEAT, coupling spring
CAM, coupling
RETAINER, coupling
BOLT, coupling (5/16'"NF x 2')
LOCKWASHER, 5/16"
TUBE, oil filler
CAPSCREW, 5/16'"NF x 1/2"
WASHER, copper (Not serviced)
STRAINER, oil filler
CAP ASSEMBLY, oil filler (Includes item 25)
GASKET, oil filler cap
PIPE ASSEMBLY, oil (Includes NUTS)

ELBOW, inverted flare, male, 907, 1/4" tube, 1/8"NPT
ELBOW, inverted flare, male, 90", 1/4" tube, 1/4'"NPT

TRANSFER, caution (See PAINTING AND MARKING)
PLATE, end, cylinder block (See FLYWHEEL HOUSING)

53

................................

KIT NUMBER

.. .058037

074689
. 074689

058037
074689






BLOWER

PART )
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
1 5158146 1 BLOWER ASSEMBLY (Consists of items 5 thru 29)
2 041916 4 CAPSCREW, 7/16'"NC x 2"
3 5150238 4 WASHER, plain
4 5150236 1 GASKET, blower to cylinder block ......... ... .. .. 058037
. 074689
5 5157199 - 1 HOUSING
6 5150218 2 PLATE ASSEMBLY, end (Includes items 7 and 8)
901240 4 CAPSCREW, fil-hd., 5/16"NC x 1-1/2"
i 4 PIN, dowel (Not serviced separately)
5150220 4 SEAL, oil (1-3/16" shaft diam. Original Equipment)
8 5192438 4 SEAL, oil (1-3/8" shaft diam. For use when rotor shaft is too
worn to permit use of standard SEAL 5150220. Also order
SPACER 5192439 to make initial installation)
9 5192439 4 SPACER (Provides new seal surface for worn rotor shafts.
Requires use of oil SEAL 5192438)
10 5192794 1 ROTOR SET (Consists of 1 upper ROTOR and | lower ROTOR,
matched for proper operating clearance)
11 7450168 2 BEARING, roller - front
12 042991 2 BEARING, ball - rear
13 5179017 4 RETAINER, bearing
. 034964 12 CAPSCREW, 1/4"NC x 3/4"
904204 12 - LOCKWASHER, 1/4"
15 5192234 1 GEAR SET (Gears are matched and are not serviced separately)
5150372 - SHIM, rotor gear (. 002" thick. Use as req'd)
5153938 - SHIM, rotor gear (.003" thick. Use as req'd)
16
5150855 - SHIM, rotor gear (. 005" thick. Use as req'd)
5150856 - SHIM, rotor gear (. 010" thick. Use as req'd)
17 5154400 1 WASHER, retaining, upper rotor gear
18 ------- 1 DISC, coupling (See FUEL PUMP)
19 070469 2 CAPSCREW, hex-hd., 1/2"NF x l-1/4"
20 5154398 2 LOCKWASHER, special
21 5150233 2 COVER, end plate
22 040378 20 CAPSCREW, 5/16'"NC x 3-1/2"
904205 20 : LOCKWASHER, 5/16"
23 5150234 2 GASKET, end plate covVer ... vttt ininn i inennnnssn 058037
074689
24 5173366 1 HUB, driving
5173362 3 BOLT (hex-hd., 5/16"NF x 3/4")
25 904205 3 LOCKWASHER, 5/16"
910335 3 WASHER, plain, SAE std., 5/16"
26 5173365 2 PLATE, driving hub
5173363 3 BOLT (hex-hd., 5/16"NF x 1)
27 904205 3 LOCKWASHER, 5/16"
910335 3 WASHER, plain, SAE std., 5/16" .
28 5173364 3 SPACER, driving hub plate
R 1 COUPLING (See WATER PUMP)

55



vss

FLYWHEEL AT
[—FIRST TYPE - HOUSING 2.3 ‘ f\
} @%@ O} w It
f
o u‘ L
N
NEW BLOWER DRIVE SHIELD

21 22

}Ohﬁ“

-8 11 13 4 N

BLOWER (Service replacement only)




BLOWER

USAGE: Service replacement only. See previous pages
for design used as original equipment.

* Used prior to August 1959
** Effective August 1959

- PART QTY. ' - PACKAGE
ITEM NUMBER * %% DESCRIPTION NUMBER
- 5114468 1 - BLOWER ASSEMBLY (Consists of items 5 thru 31)
1 5120992 - 1 BLOWER ASSEMBLY (Consists of items 5 thru 31)
2 041916 4 4 CAPSCREW, 7/16"NC x 2"
3 5150238 4 4 WASHER, plain
4 5115657 1 1 GASKET, blower tocylinder block . ... .voeeeeoesse. 058037
074689
5 5114200 1 1 HOUSING
6 5193719 2 2 PLATE ASSEMBLY, end (Includes item 7)
901240 4 4 CAPSCREW, fil-hd., 5/16"NC x 1-1/2"
7  emeea- 4 4 PIN, dowel (Not serviced separately)
5150220 4 4 SEAL, oil (1-3/16" shaft diam. Original Equipment)
8
5192438 4 4 SEAL, oil (1-3/8" shaft diam. For use when rotor shaft
. is too worn to permit use of standard SEAL 5150220.
Also order SPACER 5192439 to make initial installation)
9 5192439 4 4 SPACER (Provides new seal surface for worn rotor shafts,
Requires use of oil SEAL 5192438)
10 5192794 1 1 ROTOR SET (Consists of 1 upper ROTOR and 1l lower
ROTOR, matched for proper operating clearance)
11 7451054 2 2 BEARING, roller, front
12 042991 2 2 .BEARING, ball, rear
13 5179017 4 4 RETAINER, bearing
14 034964 12 12 CAPSCREW, 1/4'"NC x 3/4v
904204 12 12 LOCKWASHER, 1/4"
15 5192234 1 1 GEAR SET (Gears are matched and are not serviced separately)
5150372 - - SHIM, rotor gear (.002'" thick., Use as req'd)
16 5153938 - - SHIM, rotor gear (.003" thick. Use as 1eq'd)
5150855 - - SHIM, rotor gear (.005'" thick, Use as req'd)
5150856 - -  SHIM, rotor gear (.010" thick. Use as reqid)
17 5154400 1 1 WASHER, retaining, upper rotor gear
18 ameeen 1 1 DISC, coupling (See FUEL PUMP)
19 070469 2 2 CAPSCREW, hex-hd., 1/2"NF x 1-1/4"

' (Continued)
55B



BLOWER (Continued)

PART QTY. PACKAGE
ITEM NUMBER * #*xx DESCRIPTION NUMBER
20 5154398 2 2 LOCKWASHER
21 5114442 1 1 COVER, end plate, front
22 5115190 10 10 BOLT ASSEMBLY, 5/16"NC x 2-1/2"
(Includes lockwasher) .
5114442 1 - COVER, end plate, rear
23
5120726 - 1 COVER, end plate, rear
24 5115190 10 10 BOLT ASSEMBLY, 5/16"NC x 2-1/2" (Includes
lockwasher)
25 5114726 2 2 GASKET, end plate cover
26 5173366 1 1 HUB, driving
27 5173362 3 3 BOLT (hex-hd., 5/16"NF x 3/4")
904205 3 3 LOCKWASHER, 5/16"
910335 33 WASHER, plain, SAE std., 5/16"
28 5173365 2 2 PLATE, driving hub
29 5173363 3 3 BOLT (Hex-hd., 5/16"NF x 1)
904205 3 3 LOCKWASHER, 5/16"
910335 3 3 WASHER, plain, SAE std., 5/16"
30 5173364 3 3 SPACER, driving hub plate
31 ceme- 1 1 COUPLING (See WATER PUMP)
32 5118354 - 1 TUBE, blower drive shaft
33 5172865 - 2 SEAL, blower drive shaft tube
34 5173695 - 2 CLAMP, tube seal

55C



MEMO

55D



9s

AIR CLEANER




AIR CLEANER

PART
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
| 1 074099 1 PRE-CLEANER ASSEMBLY, air (See page 58 for service parts)
2 067876 1 CLEANER ASSEMBLY, air (See page 58 for service parts)
3 059267 1 HOSE, air cleaner (4"L.D, x 4")
4 061952 2 CLAMP, hose, adjustable, 3-7/8" to 4-3/4" diam.
5 057020 1 ELBOW, air inlet
910001 1 PLUG, expansion, 5/8'" diam.
6 035439 4 CAPSCREW, 3/8"NC x 1"
904206 4 LOCKWASHER, 3/8"
7 040118 1 GASKET, airinletelbow . .. .. .. .. ... . .. e 058037
074689
! 8 065976 1 HOUSING, air intake
904281 2 CAPSCREW, 3/8'"NC x 2-1/4"
910245 2 CAP3CREW, 3/8'NC x 1-3/8"
904206 4 LOCKWASHER, 3/8"
901652 1 PLUG, pipe, 1/4"NPT (Plugs priming hole on tractors
equipped with Air Heater)
9 5150780 1 SCREEN, blower (also serves as air intake housing gasket). . . . . . . 058037
: 074689
10 040164 1 VALVE, air shut-off
11 040162 3 SCREW (fil-hd., #10-24NC x 1/2")
12 040163 1 WIRE, locking (1/32" x 7")
13 040302 1 SEAL, dust, air shut-off valve shaft
14 042946 1 SHAF T, air shut-off valve

15, 067017 1 LEVER, air shut-off valve shaft

16 U-3188 1 CAPSCREW, 3/8"NF x 1-1/2"
1
1

904206 LOCKWASHER, 3/8"
911041 NUT, 3/8"'NF
17 040570 4 CAPSCREV}, 3/8"NC x 4-1/4"
18 053667 4 SPACER, mounting band capscrew
19 059259 2 BAND, air cleaner mounting
20 050735 4 PIN, mounting band (plain hole)
21 050734 4 PIN, mounting band (threaded hole)
22 069525 1 BRACKET, air cleaner mounting
23 070467 4 CAPSCREW, 1/2"NF x 1-1/2"
904208 4 LOCKWASHER, 1/2"
911043 4 NUT, 1/2"NF (Not used on Model HD9 G)
24 eeeeea 2

TRANSFER, instruction (See PAINTING AND MARKING)

57



PART

NUMBER QTY.

079137
067642
059292
059291

059294

AIR CLEANER 067876

NOTE: See page 57 for listing of complete

CLEANER ASSEMBLY.

DESCRIPTION

1 BODY (Not serviced. Order complete CLEANER

ASSEMBLY 067876)

1 BAFFLE, air

1 CUP, oil

1 GASKET, oil cup (cork)

1 RING, baffle retaining

2 BOLT ASSEMBLY, oil cup (Includes WASHERS
and NUT)

PART

044255

044256
074100
065413

058723

043860
043852
043853

043991
043856

58

ITEM NUMBER QTY.

1

ot

AIR PRE-CLEANER 074099

NOTE: See page 57 for listing of com-
plete PRE-CLEANER ASSY.

DESCRIPTION

CAP ASSEMBLY (Consists of 1 CAP
and 1 NUT)

GASKET, cap
BODY
CLAMP ASSEMBLY (Includes SCREW)

SHELL ASSEMBLY (Includes items 6
thru 10)

GLASS, shell window

GASKET, shell window glass
RETAINER, shell window glass
RING, shell window glass retainer

SCREW ASSEMBLY (Includes
LOCKWASHER)



ITEM NUMBER

1
2

3

10
11

12

13

PART

5153383
5153139
911115
040400

5150020

5158071
913189
904205

5154066
023176

066782
910268

041255

913676
073297

069941
918325
915367
915368
901826

069937

918564

915377 .

915380
915855

031337

QTY.

o = NN e b e

NN = N

Lol ol AV oV

AIR HEATER SYSTEM

USAGE: Optional equipment in place of standard Engine Primer
System.

DESCRIPTION KIT NUMBER

HEATER ASSEMBLY, engine air (See page 62 for service parts)
BOLT
WASHER, plain, SAE std., 3/8"
GASKET, attaching bolt

GASKET, air heater to block

COVER, air heater
CAPSCREW, 5/16"NC x 2-7/8"
- LOCKWASHER, 5/16"

GASKET, air heater cover (felt)
GROMMET, air heater cover (rubber)

PUMP ASSEMBLY (See page 61 for service parts)
ELBOW, male, flared, 3/16'" tube, 1/8"NPT

TUBE ASSEMBLY, pump to air heater (50-/2'" long. Includes
2 NUTS 913676)
NUT, flared, long, 3/16'" tube

ADAPTER, fuel supply tube

TUBE, fuel supply, upper .
NUT, Sealastic fitting, 3/8'" tube
RING ASSEMBLY, Sealastic, 3/8" tube (w/FERRULE)
CONNECTOR, Sealastic, male, 3/8'" tube, 1/4"NPT
BUSHING, pipe reducing, 3/8'NPT to 1/4"NPT

TUBE, fuel supply, lower (Replaces TUBE 057816 and related
FITTINGS on tractors with Primer System)
NUT, Sealastic fitting, 1/2'" tube
RING ASSEMBLY, Sealastic, 1/2" tube (w/FERRULE)
ELBOW, Sealastic, male, 90°, 1/2'" tube, 3/8''NPT
TEE, Sealastic fitting, 1/4"NPT female side, 3/8"NPT male
ends

SWITCH, push button

(Continued)

59



PART
ITEM
14 066582
15 069938
16 U-479
17 AM-9622
| J——

NUMBER QTY.

— e = e e

AIR HEATER SYSTEM (Continued)
DESCRIPTION  + . KIT NUMBER

CABLE, air heater switch to light switch (6" long)

CABLE, switch to air heater (56" loﬁg)

CLIP, pump tube (closed type, 3/16" diam., 13/32" bolt-hole)
CLIP, pump tube {closed type, 3/16'" diam., 17/32" bolt-hole)
TUBE, fuel filter to pump (See FILTER AND LINES)

NOTE: See PAINTING AND MARKING for instruction transfer
which is applied to dash.

ITEM NUMBER QTY.

1

PART

075771
913464

904203
901310

915556
915488
915486

066782

915557
915488
915486

066517

066260
066253
066261

065946

1

FNINFN

S SSRGS TR

—

ENGINE PRIMER

USAGE: Standard Equipment except on units ordered with Air
Heater as a substitute.

DESCRIPTION KIT NUMBER
DISPENSER ASSEMBLY, priming fuel (See page 61 for service parts
parts)

SCREW, machine, hex-hd., #10NC x 7/8"

LOCKWASHER, #10

NUT, #lO0NC
TUBE, copper, 1/8"0.D., 21" long (Order item 7)

CONNECTOR, Sealastic, male, 1/8"NPT, 1/8" tube

NUT, Sealastic fitting, 1/8" tube

RING ASSEMBLY, Sealastic fitting, 1/8" tube (Includes ferrule)
PUMP ASSEMBLY (See page 61 for service parts)
TUBE, copper, 1/8"0.D., 57' long (Order item 7)

ELBOW, Sealastic, male, 1/8" tube, 1/8'"'NPT

NUT, Sealastic fitting, 1/8" tube

RING ASSEMBLY, Sealastic fitting, 1/8'" tube (Includes ferrule)

ELBOW ASSEMBLY, fuel spray (Includes VALVE, NUT and
SLEEVE. Serviced only as a unit)

CLIP, tube supporting

TUBING, copper, 1/8"0,.D., 10 ft. roll (Use as req'd) .
GASKET, mounting

GROMMET, tube protecting

NOTE: See PAINTING AND MARKING for instruction transfer
which is applied to dash.

60



DISPENSER ASSEMBLY 075771

USAGE: See page 60 for listing of complete Dispenser Assembly.

ITEM NIIDJAI:/?B'I]‘ER QTY. DESCRIPTION KIT NUMBER
1 068878 1 BODY, fuel dispenser
2 068879 1 CHAMBER, fuel dispenser
3 069164 1 GASKET, fuel dispenser chamber
4 905357 1 BALL, steel, 3/16" diam.
5 066251 B SPRING, plunger locking ball
6 066252 1 PLUG, retaining, locking ball spring
7 066255 1 PLUNGER, fuel dispenser
8 068881 1 KNOB, fuel dispenser plunger
9 068875 1 STRAINER, fuel dispenser .
915432 1 SCREW, machine, 1/4"NC x 5/16"
10 075770 1 PLUG, fuel dispenser strainer
11 068876 1 GASKET, fuel dispenser strainer plug
12 075769 1 CHAIN, strainer plug retaining (Started with tractor #397)
901781 1 SCREW, machine, fil-hd., #10-32NF x 1/2"
PUMP ASSEMBLY 066782
USAGE: See pages 59 and 60 for listing of complete Pump. Assembly.
ITEM Ngﬁ%TER QTY. DESCRIPTION KIT NUMBER
| I 1 PISTON ASSEMBLY (Not serviced separately)
2 066878 2 RING, plunger packing (rubber)
3 066873 1 WASHER, mounting
4 066872 1 NUT, mounting
5 @ eea--- 1 BARREL ASSEMBLY (Not serviced separately)
6 066876 BALL, check valve (5/32'" diam.) .
066875 SPRING, check valve
066874 RETAINER, check valve

61




“f
12

@/ ?

EARLY TYPE

FILTER

5\13
—

=

16

.

PART

ITEM NUMBER

1

11

12

5153385
910268

1115485
5152779
1879753
912226
904204
5153395
5154125
1556410
AM-8763
913032
904204
5158594

5153390
904204

5153389

5153388

QTY.

AIR HEATER ASSEMBLY 5153383

USAGE: See page 59 for listing of complete Heater Assembly.

DESCRIPTION

BODY, air heater
ELBOW, flared, 3/16'" tube, 1/8'NPT male

COIL, ignition (Serviced only as a unit)

LEAD, ignition coil ground

BRACKET, ignition coil mounting
SCREW, machine, fil-hd., 1/4"NC x 5/8"
LOCKWASHER, 1/4"

NUT, insulator retaining

LEAD, coil to insulator (high tension)

INSULATOR PACKAGE (Includes terminal NUT and item 9)

CLIP, fuel tube (closed type, 3/16" diam., 9/32'" bolt-hole)
CAPSCREW, 1/4"NC x 5/16"
LOCKWASHER, 1/4"

GASKET, insulator

SCREW ASSEMBLY, electrode (1 SCREW, 1 ELECTRODE)
LOCKWASHER, 1/4"

SPRING, filter (Used on early units only)
FILTER, fuel (Used on early units only)
(Continued)

62

KIT NUMBER




PART

ITEM NUMBER QTY.

13

14

15

|

5077487

5231331
5077489

5151921
5076204
5231329

1

AIR HEATER ASSEMBLY 5153383 (Continued)

DESCRIPTION

BODY, fuel filtering screen (Has 11/32'"-48 threaded end)(Used
with SCREEN 5077489 and NOZZLE 5076204 on units prior to

January 1955) :

STRAINER ASSEMBLY (Includes integral screen. Has 13/321-36

threaded end)(Effective January 1955)

SCREEN, fuel filtering (Used with BODY 5077487 and NOZZLE

5076204 only on units prior to January 1955)
WASHER, spray nozzle
NOZZLE, spray (Used prior to January 1955)

NOZZLE, spray (Includes STRAINER ASSEMBLY 5231331)(Effective

January 1955)

KIT NUMBER

—_

ITEM NUMBER

1

w0 N o~ U;

10
11
12

THROTTLE PARTS

QUANTITY
NN 069582 THROTTLE ASSEMBLY (Early units. See page 65)
R Q 077202 THROTTLE ASSEMBLY (Later units. See page 67)
PART g =
© ©_  DESCRIPTION
068859 1 1 HOUSING
073020 1 - DRUM AND SHAFT (13-1/2" long)
077200 -1 DRUM AND SHAFT (5-1/2" long)
069996 2 2  WASHER, thrust
068866 2 2 PLATE ASSEMBLY, housing cover (Includes item 5)
914892 5 5 CAPSCREW, 1/4"NF x 1-3/4"
911040 5 5 NUT, 1/4"NF
904204 5 5 LOCKWASHER, 1/4"
071800 2 2 BUSHING, throttle shaft
068865 2 2 GASKET, housing cover plate
068861 1 1 BAND ASSEMBL.Y, friction (Includes item 8)
068864 1 1 LINING, friction band
915707 4 4 RIVET, tubular, brass, 3/16" x 9/64"
068869 1 1 PIN, friction band
068911 1 1 SPRING, friction band ,
069349 - 2 2 COLLAR, friction band spring .
068862 1 1 CAPSCREW, friction band adjustment
904020 1 1 PIN, cotter, 1/16" x 1v
901150 1 1 NUT, square, 1/4"NC

63

KIT NUMBER




¥9

TO AIR INTAKE HOUSING
\
,'*A\( )
31 33 32 28 Y. G\Q -
\WD 048 _Qﬁ u\ \:-w 7 P
% ’% \
o o
é\ 20 \

L]
~——TO GOVERNOR /
21

ENGINE CONTROLS (EARLY TYPE)



ITEM

1
2
3

10
il
12

13

14
15

24
25

26
27

28

29
30
31

33

34
35

PART

NUMBER QTY.

069276
070469
035018
910244
904208
911043

074756
069277
078620

069578
911093

043881
081534
911041
917664
917646
900942

055416
905121
037450
904205

069582
036039
904206
911041

069275
040011
053323
904207

5150052

069549
911041

917645
904001

044245

044243
904207

206456

069544
911041

069550

069547
911026

067020
910244
900802

034253
067019

054855
913636
904205

054819
070385

080197
U-3188
911041

904206

- B NNNN -

Y—

—

NN DN - — — DN = — — b e — — — N - NNV — e ¥ VI W R ] NNV N - NIV M W e F— e e

ENGINE CONTROLS

USAGE: Tractors prior to serial No. 1282, excluding Nos. 1275,1276

1279,1280 and 1281.
DESCRIPTION

BRACKET, throttle operating lever
CAPSCREW, l/2"NF x 1-1/4n"
CAPSCREW, 1/2"NF x 1-1/2""
WASHER, plain, SAE std., 1/2"
LOCKWASHER, 1/2"

NUT, l/2"NF

PLATE, air baffle
LEVER, throttle operating
GRIP, throttle operating lever

SHAFT, throttle operating lever
RIVET, steel, 3/16" x 1-1/4"

SPRING, throttle operating lever

ROD, throttle operating, rear
NUT, l/2"NF

YOKE, rod end, adjustable, 3/8"NF (throttle rods)

PIN, yoke, 3/8" diam. (throttle rod yokes)
PIN, cotter, 3/32'" x 5/8"

LEVER, intermediate, throttle control
KEY, #5 woodruff, 1/8" x5/8"
CAPSCREW, 5/16"NC x 1-1/4"
LOCKWASHER, 5/16"

THROTTLE ASSEMBLY (See page 63 for service parts)
CAPSCREW, 3/8'"NF x 1-3/8"
LOCKWASHER, 3/8"
NUT, 3/8"NF

BRACKET, throttle supporting and engine lifting
CAPSCREW, 7/16"NC x 1-1/2"
CAPSCREW, 7/16"NC x 2-3/4"
LOCKWASHER, 7/16"

GASKET, engine lifting bracket . .. .. ... .. ... ... ... ...

ROD, throttle control, front
NUT, 3/8"NF

PIN, yoke, 5/16" diam. (throttle rod)‘
PIN, cotter, 3/32" x1/2"

SPRING, retracting, throttle control rod

BRACKET, control rod retracting spring
LOCKWASHER, 7/16"

BALL, engine shut-off control

ROD, engine shut-off, rear
NUT, 3/8"NF

LEVER, engine shut-off

ROD, engine shut-off, front
NUT, hex, 3/8'"NC

LEVER ASSEMBLY, swivel, engine shut-off (Includes PIN) .
WASHER, plain, SAE std., 1/2"
PIN, cotter, 3/32" x 1"

SPRING, air shut-off lever
HOOK, shut-off lever spring

ROD, fuel shut-off
NUT, 5/16"NC
LOCKWASHER, 5/16"

BALL, fuel shut-off rod
SPRING, fuel shut-off rod

CLAMP, stop, shut-off rod
CAPSCREW, 3/8"NF x 1-1/2"
NUT, 3/8"NF
LOCKWASHER, 3/8"

65

KIT NUMBER

.. 058037,39

074689
- 5193117



99

A

o

INLET ELBOW

“

S,

\

il

N

LJ / =

GOVERNOR Q

, 27 2% 25

ENGINE CONTROLS (Late Type)




ENGINE CONTROLS

USAGE: Tractors serial No.1282 and up, including Nos. 1275,
1276,1279,1280 and 1281.

PART
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
1 077202 1 THROTTLE ASSEMBLY (See page 63 for service parts)
2 036034 2 CAPSCREW, 3/8"'NF x 1"
904206 2 LOCKWASHER, 3/8"
911041 2 NUT, 3/8"NF
3 076544 1 LEVER, throttle operating
905121 1 KEY, #5 woodruff, 1/8" x 5/8"
4 U-3188 1 CAPSCREW, 3/8"NF x 1-1/2n
904206 1 LOCKWASHER, 3/8"
911041 1 NUT, 3/8"NF
5 078620 1 GRIP, throttle operating lever
' 6 055416 2 + LEVER, throttle control rod
- 905121 2 KEY, #5 woodruff, 1/8'" x 5/8"
7 037450 2 CAPSCREW, 5/16"NC x 1-1/4"
904205 2 LOCKWASHER, 5/16"
8 077201 1 ROD, throttle control, rear
911041 1 NUT, 3/8"NF
917664 3 YOKE, rod end, adjustable, 3/8''NF (throttle rods)
10 917646 5 PIN, yoke, 3/8" diam. (throttle rod yokes)
900942 5 PIN, cotter, 3/32" x 5/8"
11 077177 1 BRACKET, throttle shaft and engine lifting
12 040011 2 CAPSCREW, 7/16"NC x 1-1/2"
13 053323 2 CAPSCREW, 7/16'"NC x 2-3/4"
904207 4 LOCKWASHER, 17/16"
14 5150052 1 GASKET, shaftbracket . .. .. ... it i i ininnnn.. 058037, 39
15 077173 1 LEVER AND SHAFT, throttle control 2332??7
910244 1 WASHER, plain, SAE std., 1/2"
900802 1 PIN, cotter, 3/32" x 1" :
16 069549 1 ROD, throttle control, front
911041 1 NUT, 3/8"NF
17 917645 2 PIN, yoke, 5/16" diam. (throttle rod)
904001 2 ~ PIN, cotter, 3/32m x 1/2n
18 044245 1- SPRING, retracting, throttle control rod
19 044243 1 BRACKET, control rod retracting spring
904207 2 LOCKWASHER, 7/16"
20 080197 2 CLAMP, stop, control and shut-off rods
21 { U-3188 2 CAPSCREW, 3/8'"NF x 1-1/2" (Tractors prior to #3406)
012992 2 CAPSCREW, 3/8"NF x 1-1/4" (Tractors #3406 and up)
904206 2 LOCKWASHER, 3/8"
911041 2 NUT, 3/8"NF
. 22 069544 1 ROD, engine shut-off, rear
911041 1 NUT, 3/8"NF
23 206456 1 KNOB, engine shut-off rod
24 077166 1 LEVER, engine shut-off rod
25 077139 1 ROD, engine shut-off, front
911026 1 NUT, 3/8"'NC
26 067020 1 LEVER ASSEMBLY, swivel, engine shut-off (Includes PIN)
910244 1 WASHER, plain, SAE std., l/2"
900802 - 1 PIN, cotter, 3/32" x 1"
27 034253 1 SPRING, air shut-off lever
28 067019 1 HOOK, shut-off lever spring
29 054855 1 ROD, fuel shut-off
913636 2 NUT, 5/16"NC ¢
904205 1 ‘LOCKWASHER, 5/16"
30 - 054819 1 BALL, fuel shut-off rod
31 070385 1 SPRING, fuel shut-off rod

67



OlIL COOLER

TRACTORS PRIOR TO NO. 2837

RADIATOR

68



RADIATOR

PART .
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
1 069562 1 RADIATOR ASSEMBLY (Includes item 3)
036032 8 CAPSCREW, 3/8"NF x 3/4" (For units without radiator screen)
2 035167 8 CAPSCREW, 3/8'"NF x 7/8" (For units with radiator screen.
See item 25)
911115 8 WASHER, plain, SAE std., 3/8"
3 074263 1 CAP ASSEMBLY, radiator {Includes GASKET)
4 057917 2 GASKET, radiator elbow
5 075864 1 ELBOW, radiator inlet (When required for tractors prior to #752
also order 1 HOSE 075863)
6 013058 2 CAPSCREW, 3/8"NC x 1-1/4"
904206 2 LOCKWASHER, 3/8"
{ 041641 1 HOSE, housing to elbow (2-3/4" long)(Tractors prior to #752)
7
075863 1 HOSE, housing to elbow (4-3/4" long)(Tractors #752 and up)
8 051819 2 CLAMP, hose, adjustable, 1-7/8" to 2-3/4" diam.
{ 057920 1 ELBOW, radiator outlet (Used prior to tractor #775)
9
075892 1 ELBOW, radiator outlet {(Used on tractors #775 and up)
10 013058 2 'CAPSCREW, 3/8"NC x 1-1/4"
904206 2 LOCKWASHER, 3/8"
11 057893 1 HOSE, radiator outlet
12 - 051819 2 CLAMP, hose, adjustable, 1-7/8" to 2-3/4" diam.
13 057918 1 ELBOW, oil cooler water connection
14 013058 2 CAPSCREW, 3/8°'NC x 1-1/4"
904206 2 LOCKWASHER, 3/8"
15 057916 1 GASKET, oil cooler water connection . . . .. ... ... ... ....... 074689
NOTE: Items 16 and 17 comprise the LATE TYPE WATER DRAIN
as used on tractors serial No. 2837 and up.
16 079751 1 COCK, water drain
17 079752 1 HOSE, water drain (12" long)
085487 1 CLAMP, hose (spring type)
NOTE: Items 18 thru 24 comprise the EARLY TYPE WATER DRAIN
as used on tractors prior to serial No. 2837.
18 059260 1 HOSE, water drain ’
907058 1 ELBOW, street, 45°, 1/4"NPT
19 073438 1 BRACKET, water drain (Tractors prior to #1518)
20 013058 2 CAPSCREW, 3/8"NC x 1-1/4"
904206 2 LOCKWASHER, 3/8"
21 078246 1 BRACKET, water drain (Tractors #1518 thru #2836)
22 043886 2 CAPSCREW, 7/16"NC x 1"
904207 2 LOCKWASHER, 7/16"
23 U-1671 1 COCK, drain, 3/8"NPT (Includes item 24)
901723 1 ELBOW, street, 90°, 1/4"NPT
24 209359 1 STEM, drain cock
25 079563 1 SCREEN, radiator (For use with push-type fan only. Standard
equipment on Model HD9G starting with tragtor #2906, See page
185 for special screen used with suction-type fan)
911115 8 _ WASHER, plain, SAE std., 3/8"

69



oL

NV A

e,
S




FAN

PART
ITEM NUMBER QTY. DESCRIPTION . KIT NUMBER
057266 1 FAN (Suction type. Standard equipment on all units except model
HD9G tractors #554 and up)
1 , .
081064 1 FAN (Push type. Standard equipment on model HD9G starting with
tractor #554)
> 068320 4 . CAPSCREW, 5/16"NC x 2" (For Fan 057266 only)
045295 4 CAPSCREW, 5/16"NC x 1" (For Fan 061078 only)
904205 4 LOCKWASHER, 5/16%
3 069537 1 SPACER, fan (Used with Fan 057266 only)
4 069499 1 PULLEY ASSEMBLY (Consists of items 5 thru 17)
905121 1 KEY, woodruff #5, 1/8'" x 5/8"
911051 1 NUT, jam, 1"NF
5 052103 1 CAP, pulley
6 042986 1 BEARING, ball, front
052152 1 NUT, self-locking, 3/4"NF (Used prior to tractor #1342)
7 915943 1 NUT, jam, slotted, 3/4"NF (Used on tractors #1342 and up)
900808 1 PIN, cotter, 1/8" x 1-1/2"
8 052105 1 WASHER, spacing, front bearing
9 057214 1 SLEEVE, bearing spacing
10 069500 1 PULLEY -
914465 1 FITTING, lubricating, straight, 1/8"NPT
11 4253863 1 BEARING, ball, rear
12 052107 1 GASKET, seal washer
13 052108 1 WASHER, seal (steel)
14 052106 1 WASHER, seal (cork)
15 052109 1 RETAINER, cork seal washer
16 052104 1 RING, snap
17 076356 1 SPINDLE
18 040088 1 WASHER, spindle
19 069494 1 BRACKET, fan mounting
20 035236 3 CAPSCREW, 1/2"NC x 1-3/4"
904208 3 LOCKWASHER, 1/2"
. 21 033138 2 BELT, fan (V-type, 21/32" wide x 60" long)
22 076284 . 1 GUARD, fan (Standard on model HD9G tractors #554 and up. Re-
quired with FAN 081064)
23 036034 4 CAPSCREW, 3/8"NF x 1"
t 911115 4 WASHER, plain, SAE std., 3/8"
904206 4 LOCKWASHER, 3/8"
911041 4 NUT, 3/8"NF

71






WATER PUMP

PART
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
1 5186576 1 PUMP ASSEMBLY, water (Consists of items 3 thru 16){Order
PUMP KIT 0656500 . . . . o i ittt ittt i e vete v daeae oo 065650
915433 1 COCK, drain, T-handle, 1/4"NPT (Engines prior to
#4A-47654)
916873 1 COCK, drain, T-haadle, 3/8"NPT (Effective with engine
#4A-47654)
2 5171159 3 BOLT ASSEMBLY (Includes copper WASHER}
3 5186569 1 IMPELLER only
914836 1 PIN, groove, 3/16" x 7/8
NOTE: Items 4 thru 9 comprise the FIRST TYPE SEAL as used
¢ on all engines prior to serial No. 4A-31983 and optionally
on later units. Discontinued entirely starting with engine
serial No. 4A-44547. For service replacement order items
10 and 11,
4 aa-e-- 1 SPRING
5 @ ------ 1 RING, seal clamping
6 s 1 GUIDE, seal spring
T eeee-- 1 SEAL, impeller (neoprene)
8  e-e--- 1 WASHER, friction (carbon)
9 eeeee- 1 CUP, seal retaining
10 5186571 1 SEAL ASSEMBLY (Serviced only as a unit)(Used as optional equip-
ment starting with engine serial No. 4A-31983. Used on all
engines starting with serial No. 4A-44547)
11 5186572 1 INSERT, pump body
12 5186574 1 BODY ASSEMBLY (Includes items 11 and 16)
13 5189041 1 SLINGER, pump shaft
14 5186493 1 BEARING ASSEMBLY (Includes item 13}
15 5153682 1 COUPLING, pump shaft
16 5150182 4 STUD, pump body cover (1/4"NC x 1/4"NF x 1-1/16")
904204 4 * LOCKWASHER, 1/4"
911040 4 NUT, 1/4"NC
17 4369766 1 GASKET, pumpto blower . . . . o o ot v ittt e it i e e 058037
065650
18 069004 1 CAPSCREW, socket-hd., 5/16"NF x 1-1/2" 074689
19 5179605 1 COUPLING pump drive
20 5150191 1 PACKING pumpoutlet . .. .. . .. ... ... i iiie 058037
065650
074689
21 5173730 1 FLANGE, pump outlet packing
905662 2 CAPSCREW, 5/16"NC x 1-1/8"
22 5150188 1 GASKET, body COVET . v v i it v o vt st e oo it et e o oo o s cn e 058037
065650
074689
23 5175678 1 COVER, pump body
24 5159457 1 SEAL, pump t0 011 COOLEeT . . v v v v v ittt c e e it et e 065650
074689
911298 1 CLAMP, hose, 2-1/2" diam,

73



PART

ITEM NUMBER

1

Z,

10

11

12
13

14

5169555
912725
5150362
904206
911041

5150361

5175958
915433
904260

5169478

5177193
915433
078926
033751
904205
5172141
5157702
5175705

5175681
913232

5175683

QTY.

> 0o 00 0o NV~

-

N N

WATER MANIFOLD

DESCRIPTION KIT NUMBER

MANIFOLD, water outlet
PLUG, pipe, 1/2"NPT
STUD (3/8"MNC x 3/8"NF x 1- 11/16"
LOCKWASHER, 3/8"
NUT, 3/8"NF

GASKE T, water outlet manifold . . ... . ... ... ............. 058037, 39
074689
5193117
TUBE, water by-pass
COCK, drain, T-handle, 1/4"NPT
PLUG, pipe, ctsk-hd., 3/8"'NPT
GASKET, water by-pass tube .. .. ... ... ... ... .. ........ 058037, 39
074689
5193117

ELBOW, water outlet
COCK, drain, T-handle, 1/4"NPT
ELBOW, street, brass, 90", 1/4'NPT
CAPSCREW, 5/16"NC x 2-1/2"
LOCKWASHER, 5/16"

THERMOSTAT

CLIP, water by-pass tube

SPACER, water by-pass tube clip

HOSE, water by-pass tube (¥'I. D. x 6-~1/4" long)
CLAMP, hose, 1-3/8" diam.

ELBOW, water by-pass tube
CAPSCREW (See CYLINDER BLOCK FRONT COVERS)

GAUGE, thermo (See INSTRUMENTS)

74



L2 3 4 5 6 7 8 9 ]2.

FAN BELT TIGHTENING IDLER

PART
ITEM NUMBER QTY. DESCRIPTION . KIT NUMBER
i 069496 1 IDLER ASSEMBLY (Consists of items 2 thru 12)
069516 1 ARM ASSEMBLY, adjuéting (Includes 2 SHAFTS. Serviced only
as a unit)(Used on tractors prior to #1041)
2
076357 1 ARM ASSEMBLY, adjusting (Includes 2 SHAFTS. Serviced only
as a unit)(Used on tractors #i041 and up)
3 048720 1 SEAL, oil
4 042986 1 BEARING, ball, rear
5 057038 1 RING, spacing, rear bearing
6 069495 1 PULLEY
914465 1 FITTING, lubricatiag, straight, 1/8"NPT
7 056362 1 RING, snap, front bearing
‘ 8 042979 1 BEARING, ball, front
052152 1 NUT, pulley shaft (Used on tractors prior to #104i)
. ? 915943 1 NUT, jam, slotted, 3/4"NF (Used on tractors #1041 and up)
900807 1 PIN, cotter, 1/8" x 1-1/4"
10 056370 1 GASKET, pulley cap
11 056361 1 CAP, pulley
12 045295 4 CAPSCREW, 5/16"NC x 1"
904205 4 LOCKWASHER, 5/16"
13 057039 1 BRACKET, mounting
14 046419 2 CAPSCREW, 3/8"NF x 2"
15 035439 3 CAPSCREW, 3/8" x " .
911041 2 NUT, 3/8"NF
904206 5 LOCKWASHER, 3/8"
i6 040013 1 CAPSCREW, adjusting arm (7/16"NC x 1-3/4")
911998 1 WASHER, plain

75



9L

ENGINE CLUTCH AND HOUSING




ENGINE CLUTCH AND HOUSING

PART
ITEM NUMBER QTY. DESCRIPTION - KIT NUMBER
[ 073900 1 CLUTCH ASSEMBLY (See page 83 for service parts){Used option-
ally on tractors prior to #5127, Order CLUTCH ASSEMBLY
083147)
067116 1 CLUTCH ASSEMBLY (See page 79 for service parts){Used option-
ally on tractors prior to #5127. Order CLUTCH ASSEMBLY
083147)
1 9
083147 1 CLUTCH ASSEMBLY (See page 81 for service parts)(Effective with
tractor #5127 on Models HD9B and HD9F. See CLUTCH ASSEM -
BLY 083870 for Model HD9G)
083870 1 CLUTCH ASSEMBLY (See page 81 for service parts. Has ceramic
L type drive plate)(Effective with tractor #5119 on Model HDJG)
([ AM-8801 9 CAPSCREW 1/2"NC x 2" (Used with 073900 CLUTCH
ASSEMBLY only)
2 4 035190 9 CAPSCREW, 1/2"NC x 1-1/2" (Not used with 073900 CLUTCH
ASSEMBLY)
904208 9 LOCKWASHER, 1/2"
3 082716 1 HOUSING
4 056721 11 CAPSCREW, 3/8"NC x 2-1/2"
5 013058 1 CAPSCREW, 3/8'NC x 1-1/4"
904206 12 LOCKWASHER, 3/8"
6 050579 1 DISC, brake
7 083270 6 CAPSCREW, 5/16"NF x 5/8"
904205 6 LOCKWASHER, 5/16"
8 083091 1 SHAFT, clutch
9 083121 1 RETAINER, clutch shaft rear bearing
10 013058 6 CAPSCREW, 3/8"'NC x 1-1/4n
904206 6 LOCKWASHER, 3/8"
11 042847 1 BEARING, ball, clutch shaft, rear
12 030123 1 WASHER, locking, rear bearing nut
13 030107 1 NUT, clutch shaft rear bearing
14 050647 1 GASKET, rear bearing cup
15 051597 1 CAP, rear bearing o
915273 1 FITTING, lubricating, 30", 1/8"'NPT
901763 1 COUPLING, pipe, 1/8"'NPT
915405 1 NIPPLE, pipe, 1/8"NPT x 1-3/4"
16 035733 4 CAPSCREW, 1/2"NC x 1-3/8"
904208 4 LOCKWASHER, 1/2"
056867 1 PLATE, clutch inspection (Original equipment on tractors prior to
. #1731. For use with item 19 under very dusty conditions. For
17 normal conditions use of PLATE 081140 is recommended)
081140 1 PLATE, clutch inspection (Original equipment effective with trac-
tor #1731. Also see PLATE 056867)
18 035439 4 CAPSCREW, 3/8'NC x 1"
904206 2 LOCKWASHER, 3/8"
19 ~ 050748 1 BREATHER, clutch housing (Used with inspection PLATE 056867 only)
20 053899 1 TUBE, lubricating, clutch shifting sleeve bearing
911049 1 NUT, jam, 5/8"NF o
915274 1 FITTING, lubricating, 45, 1/8"NPT
21 211013 1 BEARING, ball, clutch shaft, front o

77



CLUTCH ASSEMBLY 067116

78



\
i

ITEM NUMBER QTY.

1

10
11

12

13
14

15

16
17

18

19

20

21
22
23
24
25
26
27
28
29
30
31

32

33

PART

073320

073321
073324
073323
073322
073325
035439
904206
900817
073335
052354
073328
073329
904205
073332
073331
073330
906960
900801
073327

073333
073334

055759

048173
900401

073326
914465
048195
042141
042142
035979
904206
042994
042144
078134
056864
050578
057927
904205

081756
911131

050575

1

18

18

18

——
[V 28 3V o w W Lol — e e Laad NIV o o~

—

R

—

CLUTCH ASSEMBLY 067116
NOTE: See page 77 for listing of complete Clutch Assembly.
DESCRIPTION '

PLATE ASSEMBLY, driven (Facings are cemented and are not serv-
iced separately)

PLATE, pressure
WASHER, pressure spring insulating
SPRING, pressure
CUP, pressure spring
RING ASSEMBLY, pressure (Consists of 1 RING, 1 RETAINER and
6 CAMS. Serviced only as a unit)
CAPSCREW, 3/8"NF x 1"
LOCKWASHER, 3/8"
WASHER, plain, U.S. std., 3/8"
LEVER, actuating
PIN, actuating lever (3/8'" diam., 1-1/8" long)
SPACER, adjusting ring
CAPSCREW (5/16"NF x 7/8")
LOCKWASHER, 5/16"
RING ASSEMBLY, adjusting (Includes riveted BRACKETS)
PLATE, adJustmg ring locking
SCREW (hex-hd., 3/8"NF x 1-1/2", drilled end)
LOCKWASHER, internal teeth, 3/8"
PIN, cotter, 3/32" x 3/4"
PLATE, back

SPRING, pressure plate retracting
CAPSCREW (dog-pt., 3/8"NC x 2-3/16")

LINK, actuating lever

PIN, actuating lever link (5/16" diam., 1" long)
PIN, cotter, 3/32" x 1/2"

SLEEVE ASSEMBLY, shifting (Includes 1 FITTING 914465 and items
21 and 22)

FITTING, lubricating, straight, 1/8"NPT

BUSHING, shifting sleeve (bronze)(Furnished only as part of item 20)

BUSHING, shifting sleeve (steel)

RING, sealing, shifting sleeve (felt)

RETAINER, shifting sleeve bearing
CAPSCREW, 3/8"NF x 5/8"
LOCKWASHER, 3/8"

BEARING, ball, shifting sleeve

RING, locking, shifting sleeve bearing

YOKE ASSEMBLY, shifting sleeve (Includes item 29)

BUSHING, shifting sleeve yoke

DISC ASSEMBLY, clutch brake, front (Includes iteam 32)

CAPSCREW, 5/16"NF x 3/4" (Also attaches grease SHIELD)
LOCKWASHER, 5/16"

FACING KIT, brake disc (Includes rivets indented below)
RIVET, tubular, brass, flat-hd., 3/16" x 7/16"

SHIELD, grease

79

KIT NUMBER



32 34 33 31

CLUTCH ASSEMBLIES 083147 and 083870

80



ITEM NUMBER QTY.

11
12
13
14
15
16

17

18
19
20

21

22
23
24
25
26
27
28
29
30
- 31

32
33

34

PART

033782

082910

073926
073919
073920
073921
073922
036034
904206
073899
040223
073927
073916
073918

073917

073923

073924
073925
083145
914465
083143
056864
083135

083149
913830

083134
083136
073908
061490
073907
045312
904205
073914
073915
073901
048375
073903

035979
911115

073902

1

w» L L L

PN

L

—

—

— NN

CLUTCH ASSEMBLIES 083147 and 083870
NOTE: See page 77 for listing of complete Clutch Assemblies.
DESCRIPTION
PLATE ASéEMBLY, drive (Has woven facings which are cemented
z:;iy;zot serviced separately)(For CLUTCH ASSEMBLY 083147

PLATE ASSEMBLY, drive (Has ceramic-friction discs)(For
CLUTCH ASSEMBLY 083870 only)

SCREW, retracting spring (fil-hd., 5/16"NF x 3-3/8")
PLATE, pressure
PAD, wear
BEAM, actuating lever
PLATE, beam retaining
CAPSCREW, 3/8'NF x 1"
' LOCKWASHER, 3/8"
PLATE, back
SPRING, pressure plate retracting
NUT, retracting spring scr;w (self-locking, 5/16'NF)
RING, plate retaining
PIN, actuating lever

LEVER, actuating

"LINK, actuating lever

PIN, actuating lever link
RING, pin retaining
SLEEVE ASSEMBLY, shifting (Includes 2 BUSHINGS which are not
serviced separately and 4 FITTINGS 914465)
FITTING, lubricating, straight, 1/8'NPT

CARRIER ASSEMBLY, shifter bearing (Includes item 19)

‘RACE, shifting yoke needle bearing

PLATE ASSEMBLY, clutch brake (Includes item 22)

SCREW, brake plate locking
NUT, jam, l1/2"NF

FACING KIT, brake plate (Includes item 23)
RIVET, brake plate facing (1/4" x 7/16", tubular)
RING, snap, bearing retaining
BEARING, ball, clutch shifting
PLATE, bearing retaining
CAPSCREW, 5/16"NC x 3/4"
LOCKWASHER, 5/16"
RING, adjusting
PLATE, adjusting ring
LOCK, adjustment
SPRING, adjustment lock
BRACKET, adjustment lock

CAPSCREW, 3/8"'NF x 5/8"
WASHER, plain, SAE std., 3/8"

PIN, adjustment lock
81

KIT NUMBER



28

4 16 15 17 18 3 5 14 .2 19 2

CLUTCH ASSEMBLY 073900

22 24 7 26 25 28 33 40 29 36 38 35 37 34 41

EARLY TYPE




CLUTCH ASSEMBLY 073900

NOTE: See page 77 for listing of complete Clutch Assembly.

PART
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
1 033782 1 DISC ASSEMBLY, di‘iving (Facings are cemented and are not serv-
iced separately) :
2 073919 1 PLATE, pressure
3 040223 4 SPRING, pressure plate retracting
4 073926 4 SCREW, retracting spring (fil-hd., 5/16'"NF x 3-3/8")
5 073927 4 NUT, self-locking, 5/16"NF
6 073899 1 PLATE, back
7 073901 1 LOCK, adjustment
8 048375 1 SPRING, adjustment lock
9 073902 1 PIN, adjustment lock
10 073903 1 BRACKET, adjustment lock
11 035979 2 CAPSCREW, 3/8"NF x 5/8"
911115 2 WASHER, plain, SAE std.,, 3/8"
12 073914 1 RING, adjusting
13 073915 1 PLATE, adjusting ring
14 073916 1 RING, plate retaining
15 073921 4 BEAM, actuating lever
16 073920 8  PAD, wear
17 073922 4 PLATE, beam retaining
18 036034 4 CAPSCREW, 3/8'"NF x 1"
904206 4 LOCKWASHER, 3/8"
19 073917 4 LEVER, actuating
20 073918 4 PIN, actuating lever
21 073923 4 LINK, actuating lever
22 073924 8 PIN, actuating lever link -
23 073925 8 RING, pin retaining
24 083145 1 SLEEVE ASSEMBLY, shifting (Includes 2 BUSHINGS which are
not serviced separately and 4 FITTINGS 914465)
914465 4 FITTING, lubricating, straight, 1/8"NPT
25 061490 1 BEARING, ball, clutch shifting
26 - 073907 1 PLATE, bearing retaining
27 045312 4 CAPSCREW, 5/16"NC x 3/4"
904205 4 LOCKWASHER, 5/16"
28 073908 1 RING, snap, bearing retaining
29 073911 1 RING, adjusting, brake disc
NOTE: Items 30 thru 32 comprise the EARLY TYPE ADJUST-
MENT LOCK as used on tractors prior to serial No.1527.
30 --e--- 1 CARRIER, shifter bearing (Order items 33 and 34)
31 eeee-- 1 PLATE ASSEMBLY, clutch brake (Includes itern. 39)(Order item 34)
32 073913 . 1 LOCK, brake disc adjustment
906692 1 CAPSCREW, 31 /4''NC x 3/8"
906958 1 LOCKWASHER, int-tooth, 1/4"

(Continued)

83



4]

ENGINE CLUTCH CONTROL




CLUTCH ASSEMBLY 073900 (Continued)

PART :
ITEM NUMBER QTY. DESCRIPTION . KIT NUMBER
NOTE: Items 33 thru 38 comprise the LATE TYPE ADJUST-
MENT LOCK as used on tractors serial No. 1527 and up.
33 078030 1 CARRIER ASSEMBLY, shifter bearing (Includes item 40)
34 078042 1 PLATE ASSEMBLY, clutch brake (Includes items 35 thru 39)
35 040781 1 BRACKET, mounting adjustment lock
900764 2 RIVET, fl-hd., 3/16" x1/2"
36 078041 1 LOCK, adjustment
37 040784 1 PIN, hinge, adjustment lock
38 040783 i SPRING, adjustment lock
- 39 081755 1  FACING KIT, brake plate (Includes rivets indented below)
911097 12 RIVET, tubular, brass, ctsk-hd., 3/16" x 3/8"
40 056864 2 RACE, shifting yoke needle bearing
. 41 073912 1 RING, snap, brake disc retaining
ENGINE CLUTCH CONTROL
1 084478 1 LEVER ASSEMBLY, clutch operating (Includes item 2)
2 049988 1 BUSHING, clutch operating lever
3 078620 1 GRIP, operating lever
4 056945 1 SHAFT, pivot, operating lever
5 050221 "1 - BLOCK, shaft locking
6 047478 1 CAPSCREW, 1/4"NC x 5/8"
904204 1 LOCKWASHER, 1/4"
7 051513 2 BEARING, needle, operating lever shaft
8 053926 2 SEAL, dust, needle bearing
9 056869 1 ROD, operating lever
911043 1 NUT, 1/2"NF
10 049993 2 PIN, yoke ’
900805 2 PIN, cotter, 1/8'" x 3/4"
11 068389 1 YOKE, operating rod
e 12 068511 _ 1 LEVER, shifting yoke shaft
13 080704 1 BOLT, eye
904206 1 LOCKWASHER, 3/8"
911041 2 NUT, 3/8"NF
14 056872 1 SHAF T, clutch shifting yoke, left
- 15 ,036997 2 KEY, #13 woodruff, 3/16'" x 1', hardened
16 056871 1 SHAFT, clutch shifting yoke, right
17 036997 1 KEY, #13 woodruff, 3/16" x 1'", hardened
18 051513 3 BEARING, needle, shifting yoke shaft
19 053926 4 SEAL, dust, needle bearing
20 056873 1 YOKE, clutch shifting
21 035068 2 CAPSCREW, 1/2"NF x 2-1/4"
904208 2 LOCKWASHER, 1/2"
911043 2 NUT, 1/2"NF .
22 056865 2 BLOCK, sliding, shifting yoke
- 23 050442 2 BEARING, needle, shifting yoke
24 053927 4 SEAL, dust, needle bearing ‘
25 eee--- 2

RACE, inner, needle bearing (See CLUTCH ASSEMBLY)

85



ITEM NUMBER QTY.

o 3 O ;b

10
11

13
14

15
16

PART

073372
090060

073375

052416
073373

054228
911041
904206

073374

050548

050547
070162
023633

054228
911041
904206

— = b B DN e e e

UNIVERSAL JOINT

DESCRIPTION KIT NUMBER

JOINT ASSEMBLY (Consists of items 2 thru 8)(Original Equipment)

JOINT ASSEMBLY (Furnished for field replacement of JOINT
ASSEMBLY 073372)(See page 87 for service parts)

YOKE, front

CROSS, journal (Order JOURNAL KIT 081559) . . . . vt v v v v er v, .. 081559
FITTING, lubricating, straight, 1/4"NF tapered thread...... 081559

SEAL, bearing (Order JOURNAL KIT 081559) ....... .. ........ 081559

BEARING, needle (Order JOURNAL KIT 081559). .. .. .. .. | J 081559

RING, snap, journal CTOSS . . ¢ . v i it it vt it v e o st ee e 081559

SHAFT, center

U-BOLT, front yoke
NUT, 3/8'NF
LOCKWASHER, 3/8"

YOKE, rear (Original equipment. Also see page 87 for optional
yoke)

SEAL, rear yoke (neoprene)

WASHER, retaining, rear yoke
CAPSCREW (drilled-hd., 5/8"NF x 1-3/4") .
WIRE, locking (1/16" x 12'")

U-BOLT,_rear yoke
NUT, 3/8"NF
LOCKWASHER, 3/8"

SHAFT, clutch (See ENGINE CLUTCH AND HOUSING)
SHAFT (See TRANSMISSION TOP SHAFT)

86




i
s

ITEM NUMBER QTY.

1
2

O o~

PART

084528
084537
914687
076461
059879
090061

084545

914687

084586
035167
059876

1

1

JOINT ASSEMBLY 090060

NOTE: See pége 86 for listing of complete Joint Assembly.
DESCRIPTION KIT NUMBER
YOKE, front-
SPIDER ASSEMBLY, front (Includes BEARINGS, item 3 and FITTING
indented below. Serviced only as a unit)
FITTING, lubricating, straight, 1/4"NF
WASHER, sealing, spider bearing (cork)
RING, snap, bearing retaining
TUBE, connecting
SPIDER ASSEMBLY, rear-(Includes BEARINGS, item 3 and FITTING
indented below. Serviced only as a unit)
FITTING, lubricating, straight, 1/4"NF
YOKE, rear

CAPSCREW, 3/8'NF x 7/8"
LOCK, capscrew

87




Al

B
(—

G azwa

ITEM NUMBER QTY.

PART

J 057280
1

|

088244

035018
904208

057204

1
i

TRANSMISSION ASSEMBLY

DESCRIPTION

TRANSMISSION ASSEMBLY (Original equipment. Includes Gears,
Shafts and Shifting Forks)

TRANSMISSION ASSEMBLY (Optional field replacement. Includes
Gears, Shafts, Shifting Forks plus dual shifting shaft interlock
listed on page 101}

CAPSCREW, 1/2"NF x 1-1/2"
LOCKWASHER, 1/2"

GASKET, case to steering clutch housing
See TRANSMISSION TOP SHAFT

See TRANSMISSION INTERMEDIATE SHAFT
See TRANSMISSION PINION SHAFT

See FORWARD HIGH-LOW GEAR SHIFT

See SPEED SELECTION GEAR SHIFT

88

KIT NUMBER




—SPECIAL PARTS USED IN REPLACEMENT TRANSMISSION  ASSEMBLY—

e"‘“\
%

TRANSMISSION CASE

TRANSMISSION CASE

PART
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
1 080268 1 CASE, transmission
901653 2 ) PLUG, pipe, 3/8"NPT
2 067543 1 PLUG, drain (magnetic)
3 035249 1 GASKET, drain plug
4 069401 1 COVER, intermediate shaft front bearing
5 035061 3 CAPSCREW, 1/2"NC x 1-1/4v
6 041877 1 CAPSCREW, 1/2"'NC x 3"
904208 4 LOCKWASHER, 1/2"
7 069514 1 GASKET, intermediate shaft bearing cover
8 069366 1 COVER, pinion shaft front bearing (Not used with Odometer install-
« ation. See page 197)
9 035190 6 CAPSCREW, 1/2"NC x 1-1/2"
904208 6 LOCKWASHER, 1/2"
057431 1 PLATE, side cover (Flat type)(Used prior to tractor #1642)
10
078521 1 COVER, side (Dished type)(Effective with tractor #1642)
11 035439 16 CAPSCREW, 3/8"'NC x 1"
904206 16 LOCKWASHER, 3/8"
12 057432 1 GASKET, cover plate

(Continued)

89




ITEM NUMBER QTY.

13
14
15
16
17

18
19
20
21
22
23

PART

034265
034269
069492
034268

088341
089827
088383
089814
035250

035249

1

1

TRANSMISSION CASE (Continued)

DESCRIPTION KIT NUMBER
CAP, oil level gauge rod
GASKET, oil level gauge rod cap
ROD, gauge, oil level
PLUG, oil filling hole
SHIMS (See TRANSMISSION PINION SHAFT)
NOTE: Items 18 thru 23 were not used as original equipment

being used only in the optional replacement TRANSMISSION

ASSEMBLY 088244 as listed on page 88.

COVER, side

CAP, oil level gauge rod

ROD, gauge, oil level
PLUG, oil filling hole
PLUG, transmission case

GASKET, transmission case plug

90



5 6 7 8 9 10 i 12 13 4 15 16 17 19 2120

ITEM NUMBER QTY.

1
2

10
11
12
13
14
15
16
17
18
19

20
21

PART

057291
028979
904208
057288
059261
069463
057289
057282
069459
069461
069233
069234
069235
069251
069456
069240
069428
069452
054233
078864
069403

061380
904209

W

—

TRANSMISSION TOP SHAFT

DESCRIPTION  KIT NUMBER
RETAINER, front bearing ’
CAPSCREW, 1/2"NC x 2-1/2"
LOCKWASHER, 1/2" -
SEAL, oil, front bearing retainer
GASKET, front bearing retainer :
SPACER, front bearing (1/2" thick)
RING, snap, top shaft front beariAng
BEARING, roller, top shaft, front
SLEEVE, spacing, front bearing
SPACER, hi-range and 2nd reverse gear (3/8" thick)
GEAR, hi-range and 2nd reverse (41 teeth)
GEAR, lo-range (34 teeth)
GEAR, 3rd reverse (46 teeth)
SHAFT, top
SLEEVE, spacing (3-7/8" long)
GEAR, lst reverse (21 teeth)
BEARING, ball, top shaft, rear
SHIM, bearing adjusting ( 005 thick. Use as req'd)
LOCKWASHER, top shaft nut (Tractors prior to #1677)
NUT, top shaft
SLEEVE, rear bearing

SCREW, sleeve locking
LOCKWASHER, 5/8"

91



EARLY UNITS

—EARLY UNITS

TRANSMISSION INTERMEDIATE SHAFT

92



TRANSMISSION INTERMEDIATE SHAEFET

ITEM NS?’I%%R QTY. DESCRIPTION KIT NUMBER
1 069252 1 SHAFT, intermediate
2 078864 1 NUT, intermediate shaft, rear
3 054233 1 LOCKWASHER, rear nut (Used prior to tractor #1677)
4 042121 1 RING, snap, rear bearing
5 057281 1 BEARING, roller, rear
6 069236 1 GEAR, lst and 2nd speeds (22 teeth)
7 069457 1 SLEEVE, gear spacing (4-1/8" long)
B 8 069235 1 - GEAR, 4th and 6th speeds (46 teeth)
\ 069460 1 SLEEVE, gear spacing (1-5/16" long)
10 069239 1 GEAR, 3rd and 5th speeds (41 teeth)
‘ 069238 1 GEAR, loQ range (40 teeth)(Used on all tractors except #2939 thru
#3895. When making first replacement on tractors prior to
11 #1544 also order 2 BEARINGS 069382)
[ 080149 1 ~ GEAR, low range (40 teeth)(Used on tractors #2939 thru #3895)
------ 1 BUSHING, low range gear (Used prior to tractor #1544, Order 2
12 . BEARINGS 069382)
[ 069382 2 BEARING, roller, low range gear (Effective with tractor #1544)
069254 1 HUB, shifting collar and low range gear (Used on ali tractors ex-
cept #2939 thru #3895)
' { 080157 1 -HUB, shifting collar and low range gear (Used on tractors #2939
thru #3895) ’
>069243 1 COLLAR, shifting (Used 6n all tractors except #2939 thru #3895)
' { 080089 1 COLLAR, shifting (Used on tractors #2939 thru #3895)
15 069458 1 WASHER, spacing, hi-range gear bearing
16 069389 1 RACE, inner, hi-range gear bearing
069237 1 GEAR, high range (32 teeth){Used on all tractors except #2939 thru
#3895. When making first replacement on tractors prior to
17 5 #1544 also order 2 BEARINGS 069384)
080148 1 GEAR, high range (32 teeth)(Used on tractors #2939 thru #3895)
* J ------ 1 BUSHING, high range gear (Used prior to tractor #1544, Order 2
18 BEARINGS 069384)
069384 2 BEARING, roller, high range gear (Effective with tractor #1544)
« 19 069465 1 WASHER, spacing, front bearing
20 054229 1 ~BEARING, ball, front (Includes snap ring)
21 054235 1 LOCKWASHER, front nut (Used prior to tractor #1677)
22 078860 1 NUT, intermediate shaft, front

23 044741 1 SEAL, oil, front bearing

93 .



O

5/////////

%%

/%

TRANSMISSION PINION SHAFT

16

0

®

EARLY UNITS




ITEM NUMBER QTY.

1
2

3

10

11

12

13

14

15

16

17

18

19

20

21

R U W

—r— —Pr—— /-

PART

079610
067627
057283
069469
069454
069385
069462

069245

080152

069242

080151

069244

080083

069241

080150
069455
043890
069511
069512
069445
069446
048690
078861

069246

080153

069247

080154

069248

080155

069249

080156

1

1

1

TRANSMISSION PINION SHAFT
DESCRIPTION
PINION, bevel {11 teeth)
RING, snap, rear bevel pinion bearing
BEARING, roller, bevel pinion, rear
SPACER, rear bevel pinion bearing (1' long)
WASHER, gear spacing
BEARING, roller, pinion shaft gears
SPACER, gear bearings (7/16" long)

GEAR, 3rd and 5th speed (55 teeth)(Used on all tractors except
#2939 thru #3895)

GEAR, 3rd and 5th speed (55 teeth){Used on tractors #2939 thru
#3895)

HUB, 2nd reverse and 3rd and 5th spe‘ed gears (Used on all tractors
except #2939 thru #3895)

HUB, 2nd reverse and 3rd and 5th speed gears (Used on tractors
#2939 thru #3895)

COLLAR, shifting (Used on all tractors except #2939 thru #3895)
COLIL AR, shifting (Used on tractors #2939 thru #3895)

GEAR, 2nd reverse (55 teeth)(Used on all tractors except #2939
thru #3895) .

GEAR, 2nd reverse (55 teeth){Used on tractors #2939 thru #3895)
WASHER, spacing, pinion front bearing 4
BEARING, ball, bevel pinion, front (Includes snap ring)

SHIM, adjusting (.005'" thick. Use as req'd)

SHIM, adjusting (.010' thick. Use as req'd)

SHIM, adjusting (.007'" thick. Use as req'd)

SHIM, adjusting (.005' thick. Use as req'd)

LOCKWASHER, bevel pinion nut (Used prior to tractor #1677)
NUT, bevel pinion

GEAR, 3rd reverse and 4th and 6th speed (48 teeth){(Used on all
tractors except #2939 thru #3895)

GEAR, 3rd reverse and 4th and 6th speed (48 teeth)(Used on trac-
tors #2939 thru #3895)

HUB, 3rd reverse and 4th and 6th speed gears (Used on all trac-
tors except #2939 thru #3895)

HUB, 3rd reverse and 4th and 6th speed gears (Used on tractors
#2939 thru #3895)

GEAR, lst reverse and lst and 2nd speed (62 teeth){Used on all
tractors except #2939 thru #3895)

GEAR, lst reverse and lst and 2nd speed (62 §eeth)(Used on trac-
tors #2939 thru #3895)

HUB, lst reverse and lst and 2nd speed gears (Used on all tractors
except #2939 thru #3895)

HUB, lst reverse and lst and 2nd speed gears (Used on tractors
#2939 thru #3895)

95

KIT NUMBER



96

35

34 33

30

EARLY TYPE LOCKING MECHANISM

32

fmimm

2 31 32

-g MM & g@

FORWAR’D HIGH-LOW GEAR SHIFT




FORWARD HIGH-LOW GEAR SHIFT

PART .
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
1 069477 1 HOUSING ASSEMBLY (Includes 1 PLUG 910002)
910002 1 PLUG, expansion, 3/4" diam.
2 013058 6 CAPSCREW, 3/8'NC x 1-1/4"
904206 6 LOCKWASHER, 3/8"
3 057407 1 GASKET, housing to case
4 069339 1 LEVER., high-low shift
5 069513 1 SCREW, pivot, high-low shift lever
904209 1 LOCKWASHER, 5/8"
6 078742 1 BOOT, shift lever
916995 1 CLAMP, hose, 3-1/8" diam.
f.
081346 1 LEVER, extension (Model HD9B, Model HD9F prior to tractor
#3505 and Model HD9G prior to tractor #1588)
7
081381 1 LEVER, extension (Model HD9F effective with tractor #3505 and
v . Model HD9G effective with tractor #1588)
8 035068 1 CAPSCREW, 1/2"NF x 2-1/4"
904208 1 LOCKWASHER, 1/2"
911043 1 NUT, 1/2"NF
9 U-171 1 KNOB, extension lever
10 080943 1 FORK, high-low shifting (When making first replacement prior to
tractor #3749 also order 2 CAPSCREWS 035018)
035018 2 CAPSCREW, 1/2'NF x 1-1/2'" (Used on all tractors except
#1642 thru #3748, 1 less used prior to #1642)
11 035073 1 CAPSCREW, 1/2"NF x 1-3/4" (Used on tractors #1642 thru
#1921)
023465 1 CAPSCREW, 5/8"'NF x 1-3/4" (Used on tractors #1922 thru
#3748) )
12 029752 1 LOCK, capscrew (Used prior to tractor #1642)
078891 1 WASHER, plain (1/4" thick)(Used on tractors #1642 thru #1921)
[ 069405 1 SHAFT, shifting fork (8-1/8'" long)(Used prior to tractor #3939)
J 080129 1 SHAFT, shifting fork (8" long)(Used on tractors #2939 thru #3274)
13 080147 1 SHAFT, shifting fork (10-7/32" long)(Used on tractors #3275 thru
: #3895) )
L 081270 1 SHAFT, shifting fork (10-11/32" long)(Effective with tractor #3896)
14 069404 1 HOUSING, gear shift interlock
15 013058 1 CAPSCREW, 3/8"'NC x 1-1/4"
16 053616 1 CAPSCREW 3/8"'NC x 1-3/4"
. 904206 2 LOCKWASHER, 3/8"
17 069468 1 GASKET, interlock housing
18 905362 3 BALL, steel, 1/2" diam.
* 19 037195 1 SPRING, shifting shaft interlock
20 035159 1 CAPSCREW, interlock spring (5/8"'NF x 1)
21 - 049918 1 WASHER, interlock spring capscrew (copper) ]
069621 1 PLUNGER, shifting lock (5-1/2" long)(Original equipment prior to
tractor #1038)
22
076840 1 PLUNGER, shifting lock (6" long)(Original equipment effective with
tractor #1038) v
. 22A 084495 1 PLUNGER, shifting lock (Used only in optional replacement TRANS-

MISSION ASSEMBLY 088244 as listed on page 88)

(Continued)

97



ITEM NUMBER QTY.

23

24

25 9

26 1

27

28

29

31

32
33
34

35

r

PART

049977

076846

050267
049966
065573
901173
901310

080166

916897

069433

078939
911041

078967

044973
916202

043214
900942

035910
917664

917646
900942

1

NN

b

FORWARD HIGH-LOW GEAR SHIFT (Continued)

DESCRIPTION KIT NUMBER

SLEEVE, shifting lock plunger (1-3/8" long)(Used prior to tractor
#1038)

SLEEVE, shifting lock plunger (1-5/8" long)(Effective with tractor
#1038)

WASHER, plunger sleeve (copper)

BOOT, locking plunger (1-1/2" long)(Used prior to tractor #1038)
CLAMP (wire type)
SCREW, machine, #10-24NC x 5/8"
NUT, #10-24NC

BOOT, locking plunger (2" long)(Effective with tractor #1038. When
making first replacement prior to tractor #2831 also order 2
CLAMP 916897)

CLAMP, hose, 1" diam.

NOTE:

Items 26 and 27 comprise the EARLY TYPE LOCKING
MECHANISM as used prior to tractor #1691.

ROD, shifting lock plunger (19-7/8" long)(Used prior to tractor
#1038)

ROD, shifting lock plunger (19-3/8" long)(Used on tractors #1038
thru #1690, Order 1 ROD 078939, 1 YOKE 078967, 1 WASHER
044973, 1 SPRING 035910 and 1 PIN 916202)

YOKE, plunger rod (3-1/2" long)(Order 1 ROD 078939, 1 YOKE
078967, 1 WASHER 044973, 1 SPRING 035910 and 1 PIN 916202)

NOTE:

Items 28 thru 30 comprise the LATE TYPE LOCKING MECH-~
ANISM effective with tractor #1691.

ROD, shifting lock plunger (18-3/8" long)
NUT, 3/8"NF

YOKE, plunger rod (4-1/4" long)

WASHER, plunger rod -
PIN, roll, 1/8" x 7/8"

PIN, plunger rod yoke »
PIN cotter, 3/32'" x 5/8"

SPRING, plunger rod (One less used prior to #1691)

YOKE, rod adjusting (3/8'NF)

PIN, rod adjusting yoke
PIN, cotter, 3/32" x 5/8"

LEVER ASSEMBLY (See ENGINE CLUTCH CONTROL)

NOTE:

See PAINTING AND MARKING for instruction plate which
is attached to cowl.

98



MEMO

99



001

36

35

35

EARLY TYPE LOCKING MECHANISM

32

27 B n

SPEED SELECTION GEAR SHIFT

SPECIAL GEAR SHIFT INTERLOCK

24 25 ’ 24 26

v
@(» ‘ §

L—PRIOR TO M642—"1642 THRU*I194 4

14
{/‘i
R
AN

[

33




ITEM NUMBER QTY.

1

10

12

13

14

15

16

17

18

19

20

21

22

PART

U-171

058106
079264
035068
904208
911043

081343

078742

916995
069340
083615

049964
049963

061380
904209

069338
035061
028979
904208

059273

035159
049918

037195

905362
055349
078888
080121

911233

069399
080123
078887
080125

911233
080865

912870

1

1

NN

W= -

SPEED _SELECTIOi\I GEAR SHIFT
DESCRIPTION KIT NUMBER
KNOB, extension lever
LEVER, extension (For models HD9B and HD9F)
LEVER, extension (For model HD9G)
CAPSCREW, 1/2"NF x 2-1/4"
LOCKWASHER, 1/2"
NUT, 1/2"NF
GUARD, protecting, shift lever boot R

BOOT, shift lever
CLAMP, hose, 3-1/8" diam.

LEVER, shift (Original equipment)

LEVER, shift (Used only in optional replacement TRANSMISSION
ASSEMBLY 088244 as listed on page 88)

SHAFT, shift lever pivot
PIN, shift lever

SCREW, set, shift lever pivot shaft
LOCKWASHER, 5/8"

HOUSING, shift lever (Original equipment. Also see item 40)
CAPSCREW, 1/2"NC x 1-1/4v
CAPSCREW, 1/2"NC x 2-1/2"
LOCKWASHER, 1/2"

GASKET, housing to case

CAPSCREW, interlock spring (5/8"NF x 1''\(6 used in optional re-
placement transmission assembly)

WASHER, interlock spring capscrew (copper)(6 used in optional re-
placement transmission assembly)

SPRING, shifting shaft interlock

BALL, steel, 1/2' diam. (13 used in optional replacement trans-
mission assembly)

PIN, shifting shaft interlock (2 used in optional replacement trans-
mission assembly)

SHAFT, shifting fork, upper (Originél equipment on all tractors
except #2939 thru #3895, Also see item 49)

SHAFT, shifting fork, upper (Original equipment on tractors #2939
thru #3895)

KEY, #11 woodruff, 3/16" x 7/8" (Effective with tractor #1642}

SHAFT, shifting fork, center (Original equipment on all tractors ex-
cept #2939 thru #3895. Also see item 50)

SHAFT, shifting fork, center (Original equipment on tractors #2939
thru #3895)

SHAFT, shifting fork, lower (Original equipment on a.ll tractors ex-
cept #2939 thru #3895 Also see item 51)

SHAFT, shifting fork, lower (Original equxpment on tractors #2939
thru #3895)

KEY #l11 woodruff, 3/16" x 7/8" (Effective with tractor #1642)

FORK, front (When making first replacement prior to tractor #3749
also order 2 CAPSCREWS 0350138)
SETSCREW, socket-hd., knurled-pt., 3/8"NC x 5/16" (Used
on tractors #381 thru #1641)

(Continued)
101



ITEM NUMBER QTY.

23

24 <

25
26

27 9

28

29 3

30

31

32

33

34

PART

080866

912870

-035018

035073

023465

029752

078891

049977

076846

050267
049966
065573
901173
901310

080166

916897

069419

076843

067564

076897

911115
900942
911041

079532

083598

916146
078402

078399

© 911115

900942
911041

2
2

—

NN DN

—

N = N

SPEED SELECTION GEAR SHIFT (Continued)

DESCRIPTION

FORK, center and rear (When making first replacement prior to
tractor #3749 also order 2 CAPSCREW 035018)
SETSCREW, socket-hd., knurled-pt., 3/8”NC x 5/16"-(Us ed
on tractors #381 thru #1641)

CAPSCREW, shifting fork (1/2"NF x 1-1/2")(Used on all tractors
except #1642 thru #3748, 3 less used prior to #1642)

CAPSCREW, shifting fork (1/2"NF x 1-3/4"\(Used on tractors
#1642 thru #1944)

A ]
CAPSCREW, shifting fork (5/8"NF x 1-3/4")(Used on tractors
#1945 thru #3748)

LOCK, shifting fork capscrew (Used prior to tractor #1642)

WASHER, shifting fork capscrew (Used on tractors #1642 thru
#1944)

SLEEVE, shifting lock plunger (1-3/8'" long)(Used prior to tractor
#1038)

SLEEVE, shifting lock plunger (1-5/8 long)(Effective with tractor
#1038)

WASHER, plunger sleeve (copper)

BOOT, locking plunger (1-1/2" long)(Used prior to tractor #1038)
CLAMP (wire type)
SCREW, machine, #10-24NC x 5/8"
NUT, #10-24NC

BOOT, locking plunger (2" long)(Effective with tractor #1038.
When making first replacement on tractors prior to #2831 also
order 2 CLAMP 916897)

CLAMP, hose, 1'' diam.

NOTE: Items 30 and 31 comprise the EARLY TYPE LOCKING
MECHANISM as used on tractors prior to #1668.

PLUNGER, shifting lock (8-3/8" long)(Used prior to tractor #1038)

PLUNGER, shifting lock (9-1/4“ long)(Used on tractors #1038 thru
#1667) '

ROD,, shifting lock plunger (21-3/8" long)(Used prior to tractor
#1038)

ROD, shifting lock plunger (20-7/8" long)(Used on tractors #1038
thru #1667)

WASHER, plain, SAE std., 3/8"
PIN, cotter, 3/32" x 5/8"
NUT, 3/8'NF

NOTE: Items 32 thru 34 comprise the LATE TYPE LOCKING
MECHANISM effective with tractor #1668.

PLUNGER, shifting lock (9-1/16" long)(Original equipment)
PLUNGER, shifting lock (7-3/4" long)(Used only in optional re-
placement TRANSMISSION ASSEMBLY 088244 as listed on page
88) .
PIN, roll, 3/32" x 1/2"
WASHER, shifting lock plunger
ROD, shifting lock plunger
WASHER, plain, SAE std., 3/8"

PIN, cotter, 3/32" x 5/8"
NUT, 3/8"NF

(Continued)

102

KIT NUMBER



ITEM NUMBER QTY.

35
36

37
38

39

40

42
43
44
45
46

47

48

49

50

51

PART

035910

050265
910244
910967

050566
035068
904208
911043

089829
053617
904206
061631
035712
904208

085877
051447
083573
901653
035236
904208
085878

088932
911233

088930

088928
911233

2

[—

bt bt et

[ e ]

- =

b

SPEED SELECTION -GEAR SHIFT (Continued)
DESCRIPTION
SPRING, plunger rod (One less used prior to #1668)

SWIVEL, shifting lock plunger rod
WASHER, plain, SAE std., 1/2n
PIN, cotter, 1/8"' x 7/8"

LEVER, shift lock
CAPSCREW, 1/2"NF x 2-1/4"
LOCKWASHER, 1/2"
NUT, 1/2"NF

SHAFT (See ENGINE CLUTCH CONTROL)

NOTE: Items 40 thru 51 are not original equipment being used
only in optional replacement TRANSMISSION ASSEMBLY
088244 as listed on page 88.

HOUSING, shift lever
CAPSCREW, 3/8'NF x 4-3/4"
LOCKWASHER, 3/8"
CAPSCGREW, 1/2"NC x 3-1/2"
CAPSCREW, 1/2"NC x 2-1/4"
LOCKWASHER, 1/2"

GASKET, shift lever housing
BREATHER ASSEMBLY (Serviced only as a unit)
PLATE, gear shift lock

PLUG, pipe, 3/8"'NPT

"CAPSCREW, 1/2"NC x 1-3/4"
LOCKWASHER, 1/2"

' GASKET, gear shift lock plate

SHAFT, shifting fork, upper
KEY. #11 woodruff, 3/16" x 7/8"

SHAFT, shifting fork, center

SHAFT, shifting fork, lower
KEY, #11 woodruff, 3/16'" x 7/8"

NOTE: See PAINTING AND MARKING for instruction plate which

is attached to front of cowl. See FLOOR for gear shift
lever guide,

103

KIT NUMBER



OILING WICKS

2

N

17 1516 14

pa——13
+
! e ;

STEERING CLUTCH AND FINAL DRIVE HOUSING

104



ITEM NUMBER QTY.

1

11 -

12
13

14
15
16
17
18
19
20
21
22
23

24

25

26

27

PART

089867

901652
904223
904224
901667

060552
070285

052527
904369
075053

076726

050357

081393
036032
904206

081394
036032
904206

057374
067620
035018
070467
904208
067621
052922
070467
904208
066596
052977
035392
904209
052976

064374
035018

904208

064377
069648
083085
035073
904208
911043
064376
083083

083084

035073
904208
911043

1

0 W P SIS

. ®

11

11

11
11

[o o 2Ne e R )

STEERING CLUTCH AND FINAL DRIVE HOUSING

HOUSING ASSEMBLY (Includes items 2 thru 6){When making first

DESCRIPTION

replacement also order 2 each 084278 SETSCREW, 084320

CAGE, 084933 CAGE and 089320 PIN. When required for trac-

tors prior to #414, including tractors #421, 422, 424 and 429,
also add items 33 thru 36)
PLUG, pipe,
PLUG, pipe,
PLUG, pipe,
PLUG, pipe,

1/4"NPT (Used prior to tractor #1850)

ctsk-hd., 1/2"NPT (2 used prior to tractor #312)

ctsk-hd., 3/4" NPT

ctsk-hd., 1-1/4"NPT

CAP, truck frame pivot shaft

CAPSCREW, 3/4"NF x 3" (Used on tractors prior to approx.

#480)

CAPSCREW, 3/4"NF x 3-1/2" (Effective with tractor approx.

#480)
LOCKWASHER, 3/4"

DOWEL, hollow, pivot shaft cap (Effective with tractor approx. #480)

WICK ASSEMBLY, pivot shaft lubricating (Consists of 1 pin and 1

WICK 050357, Also serves as dowel pin for pivot shaft)

WICK, pivot shaft lubricati.ng (felt)

COVER, left steering clutch compartment
CAPSCREW, 3/8"'NF x 3/4"
LOCKWASHER, 3/8"

COVER, right steering clutch compartment
CAPSCREW, 3/8"NF x 3/4"
LOCKWASHER, 3/8"

GASKET, steering clutch compartment covers

COVER, bevel gear compartment
CAPSCREVW,
CAPSCREW,
LOCKWASHER, 1/2"

GASKE_T, bevel gear compartment cover

1/2'NF x 1-1/2" (Used prior to tractor #4912)

1/2"NF x 1" (Effective with tractor #4912)

COVER, brake band adjustment
CAPSCREW,
LOCKWASHER, 1/2"

GASKET, brake band adjustment cover

1/2"NF x 1"

COVER, bevel gear compartment, rear (Power take-off opening)
CAPSCREW, 5/8'NC x 1-1/4"
LOCKWASHER, 5/8"

GASKET, bevel gear compartment rear cover

COVER, final drive compartment
CAPSCREW,
LOCKWASHER, 1/2"

GASKET, final drive compartment cover

1/2"NF x 1-1/2"

GUARD, track sprocket, upper (Standard type)

GUARD, track sprocket, upper (Special heavy-duty reinforced type)

CAPSCREW, 1/2"NF x 1-3/4"
LOCKWASHER, 1/2"

NUT,

1/2"NF

GUARD, track sprocket, lower (Standard type)

GUARD, track sprocket, lower left

GUARD, track sprocket, lower right

CAPSCREW,
LOCKWASHER, 1/2"

NUT,

1/2"NF

1/2"NF x 1-3/4"

(Continued)
105

Special heavy-duty
reinforced type

KIT NUMBER



) STEERING CLUTCH AND FINAL DRIVE HOUSING (Continued)
PART
ITEM NUMBER QTY. DESCRIPTION

28 035250 9 PLUG, bevel gear and final drive compartment

29 035249 9 GASKET, plug

30 052979 4 PLUG, thread protecting (1-1/4"NF)

31 053421 2 PLUG, thread protecting (1"NF)

32 051496 2 PLUG, thread protecting (5/8''NC)

33 082726 2 WICK, oiling, steering clutch throwout bearing, upper (felt, 3/4"
diam. x 1" long)(Effective with tractor #4729)

34 082727 2 WICK, oiling, steering clutch throwout bearing, lower (felt, 5/16"
diam. x 1-1/2" long)(Effective with tractor #4729)

35 075434 2. HOLDER, oiling wick (Effective with tractor #414, excluding #421,
422, 424 and 429)

36 075432 2 LOCK, oiling wick holder (Effective with tractor #414, excluding
#421, 422, 424 and 429)

37 065781 2 WICK, oiling, steering clutch throwout bearing (felt, 5/16" diam.
x 2-1/4" long)(Used prior to tractor #4729)

38 em-e-- 2 WASHER, oiling wick (felt)(Used on tractors #414 thru #4728, ex-
cluding #421, 422, 424 and 429. Not serviced. Order items 33
and 34)

106

KIT NUMBER



BEVEL GEAR AND SHAFT

PART
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
1 056780 1 GEAR, spiral bevel (50 teeth)
2 052270 10 BOLT (5/8'NF x 2-1/2")
3 067618 5 ) LOCK, nut .
4 072366 10 NUT, high, 5/8"NF
5 067577 1 RING, bolt locking
6 056778 1 SHAFT ASSEMBLY (Includes item 7)
T 069409 2 SLEEVE, shaft oil seal
'8 069656 2 CONE ASSEMBLY, bearing
9 604406 2 CUP, bearing
: 056797 12 SHIM, bearing adjusting (. 005" thick. Use as req'd)
10 056798 12 SHIM, bearing adjusting (. 007" thick. Use as req'd)
056799 10  SHIM, bearing adjusting (. 010" thick. Use as req'd)
' 11 082278 2 CAGE ASSEMBLY, bearing (Includes item 13)(When required prior
to tractor #4850 also order SLEEVE 082262)
12 035018 10 CAPSCREW, 1/2'NF x 1-1/2"
904208 10 LOCKWASHER, 1/2"
13 05_1291 2 PIN, wear, bearing cage
14 047275 2 SEAL, oil

107




801

16

17 15 18 20 21

STEERING CLUTCHES

- 22

25

27

28




ITEM NUMBER QTV.

1

11
12

13
14
15
16
17
18

19

20

21

22

23

24

25
26
27
28

29
30

{

PART

056790
083791
023633
056791
057375
041781
056792
056793
087958
034300
050214

056817
023756

056794
069220
064520
050226
050225
035793

082262

050440

050249
901652

050227

- 082785

901722
907058

042538

050248
035878
050220
050222
050221

047478
904204

2
20
10

2
34

34

16

16

16

16

[\FI s I o8

[\S I o]

NN

wahooh R N

STEERING CLUTCHES

DESCRIPTION

CLUTCH ASSEMBLY, steering (Consists of items 3 thru 13)
CAPSCREW (drilled-hd.
WIRE, locking (1/16" x 12

HUB, clutch

DISC, friction (bi-metallic)

DISC, friction (steel)
PLATE, back
PLATE, pressure

SPRING, pressure

WASHER, spring insulating

PLATE, throwout

1/2"NC x 1-3/16")

CAPSCREW, throwout plate (1/2""NC x 6")
WIRE, locking (1/16" x 26')

SPACER, throwout plate

HUB, driving

WASHER ASSEMBLY, hub retaining (Includes item 18)
CAPSCREW (thin-hd., 1"NF x 1-3/4")

WASHER

PIN, hub retaining washer

SLEEVE, throwout {(When required prior to tractor #4850 also order

CAGE ASSEMBLY 082278)

BEARING, ball, throwout sleeve

CAGE ASSEMBLY, throwout bearing (Includes item 22)
PLUG, pipe, 1/4"'NPT

BUSHING, pivot, throwout bearing (Steel)

HOSE, lubnca.tmg, throwout bearmg (9" long)

ELBOW, pxpe, street, 90°
ELBOW, pipe, street, 45°

, 1/4"NPT
, 1/4'NPT

ELBOW, throwout bearing hose (900, 1/4" NPT male and female,

long type)

YOKE ASSEMBLY, clutch throwout {Includes items 26 and 27)

BALL, throwout yoke

PIN, wear, throwout yoke

PIN, trunnion

BLOCK, trunnion pin locking
CAPSCREW, 1/4"NC x 5/8"

LOCKWASHER,

1/4n

109

KIT NUMBER



0t1

34— TRACTORS PRIOR
@v TO NO, 1315

STEERING CLUTCH CONTROL



ITEM NUMBER QTY.

10
11
12
13
14
15
16
17
18
19

20

21
22
23

24

25
26
27
28

29
30

31
32

33
34

35
36

37
38

39

PART

069470
037573
904209

049994

069521
900806
911100

069489
069490

076918

052669
078620

031854
900942

058322
053926
064942
068166
068169
052619
068172
042259
068173

052671 .

900806

068163
911049

068165
051819
074798

075988
911044

052619
052620
052619

052671
900806

067623
035892
904208
911043

052669
067622

067619
035018
904208

051513
053926

057842
035892
904208
911043

~ o= NN = NN~

NNNNuhth##NNNNNNN@#QN*NNNNNNNNNNNN*NNNN-#NNN-F

STEERING CLUTCH CONTROL
DESCRIPTION KIT NUMBER

BRACKET ASSEMBLY, operating lever (Includes items 3 and 4)
CAPSCREW, 5/8'NC x 2-3/4"
LOCKWASHER, 5/8"

SHAFT, pivot, operating levers

PIN, booster pivot
PIN, cotter, 1/8" x 1"
WASHER, plain, SAE std., 5/8"

LEVER ASSEMBLY, operating, left (Includes item 7)

LEVER ASSEMBLY, operating, right (Includes item 7)(Model HD9B,
Model HDYF prior to tractor #3505 and Model HD9G prior to trac-
tor #1588)

LEVER ASSEMBLY, operating, right (Includes item 7)(Model HD9F
effective with tractor #3505 and Model HD9G effective with trac-
tor #1588)

BUSHING, operating lever
GRIP, operating lever

PIN, retaining, operating lever
PIN, cotter, 3/32'" x 5/8"

BEARING, needle, operating lever

SEAL, dust, operating lever

COVER, operating lever

BOOSTER ASSEMBLY, operating lever (Consists of items 14 thru 18)
TUBE ASSEMBLY, booster {Includes item 15)

BUSHING, booster tube yoke

SLEEVE, booster

SPRING, booster

RING, snap, booster

PIN, booster pivot
PIN, cotter, 1/8" x 1"

BOLT, eye, booster pivoi
NUT, jam, 5/8"'NF

BOOT, booster .
CLAMP, hose, adjustable, 1-7/8" diam. to 2-3/4'" diam.
CLAMP, hose, adjustable, 1-1/16" diam. to 2" diam.

ROD, control
NUT, 5/8'"NF

BUSHING, yoke (Used prior to tractor #1315)
YOKE ASSEMBLY, control rod (Includes item 27)
BUSHING, yoke

PIN, control rod yoke
PIN, cotter, 1/8" x 1" .

LEVER ASSEMBLY, control rod {Includes item 31)
CAPSCREW, 1/2"NF x 2-1/2n
LOCKWASHER, 1l/2"

NUT, 1/2"NF

BUSHING, control rod lever
SHAFT, lever '

CAGE, lever shaft bearing
CAPSCREW, 1/2"NF x 1-1/2"
LOCKWASHER, 1/2"

BEARING, needle, lever shaft
SEAL, dust, lever shaft bearing

LEVER, lower
CAPSCREW, 1/2"NF x 2-1/2"
LOCKWASHER, 1/2"
NUT, 1/2"NF

YOKE ASSEMBLY (See STEERING CLUTCH)

111



20

19

[}

ITEM NUMBER QTY.

10
11
12
13
14
15
16

17

18

19
20

{

PART

056801
083791
023756
056522
050226
057301
064521
035793
056513
047436
056788
070469
904208
056512
057005
057006
056789
057004
057003
084905
084904
084903
084319

012992
904206

12
12

14

0 o NV

FINAL DRIVE PINION SHAFT =

DESCRIPTION
DRUM, brake .
CAPSCREW (drilled-hd., 1/2""NC x 1-3/16")
WIRE, locking (1/16" x 26%)
HUB, brake drum
CAPSCREW, hub retaining (1'"'NF x 1-3/4")
LOCK, hub retaining capscrew
WASHER ASSEMBLY, hub retaining (Includes item 7)
PIN; hub retaining washer
WASHER, sealing, brake drum hub
SEAL, oil
CAGE, inner bearing
CAPSCREW, 1/2"NF x 1-1/4"
LOCKWASHER, 1/2"
GASKET, inner bearing cage
CUP, inner bearing
CONE ASSEMBLY, inner bearing
PINION (18 teeth)
CONE ASSEMBLY, outer bearing
CUP, outer bearing
SHIM, bearing adjustment (.005" thick. Use as req'd)
SHIM, bearing adjustment (. 007" thick. Use as req'd)
SHIM, bearing adjustment (. 010" thick. Use as req'd)
CAGE, oﬁter bearing

CAPSCREW, 3/8'NF x 1-1/4"
LOCKWASHER, 3/8"

112

KIT NUMBER



ITEM NUMBER QTY,.

1

2
3
4

11

12
13

14

15

16

PART

056525
056508
035439
052444
076032
069328
069441
056516
056515
056514
084901
035018
9042038
051438
051347
067597

084320

056721

049936

084335

089320

2

0 00 W

14

10
10

FINAL DRIVE INTERMEDIATE SHAFT

DESCRIPTION
GEAR (40 teeth)
LOCK, gear retaining
CAPSCREW, 3/8'NC x 1"
LOCK, capscrew
PINION (15 teeth)
CUP, outer bearing
CONE ASSEMBLY, outer bearing
SHIM, bearing adjustment {.005" thick. Use as req'd)
SHIM, bearing adjustment (. 007" thick. Use as req'd)
SHIM, bearing adjustment (,010" thick. Use as req'd)
CAGE, outer bearing
CAPSCREW, 1/2"NF x 1-1/2"
LOCKWASHER, 1/2"
CONE ASSEMBLY, inner bearing
CUP, inner bearing
CAGE, inner bearing (Original equipment)
CAGE, inner bearing {Required when later type steering clutch and
final drive housing is furnished for service replacement. Also

see item 16)

CAPSCREW, inner bearing cage (3/8"'NC x 2-1/2"){Used only with
CAGE 067597)

LOCK, inner bearing capscrew (Used only with CAGE 067597)

L]
KEY, locking, inner bearing cage (3/8" x 2-5/16". Not illustrated)
(Used only with CAGE 084320 for early field replacements)

PIN, locking, inner bearing cage {3/8" diam. x 1-3/4" long. Not

illustrated){Used only with CAGE 084320 for later field replace-
ments)

113

KIT NUMBER







FINAL DRIVE SPROCKET, SHAFT AND GEAR -

ITEM NS?A%ER QTY. DESCRIPTION KIT NUMBER
1 '069030 2 SHAFT, track sprocket
2 056972 2 GEAR (46 teeth)
3 058826 4 LOCK, gear retaining
4 035439 8 CAPSCREW, 3/8'NC x 1"
5 052444 8 LOCK, capscrew
6 057273 2 COVER, inner bearing
7 076858 2 RING, packing, inner bearing cover
[ 067598 2 CAGE, inner bearing (Original Equipment)
8 084933 2 CAGE, inner bearing (Required when later type steering clutch and
i L final drive housing is furnished for service replacement)
067599 2 SETSCREW, inner bearing c.age (dog-pt., 5/8'NF x 3-5/8")(Used
only with CAGE 067598)
? 084278 2 SETSCREW, inner bearing cage (dog-pt., 5/8'NF x 3-3/8")(Used
L only with CAGE 084933)
10 049918 2 WASHER, plain (copper)
11 051990 2 CUP, inner bearing
12 051991 2 CONE ASSEMBLY, inner bearing
13 069615 2 CONE ASSEMBLY, intermediate bearing
14 069614 2 CUP, intermediate bearing
056971 8 SHIM, bearing adjustment (.005'" thick. Use as req'd)
15 056970 . 4 SHIM, bearing adjustment (. 007" thick, Use as req'd)
1 056969 24 SHIM, bearing adjustment (.010" thick. Use as req'd)
16 056968 2 CAGE, intermediate bearing
17 056966 2 GUARD, seal
18 035073 16 CAPSCREW, 1/2"NF x 1-3/4"
904208 16 LOCKWASHER, 1/2"
19 058806 2 BOOT, innerseal . .. .. ............. e e e e e e e 051973
20 058796 2 FOLLOWER ASSEMBLY, inner seal (Serviced ounly as a unit) .. 091973
21 081788 4 RING, inner seal ., . ... ... ... .. ... . i 091973
. 22 058807 2 GASKET, inner seal ring . .. . . . . . . .. . . . . 091973
084404 2 SPROCKET, track (Standard. Has flat tooth-base)
23 064419 2 SPROCKET ASSEMBLY, track (Includes item 24)(Special. Has
skeleton tooth-base)
) 097961 2 SPROCKET RIM (Standard type. Requires welding to install)
24 042930 6 PIN, driving, inner seal ring
25 058837 2 LOCK, sprocket retaining nut
26 035220 4 CAPSCREW, 1/2"NC x 1-1/8"
904208 4 LOCKW ASHER, 1/2"
27 069105 2 NUT ASSEMBLY, sprocket retaining (Includes item 28)
28 042930 6 PIN, driving, outer seal ring ¢



E

!

i

B

ITEM NUMBER QTY.

11
12
13
14
15
16
17

18

056949

PART

079504
070469
064531
035073
304208
069127
035067
904208
056947

056948

056951
910534

069321
069126
035073
904208
069080
058814
058808
081787
069106
033288

054890

——

—
W

FINAL DRIVE OUTBOARD BEARING AND SEAL

NIV OO N

DESCRIPTION KIT NUMBER

GUARD, track sprocket
CAPSCREW, 1/2"NF x 1-1/4"
WASHER, plain
CAPSCREW, 1/2"NF x 1-3/4"
LOCKWASHER, l/2"
COVER, outboard bearing
CAPSCREW, 1/2"NF x 2"
LOCKWASHER, 1l/2"
SHIM, bearing adjustment (.010" thick. Use as req'd)
SHIM, bearing adjustment (. 007" thick. Use as req'd)
SHIM, bearing adjustment (. 005" thick. Use as req'd)

NUT, retaining, outboard bearing
PIN, cotter, 1/4" x 2-3/4"

BEARING, roller, outboard (Each consists of ] ROLLER ASSEM-
BLY and 2 CUPS. Serviced only as a unit)

CAGE, outboard beai-ing
. CAPSCREW, 1/2"NF x 1-3/4"
LOCKWASHER, 1/2"
SHIM, bearing cage spacing (.015" thick., Use as req'd)
BOOT, outer seal
FOLLOWER ASSEMBLY, outer seal (Serviced only as a unit)

RING, outer seal

GASKET, outer seal ring .
CEMENT, neoprene, 1/2 pint can )

For cementing
SOLVENT, neoprene cement, 1/2 pint can] P0Ots and gaskets

SPROCKET (See SPROCKET, SHAFT AND GEAR)

116



w

)

FINAL DRIVE OUTBOARD BEARING CHANGEOVER

USAGE: For all Model HD9 tractors. Provides for installation of
larger bearing as used on Model HD11 tractor.

PART
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
- 095882 2 SHAFT KIT, final drive (Each kit includes items 1 thru 24 and con-
tains parts for one (1) side of tractor only)
1 084326 2 GUARD, sprocket
2 035221 4 CAPSCREW, 1/2"NCx 1"
3 070469 4 CAPSCREW, 1/2"NF x 1-1/4"
4 064531 4 WASHER, plain
904208 8 LOCKWASHER, 1/2"
5 084303 2 COVER, outboard bearing
6 035018 4 CAPSCREW, 1/2"NF x 1-1/2"
7 070403 12 CAPSCREW, 1/2'NF x 3"
904208 16 LOCKWASHER, 1/2"
084313 4 SHIM, outer bearing cap (.005'" thick. Use as req'd)
8 084312 4 SHIM, outer bearing cap (.007" thick. Use as req'd)
084311 14 SHIM, outer bearing cap (.010" thick. Use as req'd)
9 058925 2 NUT, retaining, outer bearing
917904 2 PIN, roll, 5/16" x 3"
10 058702 2 BEARING; roller, outboard (Each consists of 1 ROLLER ASSEMBLY
and 2 CUPS. Serviced only as a unit) .
11 084271 2 CAGE, outboard bearing
12 084432 6 PIN, outer seal ring . .. ............. T 091972
13 069080 12 SHIM, outboard bearing cage (.015'" thick. Use as req'd)
14 069106 2 GASKET, sealring . ... ... .. . .. it ii i 091972
15 081787 4 RING, outer seal . . . . . . . . it it it e it it e e e e 091972
16 084337 2 FOLLOWER ASSEMBLY, outer seal {Serviced only as a unit) . ...... 091972
17 058814 2 BOOT, outer seal . . . . . . it it vt i e e e e e e e 091972
.
(Continued)

116A



ITEM NUMBER QTY.

18
19
20
21
22
23

24

25

26

FINAL DRIVE OUTBOARD BEARING CHANGEOVER (Continued)

PART

084043
084236
084299
035221
904208
096144
051990
056971
056970
056969
033288
054890
091972

2

[\

»oab Ny

DESCRIPTION KIT NUMBER
SHAFT, sprocket
NUT, sprocket retaining
LOCK, sprocket retaining nut
CAPSCREW, 1/2"NC=x 1"
LOCKWASHER, 1/2"
CONE ASSEMBLY, inner bearing
CUP, inner bearing
SHIM, inner bearing adjustment (. 005")
SHIM, inner bearing adjustment (.007") Illustrated on page 115.
SHIM, inner bearing adjustment (.010")

CEMENT, neoprene, 1/2 pint can For cementing boots

SOLVENT, neoprene cement, 1/2 pint can and gaskets.

SEAL KIT, final drive

058814 BOOT, outer seal
069106 GASKET, seal ring
081787 RING, outer seal
084337 FOLLOWER ASSEMBLY
084432 PIN, outer seal ring

W D

116B



BRAKES

PART
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
1 057381 2 BAND ASSEMBLY, brake, top section (Each includes 3 LININGS
057208, 14 RIVETS 911097 and 4 RIVETS 915639)
2 057382 2 BAND ASSEMBLY, brake, bottom section (Each includes 3 LIN-
INGS 057208, 16 RIVETS 911097 and 2 RIVETS 915639)

3 057208 12 LINING, brake band . ... .. ¢ttt v i i ittt sann 076123
911097 60 RIVET, tubular, brass, fl-hd., 3/16" x3/8" .. ......... 076123
915639 12 RIVET, tubular, brass, fl-hd., 3/16'" x 21/32" . ......... 076123

4 057207 2 PIN, hinge, brake band
910244 4 WASHER, plain, SAE std., 1/2"

900805 4 PIN, cotter, 1/8" x 3/4"

5 060772 2 BOLT, eye, band supporting
900817 2 WASHER, plain, U.S. std., 3/8"

910863 2 NUT, slotted, 3/8"NF
900802 2 PIN, cotter, 3/32" x 1"

6 917646 2 PIN, eye bolt
900942 2 PIN, cotter, 3/32" x 5/8"

7 060668 2 SPRING, band supporting eye bolt

8 060770 2 SUPPORT, band adjustment
913830 2 NUT, jam, 1/2"NF

9 060774 2 NUT, band adjustment support
------ 2 ADJUSTER ASSEMBLY, band (Includes BLOCK, SPRING and

WASHER which are not serviced separately)(Used on tractors
prior to #2883, Order 1 each ADJUSTER 079013, PIN 916227

10 and items 11 thru 13) :
079013 2 ADJUSTER, brake band (Effective with tractor #2883)

916227 2 PIN, roff, 1/4'" x 1"
11 079230 2 BLOCK, adjuster spring (Effective with tractor #2883)
12 079203 2 SPRING, adjuster (Effective with tractor #2883)
13 079229 2 WASHER, adjuster spring (Effective with tractor #2883)

14 057201 2 YOKE, band adjusting

15 057200 4 PIN, band end

16 057199 2 LEVER ASSEMBLY, brake band (Includes item 17)

17 049988 2 BUSHING, band lever

18 057197 2 BRACKET, band

19 035018 8 CAPSCREW, 1/2"NF x 1-1/2"

904208 8 LOCKWASHER, 1/2" -
20 060953 2 SHIM, band bracket (Use as req'd)
21 057195 2 ROD, control
911043 2 NUT, l/2"NF
22 049993 2 PIN, control rod
900805 2 PIN, cotter, 1/8" x 3/4"
23 078908 2 BOOT, control rod
24 068389 2 YOKE, control rod .
25 049993 2 PIN, control rod yoke
900805 2 PIN, cotter, 1/8" x 3/4"
26 057189 2 LEVER ASSEMBLY, brake shaft (Includes items 28 and 29)
27 035068 2 CAPSCREW, 1/2"NF x 2-1/4"
911043 2 NUT, 1/2"NF
904208 2 LOCKWASHER, 1/2"

(Continued)
117



811

30 2425 28 26 2927 42 44

46

26 28

27

BRAKES




ITEM NUMBER QTY.

28

29

30
31

32
33

34
35

36

37

38

39
40

41

45
46

47
48
49
50

51
52

53
54

PART

049988

057191
900805
910244

040625
035942

073349
035018
904208

911043

076011
035018
904208
911043

057193

050316
903774
906652

072438

057196
035018
904208
911043

033074
900805

057187
035018
057517
911043
904208
057186
035018
904208
911043
057192
036997
051513
053926

057188

035068 -

904208
911043

050434
050433
904209
911044

NN > > kS [ 3% N N N [ QNG S N NN [N ™~ [SVI S oY) ™ NNV~ NN~ [ ™~ L U V) )

vV

BRAKES (Continued)
DESCRIPTION
BUSHING, brake shaft lever

PIN, brake shaft lever
PIN, cotter, 1/8" x 3/4"
WASHER, plain, SAE std., 1/2"

CLIP, spring attachment
SPRING, pedal retracting

CLIP, spring attachment, left
CAPSCREW, 1/2"NF x 1-1/2"
LOCKWASHER, 1/2"

NUT, 1/2"NF

CLIP, spring attachment, right
CAPSCREW, 1/2"NF x 1-1/2"
LOCKWASHER, 1/2"

NUT, 1/2"NF

BAR, latching

LOCK, parking brake
CAPSCREW, 5/16'"NC x 2"
NUT, jam, 5/16"NC

SPRING, brake lock

BRACKET, parking brake lock
CAPSCREW, 1/2"NF x1-1/2"
LOCKWASHER, 1/2"

NUT, 1/2"NF

PIN, parking brake lock
PIN, cotter, 1/8" x 3/4"

BRACKET, left pedal lever
CAPSCREW, 1/2"NF x 1-1/2"
CAPSCREW, 1/2"NF x 4"
NUT, 1/2"NF
LOCKWASHER, 1/2"

BRACKET, right pedal lever
CAPSCREW, 1/2"NF x 1-1/2"
LOCKWASHER, 1/2"

NUT, 1/2"NF

SHAF T, pedal
KEY, #13 woodruff, 3/16" x 1"
BEARING, needle, pedal bracket
SEAL, dust, pedal bracket
LEVER, pedal
GAPSCREW, 1/2"NF x 2-1/4"
LOCKWASHER, l/2"
NUT, 1/2"NF
PAD, pedal
BOLT, eye

LOCKWASHER, 5/8"
NUT, 5/8''NF

119

KIT NUMBER



w N

U

10
11

12
13

PART
ITEM NUMBER QTY.

077793

092528
078229
080012

012762
078039

057494
035018
900818
904208
911043

057774

035018
900818
904208
911043

057777
070467
304208

073437
070467
904208

050543
013465
904369

911045

1

[y

NN i~ WOWO®K = OCOOOCH WO -

o

MAIN FRAME

DESCRIPTION KIT NUMBER

FRAME, main(For Model HD9YB only)(If for tractors prior to #1518
also furnish 1 SUPPORT 5191477, 2 CAPSCREW 013467, 2 LOCK-
WASHER 904209 and 2 NUT 911044)

FRAME, main (For Model HD9B when equipped with Model 9X Dozer)
FRAME, main (For Model HD9G only)
FRAME, main (For Model HD9F only)

CAPSEREW, 7/8'NF x 3-1/4"
WASHER, plain

SHIELD, rear
CAPSCREW, 1/2"NF x 1-1/2"
WASHER, plain, U.S. std., 1/2"
LOCKWASHER, 1/2" .
NUT, 1/2"NF

GUARD ASSEMBLY, crankcase (Includes items 8 thru 11)(Also see
page 195 for special guard)
CAPSCREW, 1/2"NF x 1-1/2"
WASHER, plain, U.S. std., 1/2"
LOCKWASHER, 1/2"
NUT, 1/2"NF

COVER, crankcase drain hole
CAPSCREW, 1/2"NF x 1"
LOCKWASHER, 1/2"

COVER, water hole drain .
CAPSCREW, 1/2"NF x 1
LOCKWASHER, 1/2°

HOOK, froat pull
CAPSCREW, 3/4"'NF x2-1/2"
LOCKWASHER, 3/4"
NUT, 3/4"NF

120



P s
e Tacasia ™
s aaCevaaasWiataceszons Ms;—,«_.«_,-ﬁ_-?!iﬁif'

PART

ITEM NUMBER QTY.

BUMPER

USAGE: Model HD9B. Not used with Heavy Radiator Guard.

DESCRIPTION ) KIT NUMBER

1 077198 1 BUMPER, front
2 073468 8 CAPSCREW, 1"NF x 2-1/2"
900822 8 WASHER, plain, U, S. std., 1"
3 077183 2 BRACKET, bumper bracing
4 070272 8 CAPSCREW, 1'"NF x 3"
900822 8 WASHER, plain, U. S. std., 1"
910916 8 LOCKWASHER, 1"
911047 8 NUT, I"NF
?QA
e
G-
BUMPER
USAGE: Model HDIF tractors prior to serial No. 3048 including
No. 3240 and No., 3473. See NOTE belcw. Not used with
Heavy Radiator Guard.
PART :
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
1 076202 1 BUMPER, front
2 073468 6 CAPSCREW, 1'"NF x 2-1/2"
1910916 6. LOCKWASHER, 1"
3 076200 2 PLATE, tie, bumper to frame .
4 035420 8 CAPSCREW, I"NF x 3-1/4"
900822 8 WASHER, plain, U. S. std., 1"
910916 8 LOCKWASHER, 1"
911047 8 NUT, I"NF
5 076201 4 SHIM, bumper spacing (1/16" thick. Use as req'd)

NOTE: On later units Tractomotive Corporation uses their
BUMPER No. 13438,

121




EQUALIZING SPRING
USAGE: Model HD9B

ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
1 056438 1 SPRING ASSEMBLY (Consists of items 2 thru 8)
2 056428 1 LEAF, main (66-1/2" long)
096249 1 LEAF, second (65-1/2" long)
3 056429 1 LEAF, third (54-1/4" long)
056430 1 LEAF, fourth (46-1/8" long. Includes item 5)
5 088873 2 CLIP KIT, rebound (Consists of 1 clip, 1 rivet, 1 bolt, 1 nut and
1 spacer) :
6 056431 1 LEAF, fifth (38-1/4" long)
056432 1 LEAF, sixth (27" long)
056427 + 1 BOLT, center (1/2"NF x 6-5/8" long. Includes NUT 911043)
911043 1 NUT, 1/2"NF
9 056421 2 SADDLE, spring capscrew
10 065873 4 CAPSCREW, spring saddle (1'"NF x 11')
11 600236 4 NUT, high, I"NF
12 056414 2 SEAT, spring
13 070285 4 CAPSCREW, 3/4"NF x 3"
904369 4 LOCKWASHER, 3/4"
14 065872 1 SADDLE ASSEMBLY (Includes item 15)
15 056413 2 BUSHING, saddle
16 056420 1 PIN, spring pivot
17 056418 1 PIN, dowel, cover plate
18 056417 1 PLATE, pivot pin cover
19 049662 1 CAPSCREW, 7/8'NF x 2" .
20 037693 1 LOCK, capscrew :
21 056441 1 PLATE, pivot pin retaining
22 035018 2 CAPSCREW, 1/2"NF x 1-1/2"
904208 2 LOCKWASHER, /2"
035067 1 CAPSCREW, 1/2"NF x 2" {Used prior to tractor #1940, excl.
23 #1922)
035018 1 CAPSCREW, 1/2"NF x 1-1/2"(Effective with tractor #1940, incl.
#1922)
24 064531 1 WASHER, plain

122



RIGID BEAM

ITEM NUMBER QTY.

1
2

17
18

PART

073806
070285
904369
056421
073802
065873
910916
600236
073801
073805
065872
056413
056420
056418
056417
049662
037693

056441
035018

904208

035067
035018
064531

1
16
16

4

[ ST SN

»

— = DD

USAGE: Models HD9F and HD9G
DESCRIPTION
BEAM, rigid
CAPSCREW, 3/4"NF x 3"
LOCKWASHER, 3/4"
SADDLE, beam capscrew

CAPSCREW, beam saddle (1"NF x 8'")

CAPSCREW, beam saddle (1'"NF x 11")
LOCKWASHER, 1"
NUT, high, I'"NF
SHIM, spacing (1/16'" thick. Use as req'd)
SHIM, spacing {1/8" thick. Use as req'd)
SADDLE ASSEMBLY (Includes item 9)
BUSHING, saddle
PIN, pivot
PIN, dowel, cover plate
PLATE, pivot pin cover
CAPSCREW, 7/8'"NF x 2"
LOCK, capscrew
PLATE, pivot pin retaining

CAPSCREW, 1/2"NF x 1-1/2"
LOGKWASHER, 1/2"

CAPSCREW, 1/2"NF x 2" (Used prior to tractor #1948)
CAPSCREW, 1/2"NF x 1-1/2" (Effective with tractor #1948)

WASHER, plain

123

KIT NUMBER




\

=7
LY/

/=

o
2 s
\3 /
3332333

—-P

- -

=)

JLS

=}
L

(=_

=

- [=
\

TRUCK FRAME

124



ITEM NUMBER

10
11
12
13

14
15
16

17

18

19

20

21

22

24

25

26

28

——te— N A

TRUCK FRAME

* Short Track Model HD9B
** Long Track Models HD9F and HD9G

PART QUANTITY

069573
073885
069574
073886
056895
071014
904369

056260
907070

056261
083715
077672

077673
056590

054824
056909
035250
035249
056898
035073
035067
904208
056896
903627
904206
056902
054968
035067
035018
904208
049667
057012
073891
073892
035248
072366
602448
057009
073893
057010
073894
035248

072366
002448

*

1

b N

[ U 3V

'S

0

BN N A

v

28

28

26

26

* %k

—

[ I S N N L

IS

32

32

30

30

DESCRIPTION ’ KIT NUMBER
FRAME ASSEMBLY, left (Includes items 2, 3 and 5 only)
FRAME ASSEMBLY, left (Includes items 2,3 and 5 only)
FRAME ASSEMBLY, right (Includes items 2,3 and 5 only)
FRAME ASSEMBLY, right (Includes items 2, 3 and 5 only)
CAP, sprocket shaft bearing
CAPSCREW, 3/4"NF x 4-1/2"
LOCKWASHER, 3/4"

SHAFT, pivot
PLUG,. pipe, ctsk-hd., 1/4"NPT

BUSHING, pivot shaft
SEAL, pivot shaft
BAR, slide, track idler, upper

BAR, slide, track idler, lower
CAPSCREW, 3/8'NF x 1-5/8"

PIN, dowel, track idler slide bar
SHIM, adjusting, track idler slide bar (Use as req'd)
PLUG, release spring chambervfiller
GASKET, filler plug
BLOCK, tapped (For mounting Allied Equipment)
CAPSCREW, 1/2"NF x 1-3/4"
CAPSCREW, 1/2"NF x 2"
LOCKWASHER, l/2"
PLUG (Removed when mounting Allied Equipment)
CAPSCREW, 3/8"NC x 1/2v
LOCKWASHER, 3/8"
BLOCK, tapped, equalizing spring seat
BLOCK, tapped, rigid beam mounting
CAPSCREW, 1/2"NF x 2"
CAPSCREW, 1/2"NF x l1-1/2"
LOCKWASHER, 1/2"
PLUG, thread protecting
GUARD, outer (105-5/8" long)(See page 198 for special guard)
GUARD, outer, left (116-1/8" long)
GUARD, outer, right (116-1/8" long)
CAPSCREW, 5/8"NF x 2-1/4"
NUT, high, 5/8"NF
WASHER, plain
GUARD, inner, left (90-15/16" long)(See page 198 for special guard)
GUARD, inner, left (101-7/16" long)
GUARD, inner, right (90-15/16" long)(See page°198 for special guard)
GUARD, inner, right (101-7/16" long)
CAPSCREW, 5/8'NF x 2-1/4"

NUT, high, 5/8"NF
WASHER, plain

125



24

TRACK SUPPORTING ROLLER

ITEM NE&%IP;R QTY. DESCRIPTION KIT NUMBER
1 056311 4 ROLLER ASSEMBLY (Consists of items 2 thru 17)
2 056313 4 ROLLER
3 042888 8 CONE ASSEMBLY, bearing
4 042887 8 CUP, bearing
5 051435 4 RETAINER, outer bearing
6 012992 24 CAPSCREW, 3/8"NF x 1-1/4"
904206 24 LOCKWASHER, 3/8"
051484 8 SHIM, bearing adjustment (. 007" thick. Use as req'd)
7 051483 20 SHIM, bearing adjustment (. 010" thick. Use as req'd)

051482 12 SHIM; bearing adjustment (. 032" thick. Use as'req'd)

8 034042 4 PLUG, oiling hole

9 034043 4 GASKET, oiling hole plug

10 056312 -4 SHAFT

11 051478 4 ‘ RETAINER, inner bearing

12 012992 24 CAPSCREW, 3/8"NF x 1-1/4"

904206 24 LOCKWASHER, 3/8"

13 047605 12 GASKET, sealring ....... C e e e e e R R IR 083536
14 047581 4 SPRING ASSEMBLY, seal (Serviced onlyasawunit)............. 083536
15 047151 8 RING, seal . . . ¢ it it ot it it ittt et e te it e s i s oo o 083536
16 051429 4 GUARD ASSEMBLY, seal (Includes item 17)

17 049877 12 PIN, seal guard
(Continued)

126



TRACK SUPPORTING ROLLER (Continued)

PART
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
18 056881 4 BRACKET
19 . 070299 4 CAPSCREW, 5/8'NF x 4"
20 067559 8 CAPSCREW, 3/4"NF x 6-1/4"
21 013465 8 CAPSCREW, 3/4"NF x 2-1/2"
22 012767 16 NUT, high, 3/4"NF
23 072366 4 NUT, high, 5/8"NF
- 1 i
24 033288 CEMENT, neoprene, 1/2 pint can For cementing seal
25 054890 - SOLVENT, neoprene cement, 1/2 pint can boots and gaskets.

=

O@“@M@@
- /

TRACK RELEASE

17

PART
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
1 073057 2 YOKE ASSEMBLY (Includes PLUG 910011)
910011 2 PLUG, expansion, 2-1/2" diam.
2 066068 2 SEAL, protecting,adjustment screw threads (rubber)
3 056614 2 LOCK, adjustment screw
4 035067 4 CAPSCREW, 1/2¢NF x 2"
904208 4 LOCKWASHER, 1/2"
059730 2 SCREW, adjustment (12-1/2" long)(For Model HD9B)
5
079660 2 SCREW, adjustment (24-1/4" long)(For Models HD9F and HD9QG)
6 041076 2 SEAL, crosshead
7 056618 2 CROSSHEAD
8 056652 2 COVER, release spring chamber
9 070161 16 CAPSCREW, 5/8"NF x 2-3/4"
904209 6 LOCKWASHER, 5/8"
10. 072366 10 NUT, high, 5/8"NF.
11 056645 2 SEAL, release spring chamber cover
» 12 056647 2 WASHER, release spring
13 069259 2 SPRING, inner
14 069260 2 SPRING, outer
15 069255 2 SEAT, release springs
16 056897 2 BLOCK, tapped
17 035236 4 CAPSCREW, 1/2"NC x 1-3/4" .
904208 4 LOCKWASHER, 1/2"

127






v,

TRACK IDLER

* Standard type. Original equipment on Model HD9B. Also Models
HDI9F and HD9G prior to tractor serial No. 4331.

* Heavy-Duty type. Original equipment on Models HD9F and HD9G
effective with tractor serial No. 4331. Optional for Model HD9B.
PART QUANTITY
ITEM NUMBER * *% DESCRIPTION KIT NUMBER

077729 1 - IDLER ASSEMBLY, left (Consists of itermns 2 thru 19)(When making
‘ first replacement on tractors prior to #1680 also order 2 PLATE
077698, 10 SHIM 078981 and 12 CAPSCREW 035014)

081471 - 1 IDLER ASSEMBLY, left (Consists of items 2 thru 19)

077730 1 - IDLER ASSEMBLY, right (Consists of items 2 thru 19)(When making
first replacement on tractors prior to #1680 also order 2 PLATE
077698, 10 SHIM 078981 and 12 CAPSCREW 035014)

081472 - 1 IDLER ASSEMBLY, right (Consists of items 2 thru 19)
077158 2 - IDLER
2 { 081402 - 2 IDLER
3 073091 2 2 SHAFT
4 034043 2 2 GASKET, shaft oil hole plug
5 034042 2 2 PLUG, shaft oil hole
6 073112 4 4 CONE ASSEMBLY, bearing
7 073111 4 4 CUP, bearing
8 @ —eme-- 4 4 RING, idler seal, inner (Order SEAL KIT 083208).............083208
9 905357 4 4 BALL, steel, 3/16" diam., ....... P 083208
10 067252 4 4 O-RING, seal packing . ................. e e e e e e e 083208
11 ————— 4 4 RING, idler seal, outer (Order SEAL KIT 083208). .. ... e e e e e 083208
12 049111 4 4 SPRING ASSEMBLY, seal (Serviced only as a unit) '
13 049109 4 4 BOOT, seal spring
073160 6 6 SHIM, bearing adjustment (. 007" thick, Use as req'd)
14 073161 6 6  SHIM, bearing adjustment (. 010" thick. Use as req'd)
073162 6 6 SHIM, bearing adjustment (. 032" thick. Use as req'd)
15 073165 4 4 RETAINER, bearing
16 035018 24 24 CAPSCREW, 1/2"NF x 1-1/2"
904208 24 24 LOCKWASHER, 1/2"
17 077727 2 2 BRACKET ASSEMBLY, left (Includes item 19)(When making first

replacement on tractors prior to #1680 also order 1| PLATE
077698 and 6 CAPSCREW 035014)

18 077728 2 2 BRACKET ASSEMBLY, right (Includes item 19} When making first
replacement on tractors prior to #1680 also order 1 PLATE
077698 and 6 CAPSCREW 035014)

19 056585 4 4 PIN, dowel, idler bracket to release yoke
073175 2 - GUARD, left
20 081407 - 2 GUARD, left
21 070469 6 6 CAPSCREW, 1/2"'NF x 1-1/4"
904208 6 6 LOCKWASHER, 1/2"
073176 2 - GUARD, right
2z { 081408 - 2 GUARD, right
23 070469 6 6 CAPSCREW, 1/2"NF x 1-1/4"
904208 6 6 LOCKWASHER, /2"
24 { 073171 4 - PLATE, guide (Used prior to tractor #1680)
077698 4 4 PLATE, guide (Effective with tractor #1680)
25 { 035018 24 - CAPSCREW, 1/2"NF x 1-1/2" (Used priox to tractor #1680)
035014 24 24 CAPSCREW, 5/8'NF x 1-1/2" (Effective with tractor #1680)
26 078981 20 20 SHIM, guide adjusting (Use as req'd)
27 033288 - - CEMENT, neoprene, 1/2 pint can } For cementing seal
28 054890 - - SOLVENT, neoprene cement, 1/2 pint can boots and gaskets

129






TRUCK WHEELS
USAGE: Standard Equipment. See page 133 for Heavy-Duty type.
* Model HD9B

** Model HD9F and HD9G
PART QUANTITY

ITEM NUMBER * ** DESCRIPTION KIT NUMBER
1 073031 8 8 WHEEL ASSEMBLY, single flange (Consists of items 3 and 5
thru 19)

2 073032 4 6 WHEEL ASSEMBLY, double flange (Consists of items 4 thru 19)

3 069546 8 8 WHEEL, single flange

4 073022 4 6 WHEEL, double flange

5 056303 12 14 SHAFT

6 043491 24 28 CONE ASSEMBLY, bearing

7 210740 24 28 CUP, bearing

8 905357 24 28 BALL, steel, 3/16"diam. ............... e 078941
9 -e---- " 24 28 RING, seal, inner (Order SEAL KIT 078941) ... ..v. ... ... . 078941
10 (;73029 24 28 O-RING, seal packing ..... e e e e e e e ve e . 078941
11 -ee-e- 24 28 RING, seal, outer (Order SEAL KIT 078941) .. ..o .+ o e.00s0.. 078941
12 048666 24 28 SPRING ASSEMBLY, seal (Serviced only as a unit)

13 048665 24 28 BOOT, seal spring
14 073634 24 28 RETAINER, seal

15 034043 12 14 GASKET, shaft oil hole plug
16 034042 12 14 PLUG, shaft oil hole

073024 72 84  SHIM, bearing adjustment (. 007" thick. Use as req'd)
17 073025 72 84  SHIM, bearing adjustment (. 010" thick. Use as req'd)

073026 24 28 SHIM, bearing adjustment (. 032" thick. Use as req'd)

18 073023 24 28 RETAINER, bearing
19 012992 144 168 CAPSCREW, 3/8'NF x 1-1/4"
904206 144 168 LOCKWASHER, 3/8"
20 056346 24 28 BRACKET, attachin .
21 045524 48 56 CAPSCREW, sfa"Nr x 4-1/2"
904209 48 56 LOCKWASHER, 5/8"
22 056802 24 28 BLOCK, tapped, attaching capscrews

For cementing seal

23 033288 - - CEMENT, neoprene, 1/2 pint can
boots and gaskets

24 054890 - - SOLVENT, neoprene cement, 1/2 pint can

131






HEAVY-DUTY TRUCK WHEKELS
USAGE: Special Equipment. See page 131 for standard type.
* Model HD9B

*% Model HD9F and HD9G
PART QUANTITY

ITEM NUMBER #* *%* DESCRIPTION KIT NUMBER
1 074563 8 8 WHlEgl;:L ASSEMBLY, single flange (Consists of items 3 and 5 thru
2 074564 4 6 WHEEL ASSEMBLY, double flange (Consists of itemns 4 thru 19)
3 074571 8 8 WHEEL, single flange
4 074573 4 6 WHEEL, double flange
5 074562 12 14 SHAFT
* 6 034043 12 14 GASKET, shaft oil hole plug
7 034042 12 14 PLUG, shaft oil hole
. 8 073112 24 28 CONE ASSEMBLY, bearing
9 073111 24 28 CUP, bearing
10 —-ee-- 24 28 RING, seal, inner (Ox:der SEAL KIT 083208) .. ............. 083208
11 905357 24 28 BALL, steel, 3/16" diam. . .. . v ittt 083208
12 067252 24 28 O-RING, sealpacking . .. ... ... ..o, 083208

074567 48 56 SHIM, bearing adjustment (. 007" thick. Use as req'd)
13 074568 48 56 SHIM, bearing adjustment (. 010" thick., Use as req'd)

074569 24 28 SHIM, bearing adjustment (. 032" thick. Use as req'd)

14 074565 24 28 RETAINER, bearing
15 012992 144 168 CAPSCREW, 3/8"NF x 1-1/4"

904206 144 168 LOCKWASHER, 3/8"
16 —eeeee 24 28 RING, seal, outer (Order SEAL KIT 083208) .« - - v v v v e v o .. 083208
17 049111 24 28 SPRING ASSEMBLY, seal (Serviced only as a unit)
18 049109 24 28 BOOT, seal spring
19 074566 24 28 RETAINER, seal
20 056346 24 28 BRACKET, attaching
21 045524 48 56 CAPSCREW, 5/8"NF x 4-1/2"

904209 48 56 LOCKWASHER, 5/8"

‘ 22 056802 24 28 BLOCK, tapped, attaching capscrews
23 054890 -- -~ SOLVENT, neoprene cement, 1/2 pint can .
For cementing seal

24 033288 -- -- CEMENT, neoprene, 1/2 pint can boots and gaskets

133







PART QUANTITY

ITEM NUMBER

085022

1
074648
2 078701
3 078702
4 086495
5 079529
6 086520
7 079533
8 079531
9 023776
10 084342
11 086479
[ 073553
073566
073570

IZﬁ

073574
074870
| 087547
[ 073592
073596

13
073600
073604
14 073579
15 073578
079815

16
084592

E3

2

76
76

74

74

304
152
152

76
76
76
76
76
76
76
76
76
76
38

38

76
76

o

82
82

80

80

328
164
164

82
82
82
82
82
82
82
82
82
82

41

41

82

82

* Model HD9B

TRACK

#*% Model HD9F and HD9G

DESCRIPTION

RAIL ASSEMBLY (38 links){Consists of items 2 thru 8)

RAIL ASSEMBLY (41 links){Consists of items 2 thru 8)

BAR, left

BAR, right

BUSHING (5-3/4" long)

BUSHING, master (4-5/8" long)

SPACER, master bushing

PIN (8-1/8" long)

PIN, master (8-3/8" long)

BOLT, track shoe {5/8"NF x 2-1/4")
NUT, high, 5/8'NF
NUT, tapered, 5/8"'NF

NOTE:

TRACK SHOES

Track shoes over 16" wide can-

not be used on Model HD9G.

SHOE, grouser,

SHOE, grouser,

SHOE, grouser,

SHOE, grouser,

SHOE, grouser,

SHOE, grouser,

SHOE, grouser,

SHOE, grouser,

SHOE, grouser,

SHOE, grouser,

SHOE, grouser,
cut-out, 18"

SHOE, grouser,
cut-out, 18"

SHOE, semi-grouser,

SHOE, semi-grouser, 20"

NOTE:

16"
18"
20"
22"
24"

30

cut-out,
cut-out,

cut-out, 20", ., .

...................

............

...................

...................

16"

18

cut-out, 22"

--------

........

KIT NUMBER

COMPLETE TRACK ASSEMBLIES
WITH SHOES (2 Required)

snow and ice, single calk,

snow and ice, double calk,

16u

..

................

* Ak

(38 Links) (41 Links)

084763 ... ..... 075445

084853 . ....... 075424

...... 073572 .. ...... 075448

084809 . . ...... 075451

084849 . .. ... .. 074875
087549

..... , 084813 ., ......081222
.. . 084824
e e....084826
...... 084828
. 084811

084851 . ....... 079817
..... . 084844

Complete TRACK ASSEMBLIES with SHOES are furnished only in

sizes and types as listed. Assemblies other than those listed may
be made up in the field by ordering f;he various components,

135



9¢el

ol

)

MODEL HDSF

o
20

SEAT (Model HD9B and early Model HDYF)




ITEM NUMBER QTY.

1

2
3

O o

10
11

12
13

14

15

16
17

18

19
20

21

{

PART

050542

057717
070467
064531

050529

077298

910244
911028

051319
035244
904206

077394

077388

050552
035244
904206

050539
035244
904206

050551
050510
904208
900802

057649

074315

070469
910244
904208
911043

057650
070469
910244
904208
911043

073660

080823
035018
910244
904208
911043

035244
911115
904206

1

1
4
4

— ot [SCE SN VI V) [ Y [N N N

ettt et

NNV N -

b

SEAT

USAGE: Model HD9B tractors; also Model HDIF tractors prior to
serial No, 3924,

DESCRIPTION KIT NUMBER
CUSHION, seat

FRAME, seat cushion
- CAPSCREW, 1/2"NF x 1"
WASHER, plain

CUSHION, back (Includes 2 NUTS 911028)(Used on HD9B tractors
prior to #1826, Used on all HDIF tractors except #1826 thru
#3047, #3240 and #3473) '

CUSHION, back (Includes 2 NUTS 911028)(Used on HD9B tractors
effective with #1826, Used on HDYF tractors #1826 thru #3047,
#3240 and #3473)

WASHER, plain, SAE std., 1/2"
NUT, 1/2"NC

CLIP, back cushion supporting (Used prior to tractor #1826)
CAPSCREW, 3/8'NC x 3/4"
LOCKWASHER, 3/8"

CUSHION, arm rest (Standard)

CUSHION, arm rest (Special. Used on left side for tractors equipped
with Heavy-Duty Filters, Used on right side for tractors equipped
with Allied Equipment having side-mounted oil reservoir)

LOCK, arm rest cushion, rear (Used prior to tractor #1676)
CAPSCREW, 3/8'NC x 3/4"
LOCKWASHER, 3/8"

LOCK, arm rest cushion, front (Used prior to tractor #1676)
CAPSCREW, 3/8'NC x 3/4"
LOCKWASHER, 3/8"

BLOCK, arm rest cushion retaining
CAPSCREW (1/2"NF x 1-1/2", drilled-end)
LOCKWASHER, 1/2"
PIN, cotter, 3/32" x It

BOX, left battery (Standard)

BOX, left battery (Special. For tractors equipped with Heavy-Duty
Filters)

CAPSCREW, 1/2"'NF x 1-1/4"
WASHER, plain, SAE std., 1/2"
LOCKWASHER, 1/2"

NUT, 1/2"NF

BOX, right battery
CAPSCREW, 1/2'NF x 1-1/4"
WASHER, plain, SAE std., 1/2"
LOCKWASHER, /2"
NUT, 1/20NF

BOX, tool

NOTE: Items 19 thru 21 were used only on HD9F tractors effective
with serial No. 3048 except #3240 and #3473.

FRAME, back cushion
CAPSCREW, 1/2"NF x 1-1/2"
WASHER, plain, SAE std., 1/2" .
LOCKWASHER, 1/2"
NUT, l/2"NF

CAPSCREW, back cushion retaining (3/8'NC x 3/4'")
WASHER, plain, SAE std., 3/8" i
LOCKWASHER, 3/8"

NOTE: See PAINTING AND MARKING for identification transfer
which is applied to sides of battery boxes.

137



8¢l

4 TRACTORS PRIOR
" TO NO, 1228

SEAT (Early Model HD9G)

10

I %42’““\11
13
il] f—m I‘\u

TRACTORS PRIOR TO 1878 —————




SEAT

USAGE: Model HD9G tractors prior to serial No. 5116,

PART
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
1 057717 1 FRAME, seat cushion
2 { 070467 4 CAPSCREW, 1/2"NF x 1"
064531 4 WASHER, plain
3 060550 1 BASE, extension, seat cushion (5" high)(Effective with tractor #241)
4 050542 1 CUSHION, seat
5 050529 1 CUSHION, back (Includes 2 NUTS 911028)
910244 2 WASHER, plain, SAE std., 1/2"
911028 2 NUT, 1/2"NC
6 035244 4 CAPSCREW, 3/8'NC x 3/4"
911115 4 WASHER, plain, SAE std., 3/8” Effective with tractor #1228
904206 4 LOCKWASHER, 3/8"
’ 7 051319 2 CLIP, back cushion supporting (Used prior to tractor #1228)
8 035244 4 ' CAPSCREW, 3/8'NF x 3/4"
904206 4 LOCKWASHER, 3/8"
9 076917 1 FRAME, back cushion (Effective with tractor #12_28)
‘ 077394 1. CUSHION, left arm rest (Standard)
10 077388 1  CUSHION, left arm rest (Special. For tractors equipped with
Heavy-Duty Filters) ’
11 050552 1 LOCK; left arm rest cushion, rear (Used prior to tractor #1678)
12 035244 2 CAPSCREW, 3/8'NC x 3/4"
904206 2 LOCKWASHER, 3/8"
13 050539 1 LOCK, left arm rest cushion, front (Used prior to tractor #1678)
14 035244 2 CAPSCREW, 3/8'NC x 3/4"
904206 2 LOCKWASHER, 3/8"
15 069538 1 CUSHION, right arm rest
16 075783 2 STRIP, spacing, right arm rest cushion (neoprene)
17 074769 1 LOCK, right arm rest cushion, rear
914812 2 CAPSCREW, fl-hd., 3/8"NC x 5/8"
18 074768 1 LOCK, right arm rest cushion, front
914812 2 CAPSCREW, fl-hd., 3/8'"NC x 5/8"
19 050551 1 BLOCK, retaining, left arm rest cushion
20 050510 1 CAPSCREW (1/2"NF x 1-1/2" drilled end)
904208 1 LOCKWASHER, 1/2"
900802 1 PIN, cotter, 3/32" x 1"
057649 1 BOX, left battery (Standard)
21 074315 1 BOX, left battery (Special, For tractors equipped with Heavy-Duty
Filters)
22 070469 2 CAPSCREW, l/Z"NF x 1-1/4"
910244 2 WASHER, plain, SAE std., 1/2" 1 less used prior
904208 2 LOCKWASHER, 1/2v to tractor #1228
911043 2 NUT, 1/2"NF
23 { 074750 1 BOX, right battery (Used prior to tractor #1166)
075973 1 BOX, right battery (Effective with tractor #1166)
24 070469 6 CAPSCREW, 1/2"NF x 1-1/4"
910244 10 WASHER, plain, SAE std., 1/2% 1 less used prior
904208 2 LOCKWASHER, 1/2" to tractor #1228
911043 6 NUT, 1/2"NF
4 074749 1 PLATE, cover, right battery box (Used prior to tractor #1166)
075975 1 PLATE, cover, right battery box (Effective with tractor #1166)
26 070467 4 CAPSCREW, 1/2'NF x 1"
904208 4 LOCKWASHER, 1/2"
27 073660 1 BOX, tool

L]

NOTE: See PAINTING AND MARKING for identification transfer
which is applied to sides of battery boxes.,

139



MODEL HDSF

TRACTOMOTIVE HYDRAULIC TANK

SEAT (Late Model HD9F and late Model HDI9G)

140



ITEM NUMBER

Uik W N -~

o ~ o

10
11
12
13
14

15
16

17

18

19
20

21
22

23

SEAT

* Model HD9F tractors effective with serial No, 3924,
#*% Model HD9G tractors effective with serial No. 5116,

PART QUANTITY

083358
035067
070469
035018
064531
904208
911043

081476
035018
064531
904208
911043

081462

035073
064531
911043

073660

080823
070467
035018
064531
904208
911043

081090
083722
077394

050551
050510
904208
900802

050542

050529
911028
035244
911115
904206

%*

[ G G

0o W

L N N

e —

N N

%%

1
2
4
3
9
3
3

—

BNV NN~

b

LI I

DESCRIPTION KIT NUMBER

FRAME, seat cushion
CAPSCREW, 1/2"NF x 2"
CAPSCREW, 1/2"NF x 1-1/4"
CAPSCREW, 1/2'NF x 1-1/2"
WASHER, plain
LOCKWASHER, 1/2"
NUT, 1/2"NF

FRAME, seat cushion
CAPSCREW, 1/2"'NF x 1-1/2"
WASHER, plain
LOCKWASHER, 1/2"
NUT, 1/2"NF

BRACKET, frame supporting (Also serves as mounting bracket for
Heavy-Duty Filters)
CAPSCREW, 1/2"NF x 1-3/4"
WASHER, plain
NUT, 1/2"NF

BOX, tool

FRAME, back cushion
CAPSCREW, 1/2"NF x 1"
CAPSCREW, 1/2"NF x 1-1/2"
WASHER, plain
LOCKWASHER, 1/2"
NUT, l/2"NF

BOX, battery (Standard)
BOX, battery (Special. For tractors equipped with Heavy-Duty Filters)
CUSHION, arm rest
BLOCK, arm rest cushion retaining .
CAPSCREW (1/2"NF x 1-1/2", drilled-end)
LOCKWASHER, 1/2¢
PIN, cotter, 3/32" x 1"
CUSHION, seat
CUSHION, back (Includes 2 NUTS 911028)
NUT, 1/2"'NC
CAPSCREW, 3/8"NC x 3/4"

WASHER, plain, SAE std., 3/8"
LOCKWASHER, 3/8"

141



FIRST TYPE

FLOOR (Models HD9F and HD9G)

142



FLOOR

* Model HD9F
** Model HD9G
PART QUANTITY

ITEM NUMBER * #*% DESCRIPTION KIT NUMBER
067580 1 - PLATE, floor
1
082746 - 1 PLATE, floor (When making first replacement prior to tractor
#5009 also order 1 ANGLE 082749)
2 035061 8 7 CAPSCREW, 1/2"NC x 1;1/4" (6 used on Model HD9G trac-
tors prior to #2254; 9 used on Model HD9G tractors #2254
thru #5115)
910244 8 7 WASHER, plain, SAE std., 1/2"
3 054374 - 2 REST, foot (Effective with tractor #715)
4 070469 - 4 CAPSCREW, 1/2"NF x 1-1/4"
904208 - 4 LOCKWASHER, 1/2"
911043 - 4 NUT, 1/2"NF
5 073274 1 1 GUIDE, gear shift lever
6 035061 2 2 CAPSCREW, 1/2"NC x 1-1/4"
910244 2 2 WASHER, plain, SAE std., 1/2"
7 077864 - 2 PLATE, floor hold-down (Used prior to tractor #2254)
8 035061 - 2 CAPSCREW, 1/2"NC x 1-1/4"
NOTE: ‘Items 9 thru 15 were used on Model HD9F tractors prior
to serial No. 3924 and on Model HD9G tractors prior to
serial No. 5116,
067582 1 - PLATE, floor supporting, right
9
074781 - 1 PLATE, floor supporting, right
10 070469 2 3 CAPSCREW, 1/2"NF x 1-1/4%
035061 1 - CAPSCREW, 1/2'NC x 1-1/4"
910244 5 5 WASHER, plain, SAE std., 1/2"
904208 - 1 LOCKWASHER, 1/2"
911043 2 3 NUT, 1/2"NF
067584 1 PLATE, floor supporting, left
11 .
074783 - 1 PLATE, floor supporting, left
12 070469 2 2 CAPSCREW, 1/2"NF x 1-1/4"
13 035061 1 1 CAPSCREW, 1/2"NC x 1-1/4"
910244 5 5 WASHER, plain, SAE std., 1/2"
911043 2 2 NUT, 1/2"NF
14 073469 2 2 PLATE (Supports floor plate when seat is in raised position)
15 070469 4 4 CAPSCREW, 1/2"NF x 1-1/4"
910244 4 4 WASHER, plain, SAE std., 1/2"
904208 4 4 LOCKWASHER, 1/2"
911043 4 4 NUT, 1/2"NF
NOTE: Items 16 thru 21 were used on Model HD9F tractors effective
with serial No. 3924 and on Model HD9G tractors effective
with serial No. 5116,
16 081507 1 1 PLATE, floor supporting
17 070469 5 3 CAPSCREW, 1/2"NF x 1-1/4"
18 035061 2 1 CAPSCREW, 1/2"NC x 1-1/4"
19 035018 - 1 CAPSCREW, 1/2"NF x 1-1/2"
20 035190 - 1 CAPSCREW, 1/2"NC x 1- 1/2"
21 064531 - 7 WASHER, plain
910244 9 - WASHER, plain, SAE std., 1/2"
904208 5 3 LOCKWASHER, 1/2"
911043 5 4 NUT, 1/2"NF

143



ITEM NUMBER QTY.

1
2

10

11
12

PART

067580
035061
910244

073274
035061
910244

067582
035061
910244
070469
910244
911043

067584
070469
910244
911043
035061
910244

073469
070469
910244
904208
911043

1
8
8

N RN O N NN -

LN N N

USAGE: Model HD9B

DESCRIPTION

PLATE, f{floor
CAPSCREW, 1/2"NC x 1-1/4"
WASHER, plain, SAE std., 1/2"

GUIDE, gear shift lever
CAPSCREW, 1/2"NC x 1-1/4"
WASHER, plain, SAE std., 1/2"

PLATE, floor supporting, right
CAPSCREW, 1/2"NC x 1-1/4"
WASHER, plain, SAE std., 1/2"
CAPSCREW, 1/2"NF x 1-1/4"
WASHER, plain, SAE std., 1/2"
NUT, 1/2"NF

PLATE, floor supporting, left
CAPSCREW, 1/2""NF x 1-1/4"
WASHER, plain, SAE std., 1/2"
NUT, 1/2"NF
CAPSCREW, l/2"NC x 1-1/4"
WASHER, plain, SAE std., 1/2"

PLATE (Supports floor plate when seat is in raised positfon)
CAPSCREW, 1/2"NF x 1-1/4"
WASHER, plain, SAE std., 1/2"
LOCKWASHER, 1/2"
NUT, 1/2"NF

144

KIT NUMBER




ITEM NUMBER QTY.

W N =

0~ O

PART

078223
070469
070467
035018
910244
904208
911043

078224
070469
070467
035018
910244
904208
911043

W 00 00 [V k= (N =

W oo ooN WU

REAR FENDERS
USAGE: Model HD9B tractors; also Model HDIF tractors prior to serial No. 3924,

DESCRIPTION KIT NUMBER

NOTE: See page 189 for special fenders used with FUEL TANK
AND SEAT GUARD.

FENDER, left
CAPSCREW, 1/2"NF x 1-1/4"
CAPSCREW, 1/2"NF x 1"
CAPSCREW, 1/2"NF x 1-1/2"
WASHER, plain, SAE std., 1/2"
LOCKWASHER, 1/2"
NUT, 1/2"NF

FENDER, right
CAPSCREW, 1/2"NF x 1-1/4"
CAPSCREW, 1/2"NF x 1"
CAPSCREW, 1/2"NF x 1-1/2"
WASHER, plain, SAE std., 1/2"
LOCKWASHER, 1/2"
NUT, 1/2"NF .

145



REAR FENDERS

ITEM NUMBER QTY,

1
2
3

o U0 o

PART

078281
070469
035073
910244
904208
911043

078227
035073
035067
904208
910244
911043
035018
064531

(38

U1 b b

NIV 0N

USAGE: Model HD9G tractors prior to serial No, 5116.
DESCRIPTION

FENDER, left
CAPSCREW, 1/2"NF x 1-1/4"
CAPSCREW, 1/2"NF x 1-3/4"
WASHER, plain, SAE std., 1/2"
LOCKWASHER, 1/2"
NUT, 1/2"NF

FENDER, right
CAPSCREW, 1/2"NF x 1-3/4"
CAPSCREW, 1/2"NF x 2"
LOCKWASHER, l/2¢ )
WASHER, plain, SAE std., 1/2'
NUT, 1/2"NF
CAPSCREW, 1/2"NF x 1-1/2"
WASHER, plain

146

KIT NUMBER




ITEM NUMBER QTY.

[ S

w

o O ® - o

PART

081071
035018
064531
035278
904208
035018
904208
911043

081072
035018
064531
035278
904208
035018
904208
911043

NN N e W W

NN W W

.REAR FENDERS

USAGE: Model HDIF tractors effective with serial No, 3924 and
Model HDIG tractors effective with serial No. 5116.

DESCRIPTION

FENDER, left

CAPSCREW, 1/2"NF x 1-1/2"

WASHER, plain

CAPSCREW, 1/2"NF x 2-3/4"

LOCKWASHER, 1/2"
CAPSCREW, 1/2"NF
LOCKWASHER, 1/2"
NUT, 1/2"NF

FENDER, right
CAPSCREW, 1/2"NF
WASHER, plain
CAPSCREW, 1/2"NF
LOCKWASHER, 1/2"
CAPSCREW, l/2"NF
LOCKWASHER, 1/2"
NUT, 1/2"NF

x 1-1/2" Also attaches brake pedal
retracting spring clip

x1-1/2"

x 2-3/4"

x 1-1/2"

147

Also attaghes brake pedal
retracting spring clip

KIT NUMBER




MODEL HD9G

9

COWL AND FRONT FENDERS

ENGINE HOOD,

148



ITEM NUMBER

® <

10

11
12

13

14

057903
076862

083392

067670
911026
904206

057907
083388

030809
900405
046419

044973

078758

059400
052016
911115
911041

078840
078847

078842
905657
900816
904204
911024

076549
076648

070469
904208
911043

*

1

t NN — NN — ot

S

RN

WL WL = N

BN = NI e e

Lo

ENGINE HOOD

* Models HD9B and HD9F
*% Model HD9G
PART QUANTITY
%% DESCRIPTION

KIT NUMBER

HOOD, engine (See page 181 for special hood used with air pre-
cleaner extension)

HOOD, engine (Used prior to tractor #5116. When making first re-
placement prior to tractor #2879 also order items 6 thru 12,

HOOD, engine (Effective with tractor #5116)

STRAP, front
NUT, 3/8"NC
LOCKWASHER, 3/8"

STRAP, rear (Used on HD9G tractors prior to #5116)
STRAP, rear (Effective with tractor #5116)
BOLT, machine, sq-hd., 3/8"NC x 2-1/2"}Used on HDYG trac-

NUT, square, 3/8'"NC

tors prior to #5116

CAPSCREW, 3/8'NF x 2"(Effective with tractor #5116)
WASHER, plain

NOTE:

Items 6 thru 12 were used effective with tractor #2879.

SHIELD, dirt, exhaust pipe

CLAMP, exhaust pipe dirt shield
CAPSCREW, 3/8"'NF x 4"
WASHER, plain, SAE std., 3/8"
NUT, 3/8'NF

SEAL, air stack (rubber)
PLATE, air stack seal retaining, upper

PLATE, air stack seal retaining, lower
CAPSCREW, 1/4"'NC x 1"
WASHER, plain, U.S. std., 1/2"
LOCKWASHER,
NUT, 1/4"NC

NOTE:

1/4n

COWL

Items 13 thru 16 were used on Model HD9G tractors prior
to serial No. 5116 only. The cowl on later units is an in-
tegral part of the Tractomotive Stabilizer.

COWL (See NOTE below){(When required for tractors prior to #2208
also order items 15 and 16)

COWL (See NOTE below)(When required for tractors prior to #2254
also order items 15 and 16)

CAPSCREW, 1/2"'NF x 1-1/4"
LOCKWASHER, 1/2"
NUT, 1/2"NF

NOTE:

The following parts are required to change the throttle
control from the left to the right side and must be ordered
when replacing cowl on early machines,

U-3188
036034
040796
073809
076544
077139
077166
077173
077177
077200
077201
905121

CAPSCREW, throttle lever
CAPSCREW, throttle mounting
CLIP, oil gauge tube

CLIP, thermo gauge tube
LEVER, throttle operating
ROD, engine shut-off
LEVER, engine shut-off rod
LEVER AND SHAFT, throttle
BRACKET, throttle shaft
DRUM AND SHAFT, throttle
ROD, throttle control

KEY, woodruff, #5

B e et bt e bt b et b DN

(Continued)

149



MODEL HD®G

150

RADIATOR SHELL




COWL (Continued)

* Models HD9B and HD9F : ‘
** Model HD9G :
PART QUANTITY
ITEM NUMBER * #*% DESCRIPTION KIT NUMBER

ANGLE, floor plate supporting (Effective with tractor #2208)

< 079269 1
15{ 9269

082749 - 1 ANGLE, floor plate supporting (Effective with tractor #2254)
16 070467 2 2 CAPSCREW, 1/2'"NF x 1"

904208 2 2 LOCKWASHER, 1/2"

911043 2 2 NUT, 1/2"NF
17 057904 2 2 ROD, bracing (Used prior to tractor #1963)

911043 8 8 NUT, 1/2'"NF '

NOTE: See PAINTING AND MARKING for instruction transfers
which are applied to the dash and instruction plates which
are attached to the cowl.

FRONT FENDERS
FENDER, right

057902 1
18

075682 - 1 FENDER, right
19 070469 5 2 CAF'SCREW, 1/2"NF x 1-1/4"
910244 5 2 WASHER, plain, SAE std., 1/2"
904208 5 2 " LOCKWASHER, 1/2"
911043 5 2 NUT, l/2"NF
20 057901 1 - FENDER, left
074796 - 1 FENDER, left
21 070469 5 2 CAPSCREW, 1/2"NF x 1-1/4"
910244 5 2 WASHER, plain, SAE std., 1/2"
904208 5 2 LOCKWASHER, 1/2"
911043 5 2 NUT, 1/2"NF
RADIATOR SHELL
) 075897 1 - SHELL, radiator
079570 - 1 SHELL, radiator
035073 4 4 CAPSCREW, 1/2"NF x 1-3/4" ‘ .
olozss 4 4 WASHER, plain, SAE std,, 1/2n [ Used prior to tractor #4710
035067 4 4 CAPSCREW, 1/2"NF x 2" . .
2 064531 4 4 WASHER, plain } Effective with trac:tor #4710
904208 4 4 LOCKWASHER, 1/2"
911043 4 4 NUT, 1/2'NF
NOTE: Items 3 thru 8 are not used when Heavy Radiator Guard is
installed.
3 057785 1 - GRILLE, radiator protecting
068642 1 - MONOGRAM,"A-C"
911578 4 - RIVET, fl-hd., 3/16" x 1/4"
5 057605 2 - CAPSCREW, radiator grille hin " "
, ge (1/2"NF x 2-3/4
904208 2 - LOCKWASHER, 1/2" /4
911043 2 - NUT, 1/2"NF
6 054897 1 - PIN, grille latching screw (threaded hole)
7 054899 1 - PIN, grille latching screw (plain hole)
8 054896 1 - CAPSCREW, grille latching (1/2"NF x 5")
904208 1 - LOCKWASHER, 1/2"
NOTE: Items 9 thru ll were first used on tractpr serial No. 2906
) and are recommended for installation on earlier units also.
9 078841 - 1 PLATE, radiator neck seal, upper
10 078844 - 1 SEAL, radiator neck
11 078843 - 1 PLATE, radiator neck seal, lower
905657 - 4 CAPSCREW, 1/4"NC x 1"
904204 - 4 LOCKWASHER, 1/4"
911024 - 4 NUT, 1/4"NC

151



ITEM NUMBER QTY.

NOoN oW

O ©

10
11

12

14
15
16
17
18

19

PART

056711

056707
012984
012767

080667

050447
070469
904208

064413
073468
910916

064414
073468
910916

058759
036546
600236

056706
056702
059007
051352
915504
078867

b et e e e N B R = W W WW = NN e A A

DRAWBAR

DESCRIPTION

DRAWBAR

BRACKET, hinge pin
CAPSCREW, 3/4"NF x 2-3/4"
NUT, high, 3/4''NF

PIN, hinge

PLATE, hinge pin retaining
CAPSCREW, 1/2"NF x 1-1/4"
LOCKWASHER, 1/2"

BRACKET, supporting plate, left
CAPSCREW, 1l''NF x 2-1/2"
LOCKWASHER, 1"

BRACKET, supporting plate, right
CAPSCREW, 1"NF x2-1/2"
LOCKWASHER, 1"

PLATE, supporting
CAPSCREW, 1"NF x 4-1/4"
NUT, high, 1"

SHOE, wear
PIN, drawbar locking
PIN, drawbar coupling

ARM, locking, drawbar pins
PIN, roll, 5/16" x 1-3/4"

SHAFT, locking arm (When making first replacement on tractors
prior to #1985 also order 1 PIN 915504)

152

KIT NUMBER




PAINTING AND MARKING
(Not Illustrated)

PART
ITEM NUMBER QTY. DESCRIPTION : KIT NUMBER
: . For spraying. Approx.
1 914932 - ENAMEL, persian orange, quart can requh?em};:tgs: 41;1;1. for
2 914966 - ENAMEL, persian orange, gallon can ?3?%oin%g‘?g'F; 5-1/2
3 914933 - ENAMEL, persian orange, quart can
For brushing
4 914967 - ENAMEL, persian orange, gallon can
5 915884 - ENAMEL, persian orange, 12 ounce préssurized spray-type can
(For touch-up)
NOTE: All plates and transfers listed below are - English language
printings unless otherwise indicated.
[ 059696 = 1 PLATE, general instruction (7-1/2'" x 7-9/16")(Attached to right
side of cowl)
076310 1 PLATE, general instruction (French translation, 7-1/2" x 7-9/16'")
6 < . (Attached to right side of cowl)
076309 1 PLATE, general instruction (Spanish translation. 7-1/2" x 7-9/16")
(Attached to right side of cowl)
034076 4 SCREW, thread-cutting, cross-re ssed-hd., #8 x 1/2"
7 059698 1 PLATE, instruction, gear shifting (2-5/8'" x 3-1/2")(Attached to dash)
034076 4 SCREW, thread-cutting, cross-recessed-hd., #8 x 1/2"
8 069410 1 *TRANSFER, caution, engine lubricating oil (1-1/2" x 2-3/8")
(Applied to oil fillertube) . ....... ... .. ... ... .. 086773
.9 077246 1 *TRANSFER, caution, engine shut-off (1" x 3")(Applied to dash) . .. .. 086773
10 068832 2  *TRANSFER, name, "ALLIS-CHALMERS'" (3-3/4'" x 30-1/4")
(Applied to engine hood) . . . .. . . .. .. .. ... e 086773
11 040851 3 *TRANSFER, name, "ALLIS-CHALMERS" (2-1/2" x 19-1/4")
’ (Applied to sides of seat and rear of fuel tank. One less used
on Model HDIG) . . . . . . i i i it e e e e 086773
12 080182 3 *TRANSFER, identification, "HD9 DIESEL" (2-1/2" x 16-3/4")
(Applied to sides of seat and rear of fuel tank, One less used
onModel HDIG) . . . .. .. . . it it it it it e it e 086773
( 078708 1 *TRANSFER, instruction, lst stage fuel filter (1-1/8" x 3-1/2'")
(Applied to fuel filter) . . . .. .. .. it it ittt it e 086773
13 9 074735 1 *TRANSFER, instruction, 2nd stage fuel filter (2-1/4'" x 3")(Applied
to fuel filter) ...... e e e e et e et e e e e e e 086773
074581 2 *TRANSFER, instruction, fuel filter (Spanish translation, 1-7/16" x
L : 4'")(Applied to either lst or 2nd stage fuel filter)
074729 1  *TRANSFER, instruction, oil filter (2-1/4" x 1-1/2")(Applied to
engine oil filter) .. ......... e e e e e e e e e e e 086773
14 <
074582 1 *TRANSFER, instruction, oil filter (Spanish translation, 1-1/8" x
4'")(Applied to engine oil filter)
[ 050842 1 TRANSFER, instruction, air cleaner (1-1/2" x 3-3/ "} Applied to
air cleaner) . .. ...ttt e e e e e i e e e e e 086773
15 S
074578 1 *TRANSFER, instruction, air cleaner (Spanish translation, 1-5/8" x
L 4'')(Applied to air cleaner)
[ 050838 1 TRANSFER, instruction, air pre-cleaner (Applfed to air pre-
CleaneT) . i vt i i et e e e e e e e e e e e e e e e 086773
16 9 .
- 074577 1 *TRANSFER, instruction, air pre-cleaner (Spanish translation,
L 1-5/8" x 4'")( Applied to air pre-cleaner)
17 069407 1 *TRANSFER, instruction, engine primer (1-3/4" x 6")(Applied to
dash) ..... e e e e e e e e e e e e e e e e e e e 086773

(Continued)

153



ITEM NUMBER QTY.

18

19

20

21

[

PART
053624
074579
081776
081777

067937

1

PAINTING AND MARKING (Continued)
DESCRIPTION '

TRANSFER, instruction, air heater operatlon (2" x 6")(App11ed to
dash) .. .. ... v i . c e e o

*TRANSFER, instruction, air heater operation (Spanish translation,
2" x 6'")( Applied to dash)

*TRANSFER, warning, special heavy-duty oil filter (Includes
Portuguese translation, 2" x 10')}(Applied to filter)

*TRANSFER, warning, special heavy-duty oil filter (French and
Spanish translation, 2'" x 10")(Applied to filter)

CEMENT, transfer application, 1/2 pint jar (Makes solution by
adding 4 parts water, Required to apply transfers indicated by
asterisk (%) above)

MONOGRAM, radiator (See RADIATOR SHELL and HEAVY RADIA-
TOR GUARD) .

*Indicates permanent-type transfer. See item 20)

KIT NUMBER

..086773

ITEM NUMBER QTY.

1

™~

o U bW

PART

048799
040974

040973
044211

040969

1

LIGHT ASSEMBLY 040936

NOTE: See page 157 for listing of complete Light Assembly.
DESCRIPTION

BULB, incandescent, single contact, 3 c.p., 12 volts
GLASS .

COVER, bulb
SCREW

GASKET, bulb cover

BASE ASSEMBLY (Not serviced separately, Order complete
LIGHT ASSEMBLY 040936)

154

KIT NUMBER




ITEM NUMBER QTY.

1
2

10
11

12
13

14
15
16

17

PART

042458
042489
042459
913885
904203
042462
042463
042491
042460
042493
042492
042461
042499
042464

042494
904203

042635
042643
042634
042633

1

S N

NoONVNNN

NNV ~n ~n

SWITCH ASSEMBLY 042438

NOTE: See page 157 for listing of complete Switch Assembly.

DESCRIPTION

HOUSING ASSEMBLY (Includes expansion PLUG)

GASKET, housing

BACK ASSEMBLY (Includes terminal NUTS)
SCREW, machine, fil-hd., #10-32NF x 7/16"
LOCKWASHER, #10

CONTACT, ignition

CONTACT, lights

SPRING, contact

SUPPORT, contact

CUP, ratchet

SPRING, ratchet cup (small)

SHAFT, operating lever

WASHER, operating lever shaft (felt)

LEVER, operating
SCREW (cross-recessed fil-hd., #10 x 7/16")
LOCKWASHER, #10

NOTE: Items 14 thru 17 comprise the LOCK ARRANGEMENT
which is available as special equipment.

LOCK ASSEMBLY (Includes item 15) .
KEY, lock
PLATE, lock

COLLAR, lock

155

KIT NUMBER



961

(.3
/TO FUEL FILTER 7 6

FUEL PRESSURE GAUGE

TO WATER MANIFOLD

INSTRUMENTS

TO CYLINDER BLOCK

OIL PRESSURE GAUGE




ITEM NUMBER QTY.

1

{

10

11

12

13

14

15

16

17

18

PART

057573
917803

040936
042504
906964

079837
918210

069674

064475
915368
918325
915367
915386

057814
918325
915367
915369

043030
066942
918210

050751
918210

073809

079836
918210

042438

042504
906964

066943
918210

069713
901652

076411
083998

918325
915367
915368
915386

076412
918325
915367
915368
901839

040796
036032

904206
911041

W W -

— NN e —

— N —

—

— = NN

—— N N —

INSTRUMENTS

DESCRIPTION

PLATE, instrument mounting

SCREW, thread-cutting, 1/4" x 5/8'" (Includes lockwasher)

KIT NUMBER

LIGHT ASSEMBLY, instrument panel (See page 154 for service parts)

SCREW, thread-cutting, cross-recessed-hd.,, #8-32NC x 3/8"

LOCKWASHER, #8

GAUGE, f{fuel pressure
SCREW, thread cutting, #6 x 1

RESTRICTOR, fuel pressure gauge

/2" (Includes lockwashe r)

TUBE, fuel pressure gauge, rear section
CONNECTOR, Sealastic, 3/8" tube, 1/4"NPT male

NUT, Sealastic, 3/8" tube

RING. Sealastic, 3/8'" tube (Includes ferrule)

UNION, Sealastic, 3/8'" tube

TUBE, fuel pressure gauge, front section

NUT, Sealastic, 3/8" tube

RING, Sealastic, 3/8'" tube (Includes ferrule)
ELBOW, Sealastic, 90°, 3/8" tube, 1/4''NPT male

CLIP, fuel pressure gauge tube (closed type, 3/8" diam., 9/16"

bolt-hole)

AMMETER

SCREW, thread-cutting, #6 x 1/2" (Includes lockwasher)

CGOVER, instrument hole

SCREW, thread-cutting, #6 x 1/2" (Includes lockwasher)

CLIP, temperature gauge tube (closed type, 3/16" diam., 13/32"

bolt-hole)

GAUGE, engine temperature

SCREW, thread-cutting, #6 x 1/2" (Includes lockwasher)

SWITCH, combination, air heater ignition and lights (See page 155

for service parts)

SCREW, thread-cutting, cross-recessed-hd., #8-32NC x 3/8"

LOCKWASHER, #8

GAUGE, oil pressure

SCREW, thread-cutting, #6 x 1/2'" (Includes lockwasher)

TEE, oil pressure gauge (1/4'"NPT side, 1/8'NPT female ends)
: PLUG, pipe, 1/4"NPT (Not used on tractors equipped with

Hour Meter)

TUBE, oil pressure gauge, upper (Not used on HD9G effective with

tractor #5116)

TUBE, oil pressure gauge, upper (Used only on HD9G effective

with tractor #5116)

NUT, Sealastic, 3/8" tube

RING, Sealastic, 3/8" tube (Includes ferrule)
CONNECTOR, Sealastic, 3/8" tube, 1/4"NPT male

UNION, Sealastic, 3/8'" tube

TUBE, oil pressure gauge, lower
NUT, Sealastic, 3/8" tube

RING, Sealastic, 3/8" tube (Includes ferrule)
CONNECTOR, Sealastic, 3/8" tube, 1/4"NPT male
BUSHING, pipe reducing, 1/2""NPT to 1/4"NPT

CLIP, oil pressure gauge tube (closed type, 3/8." diam., 13/32"

bolt-hole)

CAPSCREW, 3/8'NF x 3/4"

LOCKWASHER, 3/8"

NUT, 3/8'NF

157



ITEM NUMBER QTY.

1

PART

096206

083920

096205
900553
906964
907154

042438
042504

1

1 .

NNV~

1
2

SWITCH KIT 096206

USAGE: Service replacement for SWITCH ASSEMBLY 042438

PACKAGE
DESCRIPTION NUMBER

'SWITCH KIT (Consists of items listed below)

SWITCH ASSEMBLY, lights and ignition (Includes
mounting nuts)

PLATE, switch adapting
SCREW, machine, #8-32NC x 1/2"
LOCKWASHER, #8
NUT, #8-32NC

Listed below are the parts that are superseded by this kit:

SWITCH, combination
SCREW, switch mounting

157A



MEMO

157B



10-11-12-13-14/§

EARLY TYPE

|

LIGHTS AND WIRING

PART
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
1 053095 2 LIGHT ASSEMBLY, head (See page 159 for service parts)
904206 2 LOCKWASHER, 3/8"
911026 2 NUT, 3/8'NC
053277 2 WASHER, headlight mounting
3 075429 2 BRACKET, headlight mounting
4 012992 4 CAPSCREW, 3/8'NF x 1-1/4"
900817 4 WASHER, plain, U.S. std., 3/8"
904206 4 LOCKWASHER, 3/8"
911041 4 NUT, 3/8"'NF
5 077918 1 CABLE, headlights to main harness (When making first replacement
prior to tractor #1471 also order one each 048142 CONNECTOR,
077910 CABLE and 077928 HARNESS)
6 048142 1 CONNECTOR, headlight cable {Effective with tractor #1471)
069747 1 HARNESS, main wiring (Used prior to tractor #1471)
7 077928 1 HARNESS, main wiring (Effective with tractor #1471)
079580 1 HARNESS, main wiring (Used with ventilated type generator only.
(See page 167)
077910 1 CABLE, harness to switch (6" long)(Effective with tractor #1471)
208960 1 FUSE, cartridge type, 1/4" x 1-1/4", 20 amperes
AM-8691 5 CLIP, headlight cable (closed type, 1/4' diam., 13/32" bolt-hole)
10 036032 2 CAPSCREW, 3/8'NF x 3/4" | Not used on
904206 2 LOCKWASHER, 3/8" Model HD9G
11 206592 2 CLIP, headlight cable (closed type, 1/4" diam., 9/32" bolt-hole)
(Not used on Model HD9G)
914089 2 SCREW, machine, rd-hd., 1/4"NF x 1/2"
904204 2 LOCKWASHER, 1/4"
12 044044 1 CLIP, headlight cable (closed type, 1/4" diam,, 17/32" bolt-hole)
033043 1 CLIP, wiring harness (closed type, 7/16" diam,, 13/32" bolt-hole)
13 036034 1 CAPSCREW, 3/8"NF x 1"
904206 1 LOCKWASHER, 3/8”
911041 1 NUT, 3/8"NF
14 073809 1 CLIP, wiring harness (closed type, 3/16" diam., 13/32" bolt-hole)
(Used with 079580 HARNESS only)
15 069746 1 ANGLE, clip supporting
16 207091 3 CLIP, wiring harness (closed type, 1/2'" diam., 13/32" bolt-hole)
(1 less used on HD9G effective with tractor #5116)
17 036032 2 CAPSCREW, 3/8'NF x 3/4"
904206 2 LOCKWASHER, 3/8"
911041 2 NUT, 3/8"'NF 4
18 oo 1 AMMETER (See INSTRUMENTS)
| 1 SWITCH (See INSTRUMENTS)

158



LIGHT ASSEMBLY 053095

NOTE: See pages 158 and 182 for listing of complete Light Assembly.

ITEM Nill\k/[RBTER QTY. DESCRIPTION KIT NUMBER
1 058827 1 MCLDING
915872 I SCREW, machine, rd-hd., brass, #8-32NC x-5/8"
2 058830 1 LENS (glass)
3 062074 1 BULB (single contact, 32 c.p., 12 volt)
4 058828 1 GASKET, lens
5 058829 1 REFLECTOR ASSEMBLY (Includes item 4)
6 058831 1 WIRING ASSEMBLY (Includes SOCKET)
A 1 BODY (Not serviced. Order complete LIGHT ASSEMBLY 053095)
8 055589 1 TERMINAL KIT (Includes items 9 and 10)
9 048922 1 SPRING, retaining, terminal bushing
10 055462 2 SCREW, terminal (#8-32NC x 5/16")
912739 2 LOCKWASHER, internal teeth, #8

NOTE: Quantities indicated are for one (1) light only.

159



CABLE CLIPS

18

AT TERY BOARDS

wy

7

—~
—

[

=

0

160

BATTERIES AND CABLES (Late Models HDYF and HD9G)




BATTERIES AND CABLES”

USAGE: Model HDI9F tractors effective with serial No, 3924 and
Model HD9G tractors effective with serial No. 5116,

PART -
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
1 057577 2 HOLD-DOWN, battery
2 057568 4 SPACER, hold-down
3 052791 12 BLOCK, hold-down (rubber)
4  eeeea- 2 BATTERY, storage, 6 volts, 25 plates, wet charged (Autolite
#7H-200R. Order from local dealer)
-5 081150 2 BRACKET, hold-down bolt
6 057517 6 CAPSCREW, 1/2"NF x 4"
7 064531 6 WASHER, plain
904208 6 LOCKWASHER, 1/2"
911043 6 NUT, 1/2"NF
8 081404 4 SPRING, hold-down bolt
9 057567 4 BOLT, hold-down
904208 4 LOCKWASHER, 1/2"
911043 4 NUT, 1/2"NF ‘
10 069655 1 CABLE, battery to gfound (30" long)
11 070467 1 CAPSCREW, 1/2"NF x 1"
904208 1 LOCKWASHER, l/2"
906961 1 LOCKWASHER, internal teeth, 1/2"
12 081465 1 CABLE, battery connecting (8" long)
13 069745 1 CABLE, battery to starter (108" long)
14 081467 3 BOARD, side (3/4" x 3-5/8" x 15-3/4"
15 081466 4 BOARD, bottom (1-5/8" x 3-5/8" x 15-1/2")
NOTE: Items 16 thru 19 comprise the battery boards used on
Model HD9G tractors equipped with Heavy-Duty Filters,
16 083765 1 BOARD, outside (3/4" x 2-5/8" x 15-3/4")
17 081467 2 BOARD, center and inside (3/4" x 3-5/8" x 15-3/4")
18 081466 2 BOARD, bottom, center (1-5/8'" x 3-5/8" x 15-1/2")
19 083766 3 BOARD, bottom, end (1" x 1-5/8" x 15-1/2")
20 076572 1 BOOT, starter terminal protecting
21 076469 6 BOOT, cable protecting
22 076471 7 CLAMP, protecting boots
23 076470 4 CLIP, cable 'supporti/ng
046419 1 CAPSCREW, 3/8'NF x 2"
911115 1 WASHER, plain, SAE std., 3/8" }g‘;tcr:ed °“.°M°t‘ie;f,_g?
24 911041 1 NUT, 3/8'NF Ts prior
036032 1 CAPSCREW, 3/8'NF x 3/4"
035336 1 CAPSCREW, 3/8'NF x 1-3/4"
904206 2 LOCKWASHER, 3/8"
25 068157 1 BLOCK, clip spacing (3/4" thick)(Not used on Model HD9F tractors
prior to #4295)
26 055235 1 BLOCK, clip spacing (5/8" thick)

161



291

25

BATTERIES AND CABLES

&

BATTERY HOLD-DOWN




ITEM NUMBER

11
12
13
14
15
16

17

18

19
20

21

069741
073003

073004

074809
076023
074810

074807

076022

074808

076021

073003

074321

07}321
074320
074322
073003
052791
057577
057567
904208
911043
081404
057568
081867
043576

035018
057517

904208
064531
911043

%

2

12

[~ S ~ SN S N - G S N

o o w» oo

Ak

2

12

© O N N N N N X

© ®

* Model HD9B tractors; also Model HD9F tractors prior to serial No. 3924.

BATTERIES AND CABLES

** Model HD9G tractors prior to serial No. 5116,
PART QUANTITY

DESCRIPTION

BATTERY, storage, 6 volts, 25 plates, wet charged (Autolite
#7TH-200R. Order from local dealer)

BOARD,
BOARD,
BOARD,

NOTE:

BOARD,

BOARD,

BOARD,

BOARD,

bottom (1-5/8" x 3-5/8'"x 12-1/2")
inside (1-3/4" x 2" x 15-1/2"
outside (2" x 4-1/8" x 15-1/2")

Items 5 thru 8 comprise the battery boards used in the
right battery box on the model HD9G.

front (7/16" x 3-5/8" x 15-1/2")(Used prior to tractor #430)
front (3/4'" x 3-5/8" x 15-1/2")(Effective with tractor #430)
bottom,end (1-5/8" x 1-5/8'" x 4-3/4")

bottom, center (1-5/8" x 3-5/8" x 8-1/8")(Used prior to

tractor #430)

BOARD,

bottom, center (1-5/8" x 3-5/8" x 9-3/4")(Effective with

tractor #430)

BOARD,
#430)

BOARD,

NOTE:

BOARD,
BOARD,

NOTE:

BOARD,
BOARD,
BOARD,
BOARD,

BLOCK,

rear (1-7/16" x 1-5/8" x 15-1/2")(Used prior to tractor

rear (1-5/8" x 3-5/8" x 15-1/2")(Effective with tractor #430)
Items 9 and 10 comprise the battery boards used in the right
battery box on tractors with Allied Equipment having side-
mounted oil reservoir. :

inside (1-3/4".x 2" x 15-1/2")

bottom (1-5/8" x 5" x 8-1/2")

Items 11 thru 14 comprise the battery boards used in the
left battery box of tractors equipped with Heavy-Duty fuel
and oil filters.

bottom (1-5/8" x 5" x 8-1/2")

end (1" x 1-5/8" x 8-1/2")

outside (1/4" x 8" x 17-1/4")

inside (1-3/4" x 2" x 15-1/2")

hold-down (rubber)

HOLD-DOWN

BOLT, hold-down
LOCKWASHER, 1/2"
NUT, l/2"NF

SPRING, hold-down bolt

SPACER, hold-down

BRACKET, hold-down (When required prior to tractor #4511 also
order 2 CAPSCREWS 035018)
CAPSCREW, 1/2"NF x 3-3/4" (Used pripr to tractor #4511)

(4 less used with fuel tank and seat guard)

CAPSCREW, 1/2"NF x 1-1/2'" (Effective with tractor #4511)
CAPSCREW, 1/2"NF x 4' (Used with fuel tank and seat guard

prior o tractor #4511)

LOCKWASHER, 1/2"

leé,ls,fﬂi:?z',,%l;m } 4 less used with fuel tank and seat guard

(Continued)

163

KIT NUMBER



ITEM NUMBER
22 {

23 9

24 9

25

27

28

29
30
31
32

33
34

35

.

BATTERIES AND CABLES (Continued)

PART QUANTITY

069743
074812
089641

069744

069655

036032
904206
906960
035018
904208
906961

069745
055234
036032
904206
911041

065394

076469
076572
076471
076470
036032
035336
904206
911041

055235

*

1

— et =

12

N 00 o

12 -

13

~ 00—~ 0O

ok

b =

13

— 00

13

14

~ 00—~ O

DESCRIPTION KIT NUMBER
CABLE, battery connecting (58-1/2" long)

CABLE, battery connecting (75" long)

CABLE, battery to ground (36" long)(Used prior to tractor #430)

CABLE, battery to ground (45" long)(Not used on Model HD9F trac-
tors after #3047. Used on model HD9G tractors effective with
#430)

CABLE, battery to ground (30' long)(Used only on model HD9F trac-
tors effective with #3048)

CAPSCREW, 3/8"NF x 3/4" (For CABLES 069654 and 069744)
LOCKWASHER, 3/8"

LOCKWASHER, .internal teeth, 3/8"

CAPSCREW, 1/2"NF x 1-1/2" (For CABLE 069655)
LOCKWASHER, 1/2"

LOCKWASHER, internal teeth, 1/2"

CABLE, battery to starter (108" long)

CLIP, battery cable (closed type, 3/4" diam., 13/32" bolt-hole)
(Used on HD9B and HD9F tractors prior to #1177 and on HD9G
tractors prior to #1166)

CAPSCREW, 3/8'NF x 3/4"
LOCKWASHER, 3/8" :
NUT, 3/8'"NF

CLIP, battery cables (closed type, for two 3/4" cables, 13/32"
bolt-hole)(Used prior to tractor #430)

NOTE: Items 29 thru 34 were used on Model HD9B and HD9F trac-
tors effective with #1177 and on Model HD9G tractors effect-
ive with #1166,
BOOT, cable protecting
BOOT, protecting, starter terminal
CLAMP, cable boot
CLIP, cable supporting
CAPSCREW, 3/8"NF x 3/4"
CAPSCREW, 3/8'NF x 1-3/4"
LOCKWASHER, 3/8"
NUT, 3/8"NF

BLOCK, clip spacing

164



ITEM NUMBER QTY.

1

2
3

PART

034917

035440
035248
904209
911044

034924

057580
901752
910335
904001

1

—_ =N

—

STARTER

DESCRIPTION

MOTOR, starting (Includes item 4)(DELCO-REMY #1108811, Order
parts from local United Motors Service dealer)
CAPSCREW, 5/8'NC x 1-1/2"
CAPSCREW, 5/8'NF x 2-1/4"
LOCKWASHER, 5/8"
NUT, 5/8'NF

SWITCH, starting motor (DELCO-REMY #407C. Order parts from
local United Motors Service dealer)

ROD, operating
CAP, pipe, 3/8'NPT
WASHER, plain, SAE std., 5/16"
PIN, cotter, 3/32" x 1/2"

165

KIT NUMBER



)

ITEM NUMBER QTY.

1

PART

069771

041250
904207

3222817
041250
904207

040549

069471
905121
900818
911054
900801

3222369
911168
913636
904205
045312
910335

1

[\S 3N

Pt et bt et b W W =

Pt et et ok et

GENERATOR (Sealed-Type)

USAGE: All tractors except those equipped with ventilated type
generator shown on page 167.

DESCRIPTION KIT NUMBER

GENERATOR ASSEMBLY, electric (Includes KEY, WASHER, NUT)
(DELCO-REMY #1105386, Order parts from local United Motors
Service dealer)

CAPSCREW, 7/16''NC x 1-1/4"
LOCKWASHER, 7/16"

BRACKET, mounting
CAPSCREW, 7/16"NC x 1-1/4"
LOCKWASHER, 7/16"

BELT, driving (21/32" wide x 42" long)

PULLEY, driving
KEY, #5 woodruff, 1/8" x 5/8"
WASHER, plain, U.S. std., 1/2"
NUT, castle, 1/2"NF
PIN, cotter, 3/32'" x 3/4"

LINK, belt adjustment
CAPSCREW, 5/16'"NF x 7/8"
NUT, 5/16"NF
LOCKWASHER, 5/16"
CAPSCREW, 5/16'"NC x 3/4"
WASHER, plain, SAE std., 5/16"

166




ITEM NUMBER QTY.

1

Vb W

O 0o

10

11

12

PART
079573

043646
904205
913636
900801

079578
041250
040011
904207
079579
045295
044973
041915
904206
079577
079583

079582

1

— NN

[\

GENERATOR (Ventilated Type)

USAGE: Used only on 49 tractors starting with serial No. 3270
DESCRIPTION

GENERATOR (Includes KEY, WASHER and NUT){DELCO-REMY
#1100306 or #1100307. Order parts from local United Motor
Service Dealer)

CAPSCREW, 5/16''NF x 1-1/4"
LOCKWASHER, 5/16"

NUT, 5/16"NF :

PIN, cotter, 3/32" x 3/4" (For pulley nut)

BRACKET, mounting
CAPSCREW, 7/16"NC x 1-1/4"
CAPSCREW, 7/16"NC x 1-1/2" (Also attaches air box drain
clip)
LOCKWASHER, - 7/16")

LINK, belt adjustment
CAPSCREW, 5/16'"NC x 1"
WASHER, plain ‘
CAPSCREW, 3/8'"NC x 3-1/2" (Also attaches cylinder block
end plate)
LOCKWASHER, 3/8"
PULLEY, driving
FAN, cooling

BELT, driving (21/32" wide x 41" long)

167

KIT NUMBER



SSSSSSSSSSSS




ITEM NUMBER QTY.

1

2

10
11
12
13
14
15
16
17

18

19

20
21
22
23
24
25
26
27
28
29
30

—A

PART

012389
012387
036268
052371
050608
053423
050609
050610
043769
048193
048163
040286
040736
040284
040272
074762
044825

074549

074741

074747
044814
044822
044818
044819
044812
044811
052369
050612
914715
073735
058937

914767

1

1

SPECIAL TOOLS
DESCRIPTION ‘
PLIERS, slipjoint, 6" . . .. .. .. ... ... it
HAMMER, ball pien, 1 1b. .. .. .. .. . ...t
SCREWDRIVER, 9-3/4"long ......... e e e e e e e e e e .
BAR, pinch, 16" 1ong . . . v vt vt ittt ettt e e e

WRENCH, open end, double head, 15°, 1/2" and 9/16" .. ......

WRENCH, open end, double head, 15°, 9/16" and 5/8'" .. ......

WRENCH, open end, double head, 15, 5/8" and 3/4" . . .......
WRENCH, open end, double head, 150, 3/4" and 7/8" . ... .. ..

WRENCH, drain and filling plugs (90°, 1/2" sjuare) ....... ..
WRENCH, push’ rod holding (5/16" openend) ..............
WRENCH, push rod locking nut (1/2'" openend) . ............
WRENCH, fuel pump removal . .......... e e e e e e
WRENCH, track release adjustment (1-7/8" openend) . ........
WRENCH, injeqtor nut .. ... ... e e e et e e e e e e
WRENCH, grease hole plugs . ....... T
TOOL, vaive lifting and injector removing . ... .. ... ... .. ..

FULCRUM, valve lifting and injector removing tool

GAUGE, feeler, rocker clearance . . .. .. .. v ves e oeonoeoeos
GAUGE, injector timing (For 55mm. injector! .. .. .. ........

GAUGE, injector timing (For 70mm.injector)

..............

STONE, sharpening ........ .

.......................

VISE, pin, injector probing wire (Includes item 22)

WIRE, probing, injector spray tip

REAMER, injector spray tip

.........................

BRUSH, cleaning, injector rack hole ........ e e e e e e e

BRUSH, cleaning, injector fuel hole .

...................

CASE, timing and feeler gauges (canvas)

..................

HANDLE, socket, sliding T, 1/2'" square drive, 15" long - .

SOCKET, 1/2" square drive, 15/16" hex (for track shoe bolts) . . .

GUN, grease (Serviced only as a unit) . ..... f et e e et e s

NOZZLE ASSEMBLY, low pressure lubrication (Includes FITTING

indented below) . . . .. .. vt it it i i e e e e e e e
FITTING, lubricating, straight, 1/8'NPT female

NOTE: For complete line of service tools for General Motors

Diesel Engines, consult Kent-Moore Qrganization,
General Motors Research Bldg,, Detroit 2, Michigan

169

KIT NUMBER

.. 083883
.. 083883
.. 083883
.. 083883
.. 083883
.. 083883

.. 083883

. 083883

. 083883

.. 083883
.. 083883
.. 083883
.. 083883
.. 083883
.. 083883
.. 083883
.. 083883

.. 060593

083883

. . 060593

083883

.. 083883
.. 060593

.. 060593

.. 060593

.. 060593

. 060593

.. 083883
.. 083883
.. 083883

.. 083883

.. 083883



oLt

POWER PULLEY



POWER PULLEY

USAGE: Special Equipment

PART
ITEM NUMBER QTY. DESCRIPTION ) KIT NUMBER
1 068631 1 SPACER °
910023 1 ELBOW, street, 45, 3/4"NPT
912726 2 PLUG, pipe, 3/4"NPT
901652 1 PLUG, pipe, 1/4"NPT ]
2 036707 9 CAPSCREW, 5/8"NC x 1-3/4" m ,
904209 9 LOCKWASHER, 5/8"
3 068487 1 GASKET, spacer to transmission case H :
4 068630 1 SHAFT, input Z '
5 043004 2 CONE ASSEMBLY, input shaft bearing i
6 043003 2 CUP, input shaft bearing m :
7 032325 1 RETAINER, input shaft front bearing :
8 021527 4 CAPSCREW, drilled-hd., 3/8"NC x 1-5/8"
9 023756 1 WIRE, locking (1/16" x 26") o
10 032347 1 SEAL, oil, input shaft m X
11 042658 1 GEAR SET (Consists of 1 PINION (18 teeth) and 1 GEAR (31 teeth)) 3
910851 1 KEY, #G woodruff, 3/8" x 1-1/2" g
911190 1 KEY, #T woodruff, 3/8'" x 2-3/4" U :
036093 3 SHIM, bearing adjustment (.005" thick. Use as req'd) -
12 036094 3 SHIM, bearing adjustment (. 010" thick. Use as req'd) :
036095 4 SHIM, bearing adjustment (. 020" thick. Use as req'd) E* '
13 032358 1 WASHER, pinion retaining
14 013044 2 CAPSCREW, drilled-hd., 3/8"NC x 7/8" E-‘ :
15 023633 1 WIRE, locking (1/16'" x 12")
16 032335 1 CASE, output shaft < .
17 035236 6 CAPSCREW, 1/2"NC x 1-3/4"
904208 6 LOCKWASHER, 1/2"
032939 12 'SHIM, pinion adjustment (. 005" thick. Use as req'd)
18
032941 3 SHIM, pinion adjustment (. 020" thick: Use as req'd)
19 035250 2 PLUG, f{illing and draining
20 035249 2 GASKET, filling and draining plug J
21 042659 1 SHAFT, output
22 043004 1 CONE ASSEMBLY, output shaft bearing, inner 4
23 211567 1 CUP, output shaft bearing, inner H
24 032336 1  SPACER, output shaft inner bearing U
25 032331 1 RETAINER, output shaft inner bearing i
26 013058 8 CAPSCREW, 3/8'"'NC x 1-1/4"
904206 8 LOCKWASHER, 3/8"
036140 3 SHIM, gear adjustment (. 005" thick. Use as req'd) m
27 036142 3 SHIM, gear adjustment (. 010" thick. Use as req'd) S
036141 4 SHIM, gear adjustment (. 020" thick. Use as req'd) m H
«
28 042873 1 CONE ASSEMBLY, output shaft bearing, outer
29 042898 1 CUP, output shaft bearing, outer
(Continued)

171




ITEM NUMBER QTY.

30
31

32

33
34
35
36
37

38

‘39
40

42
.43

44

PART

032312
013058
904206
028113
028115
028114
032341
032345
077175
032342
071209
911058
904006
068629
068632
035280
911053
900806
032326
038563
035280
911053
900806

051447

1
8
8

— P

——

POWER PULLEY (Continued)

DESCRIPTION
RETAINER, output shaft outer bearing

CAPSCREW, 3/8'NC x 1-3/4"

LOCKWASHER, 3/8"
SHIM, bearing adjustment (.005"' thick. Use as req'd)
SHIM, bearing adjustment (.010" thick. Use as req'd)
SHIM, bearing adjustment (.020'" thick. Use as req'd)
SEAL, oil, output shaft
SPACER, output shaft outer bearing
PULLEY, driving (13-3/8" diam.)
KEY, driving pulley
WASHER, pulley retaining

NUT, castle, 1-1/2" NF

PIN, cotter, 3/16" x 2-3/4"
SHIFTER, coupling
FORK, coupling shifter

CAPSCREW (drilled ead, 3/8"NF x 2")

NUT, castle, 3/8"NF

PIN, cotter, 1/8"' x 1"
SHAFT, coupling shifter fork
HANDLE, operating, shifter fork

CAPSCREW (drilled end, 3/8"NF x 2")

NUT, castle, 3/8"NF

PIN, cotter, 1/8" x 1"

BREATHER ASSEMBLY (Serviced only as a unit)

172

KIT NUMBER



SHAFT GUARD

RN

ITEM NUMBER QTY.

1

10

11

12
13
14
15

16

PART

068388
914043
068480
037676
067566
058274
068488
036707
904209
068487
068491
068490
914465
035236
904208
068489
055529
035061
904208

078482

AM-8801

O O [\

—

POWER TAKE-OFF

USAGE: Special Equipment. Runs at engine speed.
DESCRIPTION

COUPLING, f{front
RIVET, ctsk-hd., 5/16" x 2-5/8"

SHAFT, coupling
SEAL, oil, inner
BEARING, ball
RING, snap
CAGE, coupling shaft bearing
CAPSCREW, 5/8"NC x 1-3/4"
LOCKWASHER, 5/8"
GASKET, coupling shaft bearing cage
SEAL, oil, outer
RETAINER, oil seal
FITTING, lubricating, straight, 1/8"NPT
CAPSCREW, 1/2"NC x 1-3/4" (Replaced by AM-8801 CAP-
SCREW when coupling shaft guard is used. See item 15)
LOCKWASHER, 1/2"
GASKET, oil seal retainer
COVER, shaft protecting
CAPSCREW, 1/2"NC x 1-1/4"
LOCKWASHER, 1/2"
GUARD, coupling shaft (Replaces item 13 when operating driven

equipment)
CAPSCREW, 1/2'"NC x 2"

173

KIT NUMBER



36 35 34 3332 31309 23 24 25 28 26 27

(il é@z@% ;Em

4458575956

il e

REVERSIBLE POWER TAKE-OFF

174



ITEM NUMBER QTY.

S N

o~

10

11
12

13
14

16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32

33

34

PART

059860
070792
011100
U-2283
904369
U-2283
012238

068324

068329
036707
904209
023755
904209

068323

044957
901653

033391
035244
904206
033393
U-267

044968
013058
904206

044969

035250

035249
059869
061087
061088
037676
068326
013044
023756
032754
030965
050293

044979

043006

211567
032747
032748

032749

NN g — NNV DNNNDN -

Wb — —— —

—

v o=

POWER TAKE-OFF

USAGE: Special Equipment. Operates at 431 rpm clockwise and
334 rpm counter clockwise.

DESCRIPTION

TAKE-OFF ASSEMBLY, power (Consists of items 12 thru 65)
CAPSCREW, 3/4"'NC x 2-1/2"
LOCK, capscrew
CAPSCREW, 3/4"NC x 2-1/4"
LOCKWASHER, 3/4"
CAPSCREW, 3/4"NC x 2-1/4"
LOCK, capscrew

GASKET, gear case to spacer

SPACER, power take-off
CAPSCREW, 5/8"NC x 1-3/4"
LOCKWASHER, 5/8"
CAPSCREW, 5/8"'NC x 2-1/4"
LOCKWASHER, 5/8"

GASKET, spacer to steering clutch housing

HOUSING, gear
PLUG, pipe, 3/8"NPT

COVER, top
CAPSCREW, 3/8"NC x 3/4"
LOCKWASHER, 3/8"

GASKET, top cover

CAP, f{iller

COVER, bottom
CAPSCREW, 3/8"NC x 1-1/4"
LOCKWASHER, 3/8"

GASKET, bottom cover

PLUG, drain

GASKET, drain plug

SHAFT, input

CONE ASSEMBLY, input shaft front bearing

CUP, input shaft front bearing

SEAL, input shaft front bearing

RETAINER, front bearing
CAPSCREW (drilled-hd., 3/8'"NC x 7/8")
WIRE, locking, 1/16'" x 26"

GASKET, front bearing retainer

SPACER, front bearing

RING, snap, front bearing

PINION, input shaft (14 teeth)

CONE ASSEMBLY, input shaft rear bearing

CUP, input shaft rear bearing

SHIM, input shaft bearing adjustment (. 005" thick. Use as req'd)

L

SHIM, input shaft bearing adjustment (. 010" thick. Use as req'd)

SHIM, input shaft bearing adjustment (. 020" thick. Use as req'd)

(Continued)

175

KIT NUMBER



ITEM NUMBER QTY.

35
36

37
38

39

40

41
42
43

44

45
46
47

48
49

50
51
52

53

59

60
61
62
63
64

65

66
67

PART

047603
013058
904206
070192
044967
035280
911053
900806

044980
905361

030504
021537
044976

013207
904007

032764
043000
211608

032751
036283

032753
032780
044978
032762
043002
043001
044852

032752
035061

904208
032946
032944
044982
044984
044970
035196

035188
911035

068388

914043
059868

U-171

—_ W

—

P

POWER TAKE-OFF (Continued)
DESCRIPTION
RETAINER, input shaft rear beéring
CAPSCREW, 3/8"'NC x 1-1/4"
LOCKWASHER, 3/8"
CAPSCREW, flat-hd., 3/8"NC x 7/8"
FORK, shifting
CAPSCREW, shifting fork
NUT, castle, 3/8"NF
PIN, cotter, 1/8" x 1"

SHAF T, shifting fork
BALL, steel, 7/16'" diam.

SEAL, oil, shifting fork shaft
SPRING, shifting shaft locking ball
SHAF T, output

NUT, output shaft (slotted, 2"EF thread)
PIN, cotter, 3/16'" x 3"

KEY, output shaft (1/16" x 3")
CONE ASSEMBLY, output shaft front bearing
CUP, output shaft front bearing

RETAINER, output shaft front bearing
CAPSCREW, flat-hd., 1/2''NC x 1-1/8"

GASKET, bearing retainer
GEAR, output shaft (52 teeth)
RING, snap, output shaft gear
RING, output shaft rear bearing (2 matched halves)
CONE ASSEMBLY, output shaft rear bearing’
CUP, output shaft rear bearing
SEAL, oil, output shaft rear bearing
RETAINER, output shaft rear bearing
CAPSCREW, 1/2'"NC x 1-1/4" (Replaces by 035190 CAP-
SCREW when power shaft guard is used. (See item 78)
LOCKWASHER, 1/2"
SHIM, rear bearing adjustment (. 005" thick. Use as req'd)
SHIM, rear bearing adjustment (. 020' thick. Use as req'd)
GEAR ASSEMBLY, reverse (Inc‘ludes item 61)
BUSHING, reverse gear
SHAF T, reverse gear
LOCK, setscrew
SETSCREW (hex-hd., taper pt., 1/2''NC x 1-5/8")
NUT, jam, 1/2"NC

COUPLING, splined
RIVET, ctsk-hd., 5/16" x 2-5/8" .

LEVER, operating

KNOB, operating lever
(Continued)

176

KIT NUMBER



POWER TAKE-OFF (Continued)

PART
ITEM NUMBER QTY. DESCRIPTION . KIT NUMBER

68 059871 1 BRACKET, operating lever

69 036034 2 CAPSCREW, 3/8"NF x 1"
911041 2 NUT, 3/8"NF

70 058407 1 PIN, pivot, operating lever
910967 2 PIN, cotter, 1/8'" x 7/8"

71 059867 1. ROD, control
911043 2 NUT, 1/2"NF

72 068389 2 YOKE, control rod

73 917648 3 PIN, control rod yoke
910967 3 PIN, cotter, 1/8" x 7/8"

74 083785 1 LOCK, latching, operating lever
900942 1 PIN, cotter, 3/32" x 5/8"

75 059872 1 LEVER, control, intermediate

76 059857 1 BRACKET, pivot, intermediate control lever
910320 1 PIN, cotter, 5/32" x 1-1/2"
910255 1 WASHER, plain, SAE std., 3/4"

77 059861 1 ARM, shifting
911115 1 WASHER, plain, SAE std., 3/8"
900942 1 PIN, cotter, 3/32' x 5/8"

78 078482 1 GUARD, power shaft

79 035190 4 CAPSCREW, 1/2"NC x 1-1/2¢

STREET PLATE
USAGE: Special Equipment.

PART
ITEM NUMBER QTY. DESCRIPTION

1 073558 1 PLATE, street

2 035014 2 CAPSCREW, 5/8''NF x 1-1/2"
904209 2 LOCKWASHER, 5/8"
911044 2 NUT, 5/8"NF

NOTE: Quantities indicated are for one
(1) shoe only.

177



53

8L1

Ml ea

% 27 BB 33 34

ENGINE PRE-HEATER




ENGINE PRE-HEATER

USAGE: Special Equipment

PART
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
1 047747 1 PRE-HEATER ASSEMBLY (Consists of items 2 thru 44)
2 042713 1 CASE, main
904223 1 PLUG, pipe, ctsk-hd., 1/2"NPT
3 042715 1 BLADE, air deflecting
4 034076 2 SCREW, thread-cutting, cross-recessed-hd., #8 x 1/2"
906964 2 LOCKWASHER, #8
042730 1 HANDLE, carrying
5 903628 2 CAPSCREW, 3/8"NC x 5/8"
904206 2 LOCKWASHER, 3/8"
6 042752 1 PLUG, filling hole
7 042751 1 GASKET, f{illing hole plug
8 042738 1 NOZZLE, spray
9 5151921 1 WASHER, spray nozzle
10 042743 1 FILTER, fuel
11 042739 1 PLUG, filter access hole
12 042744 1 GASKET, filter access hole plug
13 047734 1 VALVE ASSEMBLY, fuel shut-off {Includes items 14 thru 19)
913830 1 NUT, jam, 1/2"NF
14 047735 1 BODY, fuel shut-off valve
15 223914 1 VALVE ASSEMBLY, fuel (Consists of 1 NEEDLE, 1 SEAT and
1 GASKET 224151)
16 224151 1 GASKET, fuel valve
17 047738 1 STEM ASSEMBLY, fuel shut-off valve (Serviced only as a unit)
Includes item 18)
18 048734 3 RING, packing, fuel shut-off valve
19 047744 1 GASKET, fuel shut-off valve
20 5151921 1 WASHER, fuel shut-off valve body
( 042716 1 PUMP ASSEMBLY, air (Consists of items 22 thru 34)
21 905656 6 CAPSCREW, 1/4"NC x 5/8"
~ 904204 -6 LOCKWASHER, 1/4"
22 042718 1 TUBE, air pump
23 042717 1 NUT, air pump tube
b 24 042721 1 SHAFT, air pump
911041 1 NUT, 3/8"NF
25 049659 1 KNOB, air pump
26 016702 1 SPRING, air pump shaft
27 042722 1 WASHER, outer, air pump leather
28 042723 1 LEATHER, air pump
29 042724 1  WASHER, inner, air pump leather y
30 042725 1 NUT, air pump shaft
31 042726 1 GASKET, air pump valve

(Continued)

179



ENGINE PRE-HEATER (Cont'd)

PART
ITEM NUMBER QTY. DESCRIPTION . KIT NUMBER
32 042727 1 VALVE, air pump
33 031580 1 SPRING, air pump valve
34 042728 1 NUT, air pump valve
35 042729 1 GASKET, air pump to case
36 042745 1 GAUGE, air pressure
903748 8 SCREW, machine, fil-hd., #6NC x 3/8"
37 042753 1 GASKET, air pressure gauge
38 042747 1 TUBE, extension
901344 1 PIN, cotter, 1/4" x 2"
047733 1 MOTOR AND FAN; blower (Serviced only as a unit)
39 ¢ 906692 2 CAPSCREW, 1/4"NC x 3/8"
904204 2 LOCKWASHER, 1/4"
40 047732 1 PLUG, motor connection
41 042750 1 PLATE, air regulating
42 033200 1 SCREW, thread-cutting, cross-recessed-hd., 1/4"NF x 3/4"
43 031580 1 SPRING, air regulating plate
44 AM-8691 1 CLIP, motor cable (single, closed type, 1/4" diam., 13/32" bolt
hole)
NOTE: Items listed below comprise the PRE-HEATER ADAPTING
PARTS which are mounted permanently on the tractor.
45 047730 13 JACK, motor connection (Includes CABLE and mounting NUT)
46 048728 1 ELBOW, inlet
47 { 035439 1 CAPSCREW, 3/8"NC x 1"
904206 1 LOCKWASHER, 3/8"
48 042694 1 COVER, inlet elbow
49 042692 o1 GASKET, inlet elbow cover
50 042693 1 PIN, hinge, inlet elbow cover
904001 2 . PIN, cotter, 3/32" x 1/2"
042691 2 STUD, fastening, inlet elbow cover
51 915017 2 NUT, wing, 3/8"NC
911115 2 WASHER, plain, SAE std., 3/8"
52 U-2787 2 PIN, hinge, inlet elbow cover stud
900970 2 PIN, cotter, 1/16" x 1/2"
53  .049205 1 GASKET, inlet elbow to cylinder block (heat resistant)

180



ITEM NUMBER

—

PART

074381
070469
904208
911043

089517
057598

055599
911043

074382
074379

074377

R

[

AIR PRE - CLEANER EXTENSION

USAGE: Special Equipment. Not applicable to Model HD9G.

DESCRIPTION

TUBE, extension
CAPSCREW, 1/2"NF x 1-1/4"
LOCKWASHER, 1/2"
NUT, 1/2"NF

HOSE, extension tube (3-3/4"I.D. x 5-1/2" long)
CLAMP, hose, adjustable, 3-5/16" to 4-5/16'" diam.

ROD, extension tube bracing
NUT, 1/2"NF

HOOD, engine
STRAP, engine hood, front
STRAP, engine hood, rear

PRE-CLEANER ASSEMBLY, air (SEE AIR CL.LEANER)

181

KIT NUMBER




15 10 12-13 11 16 9

LV \

aold=n U abel

REAR FLOOD LIGHT

USAGE: Special Equipment. Applicable to all tractors except
those equipped with Tail Light.

PART
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
1 053095 1 LIGHT ASSEMBLY (See page 159 for service parts)
911026 1 NUT, 3/8"NC
904206 1 LOCKWASHER, 3/8"
2 052737 1 BRACKET, mounting
3 035073 2 CAPSCREW, 1/2"NF x 1-3/4"
910244 2 WASHER, plain, SAE std., 1/2"
904208 2 LOCKWASHER, 1/2"
911043 2 NUT, 1/2"NF
053277 1 WASHER, mounting
066864 1 PLATE, mounting
911044 2 NUT, 5/8"NF
6 066863 1 CABLE, rear section (53" long)
7 208960 1 FUSE, cartridge type, 1/4" x 1-1/4", 20 amperes
8 057562 1 CABLE, front section (58" long) '
9 036887 1 GROMMET, rear cable (Required only on tractors equipped with
cab)
10 U-479 3 CLIP, front cable (closed type, 3/16" diam., 13/32" bolt-hole)
11 AM-8691 4 CLIP, rear cable (closed type, 1/4" diam., 13/32' bolt-hole)(Used
prior to tractor #1177)
12 036032 1 CAPSCREW, 3/8'NF x 3/4"
13 035979 1 CAPSCREW, 3/8"NF x 5/8"
904206 1 LOCKWASHER, 3/8"
911115 2 WASHER, plain, SAE std., 3/8"
911041 1 NUT, 3/8'NF
14 073774 1 ANGLE, clip attaching (Used prior to tractor #1177)
15 070467 1 CAPSCREW, 1/2"NF x 1" .
904208 1 LOCKWASHER, 1/2"
911043 1 NUT, 1/2"NF
16 044044 1 CLIP, rear cable (closed type, 1/4" diam., 17/32" bolt-hole)
17 e 1

SWITCH (See INSTRUMENTS)

182



21 22 18 20719 17-16

-G-0--f~<=n

-TAIL LIGHT

USAGE: Special Equipment. Applicable to all tractors except those
equipped with Rear Flood Light.

PART
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
1 033027 1 LIGHT ASSEMBLY, tail (Consists of items 2 thru 8)
911040 2 NUT, 1/4"NF
904204 2 LOCKWASHER, 1/4"
2 047307 1 PLUG, cable connecting
3 eeeee- 1 BODY (Not serviced. Order item 1)
4 031806 1 BULB, incandescent, single contact, 3 c.p., 12 volt
5 043713 1 GASKET, glass cup
6 043716 1 CUP, glass
7 034014 1 LENS, glass (red)
8 212758 1 RING, snap, lens retaining
9 067110 1 BRACKET, tail light mounting
10 034440 1 CAPSCREW, 5/8''NF x 3-1/2"
911044 1 NUT, 5/8"NF
11 067112 1 BLOCK, bracket spacing
12 067123 1 CABLE, rear section (50" long)
13 208960 1 FUSE, cartridge type, 1/4'" x 1-1/4", 20 amperes
14 057562 1 CABLE, front section (58" long)
15 036887 1 GROMMET, rear cable (Required only on tractors equipped with
cab) :
16 U-479 3 CLIP, front cable (closed type, 3/16' diam., 13/32" bolt-hole)
17 044044 1 CLIP, rear cable (closed type, 1/4" diam., 17/32" bolt-hole)
18 AM-8691 4 CLIP, rear cable (closed type, 1/4' diam., 13/32'" bolt-hole)(Used
prior to tractor #1177)
19 036032 1 CAPSCREW, 3/8"NF x 3/4"
20 035979 1 CAPSCREW, 3/8"NF x 5/8"
911115 2 WASHER, plain, SAE std., 3/8"
904206 1 LOCKWASHER, 3/8"
911041 1 NUT, 3/8"NF .
21 073774 1 ANGLE, clip attaching (Used prior to tractor #1177)
22 070467 1 CAPSCREW, 1/2"NF x 1"
; 904208 1 LOCKWASHER, 1/2"
911043 1 NUT, 1/2"NF
23 eee--- 1 SWITCH (See INSTRUMENTS)

183




OIL PRESSURE

AMMETER TO GROUND

HOUR METER

USAGE: Special Equipment

ITEM N?ﬁ%ER QTY. DESCRIPTION . KIT NUMBER
1 044902 1 METE‘R, hour (See NOTE below)
2 918210 3 SCREW, thread-cutting, #6-32NC x 1/2" (Includes lockwasher)
3 050288 1 SWITCH, pressure R
4 056327 1 CABLE, pressure switch to ammeter (8" long)

NOTE: Meter carries manufacturer's warranty and in case of
failure should be returned direct to John W. Hobbs
Corporation, Springfield, Illinois for repair.

184



ITEM NUMBER

1
2

PART

073589
035167
904206

069733
069722
055836

013058
904206

2

RADIATOR SCREEN

QTY.

1
8
8

12
12

GRILLE SCREEN

RADIATOR SCREEN

USAGE: Special Equipment. For use with suction type fan only.
See page 69 for screen used with push type fan.

DESCRIPTION
SCREEN, radiator (6 openings per lineal inch)

CAPSCREW, 3/8"NF x 7/8"
LOCKWASHER, 3/8"

GRILLE SCREEN

USAGE: Special Equipment. For Models HD9B and HD9F only.
Not for use with push-type fan,

SCREEN, large section (3 openings per lineal inch)
SCREEN, small section (covers lights)
LUG, attaching

CAPSCREW, 3/8"NC x 1-1/4"
LOCKWASHER, 3/8"

185

KIT NUMBER




ITEM NUMBER QTY.

1

2

w

w

®

e}

10

{
{

{

{

PART

069795
069796
069791
069792

035018
910244
900818
904208
911043

058908

911041
069793
069794

036034
911115
904206
911041

067118
036034
911115
904206
911041

069789
069790

036034
911115
904206
911041

BB N R e e

T N N N N N N N

USAGE: Special Equipment. Not applicable to Model HD9G.

DESCRIPTION

SCREEN, left

SCREEN, right

BRACKET, front suspension, left
BRACKET, front suspension, right

CAPSCREW, 1/2"NF x 1-1/2"
WASHER, plain, SAE std., 1/2¢
WASHER, plain, U.S. std., 1/2"
LOCKWASHER, 1/2¢

NUT, 1/2"NF

LATCH ASSEMBLY (Each consists of 1 CLEVIS, 1 EYEBOLT,
2 PINS and 1 LEVER. Serviced only as a unit)

NUT, 3/8"NF
BRACKET, front latch, left
BRACKET, front latch, right

CAPSCREW, 3/8'"NF x 1v
WASHER, plain, SAE std., 3/8"
LOCKWASHER, 3/8"

NUT, 3/8'"NF

BRACKET, rear latch
CAPSCREW, 3/8"NF x 1"
WASHER, plain, SAE std., 3/8"
LOCKWASHER, 3/8"
NUT, 3/8"NF

BRACKET, rear suspension, left
BRACKET, rear suspension, right

CAPSCREW, 3/8"NF x 1"
WASHER, plein, SAE std., 3/8"
LOCKWASHER, 3/8"
NUT, 3/8'"NF

186

ENGINE SIDE SCREENS

KIT NUMBER



ITEM NUMBER * %%

HOOD SIDE PLATES
USAGE: Special Equiprﬁent

* Models HD9B and HD9F
%% Model HD9G (Not Illustrated)

PART QUANTITY

073787
077153
073788
077154

032834
900764

033060
900764

059899
035167
904206
911041

1

RN

DESCRIPTION KIT NUMBER
PLATE ASSEMBLY, left side (Includes items 3 and 4)

PLATE ASSEMBLY, left side (Includes items 3 and 4)

PLATE ASSEMBLY, right side (Includes items 3 and 4)

PLATE ASSEMBLY, right side (Includes items 3 and 4)

HANDLE, lifting
RIVET, flat-hd., 3/16" x 1/2"

FASTENER
RIVET, flat-hd., 3/16" x 1/2"

ANGLE, latching
CAPSCREW, 3/8"NF x 7/8"
LOCKWASHER, 3/8"
NUT, 3/8"NF

187



RADIATOR CURTAIN

USAGE: Special Equipment. Cannot be used on tractors equipped
with push-type fan.

PART
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
064319 1 CURTAIN
2 073741 1 BRACKET, curtain attaching, top
3 035167 2 CAPSCREW, 3/8"NF x 7/8"
904206 2 LOCKWASHER, 3/8"
4 057793 4 FASTENER, curtain (short type, #8-32)
907154 4 NUT, #8-32
5 073750 1 BRACKET, curtain attaching, bottom
6 035167 2 CAPSCREW, 3/8"NF x 7/8"
904206 2 LOCKWASHER, 3/8"
7 057794 4 FASTENER, curtain (long type, #8-32)
907154 4 NUT, #8-32
8 064317 1 ROD, curtain supporting y
9 035167 2 CAPSCREW, 3/8''NF x 7/8"
904206 2 LOCKWASHER, 3/8"

188




ITEM NUMBER QTY,

1
2
3

~N oW

PART

068250
035073
064531
911043

068251
035068
064531
075396

078248
035018
070469
035067
035073
064531
910244
904208
911043

O 00O

[ S S

WO NN DN W

FUEL TANK AND SEAT GUARD

USAGE: Special Equipment. For Tractors engaged in logging
operations.

DESCRIPTION

GUARD
CAPSCREW, 1/2"NF x 1-3/4"
WASHER, plain (1/4" thick)
NUT, 1/2"NF

ANGLE, guard supporting
CAPSCREW, 1/2"NF x 2-1/4"
WASHER, plain (1/4" thick)
WASHER, spacing (3/8" thick)

FENDER, left (Used in place of standard FENDER 078223)
CAPSCREW, 1/2'"NF x 1-1/2"
CAPSCREW, 1/2"NF x 1-1/4"
CAPSCREW, l/2"NF x 2"
CAPSCREW, 1/2"NF x 1-3/4"
WASHER, plain (1/4" thick)
WASHER, plain, SAE std., 1/2"
LOCKWASHER, 1/2"

NUT, 1/2"NF

[ ]

(Continued)

189

KIT NUMBER




061

=€ CCLCLOCT==L(C ((LLCLC

C (€€ CCCLE

£¢ € acelC

¢
v
T
o
IS
<
]
v
¢
M
<
<
A
<
v
4
o

L CCOCCCCe(G

HEAVY RADIATOR GUARD

7z



FUEL TANK AND SEAT GUARD (Continued)

PART .
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
14 078249 1 FENDER, right (Used in place of standard FENDER 078224)
15 035018 3 CAPSCREW, 1/2"NF x 1-1/2"
16 070469 1 CAPSCREW, 1/2"NF x 1-1/4"
17 035067 2 CAPSCREW, 1/2"NF x 2"
18 035073 2 CAPSCREW, 1/2"NF x 1-3/4"
19 064531 2 WASHER, plain
910244 4 WASHER, plain, SAE std., 1/2"
904208 6 LOCKWASHER, 1/2"
911043 3 NUT, 1/2"NF
HEAVY RADIATOR GUARD
USAGE: Standard Equipment on Model HD9G. Special Equipment
on Models HD9B and HD9F. Installation requires removal
of standard BUMPER and GRILLE.
PART
ITEM NUMBER QTY. DESCRIPTION . KIT NUMBER
NOTE: Order all parts from Tractomotive Corporation, Deerfield
Illinois, unless otherwise indicated, or from nearest
authorized Dealer.
1 6227 1 GUARD, radiator
2 074794 1 MONOGRAM, A-C (Order from Allis-Chalmers)
910219 4 SCREW, drive, #7 x 5/16"
3 8652 1 SEAL, radiator shell and grille enclosure
4 6235 2 STRUT, bracmg
5 5197 4 CAPSCREW, 1'"NC x 2-3/4"
6 6267 4 CAPSCREW, 1"NF x 3-1/4"
910916 8 LOCKWASHER, 1"
911047 4 NUT, 1'"NF
7 1785 4 WASHER, spacing
8 5217 2 PIN, guard hinge
9 1621 2 PIN, guard hinge retaining
900806 2 PIN, cotter, 1/8" x < 1"
10 6238 1 PLATE, mounting, right
11 6267 2 CAPSCREW, 1"NF x 3-1/4"
910916 2 LOCKWASHER, 1"
911047 2 NUT, 1"NF
12 7021 1 PLATE, air baffle
13 3151 4 CAPSCREW, 3/4"NF x 2- 1/4"
904369 4 LOCKWASHER, 3/4"
911045 4 NUT, 3/4"'NF
14 6237 1 PLATE, mounting, left
15 6267 2 CAPSCREW, 1"NF x 3-1/4"
910916 2 LOCKWASHER, 1"
911047 2 NUT, 1"NF

191



[
4 =
© g
& o
o @
o)
2 3
o
n
=
3
a
|
L
£
o
[o 4
<
Lt
@
)
0 -
_m @«
F; &
n
5 P4
@ g
w .
) Z
Z ]
4
W [

CAB

192



ITEM NUMBER QTY.

10
11
12
13
14
15
16
17
18
19

20

21
22

23

24
25

26

27

28

PART

078001
035439
914814
904206
911026
078387
078389
078213
913033
904208
911028
078002
913033
904208
911028
077956
077976
077981
077959
077977
077982
077961
077974
077979
077960
077972
077955
078018
903631
904206
911026
078006

078005

915696

077997

078017 -

. 077534

078003
078004
034964

904204
911024

1
14
4
18
16

11

B

bbb

[\

oo O -

[\V]

CAB
USAGE: Special Equipment
DESCRIPTION

TOP, cab
CAPSCREW, 3/8"NC x I .
SCREW, machine, fl-hd., 3/8"NC x 1"
LOCKWASHER, 3/8"
NUT, 3/8"'NC

SEAL, cab top (30" long)

SEAL, cab top, rear outer .
PANEL, cab rear section (stripped of all removable parts)
CAPSCREW, 1/2"NC x 1-1/8"
LOCKWASHER, 1/2"
NUT, 1/2"NC

PANEL, cab front section (stripped of all removable parts)
CAPSCREW, 1/2"NC x 1-1/8"
LOCKWASHER, 1/2"
NUT, 1/2"NC :

GLASS, front panel

SEAL, front panel glass

STRIP, expandi}xg, front panel glass seal

'GLASS, "side panel

SEAL, side panel glass
STRIP, expanding, side panel glass seal
GLASS, rear panel
SEAL, rear panel glass
STRIP, rear panel glass seal
GLASS, windshield
SEAL, windshield glass
STRIP, expanding, windshield glass seal
FRAME, windshield (Stripped of all removable parts. Includes
item 23)
CAPSCREW, 3/8"NC x 1-1/4"
LOCKWASHER, 3/8"
NUT, 3/8"NC
SEAL, windshield frame, side (sponge rubber)
SEAL, windshield frame, bottom (sponge rubber)

ARM, windshield regulating
RIVET, rd-hd., 1/4" x1-3/8"

SEAL, windshield hinge
SPACER, windshield regulating arm
SCREW ASSEMBLY, windshield adjustment (Includes HANDLE)
DOOR, left (Stripped of all removable parts)
DOOR, right (Stripped of all removable parts),
CAPSCREW, 1/4"NC x 3/4"

LOCKWASHER, 1/4"
NUT, 1/4"NC

(Continued)
193

KIT NUMBER



C A B (Continued)

PART
ITEM NUMBER QTY. DESCRIPTION : KIT NUMBER
29 078391 2 SEAL, door back
30 078390 2 SEAL, door front and top
31 078019 2 RETAINER, door top seal
912843 10 SCREW, drive, #12 x 1/2"
32 077957 2 GLASS, door, upper
33 077973 2 SEAL, door upper glass
34 077978 2 STRIP, expanding, door upper glass seal
35 077958 2 GLASS, door, lower
36 077975 2 SEAL, door lower glass
37 077980 2 STRIP, expanding, door lower glass seal
077641 1 LOCK ASSEMBLY, left door (Serviced only as a unit)
38
077642 1 LOCK ASSEMBLY, right door (Serviced only as a unit) ‘
903754 6 SCREW, machine, #12-24NC x 5/8'"
916158 6 LOCKWASHER, ext-tooth, #12
39 077526 2 HANDLE, door, outside
40 077717 4 SCREW, machine, oval head, 1/4"NC x 5/8"
41 077546 2 HANDLE, door, inside
42 077719 2 .SCREW, machine, oval head, #10-32NF x 1/2"
078025 1 PANEL, left door sill
43
078026 1 PANEL, right door sill
44 035439 8 CAPSCREW, 3/8"NC x 1"
‘ 904206 8 LOCKWASHER, 3/8"
911026 8 NUT, 3/8"NC
078015 1 BRACKET, left door hold-back
45
078016 1 BRACKET, right door hold-back
903625 4 CAPSCREW, 1/4"NC x 3/4"
904204 4 LOCKWASHER, 1/4"
911024 4 NUT, 1/4"NC
46 078032 1 SEAL, cowl top
47 078029 2 SEAL, cowl side
48 078031 1 RETAINER, cowl top seal )
49 045312 9 CAPSCREW, 5/16"NC x 3/4"
904205 9 LOCKWASHER; 5/16"
911025 9 NUT, 5/16"NC
50 078021 2 RETAINER, cowl side seal
51 045312 8 CAPSCREW, 5/16'"NC x 3/4"
904205 8 LOCKWASHER, 5/16"
911025 8 NUT, 5/16"NC
52 077998 2 SEAL, rear parel to fuel tank
53 078020 2 RETAINER, rear panel seal
54 082153 32 SCREW, truss-hd., 1/4"NC x 3/4"
915938 32 NUT, speed, 1/4"NC .
55 078027 1 EXTENSION, air pre-cleaner
56 035244 2 CAPSCREW, 3/8"NC x 3/4"
904206 2 LOCKWASHER, 3/8"
911026 2 NUT, 3/8“NC
57 078024 1 CLAMP ASSEMBLY, air pre-cleaner extension (Includes BOLT)

194



ITEM NUMBER QTY.

1

2

w

OIS

-~ o

10
11
12

13
14

15
16

17

PART

064170

035067
904208
911043
064531

068636
035221
904208

064175
035221
904208

064220

035073
904208
311043
012984
061689
012767

064219
035221
904208

073648
035892
904208
911043

073715

1

— = DN 000000 ™

W= NGB NGO O

N

BOTTOM GUARDS
USAGE: Special Equipment. Not applicable to Model HDSG.
DESCRIPTION

GUARD ASSEMBLY, bottom, front section (Includesitems 4 thru 7)
(Used in place of standard crankcase GUARD 057774)
CAPSCREW, l/2"NF x 2" '
LOCKWASHER, 1/2"
NUT, 1/2"NF
WASHER, plain

COVER, radiator drain access hole
CAPSCREW, 1/2"NC x 1"
LOCKWASHER, 1/2"

COVER, crankcase drain access hole
CAPSCREW, 1/2"NC x 1"
LOCKWASHER, l/2"

GUAF;D ASSEMBLY, bottom, rear section (Includes items 13 and
14
CAPSCREW, 1/2"NF x 1-3/4"

LOCKWASHER, l/2"

NUT, 1/2"NF

CAPSCREW, 3/4"NF x 2-3/4"

WASHER, plain

NUT, high, 3/4"NF

COVER, transmission drain access hole
CAPSCREW, 1/2"NC x 1"
LOCKWASHER, 1/2"

CHANNEL, bottom guard supporting
CAPSCREW, 1/2"NF x 2-1/2"
LOCKWASHER, 1/2'

NUT, 1/2"NF

SHIM, channel adjusting (Use as req'd)

195

KIT NUMBER



r EARLY TYPE —I

L/

ODOMETER

196



ITEM NUMBER QTY.

10

11

12

13

14

15
16

17

—Ae A — A

PART

047678
057784
918210
077688
047381
033043
077680
915275
077679
915275
078407

069638

079538

069641
079536

078407

079887
069640
079534
069639
079535

012468
023633

1

1

ODOMETER
USAGE: Special Equipment.
DESCRIPTION KIT NUMBER
ODOMETER (registers miles)
ODOMETER (registers kilometers)

SCREW, thread-cutting, #6 x 1/2" (Includes lockwasher)
SHAFT ASSEMBLY, flexible (42-1/2" long)(Serviced only as a unit)
CLIP, shaft supporting (closed type, 5/8" diam., 13/32" bolt-hdle)
CLIP, shaft supporting (closed type, 7/16" diam., 13/‘32" bolt-hole)
ADAPTER ASSEMBLY (Reduction ratio 1 to .266. Includes FITTING

indented below. Serviced only asa unit)

FITTING, lubricating, 67-1/2", 1/8"'NPT
ADAPTER ASSEMBLY (Reduction ratio 1 to . 181, Includes FITTING

indented below. Serviced only as a unit)

FITTING, lubricating, 67-1/2°, 1/8"'NPT
KEY, adapter drive (1-9/16" long)

COVER, pinion shaft (Used with 069640 drive SHAFT on early units
only. Replaces standard COVER 069366)

COVER ASSEMBLY, pinion shaft (Includes items 10 and 11)(Used
with 079534 drive shaft. Replaces standard COVER 069366)

SEAL, oil, drive shaft
BUSHING, drive shaft (Used only with 079534 drive shaft)

KEY, drive shaft (1-9/16" long)(Used only with 069640 SHAFT on
early units)

KEY, drive shaft (2-1/4'" long)(Used only with 079534 SHAFT)
SHAFT, drive (Used on early units)

SHAFT, drive (Not used on early, units)

LOCK, drive shaft (Used only with 069640 SHAFT on early units)
LOCK, drive shaft (Used only with 079534 SHAFT)

CAPSCREW (drilled-hd., 5/16"NC x 7/8"
WIRE, locking (1/16" x 121)

PINION (See TRANSMISSION PINION SHAFT)

197



ITEM NUMBER QTY.

10
11

12

PART

083163
023465
904209
911044

083164
023465

904209
911044

083158
083159
083160

023618
602448

072366

083150
083165
905347
070400

[oa e N « (VA

oo ov W

2

HEAVY-DUTY TRUCK FRAME GUARDS

USAGE: Special Equipment.
DESCRIPTION

GUARD, end, left hand
CAPSCREW, 5/8"'NF x 1-3/4"
LOCKWASHER, 5/8"

NUT, 5/8"'NF

GUARD, end, right hand )
CAPSCREW, 5/8'NF x 1-3/4"
LOCKWASHER, 5/8"

NUT, 5/8"NF

NOTE: The following items are applicable only to Model HD9B.

GUARD, outer (Replaces standard GUARD 057012)

GUARD, inner, left (Replaces standard GUARD 057009)

GUARD, inner, right (Replaces standard GUARD 057010)

CAPSCREW, guard attaching (5/8'NF x 2-1/2")
WASHER, plain
NUT, high, 5/8'NF

SPACER, guard bracing
CAPSCREW, 7/8"NF x 11-1/2"
LOCKWASHER, 7/8"

NUT, high, 7/8'NF

198

KIT NUMBER




KIT NUMBER

052676

052677

052678

052679

058037

DESCRIPTION

SERVICE KITS

BEARING KIT, crankshaft rear main (standard size)

1
1
4
4

5179630
5179631
5159353
040398

SHELL, lower
SHELL, upper
WASHER, thrust
PIN, dowel

BEARING KIT, crankshaft rear main (. 010" undersize)

1
1
4
4

5192883
5192884
5159353
040398

SHELIL., lower
SHELL, upper
WASHER, thrust
PIN, dowel

BEARING KIT, crankshaft rear main (. 020" undersize}

1

1
4
4

5192887
5192888
5159353
040398

SHELL, lower
SHELL, upper
WASHER, thrust
PIN, dowel

BEARING KIT, crankshaft rear main (. 030" undersize)

1

1
4
4

GASKET SET, engine

r—‘p—ay—-ﬂb)»—-o—'Nb—lH@HH.&N#NNHHM#N.—-»—')—-NHNHNH»—-&N.—NHMWHNQN»—»—-HH#H

5192891
5192892
5159353
040398

040095
040097

040100

040118

040149

040395

040399

040400

040942

044872

207046

3222489
3222555
3249110
3290612
4369766
5150020
5150024
5150044
5150052
5150054
5150055
5150057
5150059
5150071
5150116
5150144
5150154
5150155
5150181
5150188
5150191
5150195
5150234
5150236
5150246
5150269
5150286
5150328
5150361
5150780
5150889
5150890
5150900
5151190
5151370
5152904
5152944
5153059

SHELL, lower
SHELL, upper
WASHER, thrust
PIN, dowel

overhaul (For engines prior to #4A-19529)

WASHER (Discard. Not HD9)
GASKET (Discard. Not HD9)
GASKET (Discard. Not HD9)
GASKET, air intake

GASKET (Discard. Not HD9)
GASKET (Discard. Not HD9)
GASKET, relief valve plug
GASKET, hand hole cover bolt
GASKET (Discard. Not HD9)
GASKET (Discard. Not HD9)
GASKET (Discard. Not HD9)
GASKET (Discard. Not HD9)
GASKET (Discard. Not HD9)
GASKET (Not A-C. Discard)
GASKET (Not A-C. Discard)
GASKET, pump to blower
GASKET, hand hole cover
GASKET, water hole cover
GASKET, cylinder head
GASKET, engine lifter bracket
GASKET, flywheel housing
GASKET (Discard. Not HD9)
GASKET, star cover

GASKET, flywheel housing cover
GASKET, balance weight cover
GASKET, oil pan

GASKET (Discard. Not HD9)
GASKET, oil cooler adapter
GASKET, oil cooler housing
GASKET, crankshaft front cover
GASKET; water pump body
PACKING, water pump outlet
GASKET, exhaust manifold
GASKET, blower end cover
GASKET, blower to block
GASKET, blower drive
GASKET, cylinder head hole cover
GASKET, blower drive support
GASKET, rocker cover
GASKET, water manifold
SCREEN, blower inlet

GASKET, governor cover
GASKET, governor weight housing®
GASKET, breather pipe
GASKET, water by-pass tube (Discard.
GASKET, oil pipe

GASKET, spacing

GASKET, governor spring housing
PACKING (Discard. Not HD9)

(Continued)

199

Not HD9)



KIT NUMBER

058037

BNV = = DN = DN o = = N = = N

058039 GAS

e el Rk ek A NN S

060593 TOO

L
1
1
1
1
1
1
1
1

065650

bt et bt b e s

074689

ET

— et DN D D = DN = e = N D DN

DESCRIP’I‘ION

5153313
5153560
5153627
5153902
5154199
5154215
5155816
5156768
5161003
5165221
5168176
5169478
5177773
5177798
5192919
5226029
5230018

3222555
3249110
5150044
5150052
5150195
5150269
5150328
5150361
5150889
5150890
5150900
5155816
5169478
5192919

KIT, injector
044811
044812
044814
044819
044822
074741
074549

PUMP KIT, water

5186578
5150188
5150191
4369766
5153560
5156770
5159457

040118
040149
040395
040399
040400
040942
044872
057916
207046
3222489
3222555
3249110
3290612
4369766
5150020
5150024
5150052
5150054
5150057

- GASKET,

SERVICE KITS

GASKET SET, engine overhaul (Continued)

GASKET, oil pipe

SEAL (Discard. Not HD9)
GASKET, oil pump inlet
GASKET, water hole cover
GASKET, oil by-pass valve
GASKET, oil cooler element
GASKET, hole cover

GASKET (Discard. Not HD9)
GASKET (Discard. Not A-C.)
GASKET, governor cap
GASKET (Discard. Not HD9)
GASKET, water by-pass tube
GASKET, relief valve plug
GASKET, end plate

GASKET SET, oil cylinder head
GASKET (Discard. Not HD9)
GASKET (Discard. Not HD9)

SET, cylinder head (For engines prior to #4A-19529)

GASKET, Water manifold cover (Discard. Not HD9)
GASKET (Discard. Not A-C.)
GASKET, cylinder head

GASKET, lifter bracket

GASKET, exhaust manifold
GASKET, head hole covers
GASKET, rocker cover

GASKET, water manifold
GASKET, governor cover
GASKET, governor weight housing
GASKET, breather pipe

GASKET, hole cover

GASKET, water by-pass tube
GASKET SET, oil

BRUSH,'cleaning, fuel hole
BRUSH, cleaning, rack hole
STONE, sharpening

REAMER, spray tip

VISE, pin, probing wire

GAUGE, timing

GAUGE, feeler, rocker clearance
CASE, cloth

PUMP ASSEMBLY, water
GASKET, body cover

PACKING, pump outlet

GASKET, pump to blower

SEAL, pump to oil cooler (Discard.
SEAL, pump to oil cooler (Discard.
SEAL, pump to oil cooler

Not HD9)
Not HD9)

GASKET SET, engine overhaul (For engines #4A-19529 and up)

GASKET, air intake

GASKET (Discard, Not HD9)
GASKET (Discard. Not HD9)
GASKET, relief valve plug

GASKET, hand hole cover bolt
GASKET (Discard. Not HD9)
GASKET (Discard. Not HD9)
GASKET, oil cooler water connection

GASKET (Discard. Not HD9)
GASKET (Discard. Not HD9)
GASKET (Discard., Not HD9) .
GASKET (Not A-C. Discard)
GASKET (Not A-C, Discard)

GASKET,
GASKET,

pump to blower
hand hole cover
water hole cover
engine lifter bracket
flywheel housing
star cover

GASKET,
GASKET,
GASKET,

(Continued)

200



KIT NUMBER

074689

076123

078941

081559

083208

083536

SERVICE KITS
DESCRIPTION

GASKET SET, engine overhaul (Continued)

5150059 GASKET, flywheel housing cover
5150071 GASKET, balance weight cover
5150116 GASKET, oil pan

5150144 GASKET (Discard. Not HD9)
5150154 GASKET, oil cooler adapter
5150155 GASKET, oil cooler housing
5150181 GASKET, crankshaft front cover
5150188 GASKET, water pump body
5150191 PACKING, water pump outlet
5150195 GASKET, exhaust manifold
5150234 GASKET, blower end cover
5150236 GASKET, blower to block
5150246 GASKET, blower drive

5150269 GASKET, cylinder head hole cover
5150286 GASKET, blower drive support
5150328 GASKET, rocker cover

5150361 GASKET, water manifold
5150780 SCREEN, blower inlet

5150889 GASKET, governor cover
5150890 GASKET, governor weight housing
5150900 GASKET, breather pipe

5151190 @ GASKET, water by-pass tube (Discard.
5151370 GASKET, oil pipe

5152904 GASKET, spacing

5152944 GASKET, governor spring housing
5153313 GASKET, oil pipe

5153560 SEAL (Discard. Not HD9)
5153627 GASKET, oil pump inlet

5153902 GASKET, water hole cover
5154199 GASKET, oil by-pass valve
5154215 GASKET, oil cooler element
5155816 GASKET, hole cover

5156768 GASKET (Discard. Not HD9)
5159457 SEAL, pump to oil cooler
5161003 GASKET (Not A-C. Discard)
5169478 GASKET, water by-pass tube
5172865 SEAL, blower drive shaft cover
5177773 GASKET, relief valve plug
5177798 GASKET, end plate

5183305 GASKET, water and oil holes
5183330 GASKET, cylinder

5183476 RING, head cil seal

5184301 RING, water hole

5186577 RING, end water hole

Nmﬁ-‘-hNNv—H—-‘Nb-'-—-tv-ﬂNH'-‘N-—-v-‘Nv—‘-—‘w-—‘-—'Nv-v-»hv-‘r-‘.th-‘NN-—-—-v--—-N-—-y—--N

LINING KIT, brake band

6 057208 LINING
30 911097 RIVET
6 915639 RIVET

SEAL KIT, truck wheel

2 eemen- RING, seal, inner
2 eemmma- RING, seal, outer
2 073029 O-RING, packing
2 905357 BALL, steel
JOURNAL KIT, universal joint
4 052416 RING, snap
1 912808 FITTING, lubricating
4  eemme- BEARING, needle
4 —ee-e- SEAL, bearing
1 - CROSS, journal
SEAL KIT, track idler
2 memea- RING, seal, inner
2 cem--- RING, seal, outer .
2 066694 O-RING, packing
2 905357 BALL, steel
SEAL KIT, track supporting roller
4 047151 RING, seal
2 047581 SPRING ASSEMBLY, seal
6 047605 GASKET, seal ring

201

Not HD9)



KIT NUMBER

083883

086773

5193117

5193221

5193477

~ DESCRIPTION

TOOL KIT

Pt bt pd bt pod et pd et ot bt bk bt b bt b b et b bt bt bt b et et

4

012387
012389
036268
040272
040284
040286
040736
043769
044825
048163
048193
050608
050609
050610
050612
052369
05237V
053423
058937
073735
074549
074741
074747
074762
914715

TRANSFER SET

R O e e T

040851
050838
050842
053624
068832
069407
069410
074729
074735
077246
078708
080182

SERVICE KITS

HAMMER, ball pien, 1 lb.

PLIERS, slip joint, 6"

SCREWDRIVER, 9-3/4" long

WRENCH, grease hole plugs

WRENCH, injector nut

WRENCH, fuel pump removal

WRENCH, track release adjustment
WRENCH, drain and filling plugs

FULCRUM, valve lifting tool

WRENCH, push rod locking nut

WRENCH, push rod holding

WRENCH, open end, 1/2'" and 9/16"
WRENCH, open end, 5/8" and 3/4"
WRENCH, open end, 3/4" and 7/8"
HANDLE, socket

CASE, timing and feeler gauges (canvas)
BAR, pinch, 16" long

WRENCH, open end, 9/16" and 5/8"
NOZZLE ASSEMBLY

GUN, grease

GAUGE, feeler, rocker clearance

GAUGE, injector timing (For 55mm injector)
GAUGE, injector timing (For 70mm injector)
TOOL, valve lifting and injector removing
SOCKET, 15/16" hex
BOOK, parts

BOOK, instruction
BOOKLET, cold weather starting instructions

S

TRANSFER, name, "ALLIS-CHALMERS"
TRANSFER, instruction, air pre-cleaner
TRANSFER, instruction, air cleaner
TRANSFER, instruction, air heater operation
TRANSFER, name, "ALLIS-CHALMERS"
TRANSFER, instruction, engine primer
TRANSFER, caution, engine lubricating oil
TRANSFER, instruction, oil filter
TRANSFER, instruction, 2nd stage fuel filter
TRANSFER, caution, engine shut-off
TRANSFER, instruction, lst stage fuel filter
TRANSFER, identification, "HD9 DIESEL"

GASKET SET, cylinder head (For engines #4A-19529 and up)

N B NN =N =R NNDN

3249110
5150052
5150195
5150269
5150328
5150361
5150889
5150890
5150900
5169478
5183305
5183330
5183476
5184301
5186577

GASKET (Not A-C. Discard)
GASKET, lifter bracket

GASKET, exhaust manifold
GASKET, head hole cover
GASKET, rocker cover

GASKET, water manifold
GASKET, governor housing cover
GASKET, governor weight housing
GASKET, breather pipe
GASKET, water by-pass tube
GASKET, water and oil holes
GASKET, cylinder

GASKET, head oil seal

RING, head water hole

RING, end water hole

ELEMENT KIT, injector fuel filter

2

2
1
2

RING KIT, piston

1
4

5226186
5226414
5226564
5228013

5179836
5185325

GASKET, filter element cap
CAP, shipping

RING, nut sealing
ELEMENT, f{uel filtering

RING, oil control
RING, compression

202



[

KIT NUMBER

5194496

5227325

5228301

5228312

091973

SERVICE KITS

PIN, piston
LINER, cylinder
PISTON ASSEMBLY

DESCRIPTION
CYLINDER KIT, engine
1 5188406
1 -~ 5188868
1 5189054
1 5193477

TIP

K

1 5227210
1 5227317
1 5227318
1 5227323

TIP

5227318

K
1 5227210
1
1 5228296
1

5228316

5227318
5228293

K
1 5227210
1
1
1 5228316

RING KIT

IT, 70mm fuel injector

SPRING, valve
TIP, spray

STOP, valve
VALVE ASSEMBLY

IT, 55mm fuel injector

SPRING, valve
STOP, valve

TIP, spray
VALVE ASSEMBLY

IT, 70mm injector

SPRING, valve
STOP, valve

TIP, spray
VALVE ASSEMBLY

LATE SERVICE KIT ADDITIONS

SEAL KIT, final drive

1 058796
1 058806
1 058807
2 081788

FOLLOWER ASSEMBLY
BOOT, inner seal
GASKET, inner seal ring
RING, inner seal

203



NUMERICAL INDEX

Part No. Page Part No. . Page Part No. Page Part No. Page
U-171 +....97 thru 176 032751 eveeeeasas 176 036140 ...eveees. 171 042121 coeesaceses 93
U=267 eeveeaasess 175 032752 veceseesse 176 036141 t..eeecess 171 042141 ceeevnenses 719
U-479 .... 60,182,183 032753 veveeeeses 176 036142 ..iveeeeess 171 042142 ..veenceees 79
1621 cviieeveceses 191 032754 siveeneaes 175 036268 veveeevses 169 042144 ..eieceeaes 19
U-1671 veveeee. 30,69 032762 vevuneeass 176 036283 .ieeeeeses 176 042259 tovevsness 111
1785 viveenaaasnes 191 032764 ..icuees.. 176 036546 ceiveveess 152 042265 ceeeeeee 18,19
U-2283 tecennensaal?b 032780 evevaveses 176 036707 ...171,173,175 042426 cveeeceens. 21
U-2787 vocseaenss 180 032834 ..cieeeeee. 187 036887 ...... 182,183 042438 .4cceesass 157
3151 tceioenesess 101 032939 t.eenveess 171 036888 .... 23 thru 35 042458 s oeeaovess 155
U-3188 ... 17 thru 67 032941 .iceveeeocs 171 036997 veceso.. 85,119 042459 ..ecuevees 155
5197 vevieenoceoes 191 032944 se.0eaveeo 176 . 037195 cv0veee 97,101 042460 .cicaeeeee 155
5217 veceneoceess 191 032946 seeceveees 176 037450 .... 27 thru b7 042461 ..evseeses 155
6227 wivearnaseas 191 033027 vosoesseas 183 037573 vevevvnaea 111 042462 v.oeeeeees 155
6235 i.iieeaniens 191 033043 ...... 158,197 037676 .veeo. 173,175 042463 ..0eeecees 155
6237 viiensnnanas 191 033060 veveenesas 187 037693 ...... 122,123 042464 s.cveeeeas 155
6238 ...... eesees 191 033074 4evecaeees 119 038234 ..,.¢0000... 30 042489 ...vveese. 155
6267 viieneeaaneaal9l 033138 vevinenenas 71 038563 sueeveeses 172 042490 cicaeavess 155
7021 tiiveiraenss 191 033200 soeveasess 180 040011 .... 5 thru 167 042491 (eeeeenses 155
8652 ....ii000000 191 033288 .. 116 thru 133 040013 ..veeeceses 75 042492 .eceeceees 155
AM-8691 .158 thru 183 033391 veesveeees 175 040088 ...veeveoes 71 042493 L.cieveea. 155
AM-8763 1veeeveees 62 033393 .iveeevan.. 175 040118 ..iiveveaass 57 042494 ..ccec0ee. 155
AM-8801 ,.17 thru 173 033751 vieceveaeas 74 040162 ..0vcveeses 57 042504 ,.ce00vees 157
AM-9622 ......... 60 033782 sveeea.. 81,83 040163 seceesonass 57 042538 ciiveeeess 109
011100 .ceveuven. 175 034014 ....000000s 183 040164 ...ecveos.. 57 042633 ,.e0eveeaa 155
012238 ,.veveeees 175 034042 ., 126 thru 133 040223 ,....... 81,83 042634 ..veeceess 155
012387 .ivevesess 169 034043 ., 126 thru 133 040272 covoeseess 169 042635 44eeesaass 155
012389 ..voeueess 169 034076 ...... 153,179 040284 .....000000 169 042643 ...00000ee 155
012468 ..veveveoe 197 034253 ..uvvee. 65,67 040286 .cceevecee 169 042658 vevevecees 171
012762 vieeucesss 120 034265 cveveececess 90 N 040290 ccvoeoscesss 21 042659 ccenvecese 171
012767 .. 127,152,195 1034268 Loieeneooes 90 040302 c.vo00auses 57 042672 tioevsnenss 40
012984 ...... 152,195 034269 cocoveceass 90 040327 ceeoosas 21,39 042691 (..eeoeass 180
012992 ... 32 thru 158 034300 souveeseass 109 040328 ,cccoeneass 21 042692 .. vevesese 180
013044 ...... 171,175 034440 .veveeeoss 183 040330 .c0so0ses 21,39 042693 s.eeceeese. 180
013058 ,.. 16 thru 185 034917 vevevsoess 165 040331 .iveeeoenes 21 042694 ...cvc0e.. 180
013207 ..vveuaeas 176 034924 ..ev0eeeee 165 040378 ..... 28,46,55 042713 siieeeneas 179
013465 ...... 120,127 034964 ... 15 thru 193 040382 suieecsoseas 28 042715 ceveeeeess 179
013467 ccvvecnaeeaas B 035014 ...... 129,177 040391 siceccanens.45 042716 cisveeeoss 179
016702 viveoecass 179 035018 ... 65 thru 191 040398 cceeescecses 9 042717 veneeseoos 179
021527 tiveveenes 171 035061 ... 89 thru 176 040399 .eccecosoes 27 042718 sevesneeas 179
021537 vevoeeeeeas 176 035067 ... 30 thru 195 040400 ...00000. 7,59 042721 .ecoeaooes 179
023176 coveveeseee 59 035068 ... 85 thru 189 040401 .ceveeeesns 46 042722 seeeveeass 179
023465 ... 97,102,198 035073 ... 30 thru 195 040403 ........ 46,47 042723 sieeesesee 179
023618 ciooewees. 198 035159 ....... 97,101 040404 ...ivcaneees 47 042724 .veeneeses 179
023633 ce e 9thru 197 035167 e e 31 thru 188 040426 ssevs 0 0ve0 e 20 042725 sevecess e 179
023755 iiveeneess 175 035188 teveeennes 176 040549 s.eeeseeas 166 042726 veeeeesees 179
023756 ...109 thru 175 035190 c¢ee 5 thru 177 040570 vecoeeseces 57 042727 ceseesesss 180
023776 cvevvneea. 135 035196 coscasecss 176 040625 ceacaneass 119 042728 .ecevaosss 180
028113 (.uenneees 172 035220 .... 18,20,115 040736 4icosaesso 169 042729 ¢svececeos 180
028114 .vecoeeeea 172 035221 +..0.. 116B,195 040742 ¢socceccecss 32 042730 ccceosveas 179
028115 ..... ceees 172 035236 ,.. 71 thru 173 040781 .eceeevecss 85 042738 ..e0eeseee 179
028979 ....... 91,101 035244 .. 137 thru 194 040783 .iceeenesos 85 042739 .eeeescose 179
029752 ....... 97,102 035248 ...... 125,165 040784 scvveseeess 85 042743 cieeoceoes 179
030107 veveneceoes 17 035249 ... 89 thru 175 040788 .eeevsae 21,39 042744 .ccouecess 179
030123 ..vcennnees 17 035250 ..., 90 thru 175 040796 .44ev.. 32,157 042745 veeeacoscs 180
030504 ......00.. 176 035278 4ocesneeae 147 040805 ...eeeeuses 21 042747 eveaeaocesrs 180
030809 ...cv000000 149 035280 vve.ee 172,176 040851 ¢cevecseaas 153 042750 ,.00s000es 180
030965 .vivoecess 175 035336 ve.0.. 161,164 040936 seveevesee 157 042751 seveaenees 179
031337 Jiveoesaees 59 035392 tcuesoeees 105 040969 sevsvecess 154 042752 sevecceeee 179
031580 ..0ece.sss 180 035420 tevaeavass 121 040973 L.ieveceees 154 042753 seeeeveecs 180
031806 .vvoveveoa 183 035439 ... 18 thru 194 040974 ...eeeeees 154 042847 voeeenenoes 17
031854 ,....000.. 111 035440 ...ev0v... 165 041076 veevevenes 127 042873 seeeevenes 171
032312 s4iveseoees 172 035712 v...... 18,103 041250 ... 21,166,167 042887 seuveeseae 126
032325 .eeseesees 171 035733 veoceoseaes 717 041255 s.0eeceeoes 59 042888 sueeeeacons 126
032326 ..vveoseee 172 035793 ,..00. 109,112 041262 .ovieeosens 32 042898 ,..c0i0ep.. 171
032331 ,.u0evune. 171 035878 sevcanness 109 041641 ...00veevoa 69 042930 ,.c00000es 115
032335 ,.icecoeees 171 035892 .... 5,111,195 041781 .eeeeevees 109 042946 o.coveveass 57
032336 veeeeeeces 171 035910 se0vees 98,103 041877 vecceenescs 89 042979 coevevvoace 15
032341 .ivevavess 172 035942 ,iveuuanas 119 041911 sea0essa 19,43 042986 iveeeee 71,75
032342 .iv0eeeeess 172 035979 ... 79 thru 183 041913 .ceeneeoees 18 ®042990 sceeevecsss 45
032345 ...coeeeos 172 036032 ... 21 thru 183 041914 ........ 18,28 042991 ..c....55,55B
032347 ..eeenness 171 036034 ... 17 thru 186 041915 ,...... 18,167 042994 ,.ceseceass 19
032358 ..iveeaseas 171 036039 vevvecensas 65 041916 cevesss 55,55B 043000 s.eveeoves 176
032747 veeenveess 175 036093 v.ivvveve.. 171 041917 ceveseacans 19 043001 seceeveese 176
032748 vvveeeeees 175 036094 vuviveeess 171 041919 ..eeeceee 7,39 043002 sceeneeens 176
032749 ....eveees 175 036095 ¢eveveaoes 171 041959 ..ieevonnees 19 043003 ,icuieaceee 171

204



(.

Part No.

043004
043006
043021
043030
043130
043214
043491
043576
043646
043713
043716
043769
043852
043853
043856
043860
043881
043886
043890
043991
044044
044211
044243
044245
044249
044255
044256
044741
044811
044812
044814
044818
044819
044822
044825
044852
044902
044957
044967
044968
044969
044970
044973
044976
044978
044979
044980
044982
044984
045295
045312
045524
046419
047029
047151
047275
047307
047381
047436
047478
047558
047581
047603
047605
047678
047730
047732
047733
047734
047735
047738
047744
047747
048142
048145

Page

P I A
....... «o. 175
ceeseaa. 45,46
eeeecaes 5,157
cescansease 40
T
eseessesas 131
ceeeenss 5,163
teeceaeees 167
ceeeseeses 183
ceseseasas 183
ceeenseess 169
ceeeseaaes. 58
- 1.
eeseccassss 58
eesessaseas 58
O 1
...... .. 20,69
ceeesseas.. 95
cecesasea.s 58
...158,182,183
tesescea.s 154
cecesess 65,67
ceescees 65,67
eseesscases 28
cesesecsees 58

-1

K

tesessenas 169
eeesecaass 169
sevesseass 169
eeesearens 169
ceceseanss 169
esesseaces 169
teessaccss 169
cesssecsss 176
vesceseess 184
ceesecsess 175
teeseneess 176
I 4
tesesssess 175
secscecess 176
vee.98,149,167
casesssess 176
vesenseses 176
cesesassas 175
ceesscanees 176
cecsevases 176
P
ees 20 thru 167
eeses 1 thru 194
eeeess 131,133
... 75,149,161
eseescneass 39
aeeesenses 126
cescseases 107
esscessess 183
csvesssees 197
cesecesesnas 112
eees 47,85,109
sesessssses 18
teessessas 126
cevsoessse 176
secessesas 126
sesececsas 197
esosssansss 180
tecesseaess 180
cacssesseas 180
eeseevesas 179
cececeeans 179
cecsescess 179
ceeseasass 179
ceaasscess 179
vecessesass 158
seessess 35,39

NUMERICAL INDEX

Part No. Page
048163 ....c.00.. 169
048173 ....... R
048193 .......... 169
048195 ....c..vv... 79
048375 ........ 81,83
048384 s.eeseveses 46
048665 ...e0eue.. 131
048666 ..ve0ueee.. 131
048690 c.eveevewes 95
048720 c.eeeeeeees 15
048728 ..ceveeee. 180
048734 ..ee0vvee.. 179
048799 .ieveesess 154
048922 ...ee0.00. 159
049109 ,...., 129,133
049111 ,..... 129,133
049205 ...ce0ses. 180
049659 .4ivesesas 179
049662 ...... 122,123
049667 c.veveeees 125
049877 viveeesaes 126
049918 ... 97,101,115
049936 ....000e.. 113
049963 ..veeesess 101
049964 ....v00... 101
049966 ....... 98,102
049977 ....... 98,102
049988 ... 85,117,119
049993 ....... 85,117
049994 ...eeeeees 111
050214 ...c00000. 109
050220 ...u00eees 109
050221 ....... 85,109
050222 .. ee00eeee 109
050225 .cveeesess 109
050226 ...,... 109,112
050227 ....e0eees 109
050248 .......... 109
050249 ...e0e0ee. 109
050265 ....0000e0 103
050267 ....... 98,102
050288 ..ecveves. 184
050293 ..eeeeesae 175
050316 ciceeveess 119
050327 v.veveeee.s 184
050357 veeueeeess 105
050433 ..eevssees 119
050434 ....000000 119
050440 ...eceeees 109
050442 ...e0veeee. 85
050447 .ieee0ees. 152
050510 ,, 137,139, 141
050529 ., 137,139, 141
050539 ...... 137,139
050542 ,,.137,139, 141
050543 ...0000e.. 120
050547 .evveeeeses 86
050548 s.vceeees.. 86
050551 .. 137,139,141
650552 ...... 137,139
050566 ..eaeseess 103
050575 eeeceneeees 79
050578 v.veanseees 719
050579 .eveeeneees 77
050594 .iceeevesss 30
050595 ...ceeveces 30
050608 ....ccese. 169
050609 ...c00esse 169
050610 sevvessees 169
050612 vevveveaes 169
050647 veeeeenaaee 77
050734 ,..eccveees 57
050735 sveeensceas 57
050748 ..ieevvenees 17
050751 ..eeeveses 157

205

Part No. Page
050787 vevessesess 30
050838 .eveeceves 153
050842 ...00eese. 153
051291 c.ivvecoaes. 107
051319 ...... 137,139
051347 voeeaneaes 113
051352 vveeeenses 152
051429 cevevnesss 126
051435 ,ieeeeesse 126
051438 v.veeesaes 113
051447 ...... 103,172
051473 eeeeecsnses 29
051478 veveessees 126
051482 ¢.veseeeee 126
051483 .veceasess 126
051484 .eveeesase 126
051496 v.veeseess 106
051513 ..., 85,111,119
051597 weveceonnes 77
051819 ...eeee 69,111
051990 ..... 115,116B
051991 cieeveeeas 115
052016 «vaeee. 43,149
052103 .evieeavaes 71
052104 .eveevasess 71
052105 ,vecevesess 71
052106 eeveeacanss 71
052107 veesesnsnes 71
052108 .eevesveces T1
052109 teeeveeness T1
052152 cveavses 71,75
052270 vesvveesas 107
052354 vceeevencesas 19
052360 veeeeeveees 30
052369 ceenceceses 169
052371 seecacases 169
052416 ¢eveesoesass 86
052444 ...... 113,115
052527 veeenecses 105
052619 ceeanacess 111
052620 seveeosaves 111
052669 +evevsasas 111
052671 vuevenvenaas 111
052676 veeeeceees 199
052677 veeenesees 199
052678 eevvessees 199
052679 seveveeess 199
052737 eeesesnees 182
052791 <eve.. 161,163
052922 .yeeeees.. 105
052976 «veeaceses 105
052977 eevosensse 105
052979 4eveaeseas 106
053007 ceveeoacaes 43
053095 ,..... 158,182
053277 ¢evses 158,182
053323 .4eees 5,65,67
053421 ceecavesses 106
053423 teveaaeses 169
053616 veeevsceess 97
053617 ceveeveess 103
053624 «ceveeeese. 154
053667 eveeesacsse BT
053669 ¢ieevenncees 9
053899 tioeeeoness 77
053926 ... 85,111,119
053927 vivveeesess 85
054130 cevvosesees 27
054228 4eevesvens. 86
054229 4ieeseosesed 93
054233 .,.0e0.. 91,93

054235 . uie0eeeees 93 .

054374 cieeevenes 143
054819 ........ 65,67
054824 ,...c0000. 125

Part No. Page
054855 4.uecaees 65,67
054890 .. 116 thru 133
054896 ¢veveeeees 151
054897 veecesesss 151
054899 seeeeeeso. 151
054968 veeaeesss. 125
055234 veeeecesss 164
055235 ,..... 161,164
055245 .... 23 thru 35
055349 4.eeeecae. 101
055371 veeceneeeass 34
055416 vceee... 65,67
055462 cveevssess 159
055529 ceeceeeaas 173
055589 seeeeseses 159
055599 v.eceeees. 181
055676 4ceeeee. 23,25
055759 veveananees 79
055836 veveveeses 185
056260 ...ovecees 125
056261 vcevanoaas 125
056303 viveeeoaes 131
056311 veuveesoes 126
056312 ¢aveeaseas 126
056313 seeeeeness 126
056346 +..... 131,133
056361 ceeeeeveess 15
056362 veeesacaees 75
056370 veveeeceeas 75
056413 ...... 122,123
056414 civereae.. 122
056417 ...... 122,123
056418 ...... 122,123
056420 ...... 122,123
056421 ...... 122,123
056427 vovacesaos 122
056428 coveeeseos 122
056429 viuveevaos 122
056430 veeeveonaos 122
056431 seeveeaee. 122
056432 2eeenceea. 122
056438 vevaeanos. 122
056441 ,..... 122,123
056508 veeeeeeses 113
056512 vceaveoeas 112
056513 veoaveeees 112
056514 ceeaeeeees 113
056515 veeaeceass 113
056516 veeveavaes 113
056522 c.eeeesees 112
056525 caeecaesss 113
056585 vvveeeasas 129
056590 vcieeevass 125
056594 vveeeeceees 39
056614 vevevenees 127 .
056618 veeeeaeaas 127
056645 vevevenses 127
056647 vovevasees 127
056652 veeeeasees 127
056702 ¢eveveaess 152
056706 veeeeasees 152
056707 veeenneees 152
056711 cvieeeassss 152
056721 (eveeae 77,113
056778 veveoassas 107
056780 vuvaeeeeos 107
056788 sevenaeess 112
056789 veeevacens 112
056790 veeevoeess 109
056791 veeeecasas 109
056792 veveesose. 109
056793 veveaceees 109
056794 veeeeeasss 109
056797 veeeneeass 107
056798 vveeeaases 107



Part No. Page
056799 cececeeess 107
056801 ...ocevee. 112
056802 ...... 131,133
056817 vvveeeee.. 109
056864 ..... 79, 81,85
056865 'v.veetees.. 85
056867 cveeeenanes 17
056869 c.ceeeveee. 85
056871 sveevennn.. 85
056872 veveceeeoss 85
056873 cveevsceess 85
056881 ..iveeseecs 127
056895 ¢.veeeeess 125
056896 ...ev0evs. 125
056897 .vveveeses 127
056898 ..cevvvasa 125
056902 ..cveveees 125
056909 «..eveee.. 125
056945 svveeeseas. 85
056947 vcvveennas 116
056948 ...eeeve.. 116
056949 v..veven.. 116
056951 scuevvueans 116
056966 .......... 115
056968 ..c.uv.n.s 115
056969 .....115,116B
056970 ..... 115,116B
056971 ..... 115, 116B
056972 ceceoesess 115
057003 ...ceavees 112
057004 «.vecevess 112
057005 .soevenae.. 112
057006 ..cevave.. 112
057009 .eceveeea. 125
057010 ....cc.... 125
057012 ..eceeees. 125
057020 ceccneescoe 57
057038 ..coccenees 75
057039 ..ceceeceos 75
057186 covavasosa 119
057187 .eeeeaeess 119
057188 .ieeeeseas 119
057189 .eceeceoss 117
057191 ccuveoanes 119
057192 .ceeveeees 119
057193 ..cecavees 119
057195 coeovacaes 117
057196 ceeoevenne 119
057197 cevoeaeoss 117
057199 ccvevennas 117
057200 ..vevveso. 117
057201 .eiceneeas 117
057204 cceeeceenes 88
057207 .cceenenss 117
057208 .cceveoeaas 117
057214 ..ovievnvess 71
057266 vvvveenneas T1

,057273 L..enee... 115
057280 ...e0vev.e. 88
057281 ..veveeaess 93
057282 siveeeecses 91
057283 ...0ececees 95
057288 .ovvenaraee 91
057289 soveoeseanss 91
057291 .iivevaneas 91
057301 sieveveess 112
057374 ...¢e..... 105
057375 tivennnsnn 109
057381 vivvenonns 117
057382 sivveuenne 117
057407 .cvvecennes 97
057431 ...eveeneas 89
057432 ...ie0eee.. 89
057490 siveevuenas 30
057494 .......... 120

NUMERICAL INDEX

Part No. Page

057517 ...119,161, 163

057562 ...... 182,183
057567 .o.... 161,163
057568 ...... 161,163
057573 ceeenoaess 157
057577 eee... 161,163
057580 vevenosess 165
057598 ..eveveeess 181

- 057605 .ocseesee. 151

057649 ...... 137,139
057650 viveeeoess 137
057717 eeeeos 137,139
057774 coeeeeeses 120
057777 eeveeneees 120
057784 vevveeeess 197
057785 veveeeaoes 151
057793 eeveeee... 188
057794 veeeeec... 188
057814 vecceeeaneas 157
057816 cevevaneves 39
057817 eeuvees. 35,39
057818 veeveneenas 32
057842 veveeseess 111
057893 cevevaeens. 69
057901 ceveeese.. 151
057902 ceceseeees 151
057903 vccceones. 149
057904 ciuveosess 151
057907 vevecesso. 149
057916 cevecaseses 69
057917 ceeeaceeeas 69
057918 vevuveeocaes 69
057920 .veensenass 69
057927 eeveeees 25,79
058037 veveeneess 199
058039 .evnioeesss 200
058106 vcveeeceas 101
058274 sevconcees 173
058322 ..veevoess 111
058407 veceeveess 177
058723 cvuvereewss 58
058759 eeeeeeaess 152
058796 vveeeceass 115
058806 .e.0vcee.. 115
058807 voevaeasss 115
058808 iecsceooss 116
058814 .....116,116A
058826 veviiocees. 115
058827 ceveeeaoss 159
058828 oiveeasees 159
058829 .useeseees 159
058830 ceuveeeas. 159
058831 v.veeeses. 159
058837 veveveens. 115
058908 ceesoscas. 186
058937 vecenaees. 169
059007 teueevena. 152
059259 v..veeevees 57
059260 cveveavsses 69
059261 vivvecessas 91
059266 vvevveensess 5
059267 veveeenaeas 57
059273 v4veeeenss 101
059291 se.ieeaesss 58
059292 teeeeevaees 58
059294 ...eceve... 58
059400 ....... 43,149
059538 .ieeenaee.. 6T
059696 v.uceeee.. 153
059698 seeecncees 153
059730 4eeeeaass. 127
059784 ..... 31,35,39
059857 vevenanns. 177
059860 ceveeveess 175
059861 civeesee.e 177

206

Part No. Page
059867 cevevsaees 177
059868 ..venveen. 176
059869 «.cevveen. 175
059871 veeeveeees 177
059872 cevevensee 177
059876 v.eeeeceess 87
059879 c.essescecs 87
059899 c.ccaeves. 187
060550 vvevueeess 139
060552 ,usceeeseo 105
060593 .ececeness 200
060668 ..convseco 117
060770 veveecosas 117
060772 ovenesans 117
060774 veveeensa. 117
060953 ,..eeeees. 117
061087 vevveene.. 175
061088 v.ceeeeees 175
061380 ....... 91,101
061490 ........ 81,83
061631 v..vvuue.. 103
061689 ...cccee.. 195
061762 .veeveeeeass 32
061763 veveeneeess 31
061814 ......00vu. 33
061817 cevennseoss 23
061952 ceevesceass 57
062074 .eveceeeas 159
062165 vveevacaess 39
062166 veveneeesss 39
063888 ...cceunuss 36
063889 ........ 36,37
063890 ....0u.. 36,37
063891 ........ 36,37
063892 .eveeveeaes 36
063893 ,...c00000. 36
063896 .eveeenna.a 36
063897 vivevssssss. 36
063899 cceavccnsas 36
064128 coevuveaass 39
064170 .eveeneass 195
064175 .. .cvuense 195
064219 .civuevess 195
064220 seuvuseass 195
064317 vovvvee... 188
064319 ...ci0ea.. 188
064322 ........ 31,35
064374 ....e0ve.. 105
064376 ...ceouese 105
064377 ...vaeeo.. 105
064413 .. .ic0veas 152
064414 .....e0.e. 152
064419 cuaveaea. 115
064475 ,..0u0eese 157
064520 .. veeeea.. 109
064521 ...veeaads 112
064531 ,., 30 thru 195
064942 ...000ees. 111
065044 ..vverevenss T
065265 .uiveevneass 27
065341 ,.iiiveeenas B
065394 ,...e0000. 164
065413 uivvessesss 58
065573 ....... 98,102
065577 vueveanaenes 40
065578 veivenveass 40
065579 cevavenanes 40
065582 .vcaassonss 40
065583 ,iivaienanes 40
065584 ,..vuvsaseo 40
065585 ..vvuiennass 40
065586 ..iuevseeaes 40
065590 v.veueoeass 40
065612 ..e.uveueaas 30
065613 ..uviivuaan. 30

Part No, Page
065650 ..vveveano 200
065781 vovvevesas 106
065782 ...... 122,123
065783 ...... 122,123
065917 cvveenees 7,17
065946 ...0eevee.. 60
065976 cceveneeeos 57
066068 ..0vneene. 127
066251 ....coueee. 61
066252 vovesaseaa. 61
066253 coveesnee.. 60
066255 ..cieaenesa 61
066260 c.vevceceas 60
066261 ...ivvueee. 60
066517 .evevevnos. 60
066582 s.vveeesass 60
066596 .vveeeee.. 105
066694 ......

066782 ...c.u.. 59,60
066863 .....c.... 182
066864 ..cevuvo.. 182
066872 sovonnveaas 61
066873 ..cveeuens. 61
066874 ccvvnvevaa. 61
066875 ...v.eueen. 61
066876 vvvevunones 61
066878 ..oveeeneos 61
066942 v..veves.. 157
066943 ......c... 157
067017 vvicecnenao 57
067019 ...cvc.. 65,67
067020 .....c.. 65,67
067110 ....0uva.. 183
067112 veueeawas. 183
067116 v.veoeneees 77
067118 ..evuveoe. 186
067123 ..uveeev.. 183
067480 s.ceeccanes 25
067481 ...cvuvues. 40
067543 ....veeeee. 89
067559 c.veeenno. 127
067564 ...ce0e... 102
067566 cevesesees 173
067577 vuiveeasess 107
067580 ...... 143,144
067582 ...... 143,144
067584 ,..... 143,144 .
067597 vecanesees 113
067598 veevesaecs 115
067599 ..eeeeease 115
067618 .covvesn.. 107
067619 ciaesnaass 111
067620 v.veeaeess 105
067621 ..veveesos 105
067622 .vivenuoes 111
067623 ,...c0uce0 111
067627 vvvecnoenss 95
067642 .,e0eeeees. 58
067670 ..ieuuues. 149
067876 vuvvveaeass 57
067937 evuinecee. 154
068157 vuvieeeesa. 161
068163 ..uvavuess 111
068165 ,eviueuascs 111
068166 .v.vueuens 111
068169 .cieneenns 111
068172 ..ceeuvaas 111
068173 ,.ivuveeos 111
068250 ..eseesoes 189
068251 ....ec.... 189
068320 ,eveveneass 71
068323 ....0vveee 175
068324 ....00.a0. 175
068326 ..vvveeses 175
068329 ..ieuvese. 175



e

Part No. Page
068388 ...... 173,176
068389 ... 85,117,177
068480 .......... 173
068487 ...... 171.173
068488 .......... 173
068489 .......... 173
068490 .......... 173
068491 173
068511 .......
068623 ........
068629
068630 ..ecvunnen
068631 .eeervunnnn
068632 ...eivunne
068636 ...uvuenne
068642
068832

seces s e

171
171
172
195
cesasesass 151
.......... 153
068859 tvveienneae 63
068861 ..iecveeo.. 63
068862 vivevaceaes 63
068864 ...e0vevees 63
068865 veveeeneses 63
068866 ....ci00ee.. 63
068869 v.vcvevsees 63
068875 veeeceneeas 61
068876 vvveveseeas B1
068878 .....
068879 veveeeeanns 61
068881 (v.eveenn.. 61
068911 svveveeesss 63
069004 ...evvveneas 73
069030 115
069031 ..ievvensese B
069080 ,.... 116,116A
069105 ,.... 116, 116A
069106 ...eveee.. 116
069126 ..veveuese 116
069127 voveveaess 116
069164 voveseesaes b1
069171 viveeceeess 15
069220 cvievvansn
069233 ...evenees. 91
069234 ...veenaee. 91
069235 s.vv0vee 91,93
069236 ...eveeesas 93
069237 ciieeneee.. 93
069238 ..vevvnenae 93
069239 ..uieevnsaee 93
069240 ..vi000ee.s 91
069241 (..ieveeaas 95
069242 (iieeveeees 95
069243 ..ieevenaes 93
069244 ..ve0eveese 95
069245 ..vevecsees 95
069246 ...e00eeee. 95
069247 veveveesaes 95
069248 v.vevnaasse 95
069249 tiveveneess 95
069251 svieaeaeees 91
069252 vivevacenss 93
069254 ,.iieeeeeaas 93
069255 tcieeenao. 127
069259 s.veenne.. 127
069260 .iveeeeees 127
069275 vvveeaaness B5
069276 vvveeveeess 65
069277 viveneccsss 65
069321 siveenvoss 116
069328 vivvev.ees 113
069338 viveveaee. 101
069339 (.eveennee. 97
069340 v.vevveaa. 101
069349 sicesssees. 63
069366 ¢..cvvecnees 89
069382 .eveveeasss 93

sesos s v

109 ~

NUMERICAL INDEX

Part No. Page
069384 ...cecueees 93
069385 ...eeneens. 95
069389 ...vevees.. 93
069399 ....i00... 101
069401 ....c0u00.. 89
069403 .....eve0ee 91
069404 ....cuaee.. 97
069405 «.evenen. .. 97
069407 .cevevevea.. 153
069409 ..ieveee.. 107
069410 ...oouvews. 153
069419 ...cev.... 102
069428 v..vevnen.. 91
069433 ....0cv0... 98
069441 ...eevae.. 113
069445 c.eveseanss 95
069446 ..ecvvees.. 95
069452 ,eeveneasne 91
069454 .,..00ueess 95
069455 ..ievesaess 95
069456 +ieeeeaanocs 91
069457 viceveveaas 93
069458 ...ceeeeeass 93
069459 v.eeensea.. 91
069460 .. evvesnaae 93
069461 ...... veess 91
069462 ..ecvi0enas 95
069463 .....cu000. 91
069465 v.ve0u0sa.. 93
069468 .....vvv0.. 97
069469 .......... 95
069470 ....0000.. 111
069471 .v.veee... 166
069472 ...ivevveeess 9
069477 ¢cevevenases 97
069483 .eveeeensnes B
069489 ....ccv... 111
069490 ...evese.. 111
069492 ....cvvee.. 90
069494 c.vivnneees T1
069495 ,.iieveveaes 15
069496 ...evveenas 75
069499 ...eeenen.. 71
069500 ..co0uvee.. T1
069511 .iveeeesees 95
069512 teviennness 95
G69513 ..evennenss 97
069514 .....0000.. 89
069516 ...evnnsees 75
069521 ..euivevaas 111
069525 vvvueieeses 57
069537 ..vivenesas T1
069538 ...eeeseass 139
069544 ........ 65,67
069546 ¢.vusevess 131
069547 vivvveven.. 65
069549 ........ 65.67
069550 ..vvuveeans 65
069562 ..veeeesess 69
069573 v.vevewess 125
069574 .vvveesass 125
069577 vvvenevens. 30
069578 vivseseenes 65
069582 v..vvsueses 65
069614 .....c00.. 115
069615 ..vuvuus.. 115
069621 vuiveevuanns 97
069638 .......... 197
069639 ...cenen.. 197
069640 . ecvuasans 197
069641 ,....00... 197
069648 .......... 105
069655 ...... 161.164
069656 ...... 107
069674 .. 157

seave

sess s

207

Part No,

069685
069687
069690
069694
069713
069722
069733
069741
069743
069744
069745
069746
069747
069771
069789
069790
069791
069792
069793
069794
069795
069796
069937
069938
069941
069996
070161
070162
070192
070272
070285
070299
070385
070400
070467
070469
070590
070792
071014
071209
071800
072366
072438
073003
073004
073020
073022
073023
073024
073025
073026
073029
073031
073032
073057
073091
Q73111
073112
073160
073161
073162
073165
073171
073175
073176
073200
073274
073297
073320
073321
073322
073323
073324
073325
073326

vcesusosvae

Page

.. 40

. 23

ceeessasses 23

DR I ]

PR N N )

D R A I

eessvecscae

ceessesses 164

D N A )

secsene

161

ceeeeene.. 166

ecessesaee

sscescs e

seasccccns

ceeeseaes. 186

cececsen e

teieesess. 186
cesescesss 186
cesecnceess 59

feeeeeieee. 59

S X |

sseasssrnce

teesssessss 86

sececassse

ceeessssns 121
...105,122.123

DI A )

e s esesesne

vee.25 thru 183
ees 39 thru 191
eesseess 36,37

cessessscs

eesesessves

sesess o

cesaess 40

157
185
185
163

164

. 164

158
158

186
186
186
186

186

. 60

127

176

127

85,67

198

175
125
172

P X

s 107 thru 198

sesesscase

tevessaess 163
cerieseass 163

P X

eerseesase 131
sssesesess 131

sssescsess 131

secsse

129

119

131

131
131
131

131
127
129

,133

eesess 129,133

esseecsces

ceeeeseaes 129
R ¥1)
teeseevecs 129
B 3
cesee. 143,144
cersecseees 59
R £
R £
P £

cesecaaenss 719

129
129
129
129

sesseescacs 19

cecocecenss 19

csses e

79

Part No.

Page

073327 eveeenonaee 719
073328 veeeceveees 79 .
073329 .eeeveceees 79
073330 cecevneeee. 79

073331

cseenessaas 19

073332 tcevevscenes 19
073333 veuvennens. 79
073334 vivuvenenes 79
073335 teceeceeses 19
073349 .eeeeeeees 119
073372 veeeeeceess 86
073373 veeeeeseess 86
073374 veveveceeces 86
073375 veeeceeneess 86

073437 ceeveanans

120

073438 v.eveevses. 69
073468 .... 9,121,152
073469 ...... 143,144

073553 ,eieeeenns
073558 Leevecenss

135
177

073566 c.veeeeess 135

073570 cveevonens

135

073572 seveeveeas 135

073574 ceeveencen

135

073578 ..eeeeeee. 135
073579 ceveeeeees 135
073589 seeeeceees 185

073592 suvcacensne
073596 teeenennnn

135
135

073600 ..eesssevs 135

073604 sievecenan

135

073634 v.eceeve.. 131

073648 voeveennns

195

073660 .. 137,139,141

073715 e 0 s 000

195

073735 .ieeeeeees 169

073741

LI I Y

188

073750 ,.cveeees. 188
073774 ...... 182,183
073787 eveeensess 187

073788 covvvienn.

073801

073802 ..cveeenne

187
123
123

073805 ..veeaness 123
073806 cvvveeea.s 123
073809 ...... 157,158

073884

073899 v.ieeenee

ceecsecsense D

T073885 sieevanann
073886 sevsvonnss
073891 sveenneces
073892 cvecennnnn
073893 c.icecenees
073894 cieeeennen

125
125
125
125
125
125
81, 83

073900 civeeeneees 77

073901 sieeeesn
073902 ..evveee
073903 ........
073907 ceevveee
073908 ....ve.e
073911

81, 83
81, 83
81, 83
81, 83
81, 83

cessceseses 83

073912 ..eeeeeee.. 85
073913 ..evivevess. 83

073914 ...eeeee
073915 c.cven.e
073916 .vvvense
073917 veeeeens
073918 vveevees
073919 ..ecveee
073920 v, evnvns
073921 s.eaenne
073922 ..eevves
073923 ........
073924 ........
073925 .,.cuvw.

81, 83
81, 83
81, 83
81, 83
81, 83
81,83
81,83
81, 83
81, 83
81,83
81, 83
81, 83



Part No. Page
073926 ........ 81,83
073927 ........ 81,83
074099 ...... - X4
074100 .....ce00.. 58
074263 cineevaeses 69
074309 ........... 33
074310 ........ 23,25
074311 ..cc00.. 23,25
074312 ..ccc... 23,25
074313 ........ 23,25
074315 ....., 137,139
074320 ..oosesees 163
074321 c.eesneno. 163
074322 cvueveanss 163
074324 ........ 23,25
074325 ...cecceaes 34
074327 ...o.0.. 23,33
074377 ...vvveees 181
074379 ...c.vee.. 181
074381 ..ccc0ee.. 181
074382 . eieeoess 181
074549 ..oveneeen 169
074562 ..oeveuese 133
074563 ...00ceov.. 133
074564 .vecvoseos 133
074565 ...ev00ees 133
074566 ...uvuveoes 133
074567 ..ccocesse 133
074568 ...cveca0e 133
074569 ....cccce. 133
074571 ..cie0oeee 133
074573 ..cevueees 133
074577 cvecevoees 153
074578 ...cc00u.. 153
074579 ...c...... 154
074581 ..coe0cee.. 153
074582 ..ccccco00s 153
074648 ..c0e000es 135
074689 ..ccoce000 200
074697 veoeerocess 45
074698 .iveveeesas 45
074699 ccvevveeens 45
074729 ¢ieeveue.. 153
074735 ....00v0.. 153
074741 .vveeaass 169
074747 .ivoveaees 169
074749 ..cveoeee0 139
074750 ...ecceew. 139
074756 c.vceccecas 65
074762 vivvvaaee. 169
074768 ..vcevauss 139
074769 vovvecsese 139
074781 .iceeeoeee 143
074783 ..cvuivven, 143
074793 ..ceveuesee 32
074794 .......... 191
074796 ..eevuvass 151
074798 .cceeeoes 111
074807 vvveeneass 163
074808 ....c0sese 163
074809 vvvcvevaes 163
074810 ..vveeuess 163
074812 vvvsvoseos 164
074844 ..cceuveaes 32

074870 o.veveeses 135

074875 ...vc0uev.. 135
075053 ,..ce00e.. 105
075396 ....e0ve.. 189
075424 ......00.. 135
075429 ...ev00... 158
075432 .....c0n.0. 106
075434 ,......... 106
075445 .,........ 135
075448 .......... 135
075451 .......... 135

NUMERICAL INDEX

Part No. Page
075682 ,..00veses 151
075769 vevvveeens. 61
075770 vevvesveass 61
075771 tiveeeesess 60
075783 ...eeveees 139
075863 .iuvevesee. 69
075864 cccvcocsoss 69
075892 vccaceesoas 69
075897 ¢cvevecess 151
075973 .cceosseos 139
075975 scccoseeee 139
075988 .ceeneesss 111
076011 .cceevueo. 119
076021 ..veevssas 163
076022 coveeeeass 163
076023 ...vevceas 163
076032 ..eeveeeas 113
076123 .ueeeesse. 201
076200 .cvoeeness 121
076201 ..ccocene. 121
076202 ..vveesae. 121
076284 oveerroees 71
076309 ..0eneses. 153
076310 ccevesese. 153
076356 ccveensenas 71
076357 voveeaneeas 15
076411 sevoeceeas 157
076412 seceveoeas 157
076461 ..cocasecos 87
076469 ...... 161,164
076470 ...... 161,164
076471 ...... 161,164
076544 ...cvceeeas 67
076549 ,iovesseas 149
076572 vecoe. 161,164
076648 oovveensse 149
076668 ...c0... 36,37
076726 s.000cc0ss 105
076840 covceaeeones 97
076843 .,...000.. 102
076846 ....... 98,102
076858 civveessns 115
076862 ...ov0ee.. 149
076897 vvveeiesas 102
076917 .oeeeoeess 139
076918 ..covocess 111
077139 ..cceeeesae 67
077153 (ioeenness 187
077154 ¢.ceveaces 187
077158 .eveveceos 129
077166 . vevevaosss 67
077173 ieeeeecess 67
077175 coeeennass 172
077177 toceveasoss 67
077183 .evenneass 121
077198 ...e0eeeees 121
077200 svveesaeeas 63
077201 seveeeveaca 67
077202 veeeevseeas 67
077246 vvvvuesess 153
077269 veenvoness. 43
077298 s.veeveees 137
077388 ...... 137,139
077394 ,. 137,139,141
077526 vcoenveess 194
077534 .....0.0... 193
077546 ¢vvvvvness 194
077641 svvvueeass 194
077642 .ivvenose. 194
077672 vevavaness 125
077673 1.ovuveass 125
077679 vvveeuasss 197
077680 ...veveoss 197
077688 siuevacese 197
077698 ..veevaess 129

208

Part No. Page
077717 eeveaeneas 194
077719 ..eevenes 194
077727 vevuvnases 129
077728 .eeeeennos 129
077729 covveuvsas 129
077730 s.ivvenaess 129
077793 ccoeeeeess 120
077864 c.o0voeess 143
077910 cveeveesas 158
077918 c.eecuesas 158
077928 ceveeoosos 158
077955 eevvaocees 193
077956 viveeaeees 193
077957 cevsneeses 194
077958 soveasaess 194
077959 ceveeensas 193
077960 ceveuaeses 193
077961 ..covuvees 193
077972 veeeceeeas 193
077973 ccveaecess 194
077974 cceveneses 193
077975 eiueevaco. 194
077976 ¢eooossess 193
077977 ¢ceuvecoss 193
077978 ceveanvees 194
077979 eceececcas 193
077980 coveecsess 194
077981 ¢cceeevsas 193
077982 asvovsesss 193
077997 cocoonesss 193
077998 cecvnceees 194
078001 ..ecveoes. 193
078002 .ceeveaees 193
078003 ..ecceaees 193
078004 «vveevvaes 193
078005 cccoeecoss 193
078006 .c.ceowcss 193
078015 cocovcccos 194
078016 cecocovesc 194
078017 oseoseesee 193
078018 sevceansse 193
078019 +seveenvese 194
078020 vecevveses 194
078021 seevvoeaas 194
078024 4s.coeeeeas 194
078025 .ccoesasse 194
078026 ¢.ceveevee 194
078027 sceveeesse 194
078029 ¢s.cvuvoees 194
078030 sevesaccess 85
078031 cevevoness 194
078032 scoonvoces 194
078039 secevovseo 120
078041 secovceosnse 85
078042 cvveeecsass 85
078134 sovnnecenes 79
078213 seeeeecses 193
078223 soveveensss 145
078224 soveevases 145
078227 veveeneeas 146
078229 seeoeees.s 120
078230 eveevvcsnes 39
078231 suveevvecss 39
078246 ..cocecenss 69
078248 voevvecos. 189
078249 seeoeevsse 191
078281 ciceeaceas 146
078387 sevcecasoce 193
078389 .eveevoses 193
078390 .evevvecos 194
078391 sevevseces 194
078399 .ieoveesss 102
078402 .ieavecess 102
078407 ceveenesss 197
078482 ...... 173,177

Part No. Page
078521 souceenvcoes 89
078524 sicesnnesas 31
078530 cv.evsceess 31
078620 ..65,67,85,111
078701 .vuecseess 135
078702 evcovecees 135
078708 ..ccoeeess 153
078737 coosevcacss 48
078742 ccevsoo 97,101
078758 ccoceecses 149
078840 cococonase 149
078841 ..cccoaeeea 151
078842 s.veecoses 149
078843 ....00uee. 151
078844 ccecesssss 151
078847 ceveeeses. 149
078860 seececanees 93
078861 c.cceecessss 95
078864 .ccuesss 91,93
078867 vceaescass 152
078887 vacevssoos 101
078888 secsoeeess 101
078891 cvocese 97,102
078908 ceceeesness 117
078926 ,.... 23,25,74
078939 ceceescsees 98
078941 .occocec0e 201
078967 vovceoscocs 98
078981 ceevsovoes 129
079013 .ccececoss 117
079137 cevevenooss 58
079203 ..ceecasas 117
079229 ceevecesss 117
079230 s.ieceeeaes 117
079264 ..vecaeee. 101
079269 .ccveeesss 151
079504 .cosecvnas 116
079529 :iccecceseo 135
079531 ccoecocsas 135
079532 ..cececoes 102
079533 ..ceecveas 135
079534 s4iveesnees 197
079535 ..voeeeses 197
079536 «cecosecss 197
079538 .coeaeesee 197
079563 scovececece 69
079570 cooeceoose 151
079573 .ccceeesss 167
079577 cevevencos 167
079578 cevencaoes 167
079579 veveeeeces 167
079580 ¢eecescsos 158
079582 cecccssoss 167
079583 ¢ucevceses 167
079610 sovuveoases 95
079640 s.eeceesass 21
079653 tvveeennnss 21
079660 .ecoecoees 127
079667 vevveceoenas 9
079751 sveveceeese 69
079752 tiveesceens 69
079815 tcceveesee 135
079817 vevscoesss 135
079836 ceveccceces 157
079837 ccvecossse 157
079887 sevscacens 197
079987 secsccesonss D

080012 vevvaeesnas 120

080083 ..venvaness 95
080089 ..veceoeass 93
080121 vveveeee.s 101
080123 * o 00RO 101
080125 ..veeeeees 101
080129 vveiesnvoes 97
080147 veevsvsaaae 97



"~

Part No. P

080148 sevevvnonsn
080149 veeernvocans
080150 tivenvnnens
080151 viensevoces
080152 veeennnvnes
080153 vivevnnenes
080154 .vveneacene
080155 sevasenenns
080156 civecocncnn
080157 eevesevsaens
080166 .e.e0s. 98,
080182 veveeecnan
080197 cevessss 65
080268 veveannsnas
080520 v.veeeceses
080667 vevenansne
080704 veevenevsas
080758 v.veess.s 36
080823 ,..... 137
080865 svseocasas
080866 veveeonans
080943 vosavnncnns
081064 voveesennas
081071 sevsasness
081072 teveasnesne
081090 suvessnene
081140 viveevescns
081150 seeecnscone
081176 veveennnnns
081222 .sivevennns
081270 veveeansnns
081343 siveecanss
081346 .eveeeceses
081381 seveccensas
081393 t.veeeanse
081394 .eviaasaee
081402 vsiecevnnne
081404 ..e0.. 161,
081407 veveenesee
081408 .evvevnene
081462 eeveraoens
081465 veveennnne
081466 .evvenenne
081467 veveeaneae
081471 viwusnneen
081472 vtvuuannasn
081476 vevesnnens
081507 civevannan
081534 sievesncans
081559 tieeeeesae
081589 tivevesaees
081755 vieeeancnns
081756 ¢uevevnsanas
081776 tveocavene
081777 wevnnaenne

age

93
93
95
95
95
95
95
95
.95
93
102
153
,67
89
33
152
85
37
141
101
102
97
71
147
147
141
7
161
32
135
97
101
97
97
105
105
129
163
129
129
141
161
161
161
129
129
141
143
65
201
30
85
79
154
154

081787 .ves. 116, 116A

081788 ceeennsens

081867 veveennsan

082153 ..ceenneen

082189 civeeess 31
082262 (iveenenen

082278 ceeenesnnn

082441 ........ 33
082442 ..ie0eees 23
082443 civaecsonss
082444 .....0.. 36
082449 civieeeanns
082486 sivvenvsnns
082487 eevesnncnns
082488 seuiveevenes
082489 e.vereccann
082490 cevevncnane
082491 seveeevanns
082492 ....euvennn
082493 (..ieovenan

115
163
194
,35
109
107
35
,25
37
37
37
37
37
37
37
37
37
37
37

NUMERICAL INDEX

Part No. Page
082505 suvennaenss 37
082716 vevvrnnnees 17
082726 vvvevduess 106
082727 cvenvesass 106
082746 vevoveaess 143
082749 veeeseases 151
082785 c.ovveeness 109
082910 cevevavenas 81
082937 vecsvcaeess 18
082967 eeesecennne 37
083083 ..civeve.s 105
083084 ......e... 105
083085 ..veevesss 105
083091 sesevnnanss 17
083121 sececannnss 77
083134 ....0000s.0 81
083135 seeeveeneas 81
083136 «.ueavenaas 81
083143 ..ivvvsnnas 81
083145 ........ 81,83
083147 cevevenseas 77
083149 t.veieevess. 81
083150 sieveesass 198
083158 ..svevaeas 198
083159 seeeensees 198
083160 .......... 198
083163 s.vavasses 198
083164 .......... 198
083165 ..0veevees 198
083208 sevseesass 201
083270 vuvieennene 17
083358 ...ivve... 141
083377 vevesansess 43
083388 ,.ievnene. 149
083392 s..veveaes 149
083472 seveeneenes 39
083495 ..ieeveueas 31
083536 4eveaenaas 201
083573 ..oveeaaess 103
083598 ....eeeee. 102
083615 ..vuueuaas 101
083715 suveeeueas 125
083722 s.euvueeess 141
083758 v.veeeneeas 25
083759 vvveevaeass 25
083760 v.vvveeenes 25
083765 .vvenavaes 161
083766 sovvuseses 161
083767 vvueeses 25,35
083785 tvveieness 177
083791 ...... 109,112
083852 caveveneass 35
083853 ..c0vevaess 35
083870 ¢.vveansnas 77
083883 caviecea.s 202
083998 ..eieavees 157
084278 vcuveeveas 115
084319 wivenseees 112
084320 s.veeaeass 113
084335 ,...e.00.. 113
084342 ....0v00s. 135
084404 sevvveaes. 115
084478 ..ceeeueess 85
084495 sivevaacass 97
084528 sovecaaees. 87
084537 sevevacesss 87
084545 ...eevaeeas 87
084586 cuvenuuenss 87
084592 ...e000vas 135
084763 v.eevseses 135
084809 seeeecasss 135
084811 .ceeseevss 135
084813 ....00u... 135
084824 ...ce.u0e. 135
084826 ..ivusee.. 135

209

Part No. Page
084828 .ivesvases 135
084844 ....c00... 135
084849 ..iveveeses 135
084851 ..ivievaess 135
084853 .cuieveeass 135
084897 v.eenenanas 37
084899 tovesnvenas 37
084901 ..veennaes 113
084903 vieeecoans 112
084904 ..ceaveaas 112
084905 svivecnses 112
084933 ..ieeese.s 115
085022 sevenaesss 135
085487 veveveceess 69
085877 veencassss 103
085878 vvvvseeses 103
086479 evveneaees 135
086495 4eeeaneses 135
086520 tveaaaseas 135
086773 veesnnneeas 202
087547 cecoeseses 135
087549 vvveavaeas 135
087958 veeveoasss 109
088244 4s4veavesass 88
088341 teveneessss 90
088383 ..vevaecass 90
088873 civeenesas 122
088928 ,.veeausaa 103
088930 tvvesassas 103
088932 .iieanvaes 103
089320 ..ieesvess 113
089517 veveceases 181
089641 s.veeace.. 164
089814 .eveaveaeas 90
089827 tevesesaeas 90
089829 siveveeass 103
089867 wvvneeaaes 105
090060 saveveesess 86
090061 suevvevaess 87
091540 ¢eeaesse 36,37
206456 ...au0.. 65,67
206592 ..i4esuee. 158
207091 ... 31 thru 158
208960 .. 158,182,183
209359 ...e0e.. 30,69
210740 (.veavanas 131
211013 tiivvanenae 77
211567 vevees 171,175
211608 viveveauss 176
212758 veeovavses 183
223914 tevaaecesas 179
224151 teveneneaas 179
600236 ., 122,123,152
602448 ...... 125,198
604406 voveesaees 107
802379 eeevesvanns

900401 .i.eeaeeess 79
900405 cu0sneanes 149
900576 ceeeennanse 37
900764 ..4.0.. 85,187
900801 ... Il thru 167
900802 ... 65 thru 141
900805 ... 85,117,119
900806 ... 13 thru 19l
900807 eevesscease 15
900808 sevevacness 71
900816 4.veceesss 149
900817 ... 79,117,158
900818 ., 120 thrh 186
900822 sueeananes 121
900942 ... 65 thru 177
900970 .v.e... 47,180
901150 sevesecnees 63
901173 seuvees 98,102
901217 veveonvanae 47

Part No. Page
901228 vevevevsoes 46
901240 v.eeeseanes 55
901310 ,... 60,98,102
901344 ...00e0es.. 180
901489 ..eeese. 31,35
901500 seeaeess 23,33
901652 .,. 21 thrul7l
901653 ... 89,103,175
901666 cuiceeaneneas T
901667 veeeesasss 105
901678 ..o« 31 thru 35
901722 4veeeessas 109
901723 sueesess 31,69
901752 veeeeacees 165
901763 ceveeosnees 17
901765 vvseaseeess 35
901781 ceeeessaaes Ol
901826 ceveascanes 59
901839 cessessees 157
903625 tieeeasess 194
903627 ceeoscsess 125
903628 s.e0eeseaes 179
903631 seevanseaes 193
903748 sveesaesss 180
903754 suvesensces 194
903756 .osesesesss 21
903771 vvieeveceeass 36
903774 eeveeocans 119
904001 ... 65 thru 180
904006 .ecevesaas 172
904007 veeecaveee 176
904020 vieeeassess 63
904203 ..., 47,60,155
904204 ... 13 thru 194
904205 ,... 7 thru 194
904206 ,... 9 thru 194
904207 +44. 5 thrul67
304208 .... 5 thrul95
904209 .... 5thrul98
904223 ,,.. 7thrul?9
904224 .see.. 7,12,105
904227 veeeenoe 23,33
904260 cueeee 7,12,74
904271 ¢ee. 23 thru 35
904281 seeeveasanes 57
904369 ., 105 thru 191
905014 ceveaess 23,25
905121 ... 27 thru 166
905123 teee coeaes 27
905347 veescesasns 198
905357 .. 61 thrul33
905361 civenanaee LT6
905362 4ueuees 97.101
905655 civeancssas 13
905656 secaeseses 179
905657 ... 45 thru 151
905662 cveeeennees 13
906652 4.40ess 36,119
906692 ....... 83,180
906957 voevoasenss 45
906958 4ecaoassess 83
906960 ..eevss 79,164
906961 ,..... 161,164
906964 ...... 157,179
907058 ..vaees 69,109
307070 sevsvacass 125
907154 Leeveesses 188
907859 vaeoovacens 40
910001 ,eeeveaaase 57
910002 ..... 45,46.97
910011 .ieevesass 127
910023 L.eenseaea 171
910167 .... 23 thru 35
910173 teveeennases 46
910219 ticeessess 191



Part No. Page
910230 ....... 7,9,53
910243 .c..ieevenss 45

910244
910245 ...
910255 ...
910267
910268
910274
910320
910335
910534

vee 25 thru 191
- X {
cecenss 177
ceesseneces 459
seeseses 59,62
.- X
toseesnnes 177
ee. 25 thru 166
veeassaaas 116
910851 171
910863 veiesnsass 117
910916 .. 121 thru 191
910967 ...... 103,177
911024 ... 21 thru 194
911025 .... 34,39, 194
911026 ... 65 thru 194
911028 .. 137 taru 193
911035 ceveenases 176
911040 .... 63,73,183
911041 .... 7 thru 187
911043 .... 5 thru 195
911044 .... 5 thru 198
911045 ...... 120,191
911047 seeese 121,191
911049 .c.eeeeo 77,111
911051 teeeececeas 71
911053 ...... 172,176
911054 siuveaeees 166
911058 ciicenneee 172
911081 sceeeeses 7,46
911093 tcveesaeess 65
911097 ...cv... 85,117
911100 vcvoevosees 111
911115 .... 7 thru 186
911131 vuuennneees 79
911168 teavneeaes 166
911190 veeeeaeees 171
911201 seveecsaseaae 9
911233 ,..... 101,103
911298 sceovennses 73
911325 seeeasseecns 46
911578 teveeaeess 151
911998 ceeiacsoses 75
912226 secensceanes 62
912725 covenannnes 74
912726 .... 19,20,171
912738 veeesacesos B3
912739 veesseeens 159
912808 vivenecnese 86
912843 tieeeneoes 194
912870 .avss. 101,102
913014 seceeseceas 18
913032 ceeevenanns 62
913033 ,.cecasees 193
913039 eeeecesesnss 53
913040
913048
913189
913190

seoeeeccncvs

essssssssss 53
esessessees 45
cesessecsss 59

- X

913232 .iviieenee T4
913299 sieeivaie.. 45
913464 ....iveso.. 60
913636 .., 18 thru 167
913676 cieveeeeaas 59
913830 ... 81,117.179
913885 . eeveee.. 155
913889 .s.ieevvenneo 45
914043 ...... 173,176
914089 .....0.... 158
914173 ,.ieivevens 37
914465 .., 71 thru 173
914590 ....ivana.. 42
914687 ...iv0e.... 87

Part No.

914715

© 914767

914812
914814
914826
914836
914892
914932
914933
914966
914967
915017
915273
915274
915275
915367
915368
915349
915377
915378
915379
915380
915386
915405
915432
915433
915476
915486
915488
915504
915556
915557
915639
915696
915707
915855
915872
915884
915938
915943
916146
916158
916202
916227
916873
916897
916995
917253
917645
917646
917648
917664
917803
918210
918325
918564
1115485
1543853
1543857
1556410
1879753
2190595
2225347
2225351
2225353
2225354
2225355
3222369
3222533
3222817
4369766
5076204
5077487
5077489

5111424

NUMERICAL INDEX

Page
ceeetanasas 169
oo 169
. 139

cees e

ceccessaves 39
R

153
153
153
153
seessesses 180
cevesnncaee 17
ceasecas ee. 17
R L X
vees B thrulbs7
ee. 23 thru 157
ee.. 5thrulb?7
eees 31 thru59
eeee 31 thru 39
ceessass 35,39
eeee 31 thru59
eee 23 thru 157
ceevecnseas 17
eeeesess 40,61
eese 39 thru 74

ceeresesess 4

s e eesse v
cessescvece

ceesoeseess 60

cecscsescas 60

ceseecssas 152
O - Y1)
secesenssss 60
cressesacs 117
cesscaasss 193
PP X
cceccensses 59
ceescessss 159
cessscasee 153
csecsensss 194
veasssse 11,75
102
194
cessesssses 98
ceseesanss 117
ccecnsasaas 13
ceceoss 98,102
cesoess 97,101
cecesessssos 43
coossess 65,67
vee 65 thrull?
cesscesnes 177
ceee. 65,67,98
ecusecasss 157
.. 157,184,197
5 thru 157
esees3l thru 59
cerasasass 62
cesesnssse 53
esseccssss D3
P - ¥4
cecencsaas B2

ceccecsecas 1l

“eoesen s

cesasersae 42

tecssesass 42
ceeas 42
ceeresesans 42
cecsnsecss 42
cesscaess 166
cecsnacess 43
ceeesaea. 166
P I £
e eveR o 63
B X}
S X |
S L

210

Part No. Page
5150013 cccvcaccas 12
5150014 cvveevannas T
5150020 ........ 7,59
5150023 ..iviveoaee 7
5150024 .iieevsanes T
5150026 eveveocas. 16
5150027 veeeenaees 16
5150041 ...c000e.. 13
5150044 ...00eece. 13
5150050 cevveveaas 13
5150052 .... 13,65,67
5150054 cecaeesess 19
5150057 cveveoeeee 20
5150059 «..cuae... 20
5150060 .covaeeaa. 19
5150071 ¢eveaveees 18
5150087 veeevaceas 16
5150094 ....e0ve.. 11
5150095 siceoaeass 11
5150116 seveceesss 20
5150130 viveevcaeene 7
5150140 coeuevnaas 11
5150147 veseeeeess 53
5150154 sicveseass 28
5150155 ..ieecaess 29
5150174 ciiveenesss 9
5150181 .ie0eaeaes 18
5150182 s4eceaeess 73
5150188 .veceveaee 73
5150191 c.cconeaee 73
5150195 .iieeanees 43
5150199 cviieenees 41
5150218 cveevesses 55
5150220 ...... 55,55B
5150233 .ccaseesss 55
5150234 e.0voesess 55
5150236 cvcesscaes 55
5150238 ...004 55,558
5150246 v...... 45,53
5150249 ¢..aeeeea. 48
5150250 ccieesaes. 48
5150251 tuiceeseass 48
5150260 .eceeccesc4?
5150263 tceeaceass 47
5150265 cvcvceecas 47
5150268 .cceceseca 13
5150269 ....... 13,45
5150271 cocesesecoe 9
5150279 ccecovness 53
5150281 sivaceanass 53
5150286 ceceaeeees 53
5150289 scveeesess 15
5150291 v.cvevssss 15
5150292 ci0auvevsss 15
5150298 ..ive0000. 15
5150299 ..eeeeeess 15
5150300 svueaneass 15
5150302 v.eueeeess 15
5150303 ciieaveses 15
5150304 ..e0eeeees 15
5150305 seeeeaceaes 15
5150310 ..ceevases 15
5150318 scecenssss 15
5150319 ceieeneess 15
5150322 tieeseeees 15
5150324 seeeueuans 15
5150325 sicueeeees 15
5150328 ci0eeensse 13
5150333 .s.ieecases 13
5150345 ticesveeas 53
5150346 cueceseees 53
5150347 seeeecaees 53
5150348 ..iveeeees 53
5150349 seeveeanas 53
5150350 eveeveeesae 53

Part No.

5150361
5150362
5150364
5150372
5150394
5150433
5150454
5150559

5150560 .

5150568
5150780
5150855
5150856
5150884
5150889
5150890
5150897
5150898
5150900
5150941
5150942
5150943
5150990
5150994
5151121
5151159
5151370
5151392
5151420
5151430
5151519
5151576
5151601
5151893
5151921
5152148
5152149
5152613
5152779
5152804
5152878
5152904
5152932
5152938
5152939
5152940
5152941
5152944
5152962
5153001
5153007
5153060
5153117
5153139
5153147
5153154
5153247
5153284
5153285
5153286
5153309
5153310
5153311
5153313
5153347
5153383
5153385
5153388
5153389
5153390
5153395
5153562
5153592
5153618
5153627

evecs

vesee.55,55B
cecareeeas 46
eesecseaas 53
.I...Ql‘...g
crsecconss 41
cececeaas 41
cessesnees 48
- 1
cese.. 55,55B
eeee+.55,55B
ceeesaeses 45
B 1
I
seseseesss 45
cesecceess 45
veees 47
eeee.. 46,47
.. 45,46
ceescaress 45
I X
I X4
ceceeseces 48
cecesccses 12

cevooee 27,29

ceesccsenee 9

P

ceeeesunses 9

D

....... 45,46
ceeeses 18,19

ceeessseas 15

cessovesane T

eenese 63,179
.. 28

B |

X
cescesenss 62
cesesessse 93

sessesenss 18

ceesesesees 28
- 1
ceseecnass 46
- 1
P 1)
cresscecss 46
teeesenese 46
P 13
seeenaeesa 16
teeenseees 46
- 1
seseseneaes T
o s0 0w e 7'59
cescoavass 27
cecenceses 27
cesoesesas 27
ceceessesas 27
X
covesasaae 27
|

A |
e X {
eessess 27,29
secesssves 93
cescasceas 59
B - Y4
tecesescas B2
ceescasess 62
tecennseas 62
ceeeasenss 62

N B §

seeseceses 11

ceseseccee 47
P X §



pr

R

.
£

Part No, Page
5153682 ..eveven.. 13
5153779 cvevenneess 9
5153782 stiecavanees 9
5153787 cveeeese.. 20
5153788 s.iseeeenss 20
5153902 ..veeaee.. 29
5153904 ....00e0.. 46
5153914 seeveeees. 16
5153938 .......55,55B
5154066 ..eveueees 59
5154082 ..ieeeeanaes T
5154104 ..ceveeaes 47
5154125 ..ce0aaass 62
5154199 . .iceeeases 29
5154215 ..euieees.. 28
5154252 .. cevevee. 27
5154319 t.iveeesnens T
5154332 . ..ceeenes 11
5154360 ..e0veeess 11
5154398 ......55,55B
5154400 ...e..55,55B
5154401 ...ceuenee 41
5154422 . cceeees 45
5154435 ,.400s0e.. 45
5154438 ...c00e... 45
5154502 «.00eesess 45
5154639 ..ieevees. 53
5154669 ...i0evasae 20
5155605 vuiueneseas 27
5155765 ...eeenne .27
5155815 ,.ieeeeea. 18
5155816 s.veevee.s 18
5155831 s..eeeeoae 18
5156521 soveevaoss 27
5156528 ...see0ees 27
5156532 .evenesaes 27
5156683, cvienneaes 27
5156815 .uieaeensaa 29
5156816 .eivaasses 29
5156819 ..uieuenes 29
5156955 Leuesseass 27
5157192 veinneesa. 13
5157194 «.veveee.. 13
5157199 ceveeseess 55
5157274 cvvieneness 11
5157702 cvieescnes 14
5158071 vevevnnens 59
5158146 v.vaseesss 55
5158594 ..iieeves.. 62
5158672 .sveiveaneas 16
5158674 ..envensees 7
5158901 ,4ie0eesss 53
5158904 ...ceaee0s 45
5158917 tcevecesas 16
5158922 ..visaeses 16
5159080 .ieeeeeess 45
5159353 ,eveenneese 9
5159384 sveeeanass 29
5159388 .s.eeenenss 29
5159452 ...eeue..e 28
5159457 vevveeenes 13
5159469 ..ecieen... 20
5159493 . ieenesass 19
5159837 cuiveveesss 15
5160037 iveaaseess 13
5160542 .vieaceness 9
5161677 v eevenaess 47
5163514 s vaaeseces 45
5165221 sveceosoes 45
5166649 s.eveeenes 27
5166650 . ceveav.s 27
5166840 ..oveeeees 27
5166847 . ieeaeenas 27
5166864 ..,...... 5,18
5166935 ..ieuuevas 27

Part No.

5167714
5167727
5167810
5169195
5169197
5169478
5169555
5171159
5171784
5172141
5172346
5172557
5172734
5172865
5172868
5172871
5172874
5172875
5173320
5173330
5173362
5173363
5173364
5173365
5173366
5173695
5173730
5173964
5174412

" 5174425

5174429
5174440
5174448
5174631
5174694
5175667
5175678
5175680
5175681
5175683
5175705
5175944
5175958
5175986
5176035
5176119
5176457
5176458
5176557
5176629
5176995
5176996
5176998
5176999
5177083
5177193
5177528
5177709
5177769
5177772
5177773
5177777
5177778
5177798
5177923
5177924
5178244
5178406
5178540
5178590
5178989
5178997
5178998
5179017
5179605

NUMERICAL INDEX

Page

ceveess 17.19
cessscsses 53
A
ceesasases 27
- |
ceessacess T4
ceavesesss 14
eee 41 thru 73
ceseesvnaas 46
cesesccess 14
cescesnceas 17
P 1]
ceececasss 17
eseeees 53,55B
ceasssesss D3
P - X
cesasceass 12
T
cesssseces B3
cceessacees 9
eesaae b5,55B
vesees55,55B
esesss 55,55B
essese 55,55B
seesees 55,55B
eesese 53,55B
essseccses 13
tevenseaes 46
cescennses 46
cveesceses 46
teeccssnss 46
cesosnescss 45
ceesecessas 45

cecsessses D3
cececcersas 1

cesesanees 41

ceescsases 13
seseecenns 27
secsescnse 14
cesesccces 14
ceceanesss 14
ceseccsess 27
cssecscscs 14
esseacsass 27

cseesesess 27
ceseecense 27
csseseeass 16

P 1

casesresas 46
ceeeessese 46

P &
e
ceceasnses 17

cessessens 17

ceesavneas 46
cecerenesd T4

A
tessseenns 19
S 1
cssesaenas 28
cesecsenes 28
ceeesvaces 28
ctesecscss 28
ceeeses 18,19
cesesessss 28
cseesaeaes 28
cressseees 28
D & |
teseeneses 15
vesassesss 15
cesasessess 9
cevsassenes T
R |

- -]

cevreeeas. T3

Part No.

5179613
5179614
5179630
5179631
5179632
5179836
5179951
5179954
5182941
5183212
5183268
5183285
5183305
5183329
5183330
5183476
5183584
5184171
5184484
5184547
5185325
5185326
5185343
5185605
5186493
5186569
5186571
5186572
5186574
5186576
5186577
5186579
5186858
5187201
5188227
5188273
5188405
5188406
5188611
5188868
5189041
5189054
5190348
5190543
5191477
5192226
5192232
5192234
5192438
5192439
5192496
5192497
5192504
5192505
5192506
5192508
5192509
5192568
5192569
5192589

. 5192590

211

5192717
5192776
5192786
5192794
5192813
5192879
5192880
5192881
5192883
5192884
5192885
5192887
5192888
5192889

Page

P 13

R -
B
T
I ) §
P B |
seesseeess 16
eceseceses 15

svesecsssss 9

cesesaeses 28
-
I

veecesnass 13
ceecnsssss 12
cesessasss 13
cesdacsses 13
cesvsnseas 16
cesseseses 16
cecvescsasas T
cescasases 19
PO B
esesssesas 1D

ceeseseses 12

cececeness 45
ceessseans 13
cesensaces 13
seseensses 13
N & |
PP <
B < |

cecaseenes 13
tseesseess 13
P -

T X -

[ 1
eeeescssse 43

teeeneeaes 11
teeeneaee. 11
teeceeeess 45
R B |
N £
teeeeenaes 11
D I
O ¥
treeseees. 18

I |

O
eresscsese 35
+es0s455,55B
ceeese 55,558

cececcnncaes 9

P 8 |

cecesaeses 42
creseeneas 42
cereseeass 42
. ¥

e« s 0000 42
cesesesass 19
ceeseeeses 17
cesesensss 16
teeesneeas 16
seeesssass 15

tecteeseses 9

. ¥4

eessse 55,558
cecssaneas 42

csscescnasss 9
e
ceeesasess 11
cecssaseases 9
cesssccsass 9
[ B |
csecssssses 9
casesessees 9

I B |

Part No. Page
5192891 ,.cvieveeeae 9
5192892 ceieevevees 9
5192893 .iveeeeaas 11
5192919 .c.eeeee... 13
5193108 veeeeerees. 7
5193117 eeeasaa. 202
5193125 .veeevna.. 16
5193171 seveeseass 48
5193221 ..ieee...s 202
5193413 ..cevienaes 9

5193477 +eveeen.. 202

5193666 .eecoeaess 15
5194496 c..e00e.. 203
5194829 veeeesaeas 15
5226186 ... 49,50, 51
5226394 cecoennne. 50
5226397 v.eeeaerss 50
5226400 .... 49,50,51
5226411 ...u.,. 50,51
5226413 .... 49,50,51
5226414 .... 49,50,51
5226415 .... 49,50,51
5226563 .ieeevesss 50
5226564 .... 49, 50,51
5226565 ceeveacess 50
5226567 .... 49,50,51
5226570 ceeeeeeeas 50
5226717 .... 49,50,51
5226719 .... 49,50,51
5227210 .... 49,50,51
5227317 veeevcoeas 50
5227318 .... 49,50,51
5227321 teeeeneees 49
5227323 .iieeneess 50
5227325 caeeesees 203
5227931 .... 49,50,51
5227932 yicncesess 50
5227935 ecesvasess 48
5228013 .... 49,50,51
5228100 ceoeeesess 48
5228102 ....... 49,51
5228104 ....... 49,51
5228109 ...ec.. 49,51
5228124 seeeereess 49
52281267.c00.0. 49,51

15228292 .... 49,50,51

5228293 .eseeeeass 51
5228294 .eeueees.. 51
5228296 ..eeiveees 51
5228297 veeeenvess 51
5228299 ..eeeene.. 51
5228300 ciecoscass 48

- 5228301 ceeeeaae. 203

5228304 ....... 50,51
5228305 cevenoess. 48
5228312 c.veee... 203
5228316 caceneesss 57
5228319 vieceeseas 50
5231329 ..eeven... 63
5231331 seeeeneess 63
7450168 .eveenesss 55
7450205 ,ieeeeeass 17
8501329 ..vevvea.. 28

For LATE ADDITIONS
See NEXT PAGE



NUMERICAL INDEX

Part No. Page

035221...116A
058702...116A
058925...116A
067252...129, 133
070403. .. 116A
683920...157A
084043...116B
084236...116B
084271...116A
084299...116B
084303...116A
084311...116A
084312...116A
084213...116A
084326...116A
084337...116A
084432...116A
091972...116B
091973...203
092528...120
095882...116A
096144...116B
096205. ..157A
096206. .. 157A
096249. .. 122
097961...115
5114200...55B
5114442...55B
5114468, ..55B
5114726...55B
5115190...55B
5115657...55B
5118354...55B
5120992...55B
5179017...55B
5192234. .. 555
5193719...55B
4253863...71
7451054...55B

212




S

3
e

~CONVERSION TABLES

DECIMAL AND METRIC EQUIVALENTS OF FRACTIONS OF AN INCH

Inches Inches
‘ Milli- —| Milli-
Fractions Decimals | meters Fractions Decimals | meters
1/64 .015625 .397 || 33/64 515625 | 13.097
1/32 03125 194 17/32 453125 | 13.494
3/64 : .046875 | 1.191 || 35/64 .546875 | 13.891
/16— .0625 1.588 9/16—— .5625 14.288
5/64 .078125 | 1.984 ||.37/64 578125 | 14.684
3/32 .09375 2.381 19/32 59375 | 15.081
7/64 .109375 | 2.778 || 39/64 609375 | 15.478
1/8—— .125 3.175 5/8— .625 | 15.875
9/64 .140625 | 3.572 || 41/64 640625 | 16.272
5/32 .15625 3.969 21/32 .65625 | 16.669
11/64 171875 | 4.366 || 43/64 : 671875 | 17.066
3/16—— .1875 4.763 11/16— .6875 17.463.
13/64 203125 | 5.159 || 45/64 703125 | 17.859
: 7/32 .21875 5.556 23/32 71875 | 18.256
15/64 .234375 | 5.953 || 47/64 : 734375 .| 18.653
1/4 —— .250 6.350 3/4—— .750 19.050
17/64 .265625 | 6.747 || 49/64 165625 | 19.447
9/32~ .28125 7.144 25/32 78125 | 19.844
19/64 | .296875 | 17.541 || 51/64 796875 | 20.241
5/16— .3125 7.938 13/16—1 .8125 20.638
| 21/64 328125 | 8.334 || 53/64 .838125 | 21.034
11/32 .34375 8.731 27/32 .843175 21.431
23/64 .359375 | 9.128 || 55/64 .859375 | 21.828
3/8—— .375 9.525 1/8—— .85 22.225
25/64 .390625 | 9.922 || 57/64 | .890625 | 22.622
13/32— .40625 | 10.319 29/32 90625 | 23.019
27/64 .421875 |10.716 || 59/64 : .921875 | 23.416
7/16—— .4375 11.113 15/16—4 .9375 23.813
29/64 .453125- | 11.509 || 61/64 " 953125 | 24.209
15/32 .46875 [ 11.906 31/32 .96875 | 24.606
31/64 .484375 | 12.303 || 63/64 1 .984375 | 25.003
1/2—— .500 12.700 1——:1.000 25.400

VOLUME AND WEIGHT CONVERSION
- CONSTANTS — U.S. TO METRIC

Pints x
Quarts x

.4732
.9463

Gallons x 3.7853

Pounds x

.4536

213

It

Liters
Liters

- Liters
Kilograms




	Page 1
	Page 2
	Page 3
	Page 4
	Page 5
	Page 6
	Page 7
	Page 8
	Page 9
	Page 10
	Page 11
	Page 12
	Page 13
	Page 14
	Page 15
	Page 16
	Page 17
	Page 18
	Page 19
	Page 20
	Page 21
	Page 22
	Page 23
	Page 24
	Page 25
	Page 26
	Page 27
	Page 28
	Page 29
	Page 30
	Page 31
	Page 32
	Page 33
	Page 34
	Page 35
	Page 36
	Page 37
	Page 38
	Page 39
	Page 40
	Page 41
	Page 42
	Page 43
	Page 44
	Page 45
	Page 46
	Page 47
	Page 48
	Page 49
	Page 50
	Page 51
	Page 52
	Page 53
	Page 54
	Page 55
	Page 56
	Page 57
	Page 58
	Page 59
	Page 60
	Page 61
	Page 62
	Page 63
	Page 64
	Page 65
	Page 66
	Page 67
	Page 68
	Page 69
	Page 70
	Page 71
	Page 72
	Page 73
	Page 74
	Page 75
	Page 76
	Page 77
	Page 78
	Page 79
	Page 80
	Page 81
	Page 82
	Page 83
	Page 84
	Page 85
	Page 86
	Page 87
	Page 88
	Page 89
	Page 90
	Page 91
	Page 92
	Page 93
	Page 94
	Page 95
	Page 96
	Page 97
	Page 98
	Page 99
	Page 100
	Page 101
	Page 102
	Page 103
	Page 104
	Page 105
	Page 106
	Page 107
	Page 108
	Page 109
	Page 110
	Page 111
	Page 112
	Page 113
	Page 114
	Page 115
	Page 116
	Page 117
	Page 118
	Page 119
	Page 120
	Page 121
	Page 122
	Page 123
	Page 124
	Page 125
	Page 126
	Page 127
	Page 128
	Page 129
	Page 130
	Page 131
	Page 132
	Page 133
	Page 134
	Page 135
	Page 136
	Page 137
	Page 138
	Page 139
	Page 140
	Page 141
	Page 142
	Page 143
	Page 144
	Page 145
	Page 146
	Page 147
	Page 148
	Page 149
	Page 150
	Page 151
	Page 152
	Page 153
	Page 154
	Page 155
	Page 156
	Page 157
	Page 158
	Page 159
	Page 160
	Page 161
	Page 162
	Page 163
	Page 164
	Page 165
	Page 166
	Page 167
	Page 168
	Page 169
	Page 170
	Page 171
	Page 172
	Page 173
	Page 174
	Page 175
	Page 176
	Page 177
	Page 178
	Page 179
	Page 180
	Page 181
	Page 182
	Page 183
	Page 184
	Page 185
	Page 186
	Page 187
	Page 188
	Page 189
	Page 190
	Page 191
	Page 192
	Page 193
	Page 194
	Page 195
	Page 196
	Page 197
	Page 198
	Page 199
	Page 200
	Page 201
	Page 202
	Page 203
	Page 204
	Page 205
	Page 206
	Page 207
	Page 208
	Page 209
	Page 210
	Page 211
	Page 212
	Page 213
	Page 214
	Page 215
	Page 216
	Page 217
	Page 218
	Page 219
	Page 220
	Page 221
	Page 222
	Page 223

